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1. Executive Summan 

7 

Protocol 018 was a randomized. double-blind (operating under third party and in-house 

blinding procedures), placebo-controlled, mu lticenter study to evalu ate the safety and 

immunogenicity of the quadrivalent HPV (Types 6, 11 , 16, 18) LI Virus- Like Particle 

(VLP) vaccine in preadolescent and adolescent male and female subjects. Merck 

personnel were unblinded to vaccination allocation at the time of the finalization of the 

Day 1 to Month 7 data set. Thus, between the date of this unblinding and the date of 

finalization of the Day I to Month 12 data set that thjs report summarizes. Merck 

personnel were not blinded to individual vaccination allocation. However. because the 

study is ongoing, study subjects, study site personnel (with the exception of personnel 

who administered the vaccine or placebo, but who were not involved in the care of study 

subjects or data management activity) and laboratory personnel at Merck Research 

Laboratories (MRL) have remained blinded to vaccination allocation. They will remain 

blinded through the finalization of all data related to the period up to and including the 

Month 18 visit in all subjects. 

The primary objective of Protocol 018 is to evaluate the safety of the quadrivalent HPV 

(Types 6, 11, 16. 18) L1 VLP vaccine among 9- to 15-year-old boys and girls. In addition 

to the standard adverse experience collection tools and standard operating procedures for 

safety reporting used in aJJ studies, adverse experience collection has been enhanced 

through active surveillance for common systemic clinical adverse experiences. The study 

is also unique in that the quadrivalent HPV (Types 6, I I , 16, 18) L1 VLP vaccine is 

being compared to a non-aluminum-containing placebo (all other studies in the program 

compared vaccine to aluminum-containing placebo). As part of long-term follow-up for 

safety , subjects are also evaluated for new medical conditions at 6 and 12 months 

Postdose 3. 

The main findings of the study (covering the period between Day I and Month 7 of the 

study, inclusive) were summarized in the Protocol 018 Clinical Study Report (CSR) 

[7.2). This report summarizes data collected during the Month 12 safety assessment. In 

addition, this report updates safety and medical history data summarized in the main 

Protocol 018 CSR (7.2]. The signature page of the Principal Authors of this report can be 

found in [7.3]. 

There were no deaths, vaccine-related serious clinical adverse ex periences, or procedure­

related serious adverse experiences reported during the period between the Month 7 visit 

and the Month 12~ safet assessment. One subject became pregnant during this period. 

Her pregnancy as of the finalizat ion of this report. 

Approximately 30% o su ~ects reporte a new medical condition following Month 7. 

The proportions of subjects reporting such conditions were comparable between the two 

vaccination groups. In both groups, the most common new condition was an upper 

respiratory infection (e.g., influenza, pharyngitis, etc.). 
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Based on the findings of Protocol 018, it is concluded that administration of quadrivalent 
HPV (Types 6, 11 , 16, 18) L1 VLP vaccine to 9- to 15-year-old boys and girls is 
generally well-tolerated. 

2. Background 

The quadrivalent HPV (Types 6, 11, 16, 18) L 1 VLP vaccine clinical program includes 
efficacy studies in older adolescents and young women 16 to 26 years of age. Since these 
studies include follow-up visits for up to 3.5 years Postdose 3, they will also be used to 
evaluate the long-term tolerability of the vaccine. 

Protocol 018 [7. l] is one of two Phase III studies of the quadrivalent HPV (Types 6, 11, 
I 6, 18) L1 VLP vaccine in a young adolescent population. Protocol 0 I 8 was designed 
with a one year Postdose 3 extension to obtain information regarding the longer-term 
safety of the quadrivalent HPV (Types 6, 11, 16, 18) Ll VLP vaccine in younger 
adolescents. The data collected in this extension were meant to supplement the long-term 
safety data collected in older adolescents and adults. 

A full description of the study is presented in the main Protocol 018 CSR (7.2]. Briefly, 
Protocol 018 was designed to enroll ~1650 subjects. Enrollment was stratified by gender 
(1:1, male:female) and age at enrollment (2:1, 9- to 12-year-old subjects and 13- to 15-
year-old subjects). Enrolled subjects were randomized to receive either quadrivalent HPV 
(Types 6, 11, 16, 18) LI VLP vaccine or non-aluminum-containing placebo in a 2:1 ratio. 
Randomization was stratified by study site only; not by age or gender. For each subject 
the planned duration of the study is approximately 1.5 years. 

Subjects were vaccinated at Day 1, Month 2 and Month 6. All subjects were observed for 
at least 30 minutes after each vaccination for any immediate reaction, with particular 
attention to any evidence of allergic phenomena. Each study participant's parent/legal 
guardian was given a vaccination report card (VRC) on which to record the subject's oral 
temperature beginning 4 hours after each injection and at approximately the same time 
daily for the next 4 days (Days l to 5). Any systemic or injection-site adverse 
experiences were recorded on the VRC starting on the day of vaccination and for 14 days 
thereafter, for a total of 15 days. 

Protocol 018 was divided into 2 segments. The period from enrollment through Month 7 
(4 weeks Postdose 3), inclusive, was called the Vaccination Phase. The period starting 
after the Month 7 visit and continuing until the end of the study was called the 
Persistence Phase. For the purposes of the tables in this report, the Persistence Phase will 
be referred to as the "Follow-Up Period". 

Data summarizing adverse experiences and interim medical history for the study's 
Vaccination Period are presented in the main Protocol 018 CSR [7.2]. 
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The study protocol included a safety assessment at Month 12. This visit was conducted 
in the form of a phone call to the subject's parent/legal guardian to assess for any new or 
worsening medical conditions, hospitalizations, and receipt of any non-study vaccinations 
as well as serious adverse experiences that may have occurred. The site also had the 
opportunity to update information regarding adverse experience or interim medical 
history occurring during the Day 1 to Month 7 visit. The findings at the Month 12 visit 
are summarized in this report. Data collected after the Month 12 visit through Month 18 
will be summarized in a separate report. 

3. Methods 

The primary analysis of Protocol 018 was conducted using data collected during the 
Vaccination Phase. The final screened and audited database for the Vaccination Phase 
was unblinded to personnel at MRL on 31-Jan-2005. The CSR summarizing the primary 
results of the study was written and finalized on 19-Aug-2005 [7.2]. 

Clinical, biostatistics, and data management personnel at Merck were unblinded to 
individual vaccination assignment following achievement of clean file and unblinding of 
the database for the Vaccination Phase. However, study personnel , study subjects, and 
laboratory personnel at MRL remain blinded to individual vaccination assignment and 
will remain so until the Month 18 visits are complete, and all data in the study are 
finalized. 

The current report includes two types of summaries: 

1. Updates on Safety and Interim Medical History Data Presented in the Protocol 018 
CSR 

Since subjects continued to be followed by study sites, there was an opportunity for site 
personnel to obtain more information that had not been previously provided by the 
subject regarding medical events that occurred during the Vaccination Phase of the study 
(i.e., results presented in the Protocol 018 CSR). Thus, this report contains updates to the 
data presented for the Vaccination Phase following the closing of the Day I to Month 7 
analysis database that was used to generate the Protocol 0 18 CSR [7.2). 

2. Interim Medical History Covering the Period Between Mon1h 7 and Month 12 

Study site personnel were instructed to call the subject's parent/legal guardian 12 months 
after the Day l visit (± 3 weeks) to assess for any new medical conditions, 
hospitalizations or non-study vaccines that the subject may have received since the last 
study visit. The parent/legal guardian was also to be asked whether the subject had any 
serious adverse experiences since the last study visit. Up 10 5 attempts could have been 
made to contact the subject's parent/legal guardian. If the telephone contact was 
unsuccessful after 5 attempts but the contact was established at a later time, this 
information was to be included in the Month 18 medical history. 
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Data collected during the Month 12 follow-up phone call were recorded on a telephone 
contact log and later transcribed onto worksheets (7.4; 7.8.1.9]. The data were 
summarized as new medical history since the Month 7 visit. 

In addition, sites were instructed to collect and repon the following events occurring after 
the Month 7 visit: 

any serious adverse experience that was judged by the srudy investigator to be 
possibly. probably, or definitely vaccine-related; 

any serious adverse experience that was judged by the study investigator to be 
possibly, probably, or definitely related to a procedure specified in the protocol; and 

any pregnancy that occurred in the interval between the Month 7 visit and the 
Month 12 visit. 

4. Results 

4.1 Subject DisPosition 

A total of 1775 subjects received at least one dose of quadrivalent HPV (Types 6, 11, 16, 
18) Ll VLP vaccine or non-aluminum-containing placebo. 

The study was divided into two phases: a Vaccination Phase (Day 1 through Month 7) 
and a Persistence Phase (all visits between Month 7 and Month 18, inclusive of 
Month 18). For the purposes of the tables in this report the Persistence Phase is also 
referred to as the "Follow-Up Period". Data collected after Month 12 and through 
Month 18 will be summarized in a separate report. 

A summary of the number of subjects who were randomized, vaccinated, and who are 
continuing or discontinued from the study, by vaccination group, is provided in Table 4-
1. 

Overall, 95.0% of subjects randomized in the study (95.3% of subjects in the quadrivalent 
HPV [Types 6, 11, 16, 18) LI VLP vaccine group and 94.4% of subjects in the placebo 
group) entered the Persistence Phase of Protocol 018. Of the subjects who entered the 
Persistence Phase, 99.7% are continuing in the study. Five (5) subjects discontinued 
from the study: 3 subjects in the vaccination group and 2 subjects in the placebo group. 
Of the 3 subjects in the vaccination group who discontinued, 1 subject withdrew consent 
and 2 subjects were lost to follow-up. In the placebo group, both subjects discontinued 
from the study due to relocation. 

Compared with the Table 6-1 [7. 7) in the Protocol O 18 CSR there were two changes in 
subject disposition during the Vaccination Phase. In particular, the disposition of one 
subject 11111111111111 in the quadrivalent HPV (Types 6, 11, 16, 18) LI VLP vaccine group 
during ~ tion Phase was changed from "Continuing" to "Discontinued without 
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long-term follow-up due to being lost-to-follow-up". Another subject - in the 
quadrivalent HPV (Types 6, 11, 16, 18) LI VLP vaccine group was considered 
"Discontinued without long-term follow-up due to moving" during the Vaccination 
Phase. However, the subject returned and was re-admitted to the study. The subject 
skipped the Month 7 visit and entered the long-term follow-up period; thus, for the 
purposes of classification, this subject is considered as "Continuing" becausa met 
neither the criteria for "Completed" nor "Discontinued". 
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SCRUNINC FAILURES 

RANDOMIZED 

VACCJNATF.D AT: 
Dose 1 

Dose 2 

Dose 3 

VACCINATION PERIOD <Day I Though Monll1 7) 
ENTERED 
COMPLETED' 
CONTINUING' 
DISCONTINUED 

WlTH LONG-TERM FOLLOW-UPf 
Clinical Adverse Experience 

Other reasons 

WITHOUT 1.0NC•TERM FOLLOW-UPI 
C linical Ad l'Crse Experience 

Lost to foll ow-up 

Moved 

Other reasons 
Parent withd1·cw consenl 

Wi1hdrew consent 
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Table 4-1 

Subject Disposition by Vaccination Group 

I Qundrivalen1 HPV (Types 
6.11,16,18) LI VLP Vaccine 

n (%) n 

I 184 597 

1179 (99.6) 596 
ll49 (97.0) 573 
1123 (94.8) 562 

1179 596 
1120 (95 .0) 560 

I (0.1) 0 
58 (4.9) 36 

7 (0.6) 4 
2 (0.2) 0 
5 (0.4) 4 

51 {4 .3) 32 
I (0.1) 0 

18 (1.5) 7 

3 (0.3) 1 

1 (0.1) 2 
9 (0.8) 8 

19 (1.6) 14 

Restricted O Confidential - Limited Access 
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Non-Alom Placebo To1al 

(%) II (%) 

20 

1781 

(99.8) 1775 (99.7) 
(96.0) 1722 (96.7) 
(94.1) 1685 (94.6) 

1775 
(<>4.0) 1680 (94.6) 

(0.0) I (0.1) 
(6.0) 94 (DJ 
(0.7) II (0.6) 
(0.0) 2 (0. 1) 
(0.7) 9 (0.5) 
(5.4) 83 (4.7) 
(0.0) I (0.1) 
(1.2) 25 (1.4) 

(0.2) 4 (0.2) 
(0.3) 3 (0.2) 
(1.3) 17 ( 1.0) 
(2.3) 33 (1.9) 
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FOLi.OW-UP PERIOD iAl1er \lonth 7) 

ENT.t:llEO 
CONTINUING 
DISCONTJJ'<UE0 

Los,·,Q follow-up 
Mo,,e~ 

W11hdrew conse1H 

Table 4-1 (Cont.) 

Subject Disposition by Vaccination Group 

Quadrivnleul HPV (Types 
6, 11, 16, 18) L1 YLP Vaccine Non-AlllO• Placebo 

n \%) I n (%) 

I 11 28 564 
1125 (99.?) 562 (99-6) 

3 (0.3) 2 10.4) 

2 (02) I 0 (0.0) 

0 (0.0) 2 (04) 

l (O.J) 0 (0.0) 

To1al 

I n !%) 

I 
1692 

16R7 l'-)9.7) 
5 (0 .3) 

I 
2 (0.1) 

i (O. l) 

1 (0 l) 
'Subject- ;:l doses of vaccination• ijnrl enrernd 11iong-1erm follow-up period. -
1 Subject WO$ considered ns 0 'Co11ti~uing" since ski(Jped the Month 7 visit bu1 continued in10 the long-1enn follow -up period. ■ me, nett~er 1he critc.rin for "Comple1erl" nor "Discontinued~ 
1 Subjec1s :received ewec 1han 3 doses of nccinnlions nnd entered 1he long-te,111 follow-up period, 
I Subjec t~ di,conlinued on or before Momh 7 and did 1101 e,ue, •he long-1er111 follow•~tl period. 
St~tus Jlf,rte11t:1.gts are calculated b11sed on the number of suhJects who entered 1he rcspccti;,r. time period. 
HPV e llumon ,r.u>illomnviru•; VI.P - Viru s-like 1mticles. 

Data Source: f7 .8. 1.4] 
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4.2 Concomitant Vaccinations and Concomitant Medications 

14 

Table 4-2 in this report summarizes the number and percentage of subjects (incidence 
>0% in one or more vaccination groups) who received specific concomitant vaccination 
from Day 1 through Month 12 of the study. During the I 2 month study period, 16.1 % of 
subjects received one or more concomitant vaccinations. The most common categories of 
concomitant vaccines administered to study subjects were influenza vaccine, 
measles/mumps/rubella vaccine, and tetanus toxoid vaccine. 

Study sites were asked to minimize non-study vaccination during the Vaccination Phase 
of the study. In addition, administration of non-study vaccine during the 15 day post­
vaccination period was considered to be a protocol violation. Thus, sites often delayed 
non-study vaccination until after the completion of the Month 7 study visit. Thus, in 
comparing Table 4-2 with Table 11-8 [7.7] in the main Protocol 018 CSR, it appears that 
approximately 10% of study subjects were given at least one non-study vaccine between 
the Month 7 and Month 12 visits. 

Table 4-3 in this report summarizes the number and percentage of subjects (incidence 
>0% in one or more vaccination groups) who received specific aluminum-containing 
concomitant vaccinations during the period between Day 1 and Month 12. Table 11-9 
[7.7] in the Protocol 018 CSR summarizes concomitant vaccinations containing 
aluminum adjuvant administered at any time during the Vaccination Phase of the study 
(Day 1 to Month 7). The proportion of subjects who received aluminum-containing 
vaccines increased from 2.6% during the Vaccination Phase to 5.5% over the Day 1 to 
Month 12 period. 
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Table 4-2 

Number(%) of Subjects With Specific Concomitant Vaccination (Incidence >0% in One or More Vaccination Groups) 
(Day l Through Month 12) All Vaccinated Subjects 

Quadrivalem HPV (Types 6,11,16.18) 

I 
LI VLP Vaccine Non-Alum Placebo 

!N=I 184) (N~597l 
I n (%) 0 (%) 

Subjecrs in analysis population 1179 596 

Subjecrs wi1h one or mote concomi1nn1 vaccinnrions l 78 (1 5.1) 107 (18.0) 
Subjects with no concomitant vnccinntions 1001 (84.9) 489 (82.0) 

Concomitant vaccinntions 

BCG vaccine 16 ( 1.4) 4 (0.7) 
diphrheria 10,oid 3 (0.3) I (0.2) 
diphrheria roxoid (+) pcrrussis \'ncdne (unspecified)(+) ternnus 10.soid 2 (0.2 ) I (0.2) 
diphtheria 1oxoid (+) pertussis whole C'ell \'ncrinl! <+) h!Htnus toxoid 0 (0.0J 2 (0.3) 
diphtheria toxoid (+) llOlio,•irus 1·xcine inncti\':ned I Vero) I+) letnnu~ 10,oid 3 (0.3) 2 (0.3) 
diphrherin roxoid (+) tetanus 10,oid 17 t l A l II (1.8) 
hepa1i1is A virus \'accine Cunstlt!'d fied ) 4 10.3 ) 0 (0.0) 
hepatitis A virus \'nccine <unspedtkd) t+) hepntitis 13 ,·irus nu;cin~ tunspcdficd1 0 10.0t I 10.2) 
hep.•ui1h; A virus \'ncclne in:"1~1iv,1h:J 5 IOA l J (05) 
hepa1i1is A virns vaccine in:><:l i\'atcd I+) hcpnri ti$ B ,·irus ,·xcine rHBsA~ (yea.ti 2 10.2, I ,0.2, 
hepatitis B vi l'Us vaccine (unspecified) 4 10.3) ~ c0.8) 
hep:>titis B virus vaccine rllRsl\ ~ (yi:asl) 7 (0.6 ) 6 ( 1.0) 
intluenza virus 3v l'Cnssorram vaccine live intrnnosnl (cold adopted Ann Arbor master s1rnin) 6 (0.~) 6 (1.0) 
influenza virus sAg 3\1 vaccine-inrictiv:ued 2 (0.2) 2 (0.3) 
influenza "irus split virion 3,, vaccine innc1ivau~d 21 (1.8) IS (25) 
influenza virus vaccine (unspecific'd) 19 (1.6) 14 (2.3) 
influenin virus whole virion 3v ,·accine inactiva1ed 1 (0.1) 0 (0.0) 
measles virus vaccine live (Enders-Edmonsron) ( + ) mumps virus vaccine l ive (Jeryl Lynn) ( +) II (0.9) 5 (0.8) 
rubella virus vaccine l ive (HPV-77) 
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Table 4-2 (Cont.) 

Number(%) of Subjects With Specific Concomitant Vaccination (Incidence >0% in One or More Vaccination Groups 
(Day 1 Through Month 12) All Vaccinated Subjects 

Quadrivalem HPV (Types 6,11,16,18) 
LI VLP Vaccine Non-Alum Placebo 

(N= l 184} (N=597) ,- n (% 1 n (%) 
measles virus vaccine live (Enders-Edmons1on) (+) mumps virus vaccine live (Jeryl Lynn)(+) 14 (1.2) 9 (1.5) 
rnbclla virus vaccine live (Wislur RA 27/3) (+) varicella virus vaccine live (Oka/Merck original 
process) 
measles virus vaccine live (Schwnrlz) (+) mumps virus vaccine live (RIT 4385) (+) rubella virus 2 (0.2) 0 (0.0) 
vaccine live (Wismr RA 27/3) 
measles virus vaccine live (unspecified) 12 (1.0) 10 (1.7) 
measles virus vnccine live (unspecified)(+) mumps virus vaccine live (unspecified)(+) rubella 5 (0.4) I (0.2) 
virus vaccine live (unspecified) 
measles virus vaccine live (unspecified)(+) rubella virus vnccine live (unspecified) I (0.1) 2 (0.3) 
meningococcal C conj vaccine (1e1 toxoid) I (0.1) 0 (0.0) 
meningococcal C polysaccharide vaccine I (0. I) I (0.2) 
meningococcal vaccine (unspecified) 2 (0.2) 0 (0.0) 
pneumococcal 23v polysacchal'ide vaccine I (0.1) 0 (0.0) 
poliovirus vaccine inactiva1ed (unspecified) 2 (0.2) 5 (0.8) 
poliovirus vnccine live oral I (0. l) 2 (0.3) 
rnbies virus vaccine (Vero) 0 (0.0) I (0.2) 
rnbies virus vaccine (chick embryo) 0 (0.0) 2 (0.3) 
tetanus toxoid 23 (2.0) 17 (2.9) 
tick-bome encephnlilis virus vaccine I (0.1) 0 (0.0) 
lvnho!d vaccine !nac1ivated I 10,J) 0 (0.0) 
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Table 4-2 (Cont.) 

Number(%) of Subjects With Specific Concomitant Vaccination (Incidence >0% in One or More Vaccination Groups) 
(Day 1 Through Month 12) AU Vaccinated Subjects 

Quadrivalent HPV (Types 6,11,16,18) 
LI VLP Vaccine Non-Alum Placebo 

(N=l 184) (N=597) 

I n ('lb) 0 (%) 
varicclla virus vaccine live (Oka/Merck) I I (0.1) 0 (0.0) 
varicella virus vaccine live (Oka/RIT) 0 (0.0) 2 (0.3) 
1cllow fever virus vaccine 8 (Q.7) 2 (Q,l) __ 
Percentages are calculated as the number of subjects with the specific concon1itant vaccination divided by the number of subjects in tbe analysis population for the vaccination group. 
Although:, suhjec1 may have had cwo or more cQncomitan1 vaccinations, the subject is counted only once for a given concomitant vaccinatioo. 
N = Number of subjects allocated to each vaccination group. 
HPV - Human oaJ:illomavirus; VLP - Virus-like 1'articles. 

Data Source: [7.8.1.2) 
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Table 4-3 

Number(%) of Subjects With Specific Aluminum-Containing Concomitant Vaccinations (Incidence >0% in One or More Vaccination Groups) 
(Day 1 through Month 12) All Vaccinated Subjects 

Quadrivalent IIPV (Types 6,I I ,l6,18) 
LI VLP Vaccine Non-Alum Placebo 

IN=l 184) IN=Sfil 
n (%) n (%) 

Subjects in annlysis population 1179 596 

Subjects with one or more alumint11n•containing concomitant vacdnations 59 (5.0) 39 (6.5) 
Subjects with no aluminum con1ainin~ concomitant vac,inn1io11s 1120 (95.0) 557 (93.5) 

Concomilnnt ,accinalions 

diphtheria toxoid 3 (0.3) I (0.2) 
diphtheria toxoid (+) penussis "~ccine (unspecified)(+) tetanus toxoid 2 (0.2) I (0.2) 
dlphtheoia toxoid (+) poliovirus vaccine inactivated (Vero)(+) tetanus toxoid 3 (0.3) 2 (0.3) 
diphtheria toxoid (+) tetanus 1oxoid 17 (1.4) II (1.8) 
hepatitis A virus vaccine (unspecified) 4 (0.3) 0 (0.0) 
hepatitis A virus vaccine (unspecified) (+)hepatitis B virus vaccine (unspecified) 0 (0.0) l (0.2) 
heparitis A virus vaccine inacti\fnted 5 (0.4) 3 (05) 
hepatitis A virus vaccine inac1ivoted (+I he1>atitis B virus vaccine rH0sAg (yeas1) 2 (0.2) I (0.2) 
hepatitis B virus vaccine (unspecified) 4 (0.3) 5 (0.8) 
tetanus toxoid 23 (2.0) 17 (2.9) 
tick•b~rne encerhaJitis viru$ vaccine I (0.n 0 (0.0) 
Percentages are calcula1ed as the number of suhjects with the speci fic concomitant vaccination divided by the number of subjects in the analysis population for the vaccination group. 
Although a subject may have hnd two or more concomitunt vaccinations, rhe subject is counted orily once for n given conconiitoot vaccinntion. 
n = Number of subjects with the indicated concomitant vaccination. 
N = Number of subjects randomized in each vnccinAlion group. 
HPV - Hun1an ~, nilJomavirus; VLP; Vi,us--like 1,anicles. 

Data Source: (7.8.1.2] 
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4.3 Medical Conditions 

19 

Table 4-4 summarizes the number and percentage of subjects, by vaccination group and 
system organ class, with specific pre-existing (prior to Day I) medical conditions 
(incidence ~I% in one or more vaccination groups). 

Compared to Table 6-12 [7.7] in the Protocol 018 CSR, the following changes occurred 
with regard to medical history prior to Day 1: 

- One (I) subject in the quadrivalent HPV (Types 6, 11, 16, I 8) L1 VLP vaccine group 
who was previously reported to have had no prior medical conditions was now 
reported to have had a prior medical condition; 

- One (1) case each of Meniere's Disease, dizziness, depression, major depression, and 
asthma were added to the pre-study medical history in the quadrivalent HPV (Types 6, 
11, 16, 18) Ll VLP vaccine group; and 

- One (1) case each of allergic conjunctivitis and skin papilloma were added to the pre-
study medical history in the placebo group. 

Table 4-5 summarizes the number and percentage of subjects, by vaccination group and 
system organ class, with new medical conditions (incidence ~I% in one or more 
vaccination groups) reported during the vaccination period (Day I though Month 7). 

Compared to Table 8-25 [7.7] in the Protocol 018 CSR, the following changes occurred 
with regard to new medical conditions reported between the Day I and Month 7 visits: 

- One report of dysmenorrhea was added to the quadrivalent HPV (Types 6, 11, 16, 18) 
LI VLP vaccine group; and 

- One report of asthma in the quadrivalent HPV (Types 6, 11, I 6, 18) L 1 VLP vaccine 
group was moved from 1he Day I co Month 7 period 10 prior Medical History (see 
above). 

Table 4-6 summarizes the number and percentage of subjects, by vaccination group and 
system organ class, with new medical conditions (incidence ~l % in one or more 
vaccination groups) reported during the follow-up period (Month 7 through Month 12). 
Overall, 29.6% of subjects (29.0% in !he quadrivalent HPV [Types 6, 11, 16, 18) LI VLP 
vaccine group and 31.0% in the placebo group) reported a new medical condition after 
the Month 7 period. The most common conditions reported were upper respiratory 
infections (e.g., influenza, pharyngitis, etc.). 

At one study site (Site 044), the Month 12 visits were conducted by the unblinded study 
coordinator. Because the protocol states that the unblinded study site personnel were to 
have no contact with study subjects or have been involved wilh subject management, a 
separate analysis of new medical conditions was conducted excluding subjects at that site 
(Table 4-7). Excluding data from subjects enrolled at this site does not change the overall 
findings with regard to new medical history. 
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Table 4-8 summarizes the number and percentage of subjects, by vaccination group and 
system organ class, with new medical conditions (incidence >0% in one or more 
vaccination groups) reported during the follow-up period (Month 7 through Month 12) 
excluding subjects who received aluminum-containing concomitant vaccines at any time 
during the study. Overall, 28.5% of these subjects reported a new medical condition after 
Month 7. Slightly fewer subjects in the quadrivalent HPV (Types 6, 11, 16, 18) L1 VLP 
vaccine group reported such conditions than subjects in the placebo group. The most 
common new medical condition reported was upper respiratory infection (e.g., influenza, 
pharyngitis, etc.). 

Table 4-9 summarizes the number and percentage of subjects, by vaccination group and 
system organ class, with new medical conditions (incidence >0% in one or more 
vaccination groups) reported during the follow-up phase (Month 7 through Month 12) in 
subjects who received aluminum-containing concomitant vaccines at any time during the 
study. Overall, 48.5% of these subjects reported a new medical condition after Month 7. 
More subjects in the quadrivalent HPY (Types 6, 11 , 16, 18) LI VLP vaccine group 
reported such conditions than subjects in the placebo group. The most common new 
medical condition reported was influenza. 
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Table 4-4 

Number(%) of Subjects With Specific Medical Conditions (Incidence ~1 % in One or More Vaccination Groups) by System Organ Class 
(Prior to Vaccination 1) in All Vaccinated Subjects 

Quadrivalent HPV (Types 6,11,16,18) LI 
VLP Vaccine Non-Alum Placebo 

- (N=l 184! (N=597) --n (%\ n (%1 
Subjects in analysis population 1179 596 

Subjects with one or more medical conditions 806 (68.4) 416 (69.8) 
Subjects with no medical conditions 373 (31.6) 180 (30.2) 

-
lllood And Lyn1plla1lc System Oisorders 12 (1.0) 6 ( 1.0) 

Congenlla~ Fam Illa I And Cenetlc Disorders 22 (1.9) 17 (2.9) -- -
Ear And LabJrinlh Disorders JJ (2.8) 19 CU) 
Ear Pain 10 (0.8) 8 ( 1.3) 

l:Je Disorders 60 (5.1) 33 (5.5) 

As1igmotism <) (0.8) 6 !I.OJ 
Conjunetidlis 21 (1.8) II ( 1.8) 
M 101ia I 21 (1.8) 13 (2.21 

I 
91 (7.7) 49 (8.2) Goslrointesllnal Disorders 

Abdominal Pain 1 18 (l.S) II (1.8) 
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Table 4-4 (Cont.) 

Number(%) of Subjects With Specific Medical Conditions (Incidence ~l % in One or More Vaccination Groups) by System Organ Class 
(Prior to Vaccination 1) All Vaccinated Subjects 

Quadrivalenl HPV (fypes 6.1 1,16,18) LI 
VLP Vaccine Non-Alum Placebo 

(N-1184) (N=597) 
n (%) n (%) 

-

Cons1ipa1ion 17 ( 1.4) 8 (1.3) 
Gastroocso•lha•ieal Reflux Disease 10 (0.8\ 6 (1.0\ 

General Disorders And Adminlstralion Site Conditions 29 (2.S) 13 (2.2) 

Immune System Disorders 233 (19.8) 108 (18.1) 

Drug Hypersensitivity 58 (4.9) 36 (6.0) 
Hypersensitivity 32 (2.7) 17 (2.9) 
Seasonal Aller~,• 141 112.0l 56 (9.4) 

Infections And lnftttations 429 (36.4) 234 (3?.J) 

Bronchitls 21 ( 1.8) 14 (2.3) 
Cellulitis 3 (0 .3) 8 (1.3) 
hnpe1igo )2 (1.0) 5 (0.8) 
Influenza 27 (2.3) 12 (2.0) 
Naso,,hann l!itis 13 (J.J\ ' 8 (1.3) 
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Table 4-4 (Cont.) 

Number(%) of Subjects With Specific Medical Conditions (Incidence 2:1 % in One or More Vaccination Groups) by System Organ Class 
(Prior to Vaccination l) AU Vaccinated Subjects 

Qundrivalent H PV (Types 6.11 , 16.18) L l 
VLP Vaccine Non-Alum Placebo 

(N=l184) (N=597) 
n (%) n (%) 

Oritis 6xterna 12 ( 1.0) 9 (1.5) 
Otitis Medin 61 (5.2) 41 (6.9) 
Otitis Media Chronic 7 (0.6) 9 (1.5) 
Pharyngitis 78 (6.6) 45 (7 .6) 
Pharyngitis Streptococcal 44 (3.7) 28 (4.7) 
Pneumonia 21 (1.8) 9 (1.5) 
Rhinitis 12 (l.0) 10 (1,7) 
Sinusilis 53 (4.5) 20 (3.4) 
Tonsillitis l3 (I.I) 13 (2.2) 
Upper Respiratory Tract lnfec1io11 82 (7.0) 48 (8. I) 
Urinary Traci Infection 14 (1.2) 6 (1.0) 
Voricella 28 (2.4) 17 (2.9) 
Viral Infection 24 (2.0) 19 (3.2) 
Viral Phann~itis 14 (l.2) 8 (1.3) 

Injury, Poisoning And Procedural Complications I 1211 (10.9) 61 (10.2) 

Con111sion I 15 (1.3) 10 (I. 7) 
Join1 lnju!Y - 12 {I.Q) 3 (0.5) 
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Table 4-4 (Cont.) 

Number(%) of Subjects With Specific Medical Conditions (Incidence ~l % in One or More Vaccination Groups) by System Organ Class 
(Prior to Vaccination 1) All Vaccinated Subjects 

Qundrivalcnt HPV (Types 6.l l.16.18) LI 
VLP Vaccine Non-Alum Placebo 

<N=l 1841 IN=597J 
n (%) n (%) 

Joint Sprain 
,._ 

15 (1.3) 9 (1.5) 
Limb Injury II (0.9) 8 ( 1.3) 
Skin Lacern1ion 7 (0.6\ 6 (1.0) 

lo ,esligntlons I 24 (2.0) 11 (1.8) 

Metabolism An<I Nutrition Disordtrs I 36 (3.1) 20 (3.4) 

O~sil\ 18 (1.S) 13 (2.2) 

Musculoskeletal And Connecth ·e Tissue Disorders I 103 (8.7) 54 (9.1) 

Anhralgia 20 (1.7) 14 (2.3) 
Back Pain 19 (1.6) 7 (1.2) 
Scoliosis 12 (1.0) 6 (1.0) 

Neoplasms Benign, Malignant And Unsp«ilied (Incl Cym And Polyps) 42 (3.6 ) 25 (4 .2) 
--
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Table 4-4 (Cont.) 

Number(%) of Subjects With Specific Medical Conditions (Incidence 2': l % in One or More Vaccination Groups) by System Organ Class 
(Prior to Vaccination 1) All Vaccinated Subjects 

Quadrivalent HPV (Types 6,11,16,1 8) LI 
VLP Vaccine Non-Alu m Placebo 

- (N=l 184) (N=597) 
n (%) n (%) 

Skin Papillomo 37 (3.1) 23 (3.9) 

Nervous Sysltm Disordtrs 140 (l 1.9) 83 (13.9) 

Headache 99 (8.4) 56 (9.4) 
Mi1<raine 25 <2.1) 17 (2 .9) 

Psychialric Disorders 104 (8.8) 43 (7.2) - --
Abnonnal Behaviour 13 (I.I) 0 (0.0J 
At1en1ion Deficit/Hyperncriviry Disorder 78 (6.6) 35 (5.9) 
De1.-ession 12 (1.0) 3 (0.5) 

Renal And Urinary Disorders 26 (2.2) 9 (U) 

Reproduclh•e Syslt m And Brcns l Disorders 73 (6.2) 36 (6.0) 

D is menorrhoea 51 (4.31 22 0 .7) 
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Table 4-4 (Cont.) 

Number(%) of Subjects With Specific Medical Conditions (Incidence ~1% in One or More Vaccination Groups) by System Organ Class 
(Prior to Vaccination 1) All Vaccinated Subjects 

Qundrivalent HPV (Types 6,11,16,18) LI 
VLP Vaccine Non-Alum Placebo 

(N=1184 J (N=597) 
n (% )_ n (%) 

Respiratory, T~orack And Mediaslinal Disorders 2S3 (21.S) 148 (24.8) 

As1hmn 115 (9.8) 69 (11.6) 
Asthma Bxercise Induced 6 (0.SJ 6 (1.0) 
Bronchospasm 18 (1.5) 13 (2.2) 
Cough 28 (2.4) 14 (2.3) 
Epistaxis 8 (0.7) 6 (I ,OJ 
Pharyogolaryngeol Pain 10 (0.8) I I (1.8) 
Rhinitis Allen:ic 77 (6.5) 41 (6.9) 

Skin And Subcutaneous Tissue Disorders 17:\ (14.7) 81 (13.6) 

Acne ~8 (4.9) --27 (4.5) 
Dermatitis Atopic 12 (1.0) 9 (1.5) 
Derma1itis Contac1 15 (1.3) 6 (I.OJ 
Bczemn 34 (2.9) 22 (3.7) 
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Table 4-4 (Cont.) 

Number(%) of Subjects With Specific Medical Conditions (Incidence ~1 % in One or More Vaccination Groups) by System Organ Class 
(Prior to Vaccination J) All Vaccinated Subjects 

Quadrivalent Hl'V (T ypes6,l l ,16,18) LI 
VLP Vaccine Non-Alum Placebo 

,- (N=l 184) (N=597) 
n (%) n (%) 

Surelcal A■d Medical Procedures 95 (8 . 1) ss (9.2) 

Adenoidectomy 18 (1.5) 6 ( 1.0) 

F.iu· Tube Insertion 19 ( 1.6) JO ( 1.7) 
Tonsillectomy 18 ( 1.5) 15 (2.5) 

Although n subject may lrnvc had 1wo or more medical conditions, the subject is counted only one, within n cn1egory. T he same subject may appear i n different categories. 
Terms for medical conditions are from MedDRA Version 7.1. 
n = Number of subjects wi th the indicnted chnrncteristic. 
N = Number of allocated subjects in each \'acdnation grou,, . 
l-lPV 2 ttumnn nnnillomavinis: VLP = V irm••like narcicles. 

Da1a Source: (7.8.1.5) 
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Table 4-5 

Number(%) of Subjects With New Medical Conditions 
(Incidence ~I% in One or More Vaccination Groups) by System Organ Class 

(Vaccination Period, Day l Through Month 7) 

Quadrivalent HPV (Types 6,11,16,18) L1 VLP 
Vaccine 

(Na 1179) 
n (% ) 

Subjects in aoalysls population 1179 

Subjecls with one or more new medical conditions 520 (44.1) 

Subjects with no new medical conditions 659 (55.9) 

ear And Labyrinlh Disorders 13 (I . I) 

Eye Disorders 13 (2.0) 
- - ,~ 

Gaslrointesllnal Disorders 4;\ (3.6) 

A bdominal Pain 8 (0.7) 

General Disorders And Adminlslralion Sile Conditions 17 (1.4) 

Immune System Olsordu'!; 21 (1.8) 

Se,isonal Aller°' 12 (1.0) 

Infections And Infestations Ui5 (22.S) 

Bacterial Infection 7 (0.6) 

Gastroenteritis Viral 7 (0.6) 

lntluen:u, - 20 (1.7) 
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Non-Alum Placebo 

n 
(N= 594) 

---,%) 

594 

280 (47.1) 

314 (52.9) 

10 (1.7) 

7 (1.2) 

30 (5.1) 

8 (l.3) 

s (0.8) 

9 (J,SJ 

5 (0.8) 

150 (25.3) 

6 (1.0) 
7 (1 .2) 

13 (2.2) 
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Table 4-5 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence :2:1 % in One or More Vaccination Groups) by System Organ Class 

(Vaccination Period, Day 1 Through Month 7) 

Quadrivalent HPV (Types 6,11,16,18) Ll VLP 
Vaccine 

(N= 1179) -n (%) 
Nasopharyngitis 26 (2.2) 
Otitis Media 10 (0.8) 
Pharyngitis 30 (2.5) 
Pharyngitis Streptococcal 19 (1.6) 
Sinusitis 12 (1.0) 
Tineo Pedis 15 (1.3) 
Tonsillitis 12 (l.0) 
Upper Respiratory Tract Infection 41 (3.5) 
Viral Infection 9 (0.8) 

Injury, Poisoning And Procedural Complications 90 (7.6) I 
Musculoskeletal And Cnnnecth•e Tissue Disorders 53 (4.5) 

--
Anhrnl2ia 15 (J.3) 

Neoplasms Benign, Malignanl And Unspecified (incl Cysls And Polyps) II (0.9) --
Nervous System Disorders 66 (5.(i) 

Headache 58 14.\ll 

Psycltlairk Disorders 16 ( t.4) 
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Non-Alum Placebo 
(N= 594) 

0 (%) 

21 (3.5) 
12 (2 .0) 
13 (2 .2) 
II (1.9) 
9 (1.5) 
7 (1.2) 

10 (1.7) 
15 (2.5) 

6 11.0) 

4S (7.6) 

27 (4.5) 

7 ( 1.2) 

7 (1.2) 

36 (6.1 ) 

30 (5. J) 

10 (1 .7) 
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Table 4-5 (Cont.) 

Number (%) of Subjects With New Medical Conditions 
(Incidence ~l % in One or More Vaccination Groups) by System Organ Class 

(Vaccination Period, Day l Through Month 7) 

Quadrivalent HPV {Types 6,11.16.18) LI VLP 
Vaccine 

(N= 1179) 
n (%) 

Rtproductl,c System And Brtnst Disorders 24 (2.0) 

Respiratory, Thoracic And Mediastinal J)isord<rs S4 (4.6) 

Cough 12 (1.0) 
Phan-mwlann\!eal Pain 16 (1.4) 

Skin And Subcutaneous Tissue Disorders 46 (3-9) 

Acne II (0.9) 

Su'1!ical And Medical Procedures 36 (3.1) 

Percenrages are calculared based on ,i; number of subjecrs in analysis popul;ui on. 

Non-Alum Placebo 
(N= 594) 

n 

7 

32 

10 
7 

28 

8 

17 

Although a subject may hove had two or more new medical conditions, the subject is counted only once within a caregory. TJ1c same subject may appear in different cnregories . 
Terms for medical conditions arc from MedDRA Version 7.1. 
n = Number of subjects with the Indicated characteristic. 
N = Number of allocated subjects in each vaccination group who received only 1he clinical ma1erial in the given column. 
HPV = Human 1,auillomavirus; VLP = Virus-like t'llnicles. 

Data Source: [7.8-1.5] 
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(1.2) 

(5.4) 
-

(1.7) 
(1.2) 

(4.7) 

(1.3) 
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Table 4-6 

Number(%) of Subjects With New Medical Conditions 
(Incidence ~ l % in One or More Vaccination Groups) by System Organ Class 

(Follow-up Period, Month 7 through Month 12) 

Quadrivalent HPV (Types 6,11,16.18) LI VLP 
Vaccine 

._ (N=ll28 1 
n (% ) 

Subjects in analysis population 1128 

Subjects with one or more new medical conditions I 327 (29.0) 

Subjects wich oo new medical cond itions 80 1 (71.0) 

F.ar And Labyrinth Disorder. 8 (0.7 ) - -Gastrointestinal Disorders 3 1 (2.7) 

Inrections And Infestations 192 (17.0) I 
ln0uenza 32 (2.R) 
Nasophnryngilis 20 ( 1.8 ) 

Otitis Media II ( 1.0) 
Pharyngitis 30 (2.7) 
Phuryngoionsillitis ti (1.0) 
Sinusitis 8 (0.7) 
Tonsillitis 6 (0.5) 

Um-.er Res,'!irator , Tmct Infection 19 ( 1.7) 

Injury, Poisoning And Pro« durJI Complications !l (4.5) 
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Non•Alum Placebo 
IN= %2\ 

n (%) 

562 

174 (31.0) 

388 (69.0) 

7 (1.2) 

18 (3.2) 

96 (17.1) 

18 (3.2 ) 
8 (1.4 ) 

6 ( I. I) 
9 (1.6) 
5 (0.9 ) 
6 (I .I) 

7 (I .2) 
II <2.0\ 

23 (4. 1) 
- -
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Table 4-6 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence ~l % in One or More Vaccination Groups) by System Organ Class 

(Follow-up Period, Month 7 through Month 12) 

Quadrivalenl HPV (Types 6,11,16,18) LI VLP 
Viccine 

(N= 1128) 

n (%) 

Musculoskeletal And Connective Tissue Disorders 25 (2.2) ---
Neoplasms Benign, Malignant And Unspecified (Incl Cysts And Polyps) 7 (0.6) 

Psychiatric Disorders 7 (0.6) 

Reproduclh·c System And Breast Disorders 12 (J.1 ) 

Respiratory, Thoracic And Mediastinal Disorders 22 (2.0) 

Pha1) nt olaryn£eal Pain 4 (0.4) 

Skin And Subculaneous Tissue Disorders 27 (2.4) 

Surgical And Medical Pro«dures JO (0.9) 

Percentages are calculated based on the number of subjects in analysis populmion. 

Non-Alum Placebo 
(N= 562) 

n 

14 

6 

6 

5 

19 

6 

I? 

7 

Ahhough a subjec1 may have hnd 1wo or more new medicnl condi1ions.1he subject is coun1ed only once wi1hin n cniegory. The same subjec1 may appear in dlfferenl ca1cgo1ies. 
Terms for medical conditions ore from Med DRA Version 7. 1. 
n = Number of subjects wi1h the indicrued charnc1eristic. 
N = Number of subjects allocnted 10 each vnccina1ion group who entered the long-1erm follow-up period and who received only 1he clinical material in the given column. 
HPV = llumnn t"Ooillomavirus; VLP• Virus-like 11:lrticles. 

Data Source: (7.8.1.5) 
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(%) 

(2.S) 

(1.1) 

(I.I) 

(0-9) 

(3.4) 

(I.I) 

(3.4) 

(J.2) 
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Table 4-7 

Number (%) of Subjects With New Medical Conditions 
(Incidence ~1 % in One or More Vaccination Groups) by System Organ Class 

(Follow-up Period, Month 7 through Month 12) Excluding Study Site 044 

Quadrivalent HPV (fypes6,l l,16,l8) LI VP 
Vaccine 

(N• 1109) 
n (%\ 

Subjects in Mnlysis population ll09 

Subjects with one or more ne1v med ical conditions n1 (28.9) 

Subjec1s wi1h no new medical condi1ions 788 (71.1) 

I 
Ear And Labyrinth Disorders 8 (0.7) 

Gastroin testinal Disord<rs 31 (2.8) l 
lnr«linns And lnfestnllons 190 ( 17.1 l 

-- - - - - - - --- - - -ln0uenu, .l~ 12.9) 

Nasopharynghis 20 11 .8) 

I O1iris Mtdia II (1.0) 

Pharyngitis .,o (2.7) 

Pharyngo1onsillitis 11 I 1.0) 
Sinusitis 8 (0.7) 

Tonsillitis 6 (0.5) 

Unner Res11irator1 Tract Infection 19 (1.7) 

Injury, Poisoning And Pr0tedural Complicnlions 49 (4 .4 ) 
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Non-A lu m Placebo 
(N= 552) 

n 1%) 

552 

172 (31.2) 

380 (68.8) 

7 (Ul 

18 (3.3) 

95 (17.2) -18 (33) 
8 (1.4) 

6 (l.l) 

9 (1.6) 
5 C0.9) 
6 ( I.I) 
7 (1.3) 

11 (2.0) 

23 (4.2) 
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Table 4-7 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence ?:1 % in One or More Vaccination Groups) by System Organ Class 

(Follow-up Period, Month 7 through Month 12) Excluding Study Site 044 

Quadrivnlent HPV (fypes 6.11,16,18) LI VP 
Vaccine 

(N• l 109) 
0 (%} 

M 11sculoskelelal And Connecth•e Tissue Dlsordtrs 2S (2-') 

Neoplasms Benign, Malignanl And Unspecified (ind Cysls And Polyps) 
I 

7 (0.6) -
Psychialric Disorders 

I 
6 (O.S) 

Repruduclive System And Breast Disorders 12 (1.l) 

Rcspirarory, Thoracic And Mcdlastlnal Disorders 11 (J.9) 

Skin And Subcutaneous Tissue Disorders 25 (2.3) 

Surgical And Medical Procedures 8 (0.7) 

Percentages are calcula1ed based on the number of subjects in analysis populmion. 

Non-Alum Placebo 

(N= 552) 
n 

14 -
6 

6 

s 

18 

19 

' 
Although a subjecr may have had 1wo or more new medical conditions. the subjec1 is coun1cd only once within a ca1egory. The same subjecl mny nppcar in different c.11egories. 
Terms for medical conditions are from MedORA Version 7.1 . 
n = Number of subjecls with the indicated characteristic. 
N = Number of allocated subjects in each vaccina1lon group who entered lhc long-1erm follow-up period excluding subjecrs a1 si1e 044. 
HPV = Human nu illomavirus; VLP = Virus-like ronicles. 

Data Source: (7 .8.1.5) 
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(%) 

(2.S) 

(1 .1) 

(1.1) 

(0.9) 

(3.3) 

(3.4) 

(1.3) 
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Table 4-8 

Number (%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalent HPV (Types 6,11,16,18) LI VLP 
Vaccine Non-Alum Placebo 

(N= 1070) (N= 523) 
n 1%) n (%) 

Subjects in analysis population 1070 523 

Subjects with one or more new medical conditions 295 (27.6) 159 (30.4) 

Subjects with no new medical conditions 775 (72.4) 364 (69.6) 

Congenital, Faniltinl And Genetic Disorders 3 (0.3) 0 (0.0) 

Dermoid Cyst 1 (0.1) 0 (0.0) 
Pi2mented Naevus 2 {0 .2\ 0 (O.Ol 

Ear And Labyrinth Disorders 7 (0.7) 6 (I .1) 

Cerumen lmp:1ction 2 (0.2j 0 (0.0) 
Ear Pain 3 (03) 3 (0.6) 
llypoacusis 0 (OOj I (0.2) 
Middle Ear Effusion I (O. l j 0 (O.OJ 
OtorrllOea 0 (0.0) I (02) 
Tinnitus I (0.1) 0 (0.0) 
Verri~o 0 ,o.O\ I (0.2 ) 

Endocrine Disorders 2 (0.2) 0 (0.0) 

Autoimmune Thyroiditis I (0.1) 

I 
0 (0.0) 

Hypothyroidism I (0 .1) 0 (0 .0) 
Precocious Pubert1' I {Q,l) 0 (0 .0) 

BW3649.doc VERSION 1.4 APPROVED-15-Sep-2005 
Restric1.xl t) Confidential - Limited Access 

35 



Document 1

V-501 - Human Papillomavirus (Quadrivalent) 
Month 12 Safety Report- 018 
HPV Adolescent Preadolescent Safety Study 

Tahle 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalent HPV (Types 6,l l ,16,18) LI VLP 
Vaccine Non-Alum Placebo 

(N= 1070) (N= S23J 

-- n (%) n (%\ 

Eye Disorders 9 (0.8) 2 (0.4) 

Chalaiio11 3 (0.3) 2 (0.4) 
Conjunctivitis 4 (0.4) 0 (00) 
Conjunctivitis Aller~ic 2 (0.2) 0 {0.0) 

Gastrolntesllnal Disorders 29 (1.7) 18 (~.4) 
Abdominal Pain 7 (0.7) 4 {0.8) 
Abdominal Pain Lower I (0.1) 0 (0.0) 
Abdominal Pain Up1,er 2 (0.2) 0 (0.0) 
Abdominal Tendemess 0 (0.0) I (0.2) 
Colitis 0 (0.0) 2 {0.4) 
Constipa1ion 0 (0.0) I (0.2) 
Diarrhoea l (0. IJ 2 (0.4) 
Dyspepsia 3 (0.3) l (0.2) 
Enteritis l (0.1) 2 (0.4) 
Food Poisoning 4 (0.4) I {0.2) 
Gastritis 4 (0.4) 2 (0.4) 
Gastrooesopbagenl Reflux Disease 0 (0.0) l (0.2) 
Gingiviris 2 (0.2) 0 (0.0) 
Haematochezia 0 (0.0) I (0.2) 
Mouth Ulceration I {0.l) 0 (0.0) 
Nausea 2 (0.2) I (0.2) 
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalent JIPV (Types 6,11 ,16,18) LI VLP 
Vaccine Non-Alum Placebo 

-- (N- 1070) (N= 523) 
11 ('lbl n (%l 

Stomatitis 0 (O.OJ I (0.2) 

Tooth Fracture 0 (0.0) I (0.2) 

Toothache 0 (0.0) I t (0.2) 

Vomitin£ 5 (0.5) l 10.2) 

G t neral Disorders And Administration Site Conditions s (0.5) 2 (0.4) 

Chest l'ain I (0.1) 0 (0.0) 

lnnuenui Like Illness 2 (0.2) 0 (0.0) 

Malaise I (0.1) 0 (0.0) 

Pvre,in 2 (0.2) 2 (0.4) 

Immune System Disorders 3 (0.3) 2 (0.4) 
-

I 
--- --

Allergic Oedema I (0.1) 0 (0.0) 

Drug llypersenshivlly 2 (0.2) 0 (0.0) 

Seasonal Allerev 0 (0.0) 2 (0,4) 

Infections And Infestations 169 (I ~.8) 87 (16.6) 

Acute Sinusitis 0 (0.0) I (0.2) 

Acute Tonsillitis I (0.1 ) 2 (0.4) 

Body Tinea 1 (0.1 ) 0 (0.0) 

Breast Infection I (0.1 ) 0 (0.0) 

Bronchitis 5 (0.5) 3 (0.6) 

Bronchi1is Bnc1crinl I (0.1) 0 (0,0) 
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Table 4-8 (Cont.) 

Number (%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month J 2) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalem HPV (Types 6,1 I ,16,18) LI VLP 
Vaccine Non-Alum Placebo 

lN= 1070' (N= 5231 

n ( 'JI,) n (%1 

Croup Infectious 0 (0.0) I (0.2) 

Cystitis 2 (0.2) 2 (0.4) 

Dengue Fevc,· I (0.1) I (0.2) 

Dental Ca,ies I (0.1) 0 (0.0) 

Ear Jnfe<:tion I (0.1) I (0.2) 

Fungal Skin Infection I (0.1) I (0.2) 

Gastroenteritis I (0.1) 3 (0.6) 

Gastroenteritis Viral 6 (0.6) 3 (0.6) 

Hand-Foot-And-Mouth Disease l (0.JJ 0 (0.0) 

Herpes Simplex I (0. 1) 0 (0.0) 

Herpes Simplex Ophthalmic 0 (0.0J I (0.2) 

Herpes Zostcr I (0.1) 0 (0.0) 

Herpclic Stomntilis 0 (0.0J I (0.2) 

Hordeolum 2 (0.2) 0 (0.0) 

Impetigo 6 (0.6) 3 (0.6) 

Infected Insect Bite I (0. IJ 0 (0.0) 

Infectious Mononucleosis I (0.1) 0 (0.0) 

lnnueoza 27 (2.5) 12 (2.3) 

Laryngopharyngitis 0 (0.0) I (0.2) 

Lice Infestation 0 (0.0) I (0.2) 

Lobar Poeumonia I (0.1) 0 (0,0J 

Localised Infection I (0.1) 0 (0.0) 

Lower Res•Vratorv Tract Jnfec1ion 0 (0.0) I (0.2l 
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

QuadiivaJeot HPV (Types 6,11,16,18) LI VLP 
Vaccine Non-Alum Placebo 

(N= 1070) IN= 5231 
n (%) 0 (%) 

Myringi1is Oullous I (0.1) 0 (0.0) 
Nail Infection I (0.1) 0 (0.0) 
Nasophoryngitis 18 (1.7) I 7 ( l.3) 
Oli ris F..rerna 4 (0.4) 2 (0.4) 
Ori ris Media 9 (0.8) 6 (I. 1) 
01itis Media Acute 0 (0.0) I (0.2) 
l'arnsilic lnfecrion ln1es1inal 5 (0 ~) 2 (0.4) 
Paronychio I <0.1) 0 (0.0) 
Pharyn!'-itis 28 <!.6) 9 (1.7) 
Pharyngi1is S1rep1ococcal 7 (0.7) 3 (0.6) 
Pharyn!'-01onsilli1is 10 (0.9) 4 (0.8) 
Pneumonia J <OJI 2 (OA> 
Pneumonia Mycoplasmal I (0.1) 0 !0.0) 
Pneumonia Primary Atypical 0 (0.0) I (0.2) 
Pneumonia Virnl 0 (0.0) l (0.2) 
Respiratory Trac, lnfec1ion 0 (0.0) I (0.2) 
Respiratory Trac, lnfecrion Viral 0 (0.0) I (0.2) 
Rhiniris 0 (0.0) 2 (0.4) 
Sinusitis 8 (0.7) 6 ( I.I) 
Sraphylococcal lnfecrion I (0.1) 0 (0.0) 
Tinea Pedis 0 (0.0) I (0.2) 
Tonsillitis 2 (0.2) 6 ( I.J) 
Tooth Abscess 0 (0.0 1 I (0.2) 
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Table 4-8 (Cont.) 

Number (%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalen1 HPV (Types 6,11,16,18) LI VLP 
Vaccine Non-Alum Placebo 

IN= 1070\ IN- 5231 --
n 1%) n (%) 

Upper Respiratory Tract Infection 16 (1.5) 11 (2.1) 
Urinary Tract Infection 3 (0.3) 3 (0.6) 
Vaginal Candidiasis J (0.1) 0 (0.0) 
Vnginnl Mycosis I (0.1) 0 (0.0) 
Viral Infection 0 (0.0) l (0.2) 
Viral Pharyngi ris 4 (0.4) 4 (0.8) 
Viral U r>rcr Resnirarorv Traer lnfocrion 8 (0.7) 2 (0.4) 

Injury, Poisoning Anti Procedural Cont pllcations 43 (4 .0) 21 (4.0) 

Animal Bite 2 (0.2) 0 (0.0) 
Ankle Fracture I (0.1) I (0.2) 
Anhropod Bite 2 (0.2) 0 (0.0) 
Back Injury 3 (0.3) I (0.2) 
Ca,iilage Injury 0 (0.0) I (0.2) 
Chemical Eye Injury l (0.1) 0 (0.0) 
Chesr Injury I (0.1) 0 (0.0) 
Clavicle Frac1ure 0 (0.Q) 2 (0.4) 
Concussion I (0.1) 0 (O.Q) 
Contusion 2 (0.2) 3 (0.6) 
Femoral Neck Fracture l (0.1) 0 (0.0) 
Foor Fracture l (0.1) 0 (0.0) 
Head Injury 0 (0.0) l (0.2) 
Joinr In ;urx 4 (0.41 I (0.21 
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalen1 HPV (Types 6, I I, 16, 18) LI VLP 
Vaccine Non-Alum Placebo 

(N" 1070) (N" 523) 
n (%) n (%) 

Joln1 Sprain 8 (0,7) 3 (0.6) 
Lacerntion I (0.1) 0 (0.0) 
Ligament Sprain 0 (0,0) I (0.2) 
Limb Injury 4 (0.4) 2 (0 .4) 
Mou1h Injury I (0.1) 0 (0.0) 
Muscle Strain 5 10.5) I (0.2) 
Nail Avulsion 1 (0.1) 0 (0.0) 
Open Frac1ure I (0.1) 0 (0.0) 
Open Wound I (0.1) 0 (0.0) 
Pelvic Organ Injury I (0.1 ) 0 (0.0) 
Rooius Fracture 1 (0.1) 1 (0.2) 
Rib Fracture I (0.1) 0 (0.0) 
Road Traffic Accident I (0. 1) 1 (0.2) 
Skin Injury 1 (0.1) 0 (0.0) 
Skin Lacerntion 0 (0.0) I (0.2) 
Soft Tissue Injury I (0.1) 2 (0.4) 
Splinter I (0.1) I 0 (0.0) 
Upper Limb Fracture 2 (0.2) 0 (0.0) 
Investiea tions 3 (0~') 2 (0 .4) 
Biopsy Brain 0 (0.0) 1 (0.2) 
Body Height Below Normal 0 (0.0) I (0.2) 
Colonoscopi 1 (0. 1) 0 -- (0.0) -
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Qundrivalent HPV (Tyl)Cs 6,11,16,18) LI VLP 
Vaccine Non-Alum Placebo 

{N ~ 1070) (N= 523) 
n - {%\ n (%) 

Endosco1>Y Oastrointes1innl 1 (0.1) 0 (0.0) 
Nuclear Magnetic Resonance Imaging 1 (0.1) 0 (0.0) 
Weight Decreased I (0.1) 0 (0.0) 

Metabolism And Nutrition Disorders 2 (0.2) 3 (0.6) --Anorexia 0 (00) I (0.2) 
Dehydration I (0. 1) 0 (0.0) 
Mewbolic Syndrome 0 (0.0) I (0.2) 
Overweight 0 (0.0) 1 (0.2) 
Wei~t Gafo Poor 1 (0.1) 0 (0,0) 

Musculoskcletal And Connecti,·e Tissue Disord, rs 23 (2,1) 11 (2.1 ) ---Arthrnlgia 6 (0.6) 4 (0.8) 
Back Pain 3 (0.3) 3 (06) 
Bone Cyst I (0.1) 0 (00) 
Chest Wall Pain 3 (0.3) 0 (0,0) 
Cos1ochondri1is 1 (0.1) I (0.2) 
Flank Pain l (0. t) 0 (0.0) 
Jnw Disorder I (0.1) 0 (0.0) 
Joint Sti ffness I (0.1) 0 (0.0) 
Joint Swelliog 0 (0.0) I (0.2) 
Juvenile Anhrltis I (0.1) 0 (0.0) 
Muscle St•asms 2 (0.2) - 0 (0.0) -
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Qundrivalent HPV (Types 6.11 ,16,18) LI VLP 
Vaccine I Non-Alum Placebo 

(N~ 1070) (N= 523) 
n 1%) n (%) 

Neck Pain I (0.l) 0 (0.0) 
Pain In Extremi1y 4 (0.4) I (0.2) 
Patellofemoral Pai n Syndrome l (0.1) 0 (0.0) 
Plantar Fascii1is 0 (0.0) I (0.2) 
Rota1or Cuff Syndrome 0 (0.0) I (0.2) 
Scoliosis I (0.1 ) 0 (0.0) 
Teruporomandibular Joilll Syndrome I (0.1) 0 (0.0) 
Tendonitis I (0.1 ) 0 (0.0) 

Neoplasms Benign, Malignant And Unspet ined (Intl Cysts And Polyps) 7 (0.7) I 6 ( I.I) 

Epilhelioma - - --
(0.1) I 

I 
0 (0.0) 

Medulloblostoma 0 (0.0) ( (0.2) 
Skin l'a1li llorun 6 (0.61 5 (1.0) 

Nervous System Disorders 8 (0.7) J (0.6) 
-------

Headache 6 (0.6) 2 (0.4) 
Mi craine 2 (0.2) I (0.2) 

Psi•chiatric Disorders 7 (0.7) s (1.0) -- ,__ 
Abnormal Behaviour I (0.1) 0 (0.0) 
Affective Disorder 2 (0.2) 1 (0.2) 
Anention Deficit/hypcraclivity Disorder I "(0.1) I (0.2) 
Oee:ession I (0.1) l (0.2) 
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quodrivalcnt HPV (Types 6,11 ,16,18) LI Vl..P 
Vaccine Non-Alum Placebo 

(N= 1070) (N= 523) 

n (%) n (%) 
Depression Suicidal I (0.1) 0 (0.0) 
Insomnia 1 (0.1) 0 (0.D) 
Personaliry Disorder 0 (0.0) I (0.2) 
Sleep Disorder 0 (0.0) I (0.2) 
Social Phobia 0 (0.0) I (0.2) 
S«ress Symptoms 1 (0.1) 0 (0.0) 

Re11al And U rlnary Disorders s (0.5) 3 (0.6) 

Dysuria 2 (0.2) 0 (0.0) 
Enuresis I (0.1) 0 (0.0) 
Haematuria 0 (0.D) I (0.2) 
Nephrolithiasis 2 (0.2) 0 (0.0) 
Urethral Paio 0 (0.0) J (0.2) 
Urinary Jncolllinence 0 (0.0) 

I 
I (0.2) 

Reproductive System And Brensl Disorders 11 (I.OJ s (1.0) 

Amenorrhoea 2 (0.2) 0 (0.0) 
Breasr Pain I (0.1) 0 (0.0) 
Dysmenorrhoea 4 (0.4) 2 (0.4) 
Epididymitis 0 (0.0) I (0.2) 
Fibrocystic Breasr Disease I (0.1) 0 (0.0) 
Menorrh~gia I (0.1 ) 0 (0.0) 
Mensrruation ltTegular J (0.l) I (0.2) 
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

QuadrlvaJen1 HPV (Types 6,11,16,18) LI VLP 
Vaccine I Non-Alum Placebo 

(N= 1070) (N= 523) 

ll (%) n (%) 
Pelvic Pain 0 (0.0) I (0 .2) 
Polycys1ic Ovaries I (0.1 ) 

I 
0 (0.Q) 

Va i-inal Dischnttc I IQ.I\ 0 (0.0l 

Respiralory, Thoracic Anrl Mecllas1inal Oisordrrs 18 ( 1.7) 17 (U) 

Allergic Sinusiris I (0.1 ) 0 (0.0) 
Asthmo 3 (0.JJ 2 (0.4) 
Asthma Exercise hiduc,d 0 (0.0) I (0 .2 ) 
Rronchospasm ,l 10.3) I (0.2) 
Cough .l (O . .lJ 4 (0.8) 
Dyspnoea I (0.1) 0 (0.0) 
Dyspnoea Exe11ional I 10.1) 0 (0.Q) 
Episraxis 0 (0.0) I <0.2) 
Nosal Turbinale Hypertrophy 0 (0.0) I (02) 
Pha,yngolaryngeal Pain 3 (0 .. l) 5 (1.0) 
Pleurilic Pain 0 (0.0) I (0.2) 
Rhini ris Aller0 ic 3 (0.3) 1 (0.2) 

Skin And Subcutaneous Tissue Disorders 26 (2.4) 17 (3.3) 

Acanrhosis Nigricans I (0.1) 0 (0.0) 
Acne 6 (0.6) 2 (0.4) 
Dermal Cyst I (0.1) I (0.2) 
Dermatitis 2 (0.2) I (0.2) 
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalent HPV (Types 6,11 ,16,18) L I VLP 
Vaccine Non-Alum Placebo 

IN= 1070) IN= 5231 -n (%) n (%) 
Dermatitis Allergic I (0.1) 0 (0.0) 
Dermatitis Coornc1 ~ (0.5) 4 (0.8) 
Derma1osls I (0.1) I (0.2) 
Dry Skin I (0, !) 0 (0.0) 
Eczema 4 (0,4) 3 (0.6) 
Hyperkerotosis 0 (0.0) I (0.2) 
Pityriasls Rosea I (O, I ) 0 (0.0) 
Rash I (0,1) 3 (0.6) 
Rash Ery1he ma1ous 0 (0.0) I (0.2) 
Swelling Face 0 (0,0) I (0.2) 
Urticaria 2 (0.2) I (0.2) 
Surgica l And Medical Procedures 9 {0.8) 7 (1.3) 
Adenoidectomy 0 

- -{0.0) I (0.2) 
Cautery To Nose I (0.1) 0 {0.0) 
Contraception 0 (0.0) 2 {0.4) 
Cryothernpy I {0.1) 0 (0.0) 
Endodont ic Procedun, 0 (0.0) I {0.2) 
Limb Operation I {0.1) 0 (0.Q) 
Mouth Cyst Excision 0 (0.0) I (0.2) 
Oral Contracep1ion 2 (0.2) 0 (0.0) 
Post Coital Contraception I (0.1) 0 (0.0) 
Suture Insertion 2 (0.2) 0 CO.OJ 
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Table 4-8 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quodrivalen1 HPV (Types 6,11,16,18) LI Vl .P 
Vaccine Non-Alum Placebo 

(N= 1070) (N= 523) 
n (%) n (%) 

Toe Operation 0 (0.0 ) 1 (0.2) 
T urbioec1omy 0 (0.0 ) I (0.2) 
Wart Excision I (0.1) I (0,2) 

Vascular Disorders I (0,1) 3 (0.6) 

Haematoma 0 (0.0) I (0.2) 
1-lyperiension I (0.1) 0 (0.0) 
Pe1echiae 0 (0.0) I (0.2) 
Ravnaud's Phenomenon 0 <O.O\ I (0.2) 
Percentages are calculn1ed based on 1he number of subjects in analysis popula1ion. 
Allhough a subject may have had 1wo or more new medical condi lion, 1he subject is counted only once wi1hin a category. The sa111e subject niay appear in different cn1egories. 
Terms for medical cond i1ions are from Med DR A Version 7. I . 
n = N umber of subjects with 1he indicated medical condition. 
N = Number of subjects in each vaccination group excluding those subjects who received an aluminum--containing concomitant vaccination. 
HPV = Human papillonrnvirus; VLP" Virus-like ronicles. 

Data Source: [7.8. 1.5; 7.8.1.2) 
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Table 4-9 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalenl HPV (Types 6,11,16,18) LI VLP 
Vaccine Non-Alum Placebo 
(N• 58) IN= 39) 

n (%) n I'll,) 

Subjects in analysis p<>pula1ion 58 39 

Subjects wilh one or more new m"dical conditions 32 (55.2) 15 (38.5 ) 

Subjects with no new medical conditions 26 (44.8) 24 (61.S) 

Congenital, Famil ial And Genetic Disorde rs 0 (0.0) I (2.6) 

E"idermal Nocvus 0 (0.0) I I (2.6) 

Ear And Labyrinth Disorders l (1.7) I (2.6) 

Ccrumen Impaction 0 (0.Q) I (2.6) 

Ear Pain I (1.7) 0 (0.0) 

Endocrine Disorders 0 (0.0) J (2.6) 

Anovula1or• C <ele 0 (0.0) I (2.6) 

Gastrointestinal Disorders 2 (3.4) I 0 (0.0) 

Abdominal Pain I (1.7) 0 (0.0) 

Des,,ensia I (1.7) 0 (0.0) 

General Disorders And Administration Sile Conditions 1 ( 1.7) I 0 (0.0) 

P~rexia I (1.7) 0 (0.0) 
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Table 4-9 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalenl HPV (Types 6,11 . 16.18) L I VLP Non-Alum Placebo 
Vaccine 

,~ (N= 58) (N= 39\ 
n I ( %) 11 (%) 

lnfeclions And lnfeslat ions 23 (39.7) 9 (23.1) 

Acule Sinusilis 0 (0 0) I (2.6) 
Body Tinea l (1.7) 0 (0.0) 
Bronchitis l ( 1.7 ) 0 (0.0) 
Gastroenteritis I ( l.7) 0 (0.0) 
Gastroenteritis Virul I ( 1.7) 0 (0.0) 
Influenza 5 (8.6 ) 6 (15.4) 
Nasophnryogi1is 2 (3.4) I (2.6) 
Otitis Media 2 (3.4 ) 0 (0.0) 
Otitls Medin Acule 1 (1.7 ) 0 (0.0) 
Parasi1ic lnfec1ion h11es1inal 1 ( 1.7) 0 (0.0) 
Pbaryngills 2 (3.4 ) 0 (0,0) 
Pharyngilis Strepcococcal 1 ( 1.7) 0 (0.0) 
Pharyngo1onsillilis I ( 1.7) I (2.6) 
Tonsilli1is 4 (6.9) I (2.6) 
Upper Rcspirnlory Tract Infection 3 (5.2) 0 (0.0) 
Urinary Trnc1 lnfec1ion 0 (0.0) I (2.6) 
Viral Pharyngitis I ( 1.7) 0 (0.0) 
Viral U noer Rcs11ira1orv Tract Infection 1 11,7, 0 (O.Ol 

Injury, Poisoaing And Procedural Com11lications 8 (13.8) 2 (5.) ) 

Excorin1ion I ( 1.7) 0 (0.0) 
Facial Bones Frac1ure -- l (1.7) _._ 0 (0.0)__ 
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Table 4-9 (Cont.) 

Number (%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period, Month 7 through Month 12) Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Quadrivalcnt HPV (Types 6,11 ,16,18) LI VI.P 
Vaccine Non,Alu m Placebo 
(N= 58) fN= 391 

n (%) 11 1%) 
Foot Fracture I (1.7) 0 (0.0) 
Joint Sprain 2 (3 .4) l (2 .6) 
Limb Injury 2 (3.4) 0 (0.0) 
Skin Laceration 0 (0.Q) I (2.6) 
Soft Tissue Injury I (1.7) 0 (0.0) 
Wound I (1.7) 0 (0,Q) 

M usculoskeletal And Connective T issue Disorders 2 (3.4) 3 (7.7) 
Arthralgia I (1.7) 0 (0.0) 
Costochondritis 0 (0.0) I (2 .6) 
Muscle Spasms I (1.7) 0 (0.0) 
PateUofemoral Pain Syndrome 0 (0.0) l (2.6) 
Plantar Fasciiris 0 (0.0) I (2.6) 

Psychiatric Disorders 0 (0.0) I 1 (2.6) 

Abnormal Behaviour 0 (0.0) l I (2 .6) 

Reproducth·e System And Breast Disorders 1 (1.7) I 0 (0.0) 

Olitomenorrhoea I / 1.7) 0 ,0.01 

Respiratory, Thoracic And Medlas!inal Disorders 4 (6.9) 2 (S.1) 

Asthma I (1.7) 0 (0.0) 
, _Asthma Exercise Induced I /1.7) 0 10.0) 
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Table 4-9 (Cont.) 

Number(%) of Subjects With New Medical Conditions 
(Incidence >0% in One or More Vaccination Groups) by System Organ Class 

(Follow-Up Period. Month 7 through Month 12) Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at 
Any Time During the Study 

Qwdrivalcnt HPV (Types 6,11,16,18) LI VLP 
Vaccine Non•Alum Placebo 

,-. (N= 581 (N= 39) 
n (%) n (%) 

Oyspooea I (1.7) 0 (0,0) 
Pbaryngolaryngcal Pa in I (1.7) I (2,6) 
Rhinitis Aller.-lc I q,7) I (2.6) 

Skln And Subcutaneous Tissue Disorders I (1.7 ) 2 (5.1) 

Dermal Cyst I ( I. 7) 0 (0.0) 
Dermatitis 0 (0.0) I (2.6) 
Dru ~ Eru111ion 0 (0.0) I (2,6) 

Surgical And Medica l Procedu res I ( 1.7) I 0 (0.0) 

Wart E,cision I ( 1.7) 0 (0.0) 

Vascular Disorders I (1 ,7 ) 0 (0.0) 

H \ rertension I ( 1.7) 0 (0,0) 
Percentages are calculated based on the number of s11bje~1s in analysis population. 
Although a subject may ha\•e httd 1wo or mo1'e new me-dicnl condition~. 1h .. ~ subject is counted only once wi1hin a ca1egory. T he !..ame suhjt-CI may appear in di ffcr<tll cntego1'ie-S. 
Terms for medical conditions are from MixlDRA Version 7.1. 
n = Nu mber of subjects with the indicoted characteris1ic. 
N ; Number of subjects in each vaccinn.1ion group who r~ei,·ed an ah.11ninum-conrnininp, concomitam vaccination. 
HPV = Human IX\nillomavirus; VLP = Vinos-like t-nrlicles. 

Data Source: [7.8.1.5; 7.8.l.2] 
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4.4 Safetv Evaluation 

4.4.1 Clinical Adverse Experiences 

52 

Table 4-10 displays, by vaccination group, the clinical adverse experience summary 
Day 1 to Day 15 after any vaccination. There were no changes in the clinical adverse 
experience summary in Table 4-10 compared with Table 8-1 [7. 7) in the Protocol 0 I 8 
CSR. 
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Subjects in analysis population 

Subjects without follow-up 
Subjects with follow -up 

Number(%) of subjects: 

with no adverse experience 

with one or more adverse experiences 
injection-site adverse experiences 
systemic adverse experiences 

with vaccine-related' adverse experiences 
injection-site adverse experiences 
systemic adverse experiences 

with serious adverse experiences 

with serious vaccine-relnted adverse experiences 

who died 

BW.,649.doc VERSION 1.4 APPROVED-15-Sep-2005 

Table 4-10 

Clinical Adverse Experience Summary 
(Days 1 to 15 Following Any Vaccination Visit) 

Quadrivalent HPV (Types 6,11,1 6,18) 
LI VLP Vnccioe 

(111:1 179) 

n (%) 

1179 

14 
1165 

202 (17.3) 

963 (82.7) 

877 (75.3) 
541 (46.4) 

913 (78.4) 
877 (75.3) 
274 (23.5) 

5 (0.4) 

0 (0.0) 

0 (0.0.l 
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Non-Alum Placebo 
IN=594\ 

n (%) 

594 

10 
584 

192 (32.9) 

392 (67.1) 
292 (50.0) 
260 (44.5) 

339 (58.0) 
292 (50.0) 
134 (22.9) 

0 (0.0) 

0 (0.0) 

0 (0.0) 
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Table 4-10 (Cont.) 

Clinical Adverse Experience Summary 
(Days I to 15 Following Any Vaccination Visit) 

Quadrivalent HJ>V (Types6,ll,16,18) 
LI VLP Vaccine 

t--- _ <!'i::! Im._ 
n 1%\ 

discontinued' due 10 an adverse c,perience 3 (0.3) 

discontinued due 10 a vaccine-relared adverse 2 (0.2) 
Experience 

discontinued due 10 a serious ad,·erse l (0.1) 
Experience 

discontinued due to a serious vaccine-related 0 (0.0) 
adverse ex 1 erience 
Percentages are calculated based on the number of subjects with follow-up. 
' Determine.d by the investigator 10 be possibly. probably. or dofinit~ly related to the vaccine. 
• Discontinued= Subject discontinued from therapy. 
n = Number of subjects with the indicated characteristic. 
N = Number of subjects randomized in the vaccination group who received only the dinicol material in the given column. 
HPV = Human r,anillomavirus; VLP = Virus-like• narticles. 

Data Source: (7.8.1.13] 
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I Non-Alum Placebo 
IN-5941 

n (%\ 

0 (0.0) 

0 (0.0) 

0 (0.0) 

0 (0.0) 
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4.4.1.1 Infection-Site Adverse Experiences 

55 

Table 4-11 summarizes, by vaccination group, the number and percentage of subjects 
with injection-site adverse experiences (incidence 2::1 % in one or more vaccination 
groups) reported Day 1 to 5 following any vaccination visit. The findings are identical to 
those reported in Table 8-4 (7.7] of the Protocol 018 CSR. 

Table 4- 12 lists injection-site adverse experiences with onsets at least 6 days following 
any vaccination visit. The injection-site adverse experiences reported are identical with 
those reported in the main Protocol 018 CSR. 
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Table 4-11 

Number(%) of Subjects With Injection-Site Adverse Experiences (Incidence ~l % in One or More Vaccination Groups) 
(Days 1 to 5 Following Any Vaccination Visit) 

Quadrivalem HPV (Types6,l l,16,18) LI VLP Vaccine Non -Alum Placebo 

--- IN=l 179} /N:594l 
All Adverse All Advel'se 
Exncriences VR Ex reriences VR 

--n (%) I n ('!L n !%! n (%) 
Number of subjects 1179 I 594 

Subjects without follow -up 14 IO 
Sub·iects wilh follow-up 1165 I 584 
Number(%) of subjects with one or more injeclion-si te adverse 877 (75.3) 289 (49.5) 
exneriences 
Injection Site El'ythema 237 (20.3) 

I 
237 (20.3) 77 (13.2) 77 (13 .2) 

Injection Site Haemorrhage 27 (2.3) 27 (2.3) 15 (2.6) 15 (2.6) 
Injection Sile Pain 853 (73.2) 853 (73.2) 265 (45.4) 265 (45.4) 
Injection Site Paraesrbesin 17 (1.5) 17 (1.5) 10 (1.7) 10 ( 1.7) 
Injection Site Pruritus 13 (I.I) 

I 
13 (1.1) 5 (0.9) 5 (0.9) 

lnjcc1ion Sile Reaclioo 13 ( l.l ) 13 (1.1) 4 (0.7) 4 (0.7) 
lniection Site Swell in n 241 /20.71 241 (20.71 45 '7.7) 45 (7 .7) 

Percentages are calculated based on lhe munber of subjec1s wilh follow-up. 
Although n subject mny bnve hnd two or niore ndverse experiences, the subject is counted only once in the overall total. 
Adverse experience terms are from Med ORA Version 7.1. 
VR = Vaccine relaled. Emries in 1his column refer to the number(%) of subjects with injec1ion-si1e adverse experiences that were determined by the investigator to be possibly, probably, 
or definitely related 10 the vnccioe. 
n = Number of subjec1s with the indicated characteris1ic. 
N = Number of subjecls who received only the clinicnl material in the given column. 
HPV = Human 11,willomavirus; VLP = Virus-like 11at1icles. 

Data Source: (7 .8.1.13) 
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Table 4-12 

Listing of Subjects With Nonserious Injection-Site Adverse Expe1ience 
(Day 6 and Beyond Following Any Vaccination Visit Through Month l2) 

~'~!~ U Gcn-

Age Relative 
81 Doy Dose Rela1ivc Durntion 

Pim fr~m Nunibe1 Oby of 
of I loceo-

Vncct- Slnrl Of (Vaccine Onscl Adverse Adverse ,iry Ser-
~ AN der R•~• nation 1111al Given) Post<,lose ~r'1riCIICC Ex fericoce I /Si1.e 1 .ious-

uodrivalenl HPV (Types 6,11,16,18) LI VLr V8cdn~ 

• - yr 9 1 rnrv rl.l 6 11 16 18 VLP 9 lnjecrion sile pain lllr mild N 

I - ■Yr' 
vacdne) 

51 2lHPV rl.16l 1 1618VtP 6 lnjeclion $ilc swelling 2Jay mild N 
,,acdne ) - I - . y, I I I (MPV r'll 6 !I 16 18 VLP 11 Injection site pain l 2 hr mild N - • - ■YI' 
\tacti1H~ ) 

(i 1 !HPV rll 6 11 16 18 VLP ~ h1jct1ion sitt µni ,1 12 hr mod N 
\:SCCIII~ ) 

Nnn-Al11111 l'IRttbn - • - rr !>1 J fnon-!lhuu 1}1:-tci.>hol {, Jnjeclion .r;itt f•\l.ill 5 Joy mild N - • - yr LI I l1H111-uh1111 pla,·d>oJ I] l11j~c1ioo site ren"1on .l tlay 111011 N • - · Y• 7 I (111\1\ •:tlu n\ plnt.?'bo) 7 l11jec1ion site crythcmu J day mild N 

• I - ■Y• 8 I (no11-nlt1m plru:eho) 8 l11jec1ioo site pnin 3 dny mild N 
ltc swclJfog nnd injcef10 11~sitc c:rythcmn nre gra.dcd ""cordio~ lo size-. 

perieoce terms arc from MedDRA Versio,1 7.1 . 
alinn numbe,~ Hispn = 11,spnnic 

o<s = Possibly; prob= f'1'obably; prob not= Prohnhly 1101: mod = Modcnne. 
•illomavirus: VLP = Vims-like orti~lt$, 

Daui Source: (7.8.1.131 
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Vt.ccine 

Rel11· 
lion- Act,011 
s'!.fii 1'~kcn 0~ 

rwb noc none recoven::d 

def nooe recuvert:d 

def none recovered 

prob none ,ecovercd 

poss none recovered 

jlrob IiOflt recove,ed 
prob none iecovered 
poss ['K)f1(" recov~rcd 
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4.4.1.2 Systemic Clinical Adverse Experiences 

58 

Table 4-13 summarizes the number and percentage of subjects who reported a systemic 
clinical adverse experience (incidence ~l % in one or more vaccination groups) Days 1 to 
15 following any vaccination visit by system organ class and vaccination group. The 
number of subjects who reported systemic adverse experiences overall and within each 
system organ class were generally well-balanced between the two vaccination groups. 

Compared with the data reported in Table 8-11 [7.7] iu the Protocol 018 CSR, the 
following data were updated based on additional information received from the subject's 
parent/legal guardian: 

A case of eye infection was reclassified as blepharitis in a subject in the quadrivalent 
HPV (Types 6, 11, 16, 18) LI VLP vaccine group. 

A case of myalgia as an adverse experience was removed from the quadrivalent HPV 
(Types 6, 11, 16, 18) LI VLP vaccine group. 

Table 4-14 lists nonserious adverse experiences with an onset on Day 16 or later 
following any vaccination. A single subject reported such a nonserious adverse 
experience. 

BW3649.doc VERSION 1.4 APPROVED 
Restricted ❖confidential - Limited Ac(:ess 

15-Sep-2005 



Document 1

V-501 - Human Papillomavirus (Quadrivalent) 
Month 12 Safety Report- 018 
HPV Adolescent Preadolescent Safety Study 59 

Table 4-13 

Number(%) of Subjects With Systemic Clinical Adverse Experiences (Incidence ~l % in One or More Vaccination Groups) by System Organ Class 
(Days 1 to 15 Fol1owing Any Vaccination Visit) 

QuadrivalentHPV (Types6,ll,16,1 8)LI VLP 
Vaccine Non-Alum Placebo 
IN-1179) (N;594) 

All Advel'Se All Adverse 
l!x tieriences VR Ex nericnces VR 

n /%) n (% 1 n 1%) n (%) 
Subjects in analysis population 1179 594 

Subjects without follow-up 14 10 
Subjects with follow-up 1165 584 

Number(%) of Subjecls with one 541 (46.4) 260 (44.5) 
or more systemic adverse experiences 

Number(%) of Subjects wich no 624 (.53.6) 324 (55.5) 
systemic adverse experience 

Ear And Labyrinth Di$orders 19 (1.6) 8 (0.7) 7 (1.2) J (0.5) 

Gtn trointestinu.J Disorders 150 (12.9) 51 (U) 9J (JS.6) JO ( Sol) -
Abdominal pain 19 (1.6) 7 (0.6) 12 (2.1) 7 (1.2) 
Abdominal pain upper 38 (3.3) 12 (1.0) 17 (2 .9) 3 (0.5) 
Diarrhoea 43 (3.7) II (0.9) 21 (3.6) 3 (0.5) 
Nausea 38 (J.3) 18 (1.5) 22 (3.8) 13 (2.2) 
Vomitin g 26 (2.2) 10 (0.91 18 (3.1) 6 - (1.0) 

BW3649.doc VERSION 1.4 APPROVED-15-Sep-2005 
Restrict~ 0 Confidential - Limited Access 



Document 1

V-501 - Human Papillomavirns (Quadrivalent) 
Month 12 Safety Report- 018 
HPV Adolescent Preadolescent Safety Study 60 

Table 4-13 (Cont.) 

Number(%) of Subjects With Systemic Clinical Adverse Experiences (Incidence 2:1 % in One or More Vaccination Groups) by System Organ Class 
(Days 1 to 15 Following Any Vaccination Visit) 

Quadrivalent HPV (Types 6, l 1,l6,1 8) L I VLP 
Vaccine Non-Alum Placebo 
(N;I l79) -- (N•594) 

All Adverse All Adverse 

f Experiences VR Experiences VR 

n (%) n (%) n (%) n ( %) 

General Disorders And Ad1111nlstrallon She Conditions 149 (12.8) 102 (8.8) 60 (IQ_'l) 42 (7.2) 

Fatigue 18 (l.5) 11 (0.9) 7 (1.2) 4 (0.7) 
P, rexia 100 (8.6) 74 (6.4) 45 (7.7) 32 (5.5) 

Infections And Infestations 116 (10.0) 15 ().3) 71 (12.2) 7 (1.2) 

Influenza 10 (0.9) 5 (0.4) 12 (2 .1) 3 (0.5) 
Nasopharyngilis 34 (2.9) 5 (0.4) 22 (3 .8) I (0.2) 
U 111,er resoiratorv rract infecrion 8 (0.7) l /0.l) 9 (1.5) 

Injury, Poisoning And Procedural Complications 31 (2.7) 15 (2.6) 

Musculoskeletal And Connective Tissue Disordtrs 80 (6.9) 35 (3.0) 36 (6.2) 15 (2.6) 

A11hralqja 21 (1.8) 10 /0.9) 9 (1.5) 5 (0.9) 
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Table 4-13 (Cont.) 

Number(%) of Subjects With Systemic Clinical Adverse Experiences (Incidence 2::1 % in One or More Vaccination Groups) by System Organ Class 
(Days 1 to 15 Following Any Vaccination Visit) 

Quadrivalent HPV (Types 6,11 ,16,18) LI VLP 
Vaccine Non-Alum Placebo 

(N-1179) <N=594) 
All Adverse All Adverse 
Ex reriences VR Bxwicnccs VR 

n 1%) n (~} n (%\ n (%\ 
Mynlgia 30 (2.6) 18 (1.5) 10 (1.7) 6 (LO) 
Pain in extremit v 19 (1.6) 10 (0.91 14 (2.41 7 (J.21 

Nen-ous System Disorders 241 (20.7) 146 (12.5) 120 (20.5) 83 (14.2) 

Dizziness 25 (2 .1 ) 19 (l.6) 9 (1.5) 7 (1.2) 
Headache 221 (19.0l 133 (11.41 110 118.81 76 (13.01 

Reproductive Syslem And Breast Disorders 14 (1.2) 8 (1.4) 
- --

D vsmenorrhoea 9 (0.8) 7 (1.2) 

Respiratory, Thoracic And Mediastinal Disorders 85 (7.3) 10 (0.9) 51 (8.7) 7 (1.2) 
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Table 4-13 (Cont.) 

Number(%) of Subjects With Systemic Clinical Adverse Experiences (Incidence ~l % in One or More Vaccination Groups) by System Organ Class 
(Days I to 15 Following Any Vaccination Visit) 

Qoadrivalenl HPV (Types6, l l ,16,18) LI VLP 
Vaccine Non-Alum Placebo 
(N=l 179) IN=594) 

All Adverse All Adverse 
Ex pericnces VR ~ ieriences VR 

n 00 n (%1 n 1%) n ('ii,) 
Cough 14 (1.2) 3 (0.3) 14 (2.4) 3 (0.5) 
Nasal congestion 12 (1.0) 9 (1.5) I (0.2) 
Phnryngola,·yngeal pain 52 (4.5) 6 (0.5) 24 (4.1) 2 (0.3) 
Rhinon·hoea 6 (0.5) I (0.1) 8 ( 1.4) 2 (0.3) 

Skin Ar1d Subcutaneous T issue D isorders 25 (U) 6 (0.5) 20 (3.4 ) 4 (0.7) 

Rash 7 (0.6) 3 (0.3) 8 (1 .4) I (0.2) 
Percentages are calculaled based on tbe number of subjects wilh follow-up. 

Although a subject may have bad two or more systemic adve,-se experiences, the subject is counted only once within a c~tegory. The s.,me subject may appear in djfferenl categories. 
Adverse experience terms arc from MedDRA Version 7.1. 
n = Number of subjects with the Indicated adverse experience. 
N = Number of subjects who received only the clinical motel'ial in the given column . . 

VR = Vacci ne related. Entries in this column refer to the number(%) of subj ecls with systemic adverse experiences tllat were determined by the investi gator to be possibly. probably, or 
definitely relaled to the vaccine. 
HPV = Human '"'" i llon,avirus; VLP • Virus-like •aniclcs. 

Data Source: (7.8.1.1 3] 
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Table 4-14 

Listing of Subjects With Nonserious Systemic Clinical Adverse Experiences 
(Day 16 and Beyond Following Any Vaccination Visit Through Month 12) 

Age "Re lative 
at Doy Dose Rtllllve 

Study First from Number Day of 
Num- Gen• Vacci- Srnrt of (Vnecioe. Onse1 /\dver.re 
bor AN de1· Race nation Trial Given) Posu!ose Ex ierionce 

Non-Alum l'locehn 

r 167 2 (1100-nlu,npJucobo) 106 Nnsophnryogitis 
11njecrion-site swelling nnd1njection-sile erythema arc ~raded according to size. 
Ad v1:m.-e e xperienc:e term.~ nrc fmm M«:'rlORA Ve1•~ion 7J . 
/\N ; /\ llocntion 11umber: def not :: Defini1cl 1 1101 

Daia Source: (7.8.1.13] 
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4.4.1.3 TemPeratures 

64 

Table 4-15 displays the number and percentage of subjects with elevated temperatures 
Days I to 5 following any vaccination visit by vaccination group. Table 4-16 displays a 
summary of the distribution of methods for maximum computed temperatures by 
vaccination group. 

Compared with the data presented in the Protocol 018 CSR, data regarding temperatures 
in 7 subjects (2 subjects Postvaccination 1 and 5 subjects Postvaccination 2) have been 
added. 

The information from these subjects was obtained regarding post-vaccination 
temperatures recorded on the YRC from subjects who discontinued from the study after 
any vaccination visit. In these cases, the information was obtained by the VRC being 
mailed to the study site or the subjects' parent/legal guardian providing the information 
by phone caU to the study site. Updated tables from the Protocol 018 CSR have been 
provided containing the additional information collected from these subjects. None of 
the additional temperatures collected was considered to be an adverse experience. 
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Table 4-15 

Number(%) of Subjects With Elevated Temperatures by Vaccination Group 
(Days 1 to 5 Following Any Vaccination Visit) 

Qundrivalent HPV (Types 6,11,16,18) 
LI VLP Vaccine 

/NaJ 179) 
n (%1 

Subjec1s in analysis popula1ion 1179 

Subjec1s wilhour follow-up 20 
Subjects with follow-up 1159 

Maximum Temperaro,-e (oral or oral equivalent): 
< 37.8 °C ( <100 °F) ornom,al 1076 (92.8) 
;: 37.8 •c ( ;:100 •F) and< 38.9 •c (< 102 °F) 67 (5.8) 
;: 38.9 •c ( ;:102 •f) and< 39.9°C (< 103.8 °F) 13 (I.I) 
:? 39.9 °C ( 2:103.8 "F) and< 40.9 °C (< 105.6 "f) 2 (0.2) 
> 40.9 •c < ;:1os.6 °F J 1 10. 1) 

Percenlages are calculated boscd on !lie number of subjects with follow-up. 
Multiple occurrences of maximum temperatu,-e Me counied only once per vaccination or per any vaccination. 
All non-oral temperalures have been converted 10 oral equivalent by adding I 'F to axillary ten,perntures or subtrnc1ing I "F from rectal temperatures. 
n ~ Number of subject with the indicated charac1cris1ic. 
N ~ Number of subjec1s who received only the clinirnl material in 1he given column. 
HPV - Human 1:011illomavirus; VI.P - Virus-like 1:orticles. 

Data Source: [7 .8.1.1 I J 
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Non-A lum Placebo 
(N=594\ 

n 1 %) 
594 

15 
579 

541 (93.4) 
33 (5.7) 
5 (0.9) 
0 (0.0) 
0 ,0.01 
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Table 4-16 

Distribution of Methods for Maximum Computed Temperatures by Vaccination Group 
(Days I to 5 Following Any Vaccination Visit) 

Quadri valent HPV (Types 6,11,16,18) LI VLP 
Vaccine 

All 
Temncrotures 

(N=ll79l 

ELV 

Non-Alum Placebo 
fNa594l 

All 
TemreraIures EL V 

Subjects in analysis I>0I>ulat ion 

Subjects withou t follow•UJ' 
Subjects wilh follow•uJ> 

n (%) II (%1 n !%) n <%) 

TemperoIure Method: 
Axillary 
Oral 
Rectal 
Ounlitative 

1179 

20 
1159 

0 
1152 

1 
6 

(0.0) 
(99.4) 
(0.1) 
!0.51 

83 

Temperorure methods summarized are those associated wiIh the maximum 1cmI>ermure for the follow -up period. 
MultipJe occurrences of maximum temperature ore coun1·ed only onte per vaccination or per any vaccination. 
Pcrcen1ages ore calculated based on lhe number of subjecIs with follow-up. 

(7.2) I 

Missiug/Underivable' rcfers to meIhods lhat are either missing or unable to be converted inlo rec1al, oral or axillary equivalency. 
'El V' refers to the number(%) of subjects with elevaicd temperatures :i:37.8 and< 38.9 deg Celsius Oral. 
n = Number of subjecIs wilh lhe indicmed characterlsIic. 
N = Number of subjects who received only Ihe clinical malerial in the given col umn. 
HPV e Human tJOtlillom<1virus; VLP = Virus-like ,,articles. 

Data Source: (7.8. l.l l ) 
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0 
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(0.2) 
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Table 4-17 

Number(%) of Subjects With Elevated Temperatures by Gender Within Each Vaccination Group 
(Days 1 to 5 Following Any Vaccination Visit) 

Quadrivnlem HPV (Types 6, 11, 16, 18) LI VLP 
Vaccine Non-Alum Placebo 

I 

Bo)'S 9 to 15 Yenrs of Girls 910 15 Years of Boys 9 to 15 Years of Girls 910 l 5 Years or 
Age Age Age Age 

(N=564! IN:615) (N-274' fN-320) 
n (%) I n ( %) n (%) n (%) 

Subjects in analysis population 564 6)5 274 320 

Subjects without follow-up 12 8 5 JO 
Subjects with follow-up 552 607 269 310 

Maximum Temperature (oral or oral equi\•alenl): 
I 

< 37.8 •c ( < 100 °F) or normal SI J (92.6) 565 (93 .1) 254 (94.4) 287 (92.6) 
;;, 37.8 •c (? 100 °F J and< 38.9 •c (< 102 "f > 34 (6.2) 33 (5.4) 13 (4.8) 20 (6.5) 
;;, 38.9 °C (<! 102 °F) and< 39.9 °C (< 103.8 °F) 6 (I. I) 7 (1.2) 2 (0.7) 3 (1.0) 
<! 39.9 °C (<! 103.8 "f) and< 40.9 •c I< 105.6 °F) 0 (0.0) 2 (0.3) 0 (0.0) 0 (0.0) 
? 40.9 °C I<! I 05.6 °F 1 I (0.2) 0 (0.0) 0 (0.0l 0 (0.0) 

Percentages are colculoted bnsed on the numl>er of subjects with follow-up. 
Multiple occurrences of maximum temperature are counted only once per \'Occination or per any vaccination. 
All non-oral temperatures have been con\'erted to ornl equivalent ~y adding I •F to axillary temperntures or subtracting 1 •r from rectal tempern1ures. 
n = Number of subjects with the ind icated characteristic. 
N = Number of subjects within each gender cateiorY who received only the clinical material in the gil•en column. 
HPV = Human 11.111illomavinos; VLP = Virus-like 11articles. 

Data Source: [7.8.1.11 I 
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Table 4-18 

Number(%) of Subjects With Elevated Temperatures by Age Group Within Each Vaccination Group 
(Days l to 5 Following Any Vaccination Visit) 

Quadrivnlent HPV (Types 6, 11, 16, 18) LI VLP 
Vaccine N on-Alum Placebo 

Subjects 910 12 Yeursor SubjectS 131015Years Subjects 9 10 I 2 Yenrs of Subjec1s 13 to 15 Yeacs 
Age of Age Age of Age 

fN - 6921 IN-487) (N•370) - (N•224)_ -
D (%) 0 /%) n (%) n (%) 

Subjects in analysis populnlioo 692 487 370 224 

Subjects without follow-up 12 8 9 6 
Subjects with follow-up 680 479 361 218 

Maximum Temperature (oral or oral equivalent): 
< 37.8 •c (< JOO "F) ornormal 637 (93.7) 439 (91.6) 336 (93.1) 205 (94.0) 

;, 37.8 •c (~ 100 •p) and< 3&.9 °C (< 102 •p) 34 (5.0) 

I 
33 (6.9) 20 (5.5) 13 (6.0) 

;, 38.9 •c (;, 102 •p) and< 39.9 •c (< 103.8 •f) 8 (1.2) s (1.0) I ~ (1.4) 0 (0.0) 
~ 39.9 •cc;, l03.8 "f) and< 40.9 •c (< 105.6 •p) 0 (0.0) 2 (0.4) 0 (0.0) 0 (0.0) 

~ 40.9 •c r.;, 1os.6 •p > I (0.1) 0 <0.0l I 0 (O.Ol 0 (0.0\ 

Percentages are calculated based on the nuniber of subjects wi th follow-up. 
Mul!iple occurrences of maximum tempero1ure a,·e coumed only once per vaccination or per any vaccination. 
All non-oral temperatures have been converted to oral equivalent by adding 1 •F 10 a.illary temperatures or subtracting 1 •F from rec1al temperatures. 
n = Numbec of subjects with the indic.i 1ed cllarac1eristic. 
N = Number of subjects within each•~• cnlegory who received only the clinical material in the given column. 
HPV := Human 1'lanillomavirus; VLP :r Virus•Hke narricles. 

Data Source: (7 .8. 1.1 1] 
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Table 4-19 

Number (%) of Subjects With Elevated Temperatures by Vaccination Visit 
(Days 1 to 5 Postvaccination I) 

Qundrivnlen1HPV (Types 6,11,16,18) 
LI V LP VacciM 

(N=ll 79) - n (%) 
Subjec1s in analysis popolalioo l179 

Subjects without follow-up 24 
Sobjcc1s with follow-up 11 55 

Maximum TemperalUre (oral or oral e<Juivalen1): 
< 37.8 "C ( <100"1') or nonnal 1124 (97.3) 
~ 37 .8 "C (~ 100 "F) and< 38.9 'C ( <l 02 °F) 27 (2.3) 
~ 38.9 "C (~ 102 °F ) and< 39.9 "C ( <lOJ.8 "F) 3 (0.3) 
~ 39.9 "C (~ l03.8 "F) and< -10.Q "C ( < J0~.6 "f) 0 (0.0) 
~ 40.9 "C (~ 105.6 °F l --- - I (0.11 

Percemages are cnlculnted based on the n,1111h<:r of suhjec1s wi1h follow-up. 
Multiple occurrt!nces of maximum temper:uurt are counted oitly on1.~«: per YlCcination or 1,er any vnccinntion. 
All non .. ornl temperatures ha,·e t-cen c-onven~J to oral equi\'alent hy nc.klin~ J · i: 10 axillary ,cmJ~r:uures or sub1rac1jni 1 • F from rec1nl tcrnpern1Ures. 
n = Number of subjects wi1h the indicat.>d char:1~1eri,1i~. 
N = Number of subjects who received only the clinical mn1crial in 1he ~iwu column. 
HPV = Human naoillomavirus: VLP = Virus-like nanides. 

Data Source: [7 .8. I . l I ) 
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Non-Alum Placebo 
(N=S94\ 

ti (%) 

594 

20 
574 

557 (97.0J 
l7 (3.0) 
0 (0.0) 
0 (0.0) 
0 !O.Ql 
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Table 4-20 

Number(%) of Subjects With Elevated Temperatures by Vaccination Visit 
(Days 1 to 5 Postvaccination 2) 

Quadlivalent HPV (Types 6,11,16,18) 
Ll VLP Vaccine 

(N=ll49l 
n 1%\ 

Subjects in analysis population 1149 

Subjects without follow-up 25 
Subjects with follow-up 1124 

Ma,imum Temperature (oral or ornl equivalent): 
< 37.8 "C ( <100°F) or norrnol 1095 (97 .4) 
.?37.8 °C ( .!I00°F) and< 38.9 °C ( < 102 °1') 24 (2 .1) 
2: 38.9 "C ( 2:102 °F) and< 39.9 •c ( < 103.8 'F) 4 (0.4) 
2: 39.9 "C ( 2:103.8 °F) and< 40.9 'C ( <1 05.6 'l') 1 (0.1) 
2: 40.9 "C I > I OS.6 °F ) 0 (0.0) 

Percentages are calculated based on the number of subjects wilh follow-up. 
M ultiple occurrences of maximum temperature are counted only once per vnccina1ion or 1>er any vnccination. 
All non-oral temperatures have been converted 10 ornl equivalent by ndding 1·F 10 axillary temperatures or subtracriog 1·F from rectal tempcrntures. 
n = Number of subjects with the indicated characteristic. 
N • Number of subjec1s who received only the clinical material io tho given column and who received at least 1wo injections. 
HPV = Human t'aoillomavirus; VLP = Virus-li~e rianicles. 

Data Source: [7 .8. 1.l 1 I 
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Non-Alum Placebo 
IN: 571 ) 

ll /\1{,) 

571 

15 
556 

542 (97 .5) 
9 (1.6) 
5 (0.9) 
0 (0.0) 
0 (0.0) 



Document 1

V-501 - Human Papillomavirus (Quadrivalent) 
Month 12 Safety Report- 018 
HPV Adolescent Preadolescent Safety Study 

Table 4-21 

Number(%) of Subjects With Elevated Temperatures by Vaccination Group 

71 

(Days 1 to 5 Following Any Vaccination Visit) Excluding Subjects Who Received Any Aluminum-Containing Concomitant Vaccinations at Any 
Time During the Study) 

I Quadrivalent HPV (Types 6,11.16.18) 
LI VLPVaccine Non-Alum Placebo 

1N=ll54l (N=579) 
n (%) n /%) 

Subjects in analysis population 1149 578 

Subjects without follow-up 20 15 
SubjectS with follow-up 1129 563 

Ma,imum Temperature (ornl or oral equivalenr): 
< 37.8 •c (< 100 °F J or normal 1047 (92.7) 526 (93 .4) 
.: 37.8°C (.: 100°F)and < 38.9°C (< 102 °FJ 66 (5.8) 32 (5.7) 
>- 38.9 °C (.: 102 °F) and< 39.9 °C (< 103.8 °1' ) 13 (1.2) 5 (0.9) 
.: 39.9 °C (>- I 03.8 "f J and< 40.9 "C {< 105.6 °F l 2 (0.2) 0 (0.0) 
.: 40.9 ·c 1.: 1os.6 °F > I (0.ll 0 {0.0) 

Percentages are calculated based on the number of subjects with follow-up. 
Multiple occurrences or niaximuon temperature ore counted only once per vncclnarion or per any vncciontion. 
All non-oral temperatures have been convened to oral equivalent by adding l "f 10 ax illory temperatures or subtracting I "F from rectal remperalures. 
n = Number of subjects wirh the indicnred charocIe1is1ic. 
N = Number of subjects who received only the clinical material in the given column and did 001 receive any aluminum-comaioiog concomitanr vaccinations. 
HPV = Human 11ariillomavirus; VLP = Virus-like 1>.1nicles. 

Data Source: (7 .8.1.11] 
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4.4.2 Pregnancies 

72 

Although pregnancy was not considered to be an adverse experience, it was the 
responsibiUty of the investigators to report to the Sponsor any pregnancy in a subject 
which occurred during the study. All subjects who became pregnant were followed to the 
completion/termination of the pregnancy according to the Pregnancy Reporting and 
Follow-Up Guidelines - Phase ID addendum [7.5). 

One (1) subject became pregnant after the Month 7 visit. - • a ■-year-old 
female, reported to tbe stady site oo - 2005 that she was pregnant. The pregnancy 
was confirmed at the study site by a serum pregnancy test performed on - 2005. 
The subject' s last vaccination occurred oo 2004 and she completed the Month 7 
visit on - 2004. The pregnancy I on - 2005. 

4.4.3 Serious Clinical Adverse Experiences 

Table 4-17 lists tbe subjects with serious clinical adverse experiences reported from 
Day 1 through Month 12. None of these serious clinical adverse expetiences was judged 
by the investigator to be vaccine related. No vaccine-related or procedure-relaced serious 
clinical adverse experiences were reported in the period between Month 7 to Month 12. 
A change in the onset date for the serious adverse experience of appendicitis reported by 
subject - : initiated a change in the information in Table 4-17 as compared to 
Table 8-21 m the Protocol 0 18 CSR. The serious adverse experience was originally 
reported with onset date being the day of diagnosis but the onset date was later changed 
to the date at which the symptoms of the adverse experience were firsl present [7.6). 

Table 4-18 lists the subjects who discontinued the study dne to a cHnicaJ adverse 
experience. No subjects discontfoued the study due to an adverse experience in the 
period be.tween Month 7 and Month 12, 
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Table 4-22 

Listing of Subjects With Serious Clinical Adverse Experiences 
(Day l. Through Month 12) 

Age Rel~L1ve I 
nl Day 

Sludy Firs, rrom I 

}'1111111 - Gen- Vncci- Stnn of 
bot AN dor Rae¢ notion Trinl 

uodrlvalent HPV (Typ~s 6,11,11>,18) LI VLP Vnccine - I - 6 - I - ■yr 70 - I - ■Yr 42 

42 

. , I - I yr 90 

90 -· -

Dose 
Number 

2 

'2 

lnjeqion-si1e swelling nnd iojec1ion-slte ery01einn ull! irodtd nccortll11g 10 sl1e. 
dverse experience 1erms are from MedORA Version 7. I. 

'N = Alioca1ion number: Hispa = Hispanic. 
cf oot"' Doflnitel not; -rob not= Probablv no1; mod = Moderate. 

Dutll Source: [7.8.1.13) 
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~eln1ive Dunuion 
Day of of 
0nm Adverse Ad, crse 

Po•tdose e~ 'el'iencc EAJ.-c.ricnce 

6 Renal failure acu1c 16dny 

2 Appe11dici1ls 5 day 

2 Localised lnfection 3 hr 

) Paio io ,mremity 3 hr 

11 Anaemia 6 day 

I I f.>ysrt.1uc1lonl'I ut\!'l'lne blt..tedin~ 6d11y 

2 Diubi!1cs mellilus insulin- 4 dny 
de1>endent 

Re.iui~ted O Confidtntial - Lmiit~d Access 
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Vaccine 
[nte,n- Rein-

sit)1 tfon~ Ac1ion 
/Size 1 sh i 1 Token Outcome 

mod prob not no futthe, tes1 ~ ar.cines recover~ 

severe prob nol none recovered 

niild dof 001 none 11)COVel'ed 

mild def not none recovered 

s~v~re def no• none rccove1'Cd 

~ev-ere tkfnot nooe recovered 

mild del nOI non!? recovered 
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Table 4-23 

Listing of Subjects Dii;continued Due to Clinical Adverse Experiences. 
(Day l Through Month 12) 

I I 
Age Reln1ive 

n1 Day 
Study First from 
Num- Gen- Vacci- Swo of 

Dose 
Number 

I Duraiian 
I 

of Tnren• 
sity Ser-

bef AN dcr Raco nation Trial 

Relativ• 
l Doy of 

Onset 
_______ -------~_Po~.i~d~o=se 

Adverse 
Bx~eiience E>rerien_c_e __ /~S~ii~e_' _,_ ious 

~ u•drh•al•nl HPV (Typ•s 6,11,16,18) LI VLP Vaccine = = I : I :--i--. •• .-::-.---:-:-r-----: ----r---:-~ ---,-

- - I I - ■ Yr 71 2 ) 

lnJec1ion-s11e swelhrlg and iojection-site ery1ne111u ore graded •ccording ro size, 
!Adverse Ci<IJerience lernis are from Me.dDRA Versi~u 7. 1. 
IAN= Alloc•1lo11 number; Mis pa = liispanic. 
~ef = D efiniceJ\; ooss = Possibl, ; .1,rob not= Probably not;mocl = Mode101e. 

Data Source: f7.8, I .J l; 7.8. t .41 
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Renal IRilore acute 

lnjcqion sire pain 

llljcctioo ;iteswolling 

Restricted e, Collfidentlal - Limitt\d Acce..s 

16 day mod 

6 1,r mod 

V .i.cciDe 

I 
Rela­
tion• 

s.c.hl..,_ ~ -'----'Ou 1come 

Jtrah not recovered 

JIOSS recovered 

def recovered 
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s. Discussion 

75 

The objective of this report was to supplement information on general safety outcomes 
following administration of quadrivalent HPV (Types 6, 11, 16, 18) L1 YLP vaccine to 
9- to 15-year-old subjects presented in the Protocol 0l 8 CSR hy evaluating new medical 
history in the 6 months following completion of the vaccination regimen . 

As described in the Protocol 018 CSR [7 .2], administration of quadrivalent HPV 
(Types 6, 11 , 16, 18) Ll VLP vaccine was generally well tolerated in 9- to 15-year-old 
subjects. Updated information regarding Day 1 to Month 7 events that was obtained 
during the Month 12 contact with subjects and their guardians did not change the overall 
conclusions of the CSR. No new clinical adverse experiences were reported. One report 
of new onset dysmenorrhea was added to the summaries of new medical conditions 
reported between Day 1 and Month 7. 

There were no deaths, vaccine-related serious clinical adverse experiences, or procedure­
related serious adverse experiences reported following the Month 7 visil. One subject 
became pregnant during this period. Her pregnancy as of the 
finali zation of this report. 

Approximately 30% of subjects reported a new medical condition following Month 7. 
The proportions of subjects reporting such conditions were comparable between the two 
vaccination groups. In both groups, the most common new condition was influenza. 
Through Month 12, 5.5% of the study subjects (58 in the vaccine group and 39 in the 
placebo group) received aluminum vaccinations other than study vaccine. Within this 
subpopulation, subjects in the quadrivalent HPV (Types 6, l I, 16, 18) LI VLP vaccine 
reported a somewhat higher incidence of new medical conditions compared with placebo­
recipicnts. There appeared to be more respiratory infections (e.g., upper respiratory 
infection, tonsillitis) and injuries (e.g., joint sprains) among vaccine recipients compared 
with placebo recipients. These differences were likely a play of chance associated with 
small sample sizes. 
6. Conclusions 

Administration of quadrivalent HPV (Types 6, 11, 16, 18) LI VLP vaccine to 9- to 
15-year-old boys and girls is generally well-tolerated. 
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SUMMARY OF CHANGES: 
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Protocol Section 
Table of Contents 

t. CliuicaJ Sections 
E. Study Oesign, 

3. Study Procedures 
j. Laboratory Measurements 
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Study Procedure.s 

Data Analysis 
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• Chartged rbe letter j to i. 

• Secondary immunogenicity objective was 
re~ise(l. 

• Secondary immunogenicity hypothesis was 
revised. 

• Added language concerning subjects that 
receive placebo. 

• Deleted "each visit.'' 
• Added Day 1, Month 2, and Month 6 visits. 
• Added "a volume of 3.0 mL of serum is needed 

for this assay.'' 
• Added "at or below -20"C" concerning storage 
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• Added langttage regarding vaccine availability 

for subjects that rect'ive placebu. 
• Amended details of secondary immunogenicity 

analysis and associated po,~er. 
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• The Study Procedures by Visit containing !<ludy 

procedures and worksheet identlfications has 
been removed from the main body of tbe 
protocol and placed into Appendix 2. 

• The Study l'' low Chart has been removed from 
Appendix 2 and inserted into the main body of 
the protocol. 

• Visits at month 6 through 18 have been 
renumbered. 

• Deleted 
• Added Fax No.: 

- • M.D., Ph.D. 
• Deleted conuiet information for 
• Added contact information for 

• Added Somneytown Pike to Clinical Packag.ing 
Technician address. 
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• Deleted this section . 
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the study. 
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Follow-up. 
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Serious Adverse Experiences." 

Immunogenicity hypothesis changed to 
noninferiority comparison of GM Ts between 
genders. 
Changed main immunogenicity endpoint from 
proportion ~00 mMU/mL to GMT. 
Details of secondary immunogenicity analysis 
revised. 
Power statement for secondary immunogenicity 
ana)vsis revised. 
Added Reference No. 15. 
Added Reference No. 16 . 

Worldwide Restricted O Confidential - Limited Access 
08-Sep-2004 



Document 1

Product: V501 
ProtocoJ/Amendment No.: 018-04 

HPV Adolescent/Preadolescent Safety Study 

TABLE OF CONTENTS 

PROTOCOL SYNOPSIS .......................................................... .......................................... 9 

STUDY FLOW CHART ................................................................................................... 15 

SPONSOR CONTACT INFORMA TION- U.S. SITE(S) .......... .................................... 16 

SPONSOR CONTACT INFORMATION-NON-U.S. SITE(S) .................................... 18 

I. CLINICAL SECTIONS .......... ........................................................................... 20 

A. BACKGROUND AND RATIONALE ........................................................ 20 
1. Epidemiology ............ .................... .......................................... ............... 20 
2. Merck's Ongoing HPV Vaccine Clinical Program ................................ 20 

a. Demographic and Behavioral Characteristics of the 
Study Population ........................ ...................................................... 21 

b. Tolerability of HPV Vaccines (Preliminary Data) ........................... 21 
c. Immunogenicity of the Qua~rivalent HPV Vaccine ........................ 22 

3. Rationale for the Current Study ..................... ....... ................................. 23 
B. OBJECTIVES ............ ..... ............................................................................. 25 
C. HYPOTIIESES ....................... ............................................ .......................... 25 
D. SUBJECT DEFIN1TION ....... ........... ................................. .......... ................ 26 

l. Inclusion Criteria .................................................................................... 26 
2. Exclusion Criteria. ....................... ............. ..................................... ......... 26 

E. STUDY DESIGN ................................................................................... ...... 27 
l. Sununary of Study Design ............... ....... ............ ................................... 27 
2. Treatinent ........................................ ....................................................... 28 

a. Treatment Plan .............................................. .... ... ............................ 28 
b. Clinical Material .................... .......................... ................................. 29 

1) Quadrivalent HPV LI VLP Vaccine .......................................... 29 
2) Placebo ................... ................. ........ ........................................... 30 
3) Labeling of Material for Injection .............................................. 30 
4) Subject Blinding ..... .............. ... ... .......................... ........ .............. 31 
5) Subject Unblinding ......... .......................................... ................. 31 
6) V AQT A TM [Hepatitis A Vaccine, Purified 

Inactivated], Merck & Co., Inc . ................................................. 31 
c. Prior and Concomitant Medication(s)/freatment(s) ........................ 32 
d. Diet/Activity/Other .............................................. ............................ 32 

BP6273.doc VERSION 3.0 APPROVED 
Worldwide Restricted O Confidential - Limited Access 

08-Sep-2004 



Document 1

Product: V501 
Protocol/Amendment No.: 018-04 

HPV Adolescent/Preadolescent Safety Study 

TABLE OF CONTENTS (CONT.) 

3. Study Procedures (See Appendix 2, Study Procedures by 
Visit) ........................................................................................ ............... 32 
a. Informational Brochure and Prescreening ....................................... 32 
b. Consent ....................................................... ... ................................... 33 
c. Medical History/Examinations, Scheduled Procedures ................... 34 
d. Study Visit Requirements ................................................................ 35 
e. Collection and Handling of Specimens Obtained 

During Scheduled Visits ........ ........................................... ............... 35 
l) Serum or Urine Specimen for Pregnancy Test... ........................ 35 
2) Serum for Antibody Measurements ............ ................ ............... 35 

f. Assignment of Allocation Number and Vaccine .............. .... ........... 36 
g. Vaccine/Placebo Administration (see details in 

Vaccine Administration Guideline) ................................................. 3 7 
1) Preparation and Administration of the Vaccine by 

Unblmded Personnel ................................................................ .. 37 
2) Observing Subjects After Vaccination by Blinded 

Personnel ....................................................... ............ ................. 38 
h. Optional V AQTA ™ Vaccine Admmistration for 

Subjects in Spain ....................................... .......... ....... ............. ... ...... 39 
1. Clinical Follow-Up .......................................................................... 39 
j. Laboratory Measurements ................................................................ 41 

F. EFFICACY /PHARMACOKINETIC/IMlJNOGENICITY, 
ETC., MEASUREMENTS .......................................................................... 42 

G. SAFETY MEASUREMEJl,,'TS ................ ... ............ ...................................... 44 
1. Evaluating and Recording Adverse Experiences .................... ............... 44 
2. Immediate Reporting of Adverse Experiences to the 

SPONSOR .............................................................................................. 48 
a. Serious Adverse Experiences ........................................................... 48 
b. Selected Nonserious Adverse Experiences ...................................... 49 

3. Unblinding of Serious Adverse Experiences ......................................... 49 
H. STUDY DURATION AND SUBMISSION OF DAT A ............................. 49 
I. DAT A ANALYSIS ...................................................................................... 50 

l. Responsibility for Analyses ............. ...................................................... 50 
2. Hypotheses ................................................................. ............................ 50 
3. Variables and Time Points ..................................................................... 51 
4. Approach to Analyses ............................................................................ 51 
5. Statistical Methods ................................................ ............. .................... 52 
6. Multiplicity ............................................................................................. 53 
7. Sample Sizes and Power Calculations ................................................... 53 

BP6273.doc VERSION 3.0 APPROVED 
Worldwide Restricted 0-Confidential - Limited Access 

08-Sep-2004 



Document 1

Product: V501 
ProtocoVAmendment No.: 018-04 

HPV Adolescent/Preadolescent Safety Study 

TABLE OF CONTENTS (CONT.) 

8. Interim Analysis ............................................................... ...................... 55 

II. ADMINISTRATIVE AND REGULATORY SECTIONS ................................ 56 

A. LABELING, PACKAGING, STORAGE, AND RETURN 
OF CLINICAL SUPPLIES ...... .................................................................... 56 
1. Patient and Replacement Information .................................................... 56 
2. Product Descriptions ................................ ......................................... ..... 56 
3. Primary Packaging and Labeling Information ... .................................... 57 
4. Storage Requirements ... ......................................................... ................ 57 
5. Distribution ..... ......... ... .. .................... ............................ .......... ............... 58 
6. Clinical Supplies Disclosure .................................................................. 58 
7. Standard Policies/Return of Clinical Supplies ....................................... 58 

B. BIOL(>GICAL SPECIMENS ...................................................................... 58 
1. Labeling of Specimens ........................................................................... 59 
2. Shipment of Specimens .......................................................................... 59 

C. CLINICAL AND LABORATORY DATA COLLECTION ....................... 60 
1. Data Entry by Merck Personnel .............................................. ............... 60 
2. Laboratory Results ......................................................................... ........ 61 
3. Vaccine Report Cards ............................................................................ 61 
4. Follow-up Telephone Calls ................................................................ .... 61 

D. STUDY DOCUMENTATION AND RECORDS 
RETENTION ........................... .................................................................... 62 

E. INFORMED CONSENT ............................... ......... .................... ................. 63 
F. INSTITUTIONAL REVIEW BOARD 

(IRB)/INDEPENDENT ETHICS COMMITTEE (IEC) .................... .......... 64 
G. CONFIDENTIALITY ................................................................. ................. 65 

l. Confidentiality of Data ... ............ ............................................................ 65 
2. Confidentiality of Subject Records .............................................. .......... 66 
3. Confidentiality of Investigator Information ............... ......... ................... 66 

H. COMPLIANCE WITH LAW, AUDIT, AND DEBARMENT ................... 67 
I. COMPLIANCE WITH FINANCIAL DISCLOSURE 

REQUIREMENTS ....................................................... ........................ ........ 68 
J . QUALITY CONTROL AND QUALITY ASSURANCE ........................... 68 
K. PUBLICATIONS ................ .................................................... ..................... 69 
L. COMPLIANCE WITH INFORMATION PROGRAM ON 

CLINICAL TRIALS FOR SERIOUS OR LIFE 
THREA TENINO CONDITIONS ............... ........................... ............ .......... 69 

ill. SIGN A TURES- U.S. SITE(S) ................................ ........................................ . 70 

BP6273.doc VERSION 3.0 APPROVED 
Worldwide Restricted O Confidential - Limited Access 

08-Sep-2004 



Document 1

Product: V501 
Protocol/Amendment No.: 018-04 

HPV Adolescent/Preadolescent Safety Study 

TABLE OF CONTENTS (CONT.) 

PAGE 

A. SPONSOR'S REPRESENTATIVE ............... .................. ............................ 70 
B. INVESTIGATOR .......................................... .................. ............................ 70 

IV. SIGNATURES-NON-U.S. SITE(S) ••••••••••••.••••••••• .. •••••••••••• .. ••••••••• .. •••••• .. ••••••• 71 
A. SPONSOR'S REPRESENTATIVE .................................. ........................... 71 
B. INVESTIGATOR ............................................................................... ......... 71 

LIST OF REFERENCES ........... ..... ................................................................... ............... 72 

ATTACHMENTS ...................... ....... ..... .......................................... ................................. 74 

APPENDICES .............................................. ...................... ................................ ............... 83 

BP6273.doc VERSION 3.0 APPROVED 
Worldwide Resaicted ❖ Confidential - Limited Access 

08-Sep•2004 



Document 1

9 

PROTOCOL SYNOPSIS 

PRODUCT: V501 

PROTOCOL TITLE: A Safety and Immunogenicity Study of Quadrivalent HPV (Types 6, 11, 
16, 18) Ll Virus-Like Particle (VLP) Vaccine in Preadolescents and Adolescents 

PROTOCOUAMENDMENT NO.: 018-04 I Multicenter 

U.S. IND NO.: 9,030 

OBJECTIVES: 

CLINICAL PHASE: III 

Primary: To demonstrate that a 3-dose regimen of quadrivalent HPV (Types 6, 11, 16, 18) L1 
VLP vaccine is generally well tolerated in adolescents and preadolescents. 

Secondary: (1) To demonstrate that the 4-week Postdose 3 anti-HPV 6, anti-HPV 11, 
anti-HPV 16 and anti-HPV 18 responses induced by a 3-dose regimen of quadrivaJcnt HPV 
(Types 6, 11, 16, 18) LI VLP vaccine in preadolescent and adolescent boys are noninferior 
to the responses observed in preadolescent and adolescent girls; and (2) To describe the 
persistence of immune response to the quadrivalent HPV (Types 6, 11, 16, 18) Ll VLP vaccine, 
when given io a 3-dose regimen. 

HYPOTHESES: 

Primary: The quadrivalent HPV (Types 6, 11 , 16, 18) LI VLP vaccine is generally well tolerated 
in adolescents and preadolescents. 

Secondary: The quadrivalent HPV (Types 6, II, 16, 18) LI VLP vaccine induces noninferior 
immune responses with respect to each of the vaccine components individually at Week 4 
Postdose 3 in preadolescent and adolescent boys who are seronegative to the relevant HPV 
types on Day 1, relative to preadolescent and adolescent girls who are seronegative to the 
relevant HPV type on Day I. (Each vaccine HPV type will be analyzed separately. The 
statistical criterion for noninferiority requires that the lower bounds of the 95% confidence 
intervals for the fold difference in GMTs (boys/girls) exclude a decrease of 2-fold or more.) 

STUDY DESIGN AND DURATION: This is a randomized, double-blind (with third party 
blinding and in-house blinding procedures), placebo-controlled, multicenter safety and 
immunogenicity study in preadolescenis and adolescents aged 9 to 15 years. Enrollment will be 
stratified by age at enrollment and gender. The age range will be divided into 2 strata: 9 to 
I 2 year olds and 13 to 15 year olds. The ratio of children enrolled into the 2 age strata will be 
~2: 1 (respectively). The ratio of boys to girls enrolled will be ~ l: l. Approximately 
1650 subjects will be randomized in a 2: I ratio to receive either quadrivalent HPV vaccine or 
non-aluminum-containing-placebo. For each subject enrolled, the duration of the study will be 
~ 1.5 years WITH A POSSIBLE EXTENSION FOR subjects in Spain that volunteer to receive 
VAQTA ™ t (hepatitis A vaccine, purified inactivated). 

t VAQTA is a trademark of Merck & Co., Inc., Whitehouse Station, New Jersey, U.S.A. 
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Vaccination 

Subjects will receive vaccine or placebo at Day I , Month 2, and Month 6 visits. VAQTA™ will 
be offered to all subjects in Spain at the Month 18 visit after all study procedures for that visit 
have been completed. An additional Month 24 visit will consist of a booster dose of V AQT A TM. 

Subject participation is voluntary. 

After the study is completed, subjects who received placebo will be offered vaccination with 
the marketed HPV vaccine, if and when the vaccine becomes commercially available for the 
indication to be used in the subjects' population in the country where the subject was 
enrolled. 

Evaluation 

A complete medical history and physical examination wil1 be conducted at the Day I visit. A 
pregnancy test will be performed on female subjects prior to each injection. Any female subject 
with a positive pregnancy test at Day 1 will not be vaccinated and will not be allowed to 
participate in the study. Any female with a positive pregnancy test after Day l will not receive 
further vaccinations. However, she will be eligible to participate in the study and complete the 
remaining study visits and procedures as per protocol. All subjects will be followed up for 
Adverse Experience (AE) events. All adverse experiences will be collected on the subject's 
Vaccination Report Card (VRC) daily for 15 days after each vaccination. At Month 2, Month 6, 
Month 7, Month 12 and Month 18, subjects will be evaluated for any new medical condition or 
health concerns. Serum samples will be collected from all subjects on Day l, Month 7 and 
Month 18 for anti-HPV testing. 

All subjects receiving optiooaJ V AQT A™ will be followed for Serious Adverse Experience 
(SAE) events for 14 days following each vaccination. 

SUBJECT SAMPLE: Approximately 1650 adolescents and preadolescems will be enrolled into 
2 age strata (at the time of enrollment): 9 to 12 year olds and 13 to 15 year olds, in a ratio of 
-2: 1 (respectively). Enrollment will also be stratified by gender, in a ratio of -1: l. At the time of 
enrollment, subjects must meet all inclusion criteria and must not meet any exclusion criteria. 
The study will not have a screening phase. All subjects enrolled will receive full-dose vaccine or 
placebo and will be included in the safety data analysis. The serology test results obtained at the 
Day l visit will be used to determjne each subject's HPV exposure status at enrollment. Only 
subjects who demonstrate negative type-specific HPV serology test results at the Day 1 visit will 
be included in the immunogenicity analysis of the same HPV type. 

DOSAGF/DOSAGE FORM, ROUTE, AND DOSE REGIMEN: Subjects will be randomized 
2:1 to receive quadrivalent HPV vaccine (1100 subjects) or non-aluminum-containing-placebo 
(550 subjects) at the Day 1, Month 2, and Month 6 visits. The vaccine contains HPV Ll VLPs 
(HPV 6-20 µg, HPV 11-40 µg, HPV 1~ µg, and HPV 18-20 µg), as well as 225 µg of 
aluminum adjuvant per dose. The placebo contains all excipients except HPV L1 VLPs and 
aluminum adjuvant. Each subject will receive one injection at Day 1, Month 2, and Month 6 
visits. Vaccine or placebo will be given as a 0.5-mL intramuscular injection. 

Because the vaccine and placebo can be visibly distinguished, the vaccine/placebo in this study 
must be prepared by an unblinded third party who is otherwise not involved in the conduct of the 
study. 
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All subjects in Spain will be offered V AQTA Thi at the Month 18 visit after all study procedures 
for that visit have been completed. An additional Month 24 study visit will consist only of the 
administrntion of the booster dose of V AQTA ™ and follow-up for Serious Adverse Experience 
(SAE) events. Participation will be voluntary. At the Month 18 visit, subjects will receive a 
single 0.5-mL dose of V AQT A™ that contains -25U of hepatitis A virus antigen and -225 µg of 
aluminum. A single 0.5-mL booster dose of V AQTATM is to be administered at an additional 
Month 24 visit VAQTATM is for intramuscular injection; the deltoid muscle is the preferred site 
for intramuscular injection. 

STUDY PROCEDURES: At the Day l visit, prior to obtaining informed consent, an 
informational brochure will be given to all subjects and their parent(s) or legal guardian(s). The 
purpose of this brochure is to provide the subject and guardian with information regarding HPV 
infection and the current study, and to screen for study eligibility without requiring tbe subject to 
reveal the reason for exclusion in those subjects that do not want to participate or do not meet 
inclusion criteria. If the subject and the parent/legal guardian agree to participate, written consent 
will be obtained from the subject's parent/legal guardian, and assent will be obtained from the 
subject, prior to the subject being entered into the study. If the subject meets inclusion/exclusion 
criteria, he/she will be randomized and assigned an allocation number. 

A pregnancy test will be performed at the site prior to each injection for all female subjects at the 
Day 1 visit, Month 2 visit, and tbe Month 6 visit. Pregnancy test results must be available prior 
to any vaccination. Any subject found to be pregnant at the Day I visit will not be randomized 
and will not participate in the study. If a subject is found to be pregnant after the first 
vaccination, no further vaccinations will be given. However, the subject will be eligible to 
remain in the study and complete all subsequent study visits and other study procedures as 
scheduled. After randomization, all pregnancies (including discontinued subjects) will be 
followed to the completion/tennination of the pregnancy. In addition. if the pregnancy continues 
to term, the outcome (health of the infant) must be reported to SPONSOR. (See Appendix 1, 
"Pregnancy Reporting and Follow-Up HPV Vaccine Clinical Program.") 

A medical history will be obtained, and a physical exam will Ix conducted at the Day 1 visit for 
all subjects. A complete adverse experience assessment will be performed at the Month 2, Month 
6, and Month 7 visits, and all subjects will be observed for at least 30 minutes after each 
vaccination for any immediate reaction. 

Ten milliliters (10 mL) of blood samples for HPV 6, 11 , 16. and 18 antibody assays will be 
obtained at Day 1 and Months 7 and 18 from all study subjccL~. A volume of 3.0 mL serum is 
needed for this assay. An additional 1.5 mL of serum, at the same time points as above, is to be 
stored at or below -20°C at the investigative site as retention serum samples. The SPONSOR will 
notify the site when the retention samples can be sent to the SPONSOR. Serology samples will 
be used to measure HPV type-specific serum responses following vaccination or natural exposure 
with vaccine HPV types. 

A physical exam and final assessment will be performed at the Month 18 visit. The "Study 
Procedures by Visit" flow chart summarizes study procedures and specimen collection at each 
scheduled visit in the order in which the specimens should be obtained. (See Appendix 2, "Study 
Procedures by Visit.") 

Serum samples will be tested for antibodies against the 4 HPV types contained in the vaccine. If 
a test result is above the lower cutoff in an adolescent subject at Day l (prevaccination), that 
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result will be communicated to the primary investigator who enrolled that subject. The 
investigator will then communicate that result to the subject and the subject's parent/guardian, 
together with appropriate counseling regarding what the result may mean in terms of current or 
previous HPV infection and how such infection may have occurred, as well as what follow-up 
may be necessary. 

At any time during the study, a test for syphilis, hepatitis B serology, hepatitis C serology, and/or 
HIV test may be obtained if risk factors warrant such testing. Subjects who test positive for 
syphilis, HIV, hepatitis B (e.g., hepatitis B surface antigen [HBsAgJ), or hepatitis C 
(e.g., hepatitis C antibody [HCAb]) once enrolled into the study may remain in the study and 
should be referred for appropriate counseling and treatment. Subjects with a positive HIV test 
will not be included in the immunogenicity analysis. 

Ongoing education is to be provided to the subjects, which may include written materials 
(e.g., IRB/ERC-approved pamphlets from the clinical site), to increase the subject's knowledge 
base regarding HPV and other health-related issues. 

All subjects in Spain that receive VAQTA™ (Months 18 and 24) will be observed for at least 
30 minutes after each vaccination for any immediate reaction, with particular anention to allergic 
phenomena. All subjects receiving V AQTA ™ will be followed for Serious Adverse Experience 
(SAE) events for 14 days following each vaccination. 

At completion of the study, subjects' addresses and telephone numbers will be obtained by 
the study site investigator. After the study is completed, subjects who received placebo will 
be offered vaccination with the marketed HPV vaccine, if and when the vaccine becomes 
commercially available for the indication to be used in the subjects' population in the 
country where the subject was enrolled. 

SAFETY MEASUREMENTS: Complete adverse experience (AE) assessments will be 
performed. All subjects will be observed for at least 30 minutes after each vaccination for any 
immediate reactions, with particular attention to any evidence of allergic phenomena. 
Temperatures will be recorded for 5 days following each injection (beginning 4 hours after the 
injection and at approximately the same time daily for the next 4 days). All AEs will be 
collected on the subject's Vaccination Report Card (VRC) daily for 15 days after each 
vaccination. At the Month 2, 6, and 7 visits, the VRC will be reviewed and subjects will be 
evaluated for any health concerns or serious adverse experiences (SAEs). At Month 12, subjects 
and their parents will receive a telephone call to review any new medical conditions or events that 
meet the protocors definition of an SAE. At the Month 18 visit, a physical exam and final 
assessment will be performed on all snidy subjects. Safety measurements will include all clinical 
adverse experiences reported Days 1 to 15 following each vaccination and elevated temperatures 
(<:!:l00°F, oral equivalent) for Days 1 to 5 following each vaccination injection (beginning 4 hours 
after the injection and at approximately the same time daily for the next 4 days). Safety 
evaluation is focused on YRC-prompted injection-site adverse experiences (swelling/redness and 
pain/tenderness/soreness), VRC-prompted systemic adverse experiences, severe adverse 
experiences, and fevers. A pregnancy test will be performed on female participants prior to each 
injection and pregnant subjects will not be vaccinated. All pregnancies (including discontinued 
subjects) are to be reported to the SPONSOR and will be followed to the completion or 
termination of the -pregnancy. In addition, if pregnancy continues to term, the outcome (health of 
the infant) must be reported to the SPONSOR (See "Pregnancy Reporting and Follow-Up, HPV 
Vaccine Clinical Program," Appendix 1.) 
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All subjects in Spain that receive V AQTA ™ will be observed for at least 30 minutes after each 
vaccination for any immediate reactions, with particular attention to any evidence of allergic 
phenomena. All subjects receiving V AQT A TM will be followed for Serious Adverse Experience 
(SAE) events for 14 days following each vaccination. AH SAE events will be collected on the 
appropriate SAE worksheet. At 14 days following the optional VAQTA™ (Months 18 and 24) 
vaccinations, the subject's parent/guardian will receive a telephone call from the investigative site 
to determine if any SAEs occurred during the follow-up period. 

IMMUNOGENICITY MEASUREMENTS: Serum samples will be collected on Day 1 and at the 
Month 7 and Month 18 visits, for measurement of anti-HPV 6, 11 , 16, and 18 levels. Only those 
subjects who demonstrate negative type-specific anti-HPV serology test results at Day 1 visit will 
be included in the main immunogenicity analysis for a given HPV type. 

DATA ANALYSIS: Incidences of all adverse events reported Days 1 to 15 and elevated 
temperatures ~100°F, oral equivalent) reported Days 1 to 5 following each injection and any 
injection will be summarized by treatment group for each vaccination and across vaccinations. 
The 2 treatment groups will be compared with respect to the incidences of YRC-prompted AEs, 
SAEs and other AEs which occur in :?:l % of subjects in either treatment group. Comparisons will 
be made using risk differences and associated 95% confidence intervals; in addition, p-values 
will be provided for SAEs and YRC-prompted AEs (vaccine-related adverse experiences, 
injection-site adverse experiences (swelling/redness or pain/tenderness/soreness), systemic 
adverse experiences (muscle/joint pain, headaches, hives, rashes, diarrhea), and fever). All 
subjects who received at least I injection and have follow-up data will be included in the primary 
safety analysis. The primary safety analysis will be petformed on the pooled age and gender 
strata. In addition, adverse experiences will be summarized separately for boys and girl~, but no 
formal comparisons will be performed. Site specific summaries of the incidences of SAEs will be 
provided by treatment group (Quadrivalent HPV Vaccine or Placebo) at the 14-day post 
Month 18 and 14-day post Month 24 time points for those subjects in Spain where VAQTA™ is 
admini~tered at Month 18 and Month 24. 

The primary hypothesis in this study relates to the tolerability of the quadrivalent HPV vaccine. 
If no vaccine-related SAEs are observed among 1100 vaccinated subjects, this study will provide 
95% confidence (one-sided) that the true incidence is no greater than 0.27% and 80% confidence • 
(one-sided) that the true incidence is no greater than 0.15%. 

For the secondary analysis of irnmunogenicity, the null hypothesis for each HPV type is that 
the fold difference in GMTs between genders (boys/girls) is ~0.5, and it will be tested 
against the alternative hypothesis that the fold difference in GMTs between genders 
(boys/girls) for the respective type is >0.5. A one-sided test at an a--0.025 significance level 
will be used to test the hypothesis for each HPV type. The statistical analysis will be based 
on the two-sided 95% confidence interval for the fold difference. For each HPV type, a 
lower bound on the confidence interval >0.5 will lead to a conclusion that the GMT for boys 
is noninferior to the GMT for girls with respect to that type. The vaccine must meet the 
noninferiority criterion for all 4 vaccine HPV. types for success to be declared. In addition, 
reverse cumulative distribution functions (RCDFs) for Month 7 serum samples will be 
provided for each treatment group. The secondary immunogenicity analysis will be performed 
on a per-protocol basis. Per-protocol subjects are those who complete the vaccination regimen 
within acceptable day ranges, have at least 1 valid serology result after the third injection (within 
an acceptable day range), and adhere to protocol guidelines for vaccine administration. To be 
included in the immunogenicity summaries and analyses for HPV types 6 and 11, subjects must 
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be seronegative for both HPV types at the Day 1 visit; to be included in the immunogenicity 
summaries and analyses for HPV types 16 or 18, subjecls must be seronegaLive for the respective 
type al the Day 1 visit. Supportive summaries and analyses including aU subjects with valid 
serology will also be provide<!. The immunogenicity analyses will be performed on the 
combined age strata; immune responses will also be summarized separately by age stratum, 
but no formal comparisons will be performed. 

Assuming a standard deviation for the log titer for each of the HPV types in the vaccine of 
1.2 (based on previous studies), baseline seropositivity rates of 8, 9, and 9% for Types 6 and 
11, Type 16 and Type 18, respectively, and assuming that 15% of subjects will be lost to 
follow-up by Month 7 (resulting in 847 evaluable subjects for Types 6 and 11 and 
836 evaluable subjects for Types 16 and 18), this study has >99% power to declare 
noninferiority of the immune response in boys relative to girls. 

ANY SERIOUS ADVERSE EXPERIENCE, INCLUDING DEATH DUE TO ANY CAUSE, WHICH 
OCCURS TO ANY SUBJECT FROM THE TIME THE CONSENT IS SIGNED THROUGH 14 DAYS 
FOLLOW/NG THE FIRST VACCINATION(S) AND FROM THE TIME OF ANY SUBSEQUENT 
VACCINATJON(S) THROUGH 14 DAYS THEREAFTER, WHETHER OR NOT RELATED TO THE 
JNVESTIGAT/ONAL PRODUCT, MUST BE REPORTED WITHIN 24 HOURS TO ONE OF THE 
INDIVIDUAL(S) LISTED ON THE SPONSOR CONTACT INFORMATJON PAGE. 

ADDITIONALLY. ANY SERIOUS ADVERSE EXPERIENCE BROUGHT TO THE A1TENTJON OF AN 
INVESTIGATOR WHO IS A QUALJFIED PHYSICIAN AT ANY TIME OUTSIDE OF THE TIME PERIOD 
SPECIFIED IN THE PREVIOUS PARAGRAPH ALSO MUST BE REPORTED IMMEDIATELY TO ONE 
OF THE INDIVIDUALS USTED ON THE SPONSOR CONTACT INFORMATION PAGE IFTHE EVENT 
IS EITHER: 

1. A DEATH WHICH RESULTED JN THE SUBJECT DISCONTINUING THE STUDY 

OR 

2. A SERIOUS ADVERSE EXPERJENCE THAT JS CONSIDERED BY AN INVESTTGATOR WHO IS A 
QUALIFIED PHYSICIAN TO BE POSSIBLY, PROBABLY, OR DEFJNITELY VACCINE RELATED. 

AU SUBJECTS WITH SERIOUS ADVERSE EXPERIENCES MUST BE FOLLOWED UP FOR 
OUTCOME. 

BP6273.doc VERSION 3.0 APPROVED 
Worldwide Restricted ❖Confidential - Limited Access 

08-Sep-2004 



Document 1

Product: V501 
ProtocoJ/Amendment No.: 018-04 

STUDY FLOW CHART 

Consent Visit and Treatment Months 

Visit I Visit2 Visit3 
Visit 5 

Visit 4 (Month 12) 
Evenc/fest <Dav n (Month 2) (Month 6) (Month 7} P•ont t.all 

lnfonnation • + 
brochure/prescreening 

Obtain infoaned consent/3$SCnl + 
Medical history/physical exam + 
Specimen collection/laboratory 

measurements (in serial order): 
Preg11aocy test 1 + + + 
Serum for antibody 

measurements' 
HPV Serology (Types 6, 11, + + 
16, 18) 
Retention serum. stored fro2en + + 
at site 

Vaccination1 + + + 
Clinical foUow-UiJ for safct1 r + + + + + 
Optional VAQTA"' 

Vaccinallon1•1 

Clinical follow-up for SA& 
only fVAnTA™ redolents)' 

Note: Any test may be repeated if medically indicated. 

15 

Vliit' Visit 7 
IMonlh 18) 1Monlh24> 

+ 

+ + 

+ 

+ 

+ 
+ .. 
+ + 

1 By a serum or urine test perfoomcd the day of vaccination. The wine pregnancy test must be sensitive to 25 lU HCG and be 
negative for vaccination. This test will be perfonned on the girls prior to any vaccinations. 

1 Serum for antibody measurements must be collected before vaccination. Assay testing 10 be performed at Merck Research 
Laboratories. 

I Temperature will be measured prior 10 each injection. 
I Participants are observed at the study site for 30 minutes after each vaccination for immediate untow:ird effects. The participant's 

parent/guardian will record on a Vaccination Report Card (VRC) the participant's oral temperature beginning 4 hours after each 
injection and at approximately the same time daily for the next 4 days. Any injection-site or systemic complaiot, which may occur 
oo Day I or during the 14 calendar days after each injection. will also be recorded on the YRC. At Months 2. 6 and 7, the study 
personnel together with the participant's parent/guardian will review the YRC. At Months 2. 6. 7. 12 and I 8. the subjects' 
parent/guardian will be solicited for any serious A Es that the subject may have encountered. 

1 Optional VAQTA™ (Months 18 and 24) vaccinations wiJI be offered to all subjeds in Spain. 
• Subjects in Spain that receive optional VAQTA rn (Months 18 and 24) vaccinations will be observed at the study site for 

30 minutes a0er euch vaccination for immediate untoward effects. At 14 days following the optional VAQT AT., 
(Months 18 and 24) vaccinations, the subject 's parent/guardian will receive a telephone call l'rom the Investigative site to 
determine if the subJect had an SAE. 
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SPONSOR CONTACT INFORMATION-U.S. SITE(S) 
REPORTING OF SERIOUS ADVERSE EXPERIENCES 

16 

ANY SFJUOUSt ADVERSE F:x:PERlliNCE, INCLUDING DEATH DUE TO ANY CAUSE, WTI/Cfl OCCTIRS TO ANY 
SUBJECT FROM THE TIME THE CONSENT JS SIGNED THROUGH 14 DAYS FOlWWING THE FIRST 
VACCINATION(SJ AND FROM THE TIME OF ANY SUBSBQUENT VACCJNA110N(S) THROUGH 14 DAYS 
THEREAFT6R. WHEl'HER OR NOT REUTED TO Tl/£ !NVESTIGATJONAL PRODUCT, MUST RE Rl:.'PORTED 
WITHIN 24 HOURS TO ONE OF THE INDTVIDUAUS) usreo ON THE SPONSOR CONTACT INFORMATION 
PAGE. 

ADDtr/ONAU.Y. ANY SERIOUS ADVERSE EXPERJENCE BROUGHT TO THE A'r"fENTION OF AN 
!NVESTIGAIOR WHO IS A QUALlFIED PHYSICIAN AT ANY TIME OUTSIDE OF THE TIME PERlOD 
SPECIFIED IN TIJE PREVIOUS PARAGRAPH ALSO MUST BE REPORTED IMMEDIATEL)' 1'0 ONE OF TFJE 
INDNIDUALS l./SIED ONTHESPONSOR CONTACT INFORMATION !'AGE TF THE eVENT IS c/THER: 

1. A DEATH WHICH RESULTED IN T/lE SUBJECT DISCO'NTINUJNG THE STUDY 

OR 

2. A SERJOUS ADVERSE EXPERIENCE THAT IS CONSIDfiREV BY THE fNVESTIGATOR TO BE POSSJBLY, 
PROBABLY, OR DEFINITELY VACCINE RELATED. 

AL,LSUB.!ECTS WITH SE.RJOUS ADVERSE EXPERJENCES MUST BE FOUOWED UP FOR OUTCOME. 

M.D.,Ph.D. 

Associate Director, Clinical Research 

Merck. Research Laboratories, UN- Cl4 I 

Suron_eytown Pike 

West Point, PA I 9486-0004 

Telephone - Ofiicc: 

FAX No.: 

24 Hour Contact: 

or 

Associate Medical PCQgram Clinical Specialist 

Merck Research Laboratories, UN- Cl41 

Snmney1own Pike 

West Point, PA I 9486--0004 

Telephone - Offic,~: 

FAX No.: 

'Z4 Hour Contact: 

Eliav Barr, M.D. 

Senior Direccor 

Merck Research Laboratories, UN- C14 I 

Sumneytown Pike 

West Point, PA I 9486-0004 

Telephone - Offic<!: 

FAX No.; 

or 
Fran Alvarez, R,N. 

Seruor Medical Program Clinical Specialist 

Merck Research Laboratories, UN- Cl4 l 

Sumneytown Pike 

West Point, PA 19486-0004 

Telephone - Office; 

FAX No.: 

* See Protocol Section I.G., Safety Measurements, for definitions of serious adverse experiences. 
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SPONSOR CONTACT INFORMATION-U.S. SITE(S) (CONT.) 

~ETURN ALL CLlNICA L SUPPLIES WITH INVENTORY OOCUMENTA TION TO: 
See Protocol Section 11.A~ Labeling, Pacl...'1lging, Storage, and Return of Clinicar Supplit:11. 

Clinical Paclgi!iO!.! Technician 

Pl 
Merck Research Laboracories 

Sumncytown J>jke 

West Point PA 19486, U.S.A. 

SHIP BIOLOGICAL SPECIMENS TO: 
See Protocol Section U.8., Biological Specimens. 

MRUCUnical Sample Processing and Managem~n1 Dock 

466 Devon Park Drive 

Wayne, PA 19087 

U.S.A. 

Telephone - Oflict:: 

FAX No.: 

17 

THE INVESTIGATOR WD.,L FORWARD THE ORIGINAL SIGNED SIGNATURE FORM(S.I 
AND LABEL PAGES/DISCLOSURE El'liVELOPES TO: 
See Protocol Section Il .C., Clinical and Laboratory Da1a Collec1lo11. 

Research lnformaiioo Mui.I Desk. UN -101 

g, M.D~ Ph.D. 

Merck Research Laboratories, UN -Cl .i I 

Sumneytown Pike 

Telephone: 
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SPONSOR CONTACT INFORMATION-NON-U.S. SITE(S) 
REPORTING OF SERIOUS ADVERSE EXPERIENCES 

18 

ANY SERIOUS1 ADVERSE EXPERIENCE. INCLUDING DEATH DUE TO ANY CAUSE. WHICH 
OCCURS TO ANY SUBJECT FROM THE TIME THE CONSENT IS SIGNED THROUGH 14 DAYS 
FOLLOWING THE FIRST VACCJNA110N(S) AND FROM THE 11ME OF ANY SUBSEQUENT 
VACCJNAT!ON(S) THROUGH 14 DAYS THEREAFTER. WHETHER OR NOT RELATED TO THE 
JNVESTIGATTONAL PRODUCT, MUST BE REPORTED WITHIN 24 HOURS TO ONE OF THE 
JNDJVIDUAL(S) LISTED ON THE SPONSOR CONTACT INFORMATION PAGE. 

ADDITIONAUY, ANY SERIOUS ADVERSE EXPERIENCE BROUGHT TO THE ATTENTION OF THE 
INVESTIGATOR WHO IS A QUAUFJED PHYSICIAN AT ANY TIME OUTSIDE OF THE TIME PERIOD 
SPECJFIED IN THE PREVIOUS PARAGRAPH ALSO MUST 8£ REPORTED IMMEDIATELY TO ONE 
OF THE INDIVIDUALS USTED ON THE SPONSOR CONTACT INFORMATION PAGE IF THE EVENT 
JS EITHER: 

1. A DEATH WHJCH RESULTED IN THE SUBJECT DISCONTINUING THE STUDY 

OR 

2. A SERIOUS ADVERSE EXPERIENCE THAT IS CONSIDERED BY THE INVESTIGATOR TO BE 
POSSIBLY, PROBABLY, OR DEFINITELY VACCINE RELATED. 

ALL SUBJECTS WITH SERIOUS ADVERSE EXPERIENCES MUST BE FOLLOWED UP FOR 
OUTCOME. 

See Protocol Section I.G., Safety Measurements, for definitions of serious adverse experiences. 
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SPONSOR CONTACT INFORMATION-NON-U.S. SITE(S) (CONT.) 

RETURN ALL CLINICAL SUPPLIES WITH lNVENTORY DOCUMENTATION ·ro: 
See Promcol Section U .A., Label.ing, Packaging, Scorage, and Rctun, of Clinical Supplies. 

Clinical Packal!in.i Techn.ician 

W 7 
Merck Research Laboratories 

Sumncytown Pike 
West Point., PA 19486, U,S.A-

SHIP 8lOLOGICAL s r ECIMENS TO: 
See Protocol Section Ir.B .. Biological Specimens. 

MRUClinical Sample Processing and Management Dc)Ck 

466 Devon Park Drive 

Wayne, PA 19087 

Telephone - Office: 

FAX No.: 

THE INVESTIGATOR WILL FORWARD THE ORIGfNAL SIGNED SIGNATURE FORM(S) 
AND LABEL PAGES/DISCLOSlJRE ENVELOPES TO: 
See Protocol Section ll.C'., Clinioul and Laboratory Data Collection. 

Research Information Mail Desk, UN-101 

, M.O.,Pb.D. 
Merck ResearcJ, Laboratories, UN-CI4l 

Sumneytown Pike 

West Point. PA [9486-0004 

Telephone: 
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HPV Adolescent/Preadolescent Safety Study 

I. CLINICAL SECTIONS 

A. BACKGROUND AND RATIONALE 

1. Epidemiology 

20 

Over 50% of sexually active adults win become infected with human 
papilJomavirus (HPV) during their lifetime [l]. HPV infection can result in 
2 related anogenital diseases: dysplasia that may result in cancer, and genital 
warts. These diseases are associated with substantial morbidity and mortality (1]. 
Every year, 471,000 cases of cervical cancer are diagnosed worldwide (2). The 
5-year survival rate for this disease is ~ 70% [3]. In the developed world, routine 
Pap screening has reduced the incidence of cervical cancer by 75% [4]. However, 
sporadic Pap screening in the developing world and among the disadvantaged in 
the United States has failed to reduce the incidence of cervical cancer [2; 3; 5; 6]. 
The incidence of HPV-related anal cancer has doubled in the last 25 years [7]. 
Screening programs to detect early disease are not available. Genital warts cause 
significant morbidity (8 to 10]. The HPV types associated with genital warts also 
cause recurrent respiratory papillomatosis, a devastating pediatric disease that 
occurs by transmission of HPV from an infected mother to her child I 11 ]. 

Over 90 HPV types have been identified [12). HPV 16 and 18 cause ~70% of 
high-grade cervical dysplasia (cervical intraepithelial neoplasia 2/3 or CIN 2/3) 
cases and cervical and anal cancers, whereas HPV 6 and 11 cause >90% of genital 
warts [l]. HPV 6, 11, 16, or 18 are present tn ~50% of low-grade cervical 
dysplasia (CIN I) cases [I]. Therefore, a prophylactic vaccine that reduces 
infection with these 4 HPV types will greatly reduce the burden of HPV disease in 
men and women. 

2. Merck's Ongoing HPV Vaccine Clinical Program 

More than 4300 women have been enrolled in 6 HPV vaccine clinical studies. 
More than 2700 received 2:1 dose of an HPV vaccine. In all studies, vaccines 
were administered at Day I, Month 2, and Month 6 visits. 
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a. Demographic and Behavioral Characteristics of the Studv Population 

Most of Merck's HPV vaccine studies have enrolled young women with 
s5 lifetime male sexual partners to reduce the enrollment of those who had 
already acquired a vaccine-type HPV infection. However, some study 
subjects were seropositive for ~ l vaccine-type HPV or had PCR evidence of 
infection with ~1 vaccine-type HPV at enrollment. For analysis of 
immunogenicity to each vaccine type, only subjects who were PCR-negative 
and seronegative to the vaccine HPV type being analyzed were included (for 
example, for analysis of HPV 16 vaccine immunogenicity, only baseline HPV 
16 negative subjects were included). All enrolled subjects have been included 
in analyses of vaccine safety. 

b. Tolerability ofHPV Vaccines (Preliminarv Data) 

Monovalent HPV Vaccines 

In monovalent HPV vaccine studies that are not in-house blinded, the 
incidences of systemic and injection site adverse experiences (AEs) were 
comparable between vaccinees (n=643) and placebo recipients (n=l20). 
There have been no serious AEs (SAEs) attributed to the vaccines to date. 

Protocol 005 is a prospective, double-blind, placebo-controlled efficacy study 
of HPV 16 VLP vaccine. Pooled AE data from Protocol 005 (N=2392) are 
available. In the study, 0.3% of the cohort experienced an SAE (none 
vaccine related); 0.3% discontinued due to a nonserious AE (mostly due to a 
vaccine/placebo-related AE). 

Ouadrivalent HPV Vaccine 

An interim analysis of Protocol 007 was conducted to select the formulation 
of HPV vaccine for use in this study. Based on safety and immunogenicity 
data, the formulation chosen includes 20, 40, 40, and 20 µg ofHPV 6, 11, 16, 
and 18 Ll VLPs, respectively, along with 225 µg of Merck Aluminum 
Adjuvant. Table I presents the overall AE rates for this formulation and for 
alum (225 µg/dose) placebo. In the study, 286 subjects received ~I dose of 
quadrivalent HPV vaccine 20/40/40/20 µg formulation, and 145 subjects 
received alum (225 µg/dose) placebo. There was a slight increase in injection 
site AE rates in vaccine-recipients compared with placebo-recipients. The 
incidence of systemic AEs were comparable among treatment groups. The 
most common local adverse experience was pain/tenderness at the injection 
site. The most common systemic adverse experience was headache. 
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Table l 

Clinical Adverse Experience Summary 
(Day 1 Through 15 Post-Vaccination) 

(Incidence 2:2% Per Treatment Arm to Preserve Blinding) 

20/40/40/20 Placebo 225 
(N=286) (N=l45) 

n (%) N (%) 

Number of subjects 286 145 
Subjects without follow-up 4 1 
Subjects with follow-up 282 144 

Number (%) of subjects 
With no adverse experience 31 (ll.0) 22 ( l5.3) 
With one or more adverse ex.perience 251 (89.0) 122 (84.7) 
Injection-site adverse ex.periences 232 (82.3) 103 (71.5) 
Systemic adverse experiences 183 (64.9) 92 (63.9) 

With vaccine-related adverse experiencest 242 (85.8) 110 (76.4) 
Injection-site adverse experiences 232 (82.3) 103 (7~.5) 
Systemic adverse experiences 97 (34.4) 48 (33.3) 

Percentages are calculated based on the number of subjects with follow-up after each visiL 
t Determined bv the investi2ator to be nossibly, probably, or definitely related 10 vaccine. 

22 

Further information can be obtained in the "Quadrivalent HPV Vaccine 
Confidential Investigator Brochure." 

c. Immunogenicitv of the Ouadrivalent HPV Vaccine 

The interim analysis of Protocol 007 showed that all formulations of 
quadrivalent HPV vaccine induced high-titer anti-HPV 6, 11, 16, and 18 cRlA 
geometric mean titers (GMTs) Postdose 3_ A dose-response relationship for 
anti-HPV responses was not seen. Protocol 007 enrolled some subjects who 
were seropositive for HPV 6, 11, 16, and/or 18 at baseline. These subjects 
had been infected with HPV prior to enrollment and had mounted an anti­
HPV response to this infection. Such subjects provide a reference against 
which to examine vaccine-induced anti-HPV responses. All vaccine 
formulations achieved anti-HPV 6, 11, 16, 18 GMTs that were substantially 
higher than those associated with an ongoing or previous infection with 
vaccine-HPV types (see Figure 1). 
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Figure I 

Protocol 007 Phase lib Quadrivalent HPV Vaccine Dose-Ranging Study 
Postdose 3 Anti-HPV cRIA GMTs With 95% Confidence Intervals in Subjects 

Who Were Seronegative and PCR Negative for the Relevant HPV Type at 
Baseline Compared With Seronegative Placebo Recipients and 

With Day 1 Anti-HPV GMTs in Subjects Who 
Were Seropositive at Baseline 

(Interim Analysis-Preliminary Data) 
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3. Rationale for the Current Studv 

Anogenital HPV is a sexually transmitted disease. The incidence of HPV 
infection peaks soon after the onset of sexual activity [ I 3). Therefore, an 
effective program to prevent HPV infection and disease through prophylactic 
immunization would ideally target individuals immediately prior to coitarche. In 
the United States, ~49% and 48% of high school male and female students, 
respectively, have had sexual intercourse. By age 15, 38% of students will have 
experienced coitarche [14]. These data suggest that preadolescents and 
adolescents represent an attractive target age group to implement HPV 
vaccination programs. Merck's HPV vaccine program has demonstrated that the 
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quadrivalent HPV (Types 6, 11,. 16, 18) LJ VLP vaccine is highly immunogenic 
and generally well tolerated in young adult women (age ~16 years). A separate 
program, consisting of2 studies, will: (1) bridge the efficacy of the HPV vaccine 
(demonstrated in 16 to 23 year olds) to adolescents; and (2) evaluate vaccine 
tolerability in preadolescents and adolescents. Protocol 016 is an ongoing study 
to address safety and immunogenicity of the quadrivalent vaccine in younger aged 
subjects. In Protocol 016, 500 boys aged 10 to 15 years and 500 girls aged 10 to 
15 years will receive the full dose quadrivalent HPV vaccine. Protocol 018 will 
further expand the exposure and immunogenicity database in preadolescents and 
adolescents. In addition, this study will provide important tolerability 
information, including: (a) comparison to a non-aluminum-containing placebo; 
(b) safety follow-up for 12 months post-vaccination, and (c) active surveillance 
for common systemic AEs. • The protocol is focused on a detailed tolerability 
analysis. The prespecified adverse experiences are YRC-prompted injection-site 
adverse experiences, YRC-prompted systemic adverse experience, severe 
adverse experience, and fever. 

Comparisons of immune responses to vaccine-HPV type Ll VLPs will be made 
only in subjects who are naive for the particular vaccine-HPV type. To ensure 
that subjects are HPV-na1ve, the protocol will enroll only subjects who are virgins 
at Day I and who do not plan to become sexually active over the 18 months of the 
study (cervical and external genital HPV testing will not be feasible due to the age 
of the subjects). The main immunogenicity cohort will consist only of subjects 
who are HPV-nai've for the HPV types of interest at baseline. For HPV 6 and 11 
L1 VLPs, the evaluable cohort will include subjects who are seronegative for both 
HPV 6 and 11 at baseline (Day I). For HPV 16, the evaluable cohort will include 
subjects who are seronegative for HPV 16 at baseline (Day I). For HPV 18, the 
evaluable cohort will include subjects who are seronegative for HPV 18 at 
baseline (Day 1). All subjects will be included in the evaluation of vaccine 
tolerability. 

Rationale for the Amendment 

To address the concern of Spain's Ethics Review Committee regarding the use of 
a placebo arm in this age group, all subjects in Spain, both vaccine and placebo 
recipients, will be eligible to receive optional V AQT A ™1 vaccinations. The 
purpose of this supplement is to enhance the benefits to study participants in 
Spain. 

1 VAQTA is a trademark of Merck & Co., Inc., Whitehouse Station, New Jersey, U.S.A. 
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B. OBJECTIVES 

Primar,· Safety Objectives 

25 

To demonstrate that a 3-dose regimen of quadrivalent HPV (Types 6, 11, 16, 18) LI 
VLP vaccine is generally well tolerated in adolescents and preadolescents. 

Secondary 

1. To demonstrate that the 4-week Postdose 3 anti-HPV 6, anti-HPV 11, anti­
HPV 16 and anti-HPV 18 responses induced by a 3-dose regimen of 
quadrivalent HPV (Types 6, 11, 16, 18) LI VLP vaccine in preadolescent and 
adolescent boys are noninferior to the responses observed in preadolescent 
and adolescent girls. 

2. To describe the persistence of immune response to the quadrivalent HPV 
(Types 6, 11, 16, 18) LI VLP vaccine, when given in a 3-dose regimen. 

C. HYPOTHESES 

Primary Safety Hv potheses 

The quadrivalent HPV (Types 6, 11, 16, 18) LI VLP vaccine is generally well 
tolerated in adolescents and preadolescents. 

Secondary Hypotheses 

The quadrivalent HPV (Types 6, 11, 16, 18) Ll VLP vaccine induces noninferior 
immune responses with respect to each of the vaccine components individually at 
Week 4 Postdose 3 in preadolescent and adolescent boys who are seronegative to 
the relevant HPV type at Day 1, relative to preadolescent and adolescent girls 
who are seronegative to the relevant HPV type at Day 1. 

(The statistical criterion for noninferiority requires that the lower bounds of the 
95% confidence intervals for the fold difference in GMTs (boys/girls) exclude a 
decrease of 2-fold or more. Each vaccine HPV type will be analyzed separately.) 
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D. SUBJECT DEFINITION 

1. Inclusion Criteria 

26 

a. Healthy preadolescents or adolescents between the ages 9 years and O days 
and 15 years and 364 days. 

b. Must not yet have had coitarche and does not plan on becoming sexually 
active through the course of the study. 

c. Must agree to provide study personnel with a primary telephone number as 
well as an alternate telephone number for follow-up purposes. 

d. No temperature 2:100°F or 2:37.8°C (oral) within 24 hours prior to the first 
injection. 

e. Not pregnant now (as determined by a serum pregnancy test or urine 
pregnancy test sensitive to 25 IU HCG) or is a male. 

2. Exclusion Criteria 

a. Individuals concurrently enrolled in clinical studies of investigational agents 
or studies involving collection of cervical specimens. 

b. History of known prior vaccination with a HPV vaccine. 

c. Receipt of inactivated vaccines within 14 days prior to enrollment or receipt 
of live virus vaccines within 21 days prior to enrollment. 

d. History of severe allergic reaction (e.g., swelling of the mouth and throat, 
difficulty breathing, hypotension, or shock) that required medical intervention. 

e. Individuals allergic to any vaccine component, including aluminum, yeast, or 
BENZONASETM (nuclease, Nycomed [used to remove residual nucleic acids 
from this and other vaccines]). 

f. Individuals who have received any immune globulin preparation (including 
RhoGAM™ [Ortho-Clinical Diagnostics, Inc.]) or blood-derived products 
within the 6 months prior to the first injection, or plan to receive any through 
the completion of the study. 
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g. Individuals with a history of splenectomy, known immune disorders 
(e.g., systemic lupus erythematosus, rheumatoid arthritis), or rece1vmg 
immunosuppressives (e.g., substances or treatments known to diminish 
immune response such as radiation therapy, administration of antimetabolites, 
antilymphocytic sera, systemic corticosteroids). Individuals who have 
received periodic treatments with immunosuppressives, defined as at least 
3 courses of systemic corticosteroids each lasting at least l week in duration 
for the year prior to enrollment, will be excluded. Subjects using topical 
steroids (i.e., inhaled or nasal) will be eligible for vaccination. 

h. Individuals with known thrombocytopenia or any coagulation disorder that 
would contraindicate intramuscular injections. 

1. Any condition which in the opinion of the investigator might interfere with the 
evaluation of the study objectives. 

j. Any plan to permanently relocate from the area prior to the completion of the 
study or to leave for an extended period of time when study visits would need 
to be scheduled. 

k. Individuals who are immunocompromised or have been diagnosed as having 
HN infection. 

L History of recent or ongoing alcohol or other drug abuse. 

Alcohol abusers are defined as those who drink despite recurrent social, 
interpersonal, and legal problems as a result of alcohol use. 

m. Inability to give consent/assent. 

E. STUDY DESIGN 

1. Summarv of Stud,· Design 

This is a randomized, double-blind (with third party blinding for vaccination and 
in-house blinding procedures), placebo-controlled, multicenter safety and 
immunogenicity study in preadolescents and adolescents aged 9 to 15 years at the 
time of enrollment (a0 e X is defined as the time period from Xth binhday to the 
last day before (X+ l /f: birthday). Enrollment will be stratified by age and gender. 
The age range will be divided into 2 strata ages: 9 to 12 years and 13 to 15 years 
at enrollment. The ratio of children enrolled into the 2 age strata will be 
~2:1 (respectively). The ratio of boys to girls enroJled will be ~1:1. 
Approximately 1650 subjects will be randomized in a 2: 1 ratio to receive either 
quadrivalent HPV vaccine or non-aluminum-containing-placebo. For each 
subject enrolled, the duration of the study will be ~ 1.5 years with a possible 
extension for subjects in Spain that volunteer to receive V AQT A TM_ 
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Study vaccine or placebo will be administered at the Day 1. Month 2, and 
Month 6 visits. All subjects will be followed for Adverse Experiences (AEs). A 
pregnancy test will be performed before each injection on all female subjects. 
Any female subject with a positive pregnancy test at Day l will not be vaccinated 
and will not be allowed to participate in the study. Female subjects with a 
positive pregnancy test after Day 1 will not be vaccinated; however they will be 
eligible to continue to participate in the study. 

A medical history and physical examination will be conducted at Day I for all 
subjects. Vital signs will be taken prior to each vaccination. Serum samples will 
be obtained at Day 1, Month 7 and 18 from all subjects for anti-HPV 6, 11, 16 and 
18 testing. A medical history and physical exam will be performed at the Month 
18 visit. The "Study Procedures by Visit" flow chart summarizes study 
procedures and specimen collection at each scheduled visit in the order in which 
the specimens should be obtained. (See Appendix 2, "Study Procedures by 
Visit.") 

VAQTA ™ will be provided to all subjects at the Month 18 study visit after all 
study procedures for that visit have been completed and at an additional Month 24 
study visit which will consist only of the administration of the booster dose of 
V AQT A™ and follow-up for Serious Adverse Experience (SAE) events. All 
subjects in Spain are eligible to receive V AQT A TM. Subject participation is 
voluntary. All subjects receiving optional V AQT ATM will be followed for 
Serious Adverse Experience (SAE) events for 14 days following each 
vaccination. 

2. Treatment 

a. Treatment Plan 

Participants will receive a total of 3 intramuscular injections of quadrivalent 
HPV (Types 6, 11, 16, 18) LI VLP vaccine at Day l, Month 2 (±3 weeks), 
and Month 6 (±4 weeks). Approximately 1100 subjects will be randomized to 
receive the full-dose formulation (HPV 6-20 µg, HPV 11-40 µg, HPV 
16-40 µg and HPV 18-20 µg). Each subject will receive one injection at 
each vaccination visit (Day J, Month 2, and Month 6f The vaccine 
formulation contains 225 µg of aluminum adjuvant per dose. Vaccine will be 
given as a 0.5-mL intramuscular injection, preferably in the nondominant arm. 
The deltoid muscle is the preferred site for intramuscular injection in 
adolescents and preadolescents. Data suggest that injections given in the 
buttocks frequently are given in fatty tissue instead of into muscle. Such 
injections have resulted in a lower seroconversion rate than was expected. 
Therefore, the vaccine is not to be administered into the buttocks. A needle 
that is long enough to ensure intramuscular deposition of vaccine should be 
used for both injections. Vaccine should be administered using a l.O~mL 
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syringe with the following needle length and gauge specifications: l to 
1.5 inches, 22 to 23 gauge, for males ~120 kg; I inch, 22 to 23 gauge, for 
females <70 kg; 1.5 inches, 22 to 23 gauge, for females 70 to 100 kg; and 
2 inches, 22 to 23 gauge, for males > 120 kg and females > I 00 kg. If the 
injection is given in the thigh, a I ½-inch needle, 22 to 23 gauge, should be 
used. 

Distribution of clinical supplies will be managed through the Interactive Voice 
Response System (IVRS). At Day I visit, study personnel will access the 
IVRS after a subject has met inclusion/exclusion criteria and has signed the 
consent/assent form. The IVRS will assign the subject an allocation number 
and then subsequently assign a unique vial identification number for the via] 
of clinkal material the subject should receive at that visit. IVRS will assign 
the proper clinical material based on the subjec1·s 1rea1ment allocation. The 
study personnel will access IVRS at each subsequent visit when 
administration of vaccine is to occur for assignment of a unique vial 
identification number for the clinical material to be administered to the 
subject. 

Used vials may be discarded per site's handling of hazardous waste after 
documentation of vaccine administration/accountability guidelines have been 
met. The unused vials should be returned to the SPONSOR by the SPONSOR 
representative or subsidiary representative at the completion of the study. All 
vaccine should be appropriately accounted for on the vaccine accountability 
log sheet contained within the Administrative Binder. 

b. Clipjcal MaterjaJ 

1) OuadrivaJept HPV LI VLP Vaccine 

The vaccine is provided by the SPONSOR in single-dose vials containing 
a target volume of 0.75 mL. The vaccine will be administered as a 0.5-mL 
dose. Each 0.5-mL dose contains 225 ~•g of aluminum as amorphous 
aluminum hydroxyphosphate sulfate (Merck-alum). The vaccine must be 
stored between 2 to 8°C (36 to 47°F) range. Freezing destroys the 
vaccine. If vaccine freezes or is subjected to freezing temperatures, it 
should not be used. Refrigerator temperature logs should be maintained at 
each vaccine storage site and storage temperatures should be monitored 
daily. Should the refrigerator go out of the 2 to 8°C (36 to 47°F) range, 
IVRS technical support and the SPONSOR should be notified 
immediately, and vaccine must not be administered until notification from 
the SPONSOR. 
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2) Placebo 

To provide an appropriate control for the Quadrivalent HPV (Types 6, 11, 
16, 18) LI VLP Vaccine, the placebo used in this study will contain the 
exact ingredients as in the vaccine except HPV LI VLPs and aluminum 
adjuvant. Placebo will be provided by the SPONSOR in single-dose vials 
containing a target volume of 0.75 mL. The placebo dose will be 
administered ~ a 0.5-mL dose. Storage conditions should be identical to 
those for the vaccine. Should the refrigerator go out of the 2 to 8°C (36 to 
47°F) range, IVRS technical support and the SPONSOR should be notified 
immediately. Subjects who received placebo will be offered vaccination 
with the marketed HPV vaccine, if and when the vaccine becomes 
commercially available for the indication to be used in the subjects' 
population in the country where the subject was enrolled. 

3) Labeling of Material for Injection 

The HPV quadrivalent vaccine/placebo used for the study is supplied in a 
vial. A double-panel, blinded label will be affixed to each vial. 

Each vial of vaccine will bear a unique component identification number. 
This number is not the subject's allocation number. 

The clinical supplies will be managed by an Interactive Voice Response 
System (IVRS). The IVRS will assign an allocation number and 
appropriate component identification number for the vaccination. Upon 
subsequent visits, the site coordinator will enter the IVRS (using a 
password) and provide the subject's allocation number and visit number. 
The IVRS then assigns the appropriate component identification numbers 
to be used for subject vaccination. The IVRS verbally confirms each 
transaction and faxes a confirmation sheet, detailing the IVRS transaction, 
to the investigator site. This documentation is to be retained in the 
subject's files. 

All clinical material (i.e., vaccine) must be accounted for by appropriately 
documenting the administration (or wasting) of each vial. Upon receipt at 
the site, any empty or partially empty vials must be disposed of according 
to standard methods for handling medical hazardous waste, AFTER the 
SPONSOR representative is able to account for all of the vials originally 
shipped to the site. JVRS is to be notified immediately of the condition of 
damaged vials at the time of shipment receipt at the site. 
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4) Subject Blinding 
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This is a double-blind (operating under in-house blinding procedures) 
study in which the parent/guardian of the subject, the subject enrolled, the 
investigator(s) (except for the unblinded study personnel responsible for 
preparation and administration of vaccine/placebo), and SPONSOR 
personnel will be blinded to the vaccine(s) received until all subjects have 
completed the study, the data have been screened for completeness and 
accuracy, and protocol violators have been identified. The roles and 
responsibilities of the blinded and unblinded personnel are defined in 
I.E.3.g.1) and 2). 

5) Subject Unblinding 

The subject's treatment groups should only be unblinded in the case of a 
medical emergency. Every effort should be made to contact the 
SPONSOR. If the SPONSOR cannot be reached prior to unblinding, the . 
subject's treatment group can be untiinded by calling the IVRS technical 
support and entering the unblinding password in the ''unblinding" option. 
This menu option is available to the investigator only. Any unblinding 
that occurs at the site must be documented. A blinded confirmation fax 
will be sent to the SPONSOR if a subject is unblinded through the IVRS. 
This documentation is to be retained in the subject's files. Additional 
information for the unblinding of serious adverse experiences (SAEs) can 
be found in Section I.G.3. 

6) VAOTA™ [Hepatitis A Vaccine, Purified Inactivated], Merck & Co., 
Inc. 

The pediatric/adolescent formulation 0.5-mL single dose vial of 
VAQTA TM Hepatitis A Vaccine, Purified Inactivated contains ~25U of 
hepatitis A virus antigen adsorbed onto ~225 µg of aluminum provided as 
amorphous aluminum hydroxyphosphate sulfate, and 35 µg of sodium 
borate as a pH stabilizer, in 0.9% sodium chloride. VAQTA™ is for 
intramuscular injection; the deltoid muscle is the preferred site for 
intramuscular injection. 

VAQTATM must be stored between 2 to 8°C (36 to 46°F) range. Freezing 
destroys potency. V AQTA TM will be funded and distributed by the 
SPONSOR. 
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c. Prior and Concomitant Medication(s)/freatment(sl 
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The placebo used in this study does not contain aluminum that may be 
present in nonstudy vaccines as Alum adjuvant. Therefore, it is 
recommended that the administration of nonstudy vaccines be deferred 
until the end of the study. If this is not feasible, the information of 
vaccination with nonstudy vaccines should be recorded on previous 
and/or concomitant nonstudy vaccination worksheets for every subject 
enrolled in the study and a summary of nonstudy vaccines should be 
generated. 

To reduce their potential interference with the evaluation of the immunologic 
response and reactogenicity of the study vaccine, nonstudy inactivated 
vaccines must not be received within the 14 days before or 14 days after any 
dose of study vaccine. Nonstudy live virus vaccines must not be received 
within the 21 days prior to or 14 days after any dose of study vaccine. 
Immune globulin (including Rho-GAM™) or blood-derived products must 
not be administered within 6 months prior to vaccination, and should not be 
administered at any time during the study. Any such treatment should be 
discussed with the clinical monitor. If the subject receives any oral or 
parenteral corticosteroids, then the interval between the end of the course of 
corticosteroid and vaccination must be at least 2 weeks. 

Subjects may receive allergen desensitization therapy and tuberculin testing 
while participating in this study. 

d. Diet/Actiyit,, /Other 

No special restrictions will apply except for those noted under the 
inclusion/exclusion criteria. 

3. Studv Procedures <See Appendix 2, Study Procedures bv Visit) 

a. Informational Brochure and Prescreening 

At the Day 1 visit, prior to obtaining informed consent, an informational 
brochure will be gi ven to all subjects and their parent or legal guardian. The 
purpose of the brochure is to provide the subject and parent with information 
regarding HPV infection as well as a brief description of the vaccine and the 
study. It will outline the duration of the study and the number of study visits 
as well as study procedures, such as the number of vaccine injections and the 
number of venipunctures required. In addition, the brochure will contain a 
section that will query whether the subject is interested in participating in the 
study. Considerations for participation contained in this section will include 
the willingness to undergo the study procedures described in the brochure, as 
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well as an outline of conditions that exclude participation, including history of 
sexual debut or plan of becoming sexually active during the study period. The 
purpose of this section of the brochure is to screen for eligible subjects in this 
age group. The subject will not be required to specify a justification for 
nonparticipation, if that is his or her choice. For example, a portion of them 
may have had sexual debut and may not want this information disclosed to 
their parents. If both the sub_ject and the parent agree to participate, written 
consent will be obtained. 

b. Consent 

Written consent must be obtained from each subject's legal guardian and 
written assent must be obtained from each subject, prior to the subject being 
entered into the study. If the subject meets inclusion/exclusion criteria. he/she 
will be randomized and assigned an allocation number prior to vaccine 
administration. A copy of the signed consent and assent forms will be given 
to each subject for his/her records. Verification of the subject's identity and 
age is to be determined prior to obtaining written consent. 

Nonrandomized Subjects 

If a legal guardian has signed an informed consent form and a subject has 
signed an assent form but is not randomized, the investigator must submit a 
STATUS case report form to the SPONSOR for the subject. This form 
reports basic demographics and the reason(s) for exclusion. The investigator 
shall also submit an AE form if applicable. Unless otherwise directed, no 
other data need be submitted for these subjects. 

Sub iect Discontinuation/Withdrawal 

Subjects may withdraw at any time or be dropped from the study at the 
discretion of the investigator should any untoward effects occur. In addition, a 
subject may be withdrawn by the investigator or the SPONSOR if he/she 
violates the study plan or for administrative and/or other safety reasons. The 
investigator or study coordinator must notify the SPONSOR immediately 
when a subject has been discontinued/withdrawn due to an adverse experience 
(telephone or FAX). When a subject discontinues/withdraws prior to study 
completion, all applicable activities scheduled for the final study visit should 
be performed at the time of discontinuation. When a subject discontinues 
from test therapy but is continuing in the study, a status form must be 
completed along with all of the worksheets for that visit except the RXV 
worksheet. Any adverse experiences which are present at the time of 
discontinuation/withdrawal should be documented according to the safety 
requirements outlined in Sections I.G.2.a. and b. 

A single subject cannot be assigned more than one allocation number. 
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c. Medical Historv/Examinations. Scheduled Procedures 
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A medical history and physical examination will be conducted at Day 1 on all 
subjects. The Physical exam will include temperature, height, weight, sitting 
blood pressure, sitting pulse rate, and respiration rate. 

Ten milliliters (10 mL) of blood samples will be collected from all subjects at 
Day l , Month 7 and Month 18 visits for HPV 6, 11, 16, and 18 antibody 
assays. A volume of 3.0 mL of serum is needed for this assay. An 
additional 1.5 rnL of serum, at the same time points as above, is to be stored at 
the investigative site. This retention serum should be stored in a labeled vial 
provided by the SPONSOR in a freezer at -20"C or below until shipped frozen 
on dry ice to the address of the SPONSOR upon request only. The 
SPONSOR will notify the site when the retention samples can be sent to the 
SPONSOR. 

All study examinations and specimen collection will take place prior to 
vaccination on Day l, Month 2 and Month 6 visits. Temperature 
measurement and a serum or urine pregnancy test (females only) will be done 
prior to each injection. H the subject has had a temperature of ~l00°F or 
~37.s·c (oral) within 24 hours prior to an injection, the injection will be 
postponed. A pregnancy test (sensitive to 25 IU ~-hCG) will be performed at 
the investigative site prior to each injection on all female subjects on Day 1, 
Months 2, and Month 6 visits. Pregnancy test results must be available before 
vaccination. Any subject with a positive pregnancy test must not be 
vaccinated. Any subject found to be pregnant at the Day 1 visit will not be 
randomized and will not participate in the study. If a subject is found to be 
pregnant after the first vaccination, no further vaccinations will be given. 
However, the subject will be eligible to remain in the study and complete all 
subsequent study visits and other study procedures as scheduled. After 
randomization, all . pregnancies through Month 7 (including discontinued 
subjects) will be followed to the completion/termination of the pregnancy. H 
the pregnancy continues to term, the outcome (heaJth of the infant) must be 
reported to SPONSOR. (See Appendix I, "Pregnancy Reporting and Follow­
Up HPV Vaccine Clinical Program.") 

Serum samples will be tested by serology assay for antibodies against the 
4 HPV types contained in the vaccine. H a serology result of a subject's 
specimen is above the lower cutoff in a subject at Day 1 (prevaccination), that 
result will be communicated to the primary investigator who enrolled that 
subject. The investigator will then communicate that result to the subject and 
the subject's parent/guardian, together with appropriate counseling regarding 
what the result may mean in terms of current or previous HPV infection and 
how such infection may have occurred, as well as what follow-up may be 
necessary. 
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A physical exam and final assessment will be performed at the Month 18 visit. 
The exam will include temperature, weight, sitting blood pressure, sitting 
pulse rate, and respirations. 

d. Studv Visit Requirements 

Subjects and study personnel should adhere to the following procedures: if 
necessary, any scheduled visit may be rescheduled within the allowed time 
range of ±3 weeks (Month 2) or ±4 weeks (Months 6, 12, and 18). The 
interval between the Month 6 and Month 7 visit should be a minimum of 
3 weeks and a maximum of7 weeks from the previous vaccination. For study 
visits that include vaccinations, study personnel should verify by verbal 
history that: 

l) Subjects have not had a temperature of ~I00°F or 37.8°C (oral) within 
24 hours prior to each injection. If the subject had a temperature ~ I00°F 
or 37.8°C (oral) within 24 hours prior to an injection. the injection will be 
postponed. 

2) Subjects must not have received a course of systemic corticosteroids or 
any other imrnunosuppressive agent before a vaccination is due. If 
systemic corticosteroids or other immunosuppressive treatment have been 
received, vaccination should be postponed for at least 2 weeks after 
completion of the medication regimen. 

e. Collection and Handling of Specimens Obtained During Scheduled Visits 

Procedures should be conducted in the order listed in Appendix 2, Study 
Procedures by Visit. The Chart identifies each study procedure and the 
documentation needed to complete each study visit. The following are the 
step-by-step procedures for collecting specimens for the mandatory protocol­
specified tests, the supplies needed to perfonn these examinations, and the 
procedures for handling and transporting the specimens for processing and/or 
testing. 

1) Serum or Urine Specimen for Pregnanc,• Test 

Procedure should be performed as per the manufacturer's instmctions at 
the investigative site at the Day 1, Month 2, and Month 6 visits (prior to 
study vaccination). 

2) Serum for Antibodv Measurements 

Luminex Assay (a competitive jmmunoassav developed bv Merck 
Research Laboratories usini! technologv from the Luminex Corporation. 
Austin, TX, hereafter referred to as the Luminex assay) for Ouantitation of 
Antibodies to HPV 6, 11. 16 and 18: 
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Serum will be collected from all subjects at Day l and Months 7 and 18. A 
10-mL blood specimen (in nonheparinized, red top tubes without a serum 
separator) will be collected and serum separated, avoiding any hemolysis. 
A minimum of 3.0 mL of serum should be aliquotted to a labeled vial for 
testing of antibodies by the SPONSOR. 

All sera should be stored in the labeled vials provided by the SPONSOR 
in a freezer at -20°C or below until shipped frozen on dry ice to the 
address noted on SPONSOR Contact Information page. The freezer must 
be a non-frost-free freezer. 

Retention serum: An additional 1.5 mL of serum, at the same time points 
as above, is to be stored at the investigative site. This retention serum 
should be stored in a labeled vial provided by the SPONSOR in a freezer 
at -20°C or below until shipped frozen on dry ice to the address of the 
SPONSOR upon request only. The SPONSOR will notify the site when 
the retention samples can sent to the SPONSOR. 

f. Assignment of Allocation Number and Vaccine 

Randomization 

For study randomization, an allocation schedule will be generated by the 
Clinical Biostatistics department of the SPONSOR. Throughout this study 
and across an study sites, there wilJ be no repetition of an allocation number. 
Subjects will be assigned an allocation number at the time of randomization 
on Day 1. This department will also generate a schedule for the component 
identification numbers that will be used to identify the vials of vaccine or 
placebo that correspond to the subject's treatment group for the purpose 
described below. 

An Interactive Voice Response System (IVRS) will be used to allocate 
clinical subjects and assist with vaccine supplies management at the study site. 
At the first visit, study personnel will access the IVRS after a subject has 
signed the consent form and the subject has met the inclusion/exclusion 
criteria. The IVRS will assign the subject an allocation number and then 
assign a unique vial identification number for the vial of clinical material the 
subject should receive at that visit. The IVRS will assign the appropriate 
clinical material based on the subject's treatment allocation. The study 
personnel will access IVRS at each subsequent visit when administration of 
vaccine is to occur for assignment of a unique vial identification number for 
the clinical material to be administered to the subject. 

Once assigned, a subject's allocation number will never change, and that 
allocation number cannot be reused for any reason. Allocation numbers for 
subjects who discontinue or withdraw may not be reassigned. 
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Nonrandornized Subjects 

37 

If a subject has signed an informed consent fonn but the subject is not 
randomized, the investigator must submit a STATUS form to the SPONSOR 
for the subject This fonn reports basic demographics and the reason(s) for 
exclusion. The investigator shall also submit an AE form if applicable. 
Unless otherwise directed, no other data need be submitted for these subjects. 

g. Vaccine/Placebo Administration (see details in Vaccine Administration 
Guideline) 

The Roles of Unblinded and Blinded Personnel in Preparation for 
Administration 

Because of the differences in the appearance of the vaccine and placebo, 
unblinded personnel is required for vaccine/placebo administration in order to 
minimize bias. The subjects will be seen first by the blinded personnel, who 
will provide subjects with an informational brochure and obtain eligible 
subjects' consent/assent. The blinded study personnel will access IVRS, and 
JVRS will assign the subject with an allocation number and then subsequently 
assign a unique vial identification number for the vial of clinical material that 
the subject should receive at that visit. Review of medical history and the 
physical exam will be also conducted by the blinded personnel; the 
demographic information needed for vaccine/placebo preparation including 
the body weight, will be provided to the unblinded personnel. The unblinded 
third party will be responsible for vaccine preparation and injection, but will 
not disclose the contents of the syringe to the subject, the parent/legal 
guardian, the blinded study personnel/ investigator, or SPONSOR'S personnel 
until all subjects have completed the study, the data have been screened for 
completeness and accuracy, and protocol violators have been identified. The 
unblinded study personnel are considered unblinded during the course of the 
study because of their responsibilities in preparation and administration of the 
clinical materials, and they are therefore NOT involved with subject 
management. Subjects will be monitored by the blinded study personnel after 
vaccination is completed. 

1) Preparation and Administration of the Vaccine by Unblinded 
Personnel 

The unblinded study personnel will be responsible for obtaining the 
allocation number from the blinded study personnel, selecting the 
appropriate vial from the refrigerator, withdrawing, and verifying the 
volume and contents of the syringe. The unblinded personnel will record 
the subjects' allocation number, date, and their own initials onto the 
appropriate worksheet. The unblinded personnel will be responsible for 
documentation that pertains to vaccine accountability. 
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The vaccine should be used as supplied. No dilution is required before 
administration. The vaccine vial should be thoroughly mixed before 
administration by gently "rolling" the vial between the palms of both 
hands for 30 seconds before withdrawing the suspension with a syringe. 
The 0.5-mL dose should be withdrawn from the vial containing 0.75 mL 
of injectable material. 

The unblinded study personnel will then wrap the syringe with the 
nontransparent label provided by the SPONSOR to mask the slight 
difference in appearance between vaccine and placebo. 

Vaccine should be administered using a 1.0-mL syringe with the following 
needle length and gauge specifications: l to 1.5 inches, 22 to 23 gauge, for 
males $120 kg; 1 inch, 22 to 23 gauge, for females <70 kg; 1.5 inches, 
22 to 23 gauge, for females 70 to 100 kg; and 2 inches, 22 to 23 gauge, for 
males >120 kg and females >100 kg. If the injection is given in the thigh, 
a 1 ½-inch needle, 22 to 23 gauge, should be used. 

The 0.5-mL injection of vaccine will be administered intramuscularly at 
Day 1, Month 2, and Month 6 visits. Injections should be administered at 
a 90° angle into the deltoid muscle using a 1.0-mL syringe with the 
appropriate needle length and gauge specifications. All vaccinations 
should be given in the nondominant arm. However, if this is not feasible, 
the dominant arm may be used. If it is subject' s preference, the injection 
may be given in the thigh. Injections should not be given within 2 cm of a 
tattoo, scar, or skin defonnity. Data with other vaccines suggest that 
injections given in the buttocks frequently are given in fatty tissue instead 
of into muscle. Such injections have resulted in a lower seroconversion 
rate than was expected. Therefore, the v.accine is not to be administered 
into the buttocks. 

After completing vaccine administration, the unblinded study personnel 
will leave the exam room immediately, and will have no further contact 
with the subject or parent/guardian during vaccination or during the 
15-day follow-up period. 

2) Observing Subiects After Vaccination bv Blinded Personnel 

The blinded study personnel should wait outside the exam room while the 
unblinded personnel administer the vaccine. The blinded study personnel 
will enter the exam room as soon as the unblinded personnel leaves. All 
subjects will be observed for at least 30 minutes following each injection 
by the blinded study personnel. This period of observation should be 
documented after each vaccination for any immediate reaction with 
particular attention to any evidence of allergic phenomena. 
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h. Optional V AOTA TM Vaccine Administration for Subjects in Spain 

V AQT A TM will be provided to all subjects at the Month 18 study visit after all 
study procedures for that visit have been completed and at an additional 
Month 24 study visit which will consist only of the administration of the 
booster dose of VAQTA™ and follow-up for Serious Adverse Experience 
(SAE) events. All subjects in Spain are eligible to receive V AQTA ™. 
Subject participation is voluntary. 

Refer to Appendix 3, "VAQTA ™ [Hepatitis A Vaccine, Purified Inactivated]" 
Product Monograph for vaccine dosage and administration details. Subjects 
will receive a single 0.5-mL ( ~ 25U) dose of V AQT A™ at their Month I 8 
visit and a booster dose of 0.5-mL (-25U) at an additional Month 24 visit. 
V AQT A™ is for intramuscular injection; the deltoid muscle is the preferred 
site for intramuscular injection. 

All subjects will be observed for at least 30 minutes after administration of 
VAQTA™. This period of observation should be documented after each 
vaccination for any immediate reaction, with particular attention to any 
evidence of allergic phenomena. 

i. Clinical Follow-Up 

The parent/guardian of the subject will be given a Vaccine Report Card 
(VRC) following each vaccination. The parent/guardian of the subject is to 
record injection-site reactions, systemic reactions, and monitor the subject's 
temperature daily on the VRC for Day I (the day of vaccination, beginning 
4 hours after each injection) and daily thereafter for 4 additional calendar 
days. Temperatures should be taken approximately at the same time each day. 
The parent/guardian of the subject is to record all adverse experiences that 
occur during the 15-day period (day of vaccination plus 14 calendar days) 
after each injection. Follow-up at Months 2, 6, 7, 12, and 18 after the first 
injection will include an in-person or telephone interview to assess general 
safety. The interview will solicit any serious AEs that the subject may have 
encountered. The parent/guardian of the participant will be instructed to 
notify the study physician immediately if any unexpected or severe reaction 
occurs. 

All injection-site reactions and systemic adverse experiences (AEs), 
regardless of severity, as well as reasons for premature withdrawal from the 
study, will be reported on the appropriate case report forms. Any elevated 
temperature (~I00°F, ~37.8°C oral) will be recorded as an adverse 
experience. 
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The VRC should be reviewed for completeness by the study site personnel at 
the Month 2 visit, Month 6 visit, and Month 7 visit, or by phone if the VRC 
was mailed back to the site and no timely visit is scheduled. AU comments 
are to be reviewed by the study personnel and discussed with the 
parent/guardian of the participant for clarification if necessary. The 
information on the VRC should be generated only by the parent/guardian of 
the subject and is to be signed and dated by the parent/guardian of the subject 
to confinn the accuracy of the recorded information. No original information 
recorded by the parent/guardian of the participant should be altered by study 
personnel. Any information gained by phone contact with the parent/guardian 
of the subject should be clearly documented, initialed, and dated on the 
subject workbooklet or source documentation, other than the VRC. 
Discrepancies between information obtained during the telephone contact and 
the VRC need to be resolved; however, information on the VRC will be 
accepted over the telephone contact in the event that discrepancies cannot be 
resolved. At Month 12, subjects and their parents will receive a telephone call 
to review any new medical conditions, any health concern or events that meet 
protocol-defined SAE. At the Month 18 visit, a medical history and physical 
exam will be performed on all study subjects. 

All subjects in Spain receiving VAQTA™ will be followed for Serious 
Adverse Experience (SAE) events for 14 days following each vaccination. 
All SAE events will be collected on the appropriate SAE worksheet. At 
14 days following the VAQTA™ (Months 18 and 24) vaccinations, the 
subject's parent/guardian will receive a telephone call to determine if any 
SAEs occurred during the follow-up period. Any information gained by 
phone contact with the parent/guardian of the subject should be clearly 
documented, initialed, and dated on the subject workbooklet or source 
documentation. 

Serum samples will be tested for antibodies against the 4 HPV types contained 
in the vaccine. Anti-HPV serology results from the Day l samples will be 
used to determine whether subjects have been exposed to any of the 4 vaccine 
HPV types. If a serology test result is above the lower cutoff in a subject at 
Day 1 (prevaccination), that result will be communicated to the primary 
investigator who enrolled that subject. The investigator will then 
communicate that result to the subject and the subject's parent/guardian, 
together with appropriate counseling regarding what the result may mean in 
terms of current or previous HPV infection and how such infection may have 
occurred, as well as what follow-up may be necessary. 
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Since there were no commercially-available anti-HPV detection assays, the 
SPONSOR developed sensitive, reproducible, and type-specific serology 
assays for the HPV vaccine program. The cutoff for the HPV 6, 11, 16, and 
18 serology tests (i.e., the values that distinguished "HPV negative" sera from 
"HPV positive" sera) were set to maximize the assay's sensitivity for detecting 
preexisting anti-HPV antibodies at enrollment, and are referred as "lower 
cutoff' in the protocol. High sensitivity cutoffs ensured that HPV-nai've 
subject subcohorts could be identified within the cohorts enrolled in clinical 
trials. Such subcohorts would be used for the primary evaluation of the 
immunogenicity and efficacy of candidate prophylactic HPV vaccines. 
Consequently, the specificity of a low-positive result may be low. Thus, a 
low-positive result may actually be a false-positive. 

The need for a highly sensitive cutoff for the HPV 6, 11, 16, and 18 serology 
assays complicates the parental/guardian notification of results. A high 
degree of -certainty that a positive HPV assay result represents a true finding 
(rather than a false positive) is needed for parental/guardian notification of a 
positive HPV result. Thus, the SPONSOR developed a second, higher cutoff, 
referred to as "higher cutoff' in this protocol, that will reduce false-positive 
results (such a cutoff will reduce each assay's sensitivity for detecting 
presence of anti-HPV). See Section I.F. Efficacy/Pharmacokinetic/ 
Imunogenicity, Etc., Measurements. 

j. Laboratorv Measurements 

Blood or urine specimens will be obtained at Day I, Month 2, and Month 6 
for pregnancy testing in all female subjects. 

A lO-mL blood specimen will be obtained from each study participant at 
Day 1 and Months 7 and 18 visits. All blood specimens will be collected in a 
red top collection tube (not a serum-separator tube). If a serum specimen is to 
be sent for optional testing (hepatitis B, hepatitis C, HIV, syphilis), then draw 
additional blood as per requirements of the investigative site. 

Assay descriptions are provided in Protocol Section I.F. 
Efficacy/Pharmacokinetic/Imunogenicity. Etc., Measurements. 
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Subjects may withdraw at any time or be dropped from the study at the 
discretion of the investigator should any untoward effects occur. In additiou, a 
subject may be withdrawn by the investigator or the SPONSOR if he/she 
violates the study plan or for administrative and/or other safety reasons. The 
investigator or study coordinator must notify the SPONSOR immediately 
when a subject has been discontinued/withdrawn due to an adverse experience 
(telephone or FAX). When a subject discontinues/withdraws prior to study 
completion, all applicable activities scheduled for the final study visit should 
be performed at the time of discontinuation. Any adverse experiences which 
are present at the time of discontinuation/withdrawal should be followed in 
accordance with the safety requirements outlined in Sections I.G.2.a. and b. 

A single subject cannot be assigned more than one allocation number. 

F. EFFICACY/PHARMACOKINETIC/IMUNOGENICITY, 
MEASUREMENTS 

Immunogenicity 

Luminex Assav for Serum Antibodv Response to HPV 

ETC., 

The purpose of the quadrivalent human papillomavirus (HPV)-Luminex assay is 
to detect antibody to HPV virus-like particles (VLPs), Serotypes 6, 11, 16, 18 
before and after vaccination with the HPV quadrivalent vaccine. This is the 
primary assay used by the Virus and Cell Biology serology laboratory of Merck 
Research Laboratories (MRL) to evaluate the serological response to the 
vaccine. Yeast-derived VLPs are coupled to a set of 4 distinct fluorescent 
Luminex microspberes. Antibody titers are determined in a competitive format, 
where known type-specific phycoerythrin (PE)-labeled neutralizing monoclonal 
antibodies (mAbs) compete with the subject's serum antibodies for binding to 
conformationally sensitive neutralizing epitopes on the VLPs. The fluorescent 
signals from the bound MPV-specific detection mAbs are inversely proportional 
to the subject's neutralizing antibody titers. Fluorescent value readings for 
clinical samples are referenced against a monkey reference serum standard 
curve and the concentration of anti-HPV present are reported in milli-Merck 
Units per milliliter (mMU/mL). 

Extensive validation studies of the serology assays will be used to define categories 
of test results that will fulfill the clinical need to provide accurate information 
regarding the presence of anti-HPV. The cutoffs are derived by repeatedly testing a 
panel of positive and negative samples against the standard curve. Since 2 cutoffs 
will be used, test results will be reported within one of the following 3 categories: 

Ne~ative (below lower cutoff): A negative result indicates that there were no 
detectable antibodies to HPV. 
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Positive (above higher cutoff): A positive result indicates that it is reasonably likely 
that a subject had an HPV infection sometime in the past, or that a subject may be 
currently infected with HPV. A result is considered positive based on a high 
probability that it reflects the true presence of antibodies against a particular HPV 
type, consequent from a prior/current infection to that type. From an assay 
perspective, all values above the second, higher assay cutoff will be called positive. 

Indeterminate (between higher and lower cutoffs): An indeterminate result falls 
between the first (lower) cutoff and second (higher) cutoff. Antibody titers are 
detectable but low. The result may not be due to HPV infection. It cannot be 
determined with a reasonable degree of certainty that a subject has been infected with 
HPV in the past, or is currently infected with HPV. 

Only the lower of the 2 cutoffs will be relevant to the analysis of immunogcnicity 
results. A subject who is above the lower cutoff for a given HPV type at Day I will 
be excluded from the primary analysis of immunogenicity for that HPV type at 
Month 7. See Section I.I.4. for details of excluding subjects based on pre-positivity. 

At completion of the study, subjects' addresses and telephone numbers will be 
updated by the study site investigator to ensure that the subjects will receive proper 
notification of test results described above. Samples are read from a standard curve, 
corrected for dilution as needed, and reported in milli-Merck Units per milliliter 
(mMU/mL). The lower cutoffs for the HPV 6, 11, 16, and 18 competitive Luminex 
Assay are 20 mMU/mL, 16 mMU/mL, 20 mMU/mL and 24 mMU/mL, respectively 
[15]. The higher cutoffs for the HPV 6, 11, 16, and 18 competitive Luminex 
Assay are 65 mMU/mL, 65 mMU/mL, 100 mMU/mL, and 65 mMU/mL, 
respectively [16J. 
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G. SAFETY MEASUREMENTS 
1. Evaluating and Recording Adverse Experiences 

44 

All adverse experiences will be collected from the time the consent form is signed through 14 days following the first vaccination(s) and from the time of any subsequent vaccination(s) through 14 days thereafter, and such events will be recorded at each examination on the Adverse Experience Case Report Forms/Worksheets. Serious adverse experiences will be collected as described in Section I.G.2.a., for Quadrivalent HPV LI VLP Vaccine/Placebo vaccination(s) and V AQTATM optional vaccination(s) offered to subjects in Spain. 

An adverse experience is defined as any unfavorable and unintended change in the structure, function, or chemistry of the body temporally associated with the use of the SPONSOR'S product, whether or not considered related to the use of the product. Any worsening (i.e., any clinically significant adverse change in frequency and/or intensity) of a preexisting condition which is temporally associated with the use of the SPONSOR'S product, is also an adverse experience. 

Changes resulting from normal growth and development which do not vary significantly in frequency or severity from expected levels are not to be considered adverse experiences. Examples of this may include, but are not limited to, teething, typical crying in infants and children, and onset of menses or menopause occurring at a physiologically appropriate time. 

An investigator who is a qualified physician, will evaluate all adverse experiences 
as to: 

• Maximum intensity: 

For pediatric trials (<13 years of age). 

- Mild is awareness of symptom, but easily tolerated; 

- Moderate is definitely acting like something is v.rrong; 

- Severe is extremely distressed or unable to do usual activities. 

Injection site redness or swelling beginning from the day of vaccination through Day 4 post-vaccination will be evaluated by maximum size. 

• Seriousness: 

A serious adverse experience is any adverse experience occurring at any dose that: 

-tResults in death; or 
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The determination of the likelihood Lhat the te l vaccine cawed the adven.e 
experience will be provided by an investigator who is a qualified physician. 
The investigator' igned/dated initial and date on the source document or 
worksheet, that ·upport the cau aJity noted on the AE form. ensures that a 
medically qualified assessment of causality wa done. This initialed 
document must be retained for the required regulatory Lime frame. The 
criteria below are intended a · reference guidelines to as i t the investigator in 
a e ing the likelihood of a relation ·hip between the te L vaccine and the 
adverse experience based upon the available information. 

The following components are co be u ed ro as e s this relationship; the 
greater the co1Telation with the components and their re pectivc elements (in 
number and/or intensicy), the more likely the te l vaccine cau ed the adverse 
experience (AE): 

- Expo ure: 
I there evidence that the subject was actually exposed to the test vaccine 
such a : reliable history, acceptable compliance a e sment (e.g., diary), 
eroconver ion or identification of vaccine viru in bodiJy pecimen'! 

- Time Course: 
Did the AE follow in a rea,;onable temporal equcnce from admini tration 
of the test vaccine? 

Js th~ time uf onset of the AE compatible with a vaccine-induced effect? 

- Likely Cau. e: 
rs the AE not reasonably explained by another etiology uch a underlying 
di em,e, other vaccine( ). or other ho ·tor environmental factors'? 

- Rechallenge: 
Wa-:. the suhject re-exposed to the test vaccine in this . tudy? 

If ye , did the AE recur or wor en? 
Lf yes, this i a po itive rechalJenge. 
If no, this is a negative rechaJlenge. 

( ote: This criterion i not applicable if: ( I ) the initial AE resulted in 
death or permanent dj ability, or (2) the tudy i a ingle-do e drug Ludy 
or a single-dose vaccine study.) 

OTE: IF A RECHALLE GE IS PLAN ED FOR A ADVERSE 
EVE T WlllCH WAS SERIOUS AND WHJCH MAY HAVE BEE 
CAUSED BY THE TEST VACCINE, OR IF REEXPOSURE TO THE 
TEST VACCINE POSES ADDITlO AL POTE TIAL SIG IFlCANT 
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RISK TO THE SUBJECT, THE THE RECHALLENGE MUST BE 
APPROVED IN ADVA CE BY THE U.S. CLINICAL MO ITOR A D 
THE INDEPENDE T ETHICS COMMITTEE/INSTTTUTJONAL 
REVIEW BOARD. 

- Consistency With Test Study Vaccine Profile: 
r~ the cJinicaJ/pathological presentation of the AE consistent with previous 
knowledge regarding the let vaccine or vaccine cla s pharmacology or 
toxicology? 

The as es. ment of relation. hip will be reported on the case report 
form /work heet by an inve tigator who is a qualified physician 
according to hi /her besl clinical judgment. including con ideration or the 
above clements. Use the following scale of criteria as guidance (nul u.11 
criteria must be present to be indicative of a vaccine relationship): 

- Definitely related to test vaccine: 
There i evidence of exposure to the test vaccine. 
The temporal equence of the AE on et relative to administration of the 
test vaccine i reasonable. 
The AE is more likely explained by the test vaccine than by another cau e. 
Rechallenge (if feasible) i • positive. 
The AE how a pattern com,i tent with previou knowledge of the te t 

vaccine or test vaccine clas . 

- Probably related tote t vaccine: 
There is evidence of exposure to lhe te l vaccine. 
The temporal sequence of the AE onset relative to admini tration of the 
test vaccine is reasonable. 
The AE is more likely explained by the test vaccine than by another cau e. 

- Po ·sibl y related to test vaccine: 
There i evidence of expo ure to the te t vaccine. 
The temporal 'equence of the AE on ·et relative lo administration of the 
le l vaccine is reasonable. 
The AE could have been due to another equally likely cause. 

- Probably not related to test vaccine: 
There i evidence of expo ure to the test vaccine. 
There i another more likely cau e of the AE. 
Rechallenge (if performed) i negative or ambiguou . 

- Definitely not related to test vaccine: 
The subject did not receive the test vaccine. 

OR 
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Subject Relocation 

Given the duration of the . tudy, it can be expected that subject may temporarily or 
permanently relocate during lhe study. The SPONSOR must be contacted for each 
temporary (>3 months) and permanent relocation as soon as the situation i::-. known. 
Every effort should be made to adjust study visits around a subject's temporary 
ab ence (summer vacation ). Every effort hould be made to have a permanently or 
temporarily relocated subject seen at another site participating in this study so they 
can remain in the study. 

I. DATA ANALYSIS 

1. Responsibility for Analyse 

The data collected under this protocol will be analyzed by the ClinicaJ 
Biostatistics Department of Merck Re. earch Labora1orie .. A comprehensive Data 
Analy. i Plan wi ll be provided prior to statistical analysis. Thi tudy will be 
conducted using in-house blinding procedures. For lhe purpose of the final 
anaJy i , the official clinical database will not be unblinded until 
medical/ cientific review ha been completed, data has been declared complete, 
and all protocol violators have been identified. 

ff, after the study has begun, change are made to the stati tical analysis plan 
stated below, lhen these changes wi ll be listed, along with explanations, in the 
Data AnaJysi Plan and/or the Clinical Study Repon, as appropriate. 

2. H vpotheses 

Primary 

The quadrivalent HPV (Types 6, 11 , 16. 18) LI VLP vaccine i generally well 
tolerated in adole cent. and preadolescent . 

Secondary 

The quadrivalent HPV (Types 6, 11, 16, 18) Lt VLP accine induces 
noninferior immune responses with respect to each of the vaccine 
components individually at Week 4 Po tdose 3 in preadolescent and 
adole cent boys who are eronegative at Day I, relative to preadolescent and 
adolescent girls who are seronegative to the reJevant HPV type at Day 1. 

(The statistical criterion for noninferiority requires that the lower bounds of 
the ';5% confidence interval for lbt! fold difference in GMT (boys/girls) 
exclude a decrease of 2-fold or more. Each vaccine HPV type will be 
analyzed separately.) 
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3. Variables and Time Points 

51 

The primary variables of interest for ~afcty/tolcrability arc the incidences of 
clinical adverse experience reported Days I to 15 following each vaccination and 
elevaieu temperatures (?:I00°F. oral equivalent) for Day~ I to 5 following each 
vaccination. Prespecified advcr e experience are vaccine-related adverse 
experiences, YRC-prompted injection- ite adverse experiences ('welJing/redne 
or pain/tenderness/ ·oreness), YRC-prompted systemic adverse experience · 
(mu de/joint pain, headaches, hives, ra hes, diarrhea), ~evere adverse 
experiences, and fever. 

Serum samples will be obtained immediately prior Lo the fir t injection (Day I). as 

well as I month following the third injection and 18 monlh. following the fir t 
injection. 

For immunogenicity, the main endpoint i the GMT for each vaccine HPV 
type at 4 weeks after the third dose. ln addition, the associated 
95% confidence intervals, and Reverse Cumulative Distributions (RCDs) will 
be provided. 

4. Approach to Analyses 

AJI subject. who received at least I injection and have follow-up data will be 
included in the primary afety analysis. 

The main immunogenicity anaJysis wi ll be performed on a per-protocol basb. All 
subject~ who complete Lhe vaccination regimen within acceptable day range!\, 
have at lea t I valid erology re ult after the third injection (within an appropriate 
day range), do not receive any other inactivated vaccines within 14 days before or 
after any HPV vaccine injection or live virus vaccine · with 2 1 days before or 
14 days after any HPV vaccine injection. do not receive immunosupprc ivcs or 
have ,m immune disorder con idered by the Clinical Monitor to potentially 
interfere with the ubject's re ponse to the vaccine, and who do not receive 
immune globulin-containing injections during the vaccination serie and for 
1 month after the last injection. will be eligible for the immunogenicity analy is in 
this study. Th main immunogenkity analysis will be performed on the 
combined age trata. 

The immunogeniciry analy ·is will be conducted on a component-wise basis. To 
be included in the immunogenicity anaJyse. for the each of the HPV 6 and HPV 
J 1 component . ·ubject mu t be . eronegati e to both HPV 6 and 11 al baseline. 
In order Lo be included in the analy is for the HPV 16 component. . ubject must 
be cronegative to HPV 16 at baseline, and to be included in the analysis for the 
HPV 18 component. ubjects mu. t be eronegative Lo HPV 18 at baseline. 
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Basel ine seropositi viLy will be determined based on tbe Jower cutoff; i.e .. ~ubj ects­
considered •'indeterminate•· for the purposes of informing investigaton. and 
!lubject~/purent~ of pos-.ible HPV infection wi ll be considered seropositi ve for the 
purpo e~ of the immunogenic1ty annly.;cs. (See Section I.F. 
Efficacy/Pham1acokinetic/lmunogcnici1y, Etc., Mcasoremems.) A Ii ting of 
subject-. excluded from the per-protocol su111maric~ will he provided. Supporting 
analyses including all eligible subjecL!\ with !-ierology will be conducted as well. 

5. Statistical Methods 

Incidence!\ of all adverse evenLr, reported Days I to 15 and elevated temperaLUres 
(~Joo· F, oral equivalent) reported Days I to 5 foJlowing each injection and any 
injection will be ~ummarizcd by treatment group. 

The 2 treatment groups will be compared with respect to the incidences of YRC­
prompted AE~ and other AEs wh.ich occur in ~ l % of subject~ in either trealmcnL 
group. Comparisons will be made using risk differences and associated 
95% conlidence inte rval "; in addition, p-values will he provided for YRC­
prompted AEs (vaccine-related adverse experiences, YRC-prompted injec1jon-si1e 
adverse experiences (swelling/redness or puin/tenderness/sorcness), YRC­
prompted systemic adverse experiences (muscle/joint pain. hcadnchei-, hive.~ 
ra.,hc~. diarrhea), severe advcr~c experiences, and fever. Site specific summttric~ 
of the incidences of SA& will be provided by treatment group (Quudri valcm 
HPV Vaccine or Placebo) at the 14-day post Month 18 and 14-duy post Month 24 
time points for those subjects at sites in Spain where VAQTA rM i~ admini~tercd 
al Month J 8 and Month 24 vis it . 

In order to provide u basis for bridging the large -,afety dutabuse ac4uired in 
previous HPV hLudies for female subjects to the safely profiles for male subject~. 
adver-.e experiences will he surnmari1ed separately for hoys and girls. 

For the secondary analysis of immunogenicity, for each HPV type. the nult 
hypothesis is that the fold difference in GMTs between genders (boys.lg.iris) is 
SO.S, and it will be tested against the alternative hypothesis that the fold 
difference in GMTs between genders (boys/girls) is >0.5. The threshold value 
of 0.5 was chosen to rnnintoin consistency within the Pha e Il/lJT program. A 
one-sided test at the u::::0.025 significance level will be u ·ed to test the 
hypothesis for each HPV type. The statistical analysis wilJ be based on the 
confidence interval for the fold difference. For each HPV type. a lower 
bound on the two-sided 95% confidl'nce in terval >0.5 will lead to a 
conclusion of non inferiority with respect to that type. Tbe vaccine must meet 
the noninferiority Cl·iterion for all 4 vaccine HPV types for success to be 
declared. 
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Table 2 

Difference!> in Incidence Rates of Adverse Experiences Between the 
Vaccine and Placebo Groups That Can Be Detected With ~85% 

Power With 1100 Subjects in the Vaccine Group and 
550 Subjects in the Placebo Group (a=0.05, two-sided) 

True Incidence Rate of 
Adverse Ex~rience Among True Incidence Rule of Detec1able Percentage Point 

Quadrivalenl HPV LI Vaccine Adven,c Experience Amooi Difference in Incidence Rates 
Rl'c1picnts (~) Placebo Recipient'> (~ L_ ~dversc Experience 

2.5 0.5 2.0 
:u 1.0 2.3 
9. 1 5.0 4.1 
15.3 10.0 5.3 
21.0 15.0 6.0 
26.7 20.0 6.7 
37.5 '.'0.0 7.5 -- -

Note: The incid<."ncc rntc:. in thi:. tahlc are hypothetical. 

54 

For example. for an adverse experience with a Lruc incidence rate of 5% among 
placebo recipients, this study has ~85% power to detect a 4.1 percentage point 
increase in vaccine recipients. 

The secondary hypothesis is that the quadrivalent HPV vaccine will induce 
noninferior immune responses to each of the RPV types in the vaccine in 
boys relative to girls. In order to be declared noninferior, the statistical 
criterion must be met for each HPV type individually. 

Based on previous Phase ll studies, it is assumed that the standard deviations 
of the natural logarithm of the Month 7 titers will he no more than 1.2 for 
each HPV type. Further a~suming baseline eropo itivity rate. or 8% for the 
combined Types 6 and I I , and 9% for each individual type of 16 and 18 
(approximately half the baseLine positivity rnles observed in young adult women). 
and that 15% of subjects wilJ be lost Lo follow-up by Month 7 (re!.ulting in 
847 evaluabJe subjects for T ypes 6 and I I , and 836 evaluable subjects for 
Types 16 and 18). this study will have >99% power overall to declare 
ooninf eriority of the immune response in boys relative to girls. 
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8. Interim Analysis 

The main analysis or immunogenicity and sufety for this tudy will be based on 
data collected up to 6 month Po Ldo e 3 (i.e., the Month 12 vi ·it): safety and 
immunogcnicity mea~urements obtained fol lowing Momh 12 will be included in a 
separate analy. i . No new interim analy e are planned. ln order to conduct the 
Month 12 analy. is. in-house Merck personnel will be unblinded to treatment 
group after the Month 12 data are reviewed and the database i • frozen. 
investigator and ite per onnel will remain blinded until the completion of all 
afoty and immunogenicity evaluations at Month 18. 
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II. ADMINISTRATIVE AND REGULA TORY SECTIONS 

A. LABELING, PACKAGING, STORAGE, AND RETURN OF 
CLINICAL SUPPLIES 

lnvcstigational clinical supplies must be received by a de!)ignaled person at the . tudy 
'iite, handled and stored safely and properly, and kept in a . ecured location to which 
only the inve, ti gator and designated as istant have acces . Clinical ·upplie are to 
be administered only in accordance with the protocol. The inve Iigator is responsible 
for keeping accurate record of the clinical upplie received from the SPO SOR, the 
amount administered to the ubject , and the amount remaining at the conclusion of 
lhe tudy. The Clinical Monitor hould be contacted with any que lions concerning 
investigational product where special or protective handling is indicated. At the end 
of the study, all unused clinical supplies must be returned as indicated on the Contact 
Information page( ·). U.S. ites hould follow in tructiom, for the ClinicaJ Supplies 
Return Form (V464) and contact your SPO SOR representative fur review or 
hipment and form before shipping. Sites outside of the United States should check 

with local country Merck personnel for appropriate documentation that need to be 
completed for vaccine accountabi lity. 

I. Patient and Replacement Information 

Clinical supplies will be packaged for -1650 . ubject . Additfonal supplies will be 
packaged to account for replacement subjects, storage temperature excur ions, 
and other unplanned losses. 

Study per onnel will have acccs to an Interactive Voice Respon e System 
(IVRS) to allocate subject ·, to assign drug to subjects and to manage the 
diMribution of clinical supplic . Clinical supplic will be packaged according to a 
component . chedule generated by the SPONSOR. Each person accessjng the 
IVRS -:,y 'Lem must be assigned un individual unique PI . They mu t u -e only 
their assigned PIN to acces the sy-:,Lem and they mu. t not share their as igned 
PlN with anyone. 

2. Product Descriptions 

Tnvestigational material. will be provided by the SPO SOR ill summarized in 
Table 3. 
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Table 3 

Product Descriptions 

Product Potency Dosai.tc form Dose Storage 

Quadrivalent IIPV 40/80/80/40 SIcrilc Sulu1io11 0.5 mL Store refrigerated at 2 10 

VLP Vaccine mcg/ml for IM lnjcc1ion s·c. ProIcct from light. 
DO NOT FREEZE. 

Placebo for l/A Sten le Solu1ion 0.5 mL Store refrigerated ot 2 10 

Quudrivalcnt HPV for IM lnjcclion 8 C. Protect from light. 
VLP Vaccine DO NOT FREEZE. 

3. Primary Packaging and Labeling Information 

Supplies will be packaged in 3-mL glass vials. Each vial will be labeled wi1h a 
double-panel, blinded label. Container label text may include the following: 

• Component ID# • Roule of Administration 
• Packaging Control # • Storage Condition 
• Protocol# • Country regu latory requirements 
• Dosing lnsLructions • SPONSOR address 

Panel 2 of the label should be removed from the primary label at lhe time of 
dispensing and be applied to the appropriate case-report form (CRF). 

4. Storage Requirements 

All vaccine supplies will be shipped to the sites as a refrigerated solution to be 
stored at 2 to 8°C. A temperature-monitoring device will be sent with each 
shipment. Upon receipt at the investigational 5ite, the vaccine/placebo vials 
should be placed immediately imo the refrigerator. Vials . hould be stored in the 
primary shipping box with the lid closed to rninimiLc exposure to light. 

A refrigerator temperature log must be maintained al the site. The temperature 
log will be reviewed by the Merck Research Associate (M RA } throughout the 
study. An appropriate back up system (i.e., alarm, generator, and study site 
personnel telephone numbers) should be in place in the event of a refrigerator 
faHure. 
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5. Distribution 

Di tribution of clinical supplies will be managed through the [YRS. 

58 

Used and unused vaccine ials should be retained al the site until the MRA is able 
to account for all of the vial_1,, originally "hipped to the ite . After all of the vials 
have been accounted for, the used v ial may be discarded according 10 rhe 
procedures of the site. The unused vial hould be returned to the SPONSOR by 
the MRA at the completion of the . tudy. 

6. Clinical Supplies Disclosure 

The rYRS may be used in order to unblind patient and to unmask drug identity in 
the event of an emergency. The pref erred method is prior to unblinding through 
the JYRS. the investigator will attempt to contact the clinical monitor. The 
SPO SOR will not provide a disclosure envelope with the clinical . upplie~. 
Drug identification information i to be unmasked ONLY if nece sary for the 
welfare of the patient. Every effort ·hould be made not to unblind the patient 
unless necessary. Any unblinding that occurs at the ite must be documented. 

7. Standard Policies/Return of Clinical Supplies 

lnvestigational clinical supplies mu l be received by a designated person al the 
study site, handled and stored afely and properly, and kept in a ·ecured location 
to which only the investigator and designated assistant have acce -~. Clinical 
supplie are Lo be admini tcred only in accordance with the protocol. The 
investigator i responsib le for keeping accurate record of the clinica l supplie 
received from the SPONSOR, the amount administered lo the subjects/patient!>, 
and the amount remaining at the concJusion of the ~tucJy. The Clinical Monitor 
should be contacted with any questions cum.:eming investigalional produc:L:; where 
~pecial or protective handling is indicated. Al the end of the Ludy. all unu ed 
clinical supplies must be returned 3! indicated on the Contllct Information page( ·). 
U.S. sites should follow instruction for the Clinical Supplie Rerurn Form 
(Y464) and contact your SPO SOR representative for review of . hipmenl and 
form before shipping. Sites outside of the United States should check with local 
country Merck personnel for appropriate documentation that needs to be 
completed for vaccine accountability. 

B. BIOLOGICAL SPECIMENS 

The laboratory that i analyzing any clinical sample should be blinded to the 
ubjcct's treatment. 

ll is the responsibility of the primary investigator to en ure that all staff personnel 
whu will be handling. packaging, and/or shipping clinical specimens act in 
conformance with lnternationaJ Air Transport Association (lATA) regulalions 
relating to the handling and hipping of hazardou goods. 
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C. CLINICAL AND LABORATORY DATA COLLECTION 

l. Data Entry by lerck Personnel 

Workboukfols/work ·heels will be provided by lite SPO SOR lo ret:urd uata in the 
clinic. Data on workbooklet:-./workshccls muy be handwritten. For all other 
protocol required information th.it j originally recorded cl ewhere (e.g., x-ray, 
lab results, diary card ), either a copy will be . ent LO the SPONSOR directly, or 
hand lran cribed onto work heels (as directed by the study procedures). In Lhis 
instance. the actual date or an examination (e.g .. x-ray, phlebotomy) should be 
rcponed on the work heet ; this may be different from thal of the office or clinic 
visit. Whenever possible, all information requested on a worksheet should be 
completed. If information i not available, il should be documented a uch (e.g., 
permanently mi sing). 

After preliminary review of these worksheet~ by the TnvestigaLor/:-.Ludy staff, the 
worksheets are entered into a database by SPONSOR personnel. Entry by the 
SPO SOR may occur by local SPONSOR repre entatives, or upon ubmission of 
the data to the SPONSOR via fax or courier (e.g .. Federal Expre s). Section 1.H. 
STUDY DURA TIO AND SUBMISSIO OF DATA of the Protocol defines the 
timeline in which data are lo be ubmittcd lo the SPO SOR for data entry. 
Original worksheets will remain at the site a. source/support documents. 

Periodically, a representative of the SPO SOR will review study documents ( ee 
Protocol Section 11.D., Study Documentation and Records Retention) to verify 
compliance with the protocol. The SPONSOR represenLative will also review the 
accuracy of the data compared lo source documents. 

A, a re ult of the SPO SOR data review proces , correction or change to data 
may be required. Di crepancie • or question concerning the data will be ent to 
the lnve tigator. The discrepancy report hould be resolved by the 
lnvestigator/study staff, signed and dated. and a copy returned to the SPONSOR. 
The original discrepancy report must be retained in the subject binder as a record 
of change or acknowledgment of the receipt of querie on the data. 

Shortly after the last paLienl vi it hru. been completed and the data have been 
entered into the SPONSOR databa e, the SPONSOR will send a ·'Declaration by 
lnvestigator" form ("Signature Page") identifying the patient al location 
number /vLiu for the study. The original igned and dated ignature page and 
label page (if applicable) must be enl to the SPO SOR al lhe pecified addre-. 
on the SPONSOR Contact page of the Protocol. A photocopy of the ignature 
page and label page (if applicable) js retained at the ile. The worksheets, final 
data handling and entry guideline , and di crepancy forms will serve a lhe He's 
re<.:urd uf the final study data anu will be retained at the site along with the suurt:e 
documents. 
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D. STUDY DOCUME AND RECORDS RETENTIO 

Study documentation includes all workboob/worhhects/ca,c report form,h,ignaturc 
pages, data correction fonns, data handling and entry guidelines, source documents, 
monitoring logs and appointmenl schedule~, SPONSOR-investigator correspondence 
:rnd regulatory documents (e.g., signed protocol ,rnd umendmenL"i, lndepen<lcnt Ethics 
or Institutional Review Committee correspondence and approval. approved and 
signed subject consent form,. Sratcmcnt of Jnvest1gator form. clinical ~upplies 
receipts. and distribution record ). 

Source document include all recordings of ob ervationi- or notation"' of clinical 
activities and all reports and records nece!'.-sary for the evaluation and reconstruction 
of the clinical research s tudy. Accordingly. ~ource documents include. but are not 
limited to, laboratory reports. ECG tracings. x~rays. radiolog_isl reports, subject 
diaries. biopsy rcporll>, ultrasound photogr-Jphs, subject progress notes. hm,pit.al charL'i 
or pharmacy records and any other similar reports or record~ of any procedure 
performed in accordance with the protocol. 

Source documents may al so incJude SPONSOR workhooh/workshccL,;. CRR, or 
electronic devices when information is recorded directly onto such forms or devices. 
The investigator should idc1ui fy to the SPONSOR which data will be directl y 
recorded onto work.book~. CRH~. or electronic tJeviCC!. . A form wiH be ,upplietl by 
the SPONSOR for thi identillcation. Thi. source document identificmion form 
-.hould be maintained in the si1c·, Regulatory Binder. Any document which serve. a:. 
a source document should be i;1gned or initialed anti dated by the individual making 
the observation/recording. Study related ohservation within the patient chart and/or 
workboolJworksheet/collector questions which inherently require ··medical 
judgment" (e.g .. "Docs thi!) represent a clinical ly ignificunt change from baseljne?", 
adverse experience causality. clinical significance or out-of-range laboratory values) 
require the signature/initials and dale of a "qualified" physician (or dentist/podialrist. 
etc .. when appropriale) investigator or subinvestigator. Thjs practice most clearly 
demonstrates lhat the appropriate medical mput has been provided. Co•signaturcl!t by 
a quulified physician may therefore be necessary and appropriate on tho~e source 
documents which capture both medical and non-medical related observations and 
assessments. 

Whenever po 'sible. the original recording of an observation should be retained as the 
~ource document: however, a photocopy is acceptable provided that it is a clear, 
legible. and exact duplication of the original document. 
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The initial informed consent form and any subsequent revised written informed 
consent form. and any written information provided to the subject must receive the 
IRB/1EC's approval/favorable opinion in advance of u c. The . ubject or hi ·/her 
legally acceptable representative hould be informed in a timely manner if new 
information become. available that may be relevant 10 the subject's willingne, • to 
continue participation in the trial. The communication of this information will be 
provided and documented via a revised consent form or addendum to the original 
consent form. 

A copy of lhe FDA Regulation Regarding lnf"onned Consent. and the World Medical 
A~~ociation Declaration of Helsinki are attached to thi protocol. 

F. INSTITUTIO AL REVIEW BOARD (IRB)/INDEPENDENT ETillCS 
COMMITTEE (IEC) 

For Studies Conducted Under the U.S. I D 

The inve tigator is rei.pon ible for obtaining Review Board approval of the protocol. 
as well as approval of all sub equent major change , in compliance with local law. 
Copie of che. e approval mu t be forwarded to the SPO SOR. The fRB will 
comply with all federal, state. and local laws. Particular attention is drawn to the 
Food and Drug Admini tration Regulations for Institutional Review Boards (21 CFR, 
Part 56), and the International Conference on Harmonisation (]CH) Guidelines for 
Good ClinicaJ Practice~ for fRB/fEC Committee . Copies of relevant information 
derived from these guideline are auached to thi protocol. The inve tigator i 
re pon ible for obtaining initial and continuing review (at intervals not le than once 
per year) of the tudy by an lRB. Written approval from the IRB must be forwarded 
to the SPO SOR before clinical upplie. will be shipped. For continuing tudies, 
written approval from the IRB must be scnr Lo the SPONSOR at interval not Lo 
exceed I year. 

The investigator shall also obtain from the IRB and submit to the SPONSOR. a 
signed statement indicating that it complies with Good Clinical Practice . A sample 
IRB Compliance leuer is attached to thi protocol. 

The SPONSOR will promptly be advised of any lRB/rEC in pection of the 
inve. tigator for a Merck-sponsored study during the eoun .. c of this trial. The 
notification and outcome l written report(·) and response(s) when available] of such 
in. pection should be promptly communicated to the SPO SOR by the investigator. 
The investigator will maintain copies of all IRB/JEC in pection report and response 
in the corresponding study file( ). 
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H. COMPLIA CE WITH LAW, AUDIT, AND DEBARMENT 

By signing thi protocol, the investigator agree to conduct the tudy in an efficient 
and diligent manner and in conformance with this protocol; generally accepted 
. tandard. of Good Clinical Practice; and all applicable federal, tate, and local law , 
rules and regulations relating to the conduct of the clinical study. 

The Cude of Conduct. a collection of goals and considerations that govern the ethical 
and scientific conduct of clinical inve ligation pon ored by Merck & Co., Inc., is 
attached. 

The inve tigator al. o agree to allow monitoring, audits. Institutional Review 
Board/Independent Ethics Committee review and regulatory agency in pcction of 
trial-related documents and procedure and provide for direct access to all study­
related ource data and documents. 

The inve tigator agree 1101 to eek reimbursement from patient~. their in urance 
provider , or from government programs for procedures included as part of the study 
reimbur ed to the investigator by the SPO SOR. 

The inve tigator shall prepare and maintain complete and accurate study 
documentation in compliance with Good Clinical Practice ·tandards and applicable 
federal. late, and local laws, rule · and regulations; and. for each subject participating 
in Lhe study. provide all data. and upon completion or termination of the clinicaJ study 
submil any other reports to the SPO SOR as required by thi protocol or as otherwi e 
required pursuant to any agreement with the SPO SOR. 

Study documentation ( ee Protocol Section 11.D., Study Documentation and Records 
Retention) wiU be promptly and fully di closed to the SPO SOR by the investigator 
upon reque t and al o hall be made available at Lhe inve tigator' itc upon reque t 
for inspection, copying, review and audit at reasonable time ' by representatives of the 
SPO SOR or any regulatory agencie1:.. The investigator agrees to promptly take any 
reasonable tep that are requested by the SPONSOR as a re ult of an audjt to cure 
deliciendes in Lhe study documentation and worksheets/case report fom1s. 

International Conference of Harmonization Good CLinical Practice guideline 
(Section 4.3.3) recommend that the inve tigator inform the ubject' primary 
phy ician about the ·ubject' participation in the trial if the ·ubject ha. a primary 
physician and if the subject agree Lo the primary phy. ician being informed. 
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Accordjng Lo European legi ·talion, a Span. or mw,t designate a principal or 
coordinaring invesrigator (CJ} ro review the repon ( ummarizing the . tudy re ult ) 
und confirm that lo the best of his/her knowledge the report accurately describes the 
conduct and re ult of the study. The Span ·or may consider one or more factor · in 
lhe election of the indjvidual to serve as the CI {e.g., thorough understanding of 
clinical trial methods, appropriate enrollment of patient cohort, timely achievement of 
study milestones, availability of Lhe Cl during the anticipated review process). 

The investigator will promptly inform the SPONSOR of any regulatory agency 
in pection conducted for this study. 

Persons debarred from conducting or working on clinical studies by any court or 
regulatory agency will not be allowed to conduct or work on this SPO SOR's 
tudie . The inve·tigator will immediately di clo e in writing to the SPONSOR if 

any person who is involved in conducting the study is debarred, or if any proceeding 
for debarment i pending or. to the best of the inve. tigator's knowledge. threatened. 

In the even! the SPO SOR prematurely terminates a particular trial site, the 
SPONSOR will promptly notify 1ha1 ite·s IRB/IEC. 

I. COMPLIANCE WITH FINANCIAL DISCLOSURE REQUIREMENTS 

By signing this protocol, the investigator agrees Lo provide to the SPONSOR accurate 
financial information Lo allow the SPONSOR Lo submit complete und accurate 
certification and disclosure statement a required by U.S. Food and Drug 
Administration regulations (2 1 CFR Part 5-1-). The inve tigator further agrees to 
provide this information on a Financial DLclo ure/Certification Form that i provided 
by Merck & Co .. Inc. Thi requirement also extends to subinve tigators. The 
inve tigator al o con. ent~ to the trnn misi,ion of lhi, information to Merck & Co., Inc. 
i"n the United States for the e purposes. Thi may involve the transmis. ion of 
infonnation to countrie that do not have law protecting per ·onal data. 

J. QUALITY CONTROL AND QUALITY ASSURANCE 

By igning thi protocol, the SPONSOR agree 10 be re ponsible for implementing 
and maintaining quality control and quality a. sunmce systems with written SOPs to 
ensure that Lrials are conducted and data are generated, documented, and reported in 
compliance with the protocol. accepted standard of Good Clinical Practice, and all 
applicable federal, state, and local law . n1le and regulations relating to the conduct 
of the clinical study. 
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K. PUBLICATIONS 

Thi. is an cxplonitory tudy to develop data for possible future studies. It i oot 
intended to be published, unle!> import.ant new information or data concerning the 
safety of a marketed product is obtained. in which case the SPONSOR will work with 
the investigator( ) to publi h the data appropriately. 

L. COMPLIANCE WITH INFORMATION PROGRAM ON 
CLINICAL TRIALS FOR SERIOUS OR LIFE THREATENING 
CONDITIONS 

Under the terms of Food and Drug Administrulion Modernization Act (FDAMA), the 
SPONSOR of the study is olely responsible for determfoing whether the study i. 
ubjcct Lo the requirement for ubmi sion to the Clinical Trials Data Bank. 

By signing this protocol, the investigator acknowledges that the statutory obligation 
under FDAMA is that of the SPONSOR and agrees not to submit any information 
about this study to the Clinical Trials Data Bank. 
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m. SIG T RES-U.S. SITE( 

SOR S REPRESE 

TYPED. D T 

B. _I ___ E ___ S __ TI_. G ___ ._A_T ___ O __ R 

I agree m condu t chi • clini al tudy in a rdanc ich the d ·ign utlin d in thi 
protocol and to abid y all pr i ion of lhi p ·ation. from th 
ar a ceptah] only with a mutualJ agr ed up • mendm I • 

ndu l the rud • ace rdance with g nerally d 
Practic . I al o pon all in.~ nnu • rda e o 
and, in particular. 1 agree lo reporl any pe efined in 

• . o thi pr tocol. I al. o agree to hand!. all clinical :uppl.ies pro ided b 
th OR and oll l and handl. all clinicaJ i m n - in rdan e • 
p under ·Land that information that id ntifie m ill d and . d 
a de ·cribed in the protocol. and that uch infonnat ion ma rrcd t untri 
that d not have ]a protecting uch information. 

ME SIG ATIJRE D E 
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IV. SIG TURE - 0 -U.S. SITE S 

A. SPO SOR S REPRES:E TATIVE 

TYPED E 

B. I VESTIGATOR 

l a0 re . l nduct thi. Jinical tudy in ~cordan e with th de. ign outlined in thi ~ 
pr t I and to abid by all pr i ·i n. of thi. pr l ol ; deviati n from Lhe pr t I 
ar a cepmble only ith a muLUalily agre d upon protocol am ndm nL l a!!fe t 
conduct th ·tu.dy in ace rdanc with gen r lly ac epled ·tam.lard · f u d linical 
Pr tic . l al. agree to report all informati n r data in ac ordanc with th prot I 
nd in particular, 1 agre to r port any • ri ur a r e e peri nc • as d tin d in 
ecti n LG. of thi prot ol. J also agre 10 handl II linicaJ uppli pro id d b 
h P OR and H ct and handl all lioi al ·pccimen in a c rdanc with Lh 

protocol. I under. rand that inf< rmati n that identi 1e • me will be used and di cl ed 
ri d in the proto 1, and that u h inf rmati n may b tran ·fi rr d t c untri 

that do not ha e I.aw. pr t cting such informati n. 

TYPED AME DATE 
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1erck & Co., lue 
Code or Conduct for Clinical Trio~ 

I. Introduction 
~ 
Ml!tl.'I. & Co .. Inc. r 'Mcrcl."l contlu,1J. dm1cnl trllll!o \\orfd" idc 1u c1alua1c th.! i.alet) Md dtccLh~eM or our product~. As 
,uch, we un: comrmued to dc,1gmn1,?. 1111pkmcn11ng. condu-.'ting. nnnl} 11n1t :and n:por1ml,! the:.c Mud, •~ 1n compliance wuh 
1hc h1[!1,~1 l.1lm:al and i.cienllfk ~tnndard, Pmtcction of pallcnt ,afcl} I\ the owmdml,! concern in th!! tlc.s1i:n of chnicol 
uiol,. In :Ill C:l)C',. Men:!.. chnicul Mudie, \\ill he l'Oll!,i~h:nt wllh ,1:u1dard, L'\lahh,hl'd h, the rX-clarnlion of Hcbinlll and 111 
com1ilinnl.-e with all lncal and/or n:11ional n:1tul:11ion, and 1.hn.'C111cs 

II. ~ 
uch ,1antl~nh ,hall be cndol'\cd lor nJI clm1cru 1n11:rven11onol m1C1,t1g:111on~ ~pon\orcd by Merck irrL'\JlC\:thc of the pany 

(panii;,,1,·mplu)cd fur lhL•lf cxa:u1ion (c.1! .. C\Jnlrnct 11!!,cnn:b org:.m1z:11io11,. collnhom1i1c n·~h cITon,) Thi\ Code i, not 
in11:nd,·d Ill oppl)' Ill ~tudie!> wluch on: obM.-n111ional in n:llurc. or which are n:1ru,pcc111c. funhcr. 1h1. Codi: d0t:.1, not apply 
10 lnlL' tigawr-1n111a1ed Mudi..-.. k.g . l edteal S.hool Gr.1n1 Pn)f!r.1111j. wh1eh arc not uotkr the contml ot l\kn:I.. 

11. Srirmm,· '"\IC/\ 
Swd, Conctuct 
I. S101h Dy,ign 

~\.'\.'Pl tor rllot or Ci>llffi.1IJ(ll) '>ludJO, cl1nic1I tri:11 pt\llOl.\lh II ill he h)J)lllhoi,.tJri11.1l IO = safl!I}. cflicacy nn1Vor 
1'h-'llTll.ic1ll-J11t,'11c or ph:111ri:icodynm111c md1c:cs nl Merd 1,r comparntCll' pmdu1.t~ Al11.:ma11vcl}. Men:!. m:I) c1111duct ou1~01n:, 
re!o<.':11\:h tn:ils. ~ud1c.s lo Q',.\¢,\ or 1ultd.1tc 11lrt01h l.'lldJlOUll mt:a'<lll\"',, or-Jud11.-. lll d..11.-munc fl'IIJl.'lll pn:lll:l\:llCl.'S. ~ • 
lhc d1...,1gn and t."Onduct of u ~ludy Ci c., pnt1cnl population. durn111m, Wlll\tt..il po11,i:r) must be adequate 10 o,.hJn:s, the 
~pcdlit purpos.: or 1hc !>ludy. Research \UhJCCh mu~• n1t.'\.'I pnittXol cnll) critcna II> be eonilkd in the -iudy, untcs, 
spcc1fk ally exempted hy the Mcn:l. study monil()f'. 

2. Si1e Selmion 
Merck ctecL~ invcstlgncive ~11cs b:ll cd on medirot e:(pcn,sc, :ic~ 10 appropn:uc pmicnu., adequacy ol racilitk~ Md 
smn, p~v,ou~ performance in Mcn:k qodic5, n~ \\Cit as hudgemry cnn,idcmuons Prior ro qudy 1ni11m1on, \ite~ are 
ev11lua1ed lly Mcn:k (ll.ThUllllel cu iL'W" the ability tu ~11c1.,-c!..,f11II) conduct the en.ii. 

3. Sill' lnniJnring/Sdcntific I nll'gnty 
Sludy ~uc, arc monilon:d to•"~ 1.-umphancc "'llh the :.Cud)' prntvcul and !,>encrol pnnc1plc.!> ul G1,od Chnt<·al Prue111.-c 
1'1i:rd. n:1-1=, clinical do1.1 for JC<;lllllC)'. complct.:nes, and con\,~Lcnc do10 an: venftcd ,cl'>u.s ,-ourcc do..-u,nemmwn 
mx:ord111g to ~andard oprn111ni pmccdures l'a Ma-cl. p,.1liuc,. und procedure:., tf fraud and/or misconduL'I ore 
,u~pL-ctcd, Lhe bl.Uc: 1, imc:~11g.i1cu· \\hen nL'CCS!>JI). the chm.:nl , 11c wi.11 llc do¼-d and. af nppmpnat.:. lhe ~pon,ihlc 
rciµ,lotOf) authoriues anJ Clh1L~ n:rn:" corrumttce:. not.ifted 

B. Poblic:,itjon ,irKI Aulhor<hip 
To the: c>1tcnt CH:nUfkull) oppropnale. Men:I. i,;,ek,, 10 pubhsh the rc,ulh ol ,tud1~ 11 rnnduct~. Some early phn~ or p1lol 
1ud1Clt UR! tntcodetl I\J be hypo1hc:---i-..~•1memung rnthl!I' than h)'pothcs1s lt.::,11111,'. In wch ~ . publmll.Jun nl ~ulli, mil) not 

he apprupn:uc since the triol nl(I) he underpowered and 1he nnnly,;e,. complll'llll:d by ,1au~hcnl l'ISuc.~ ot mult1pltc11y. 
Merci.· .. pulic) on uuthoT',hip ,, cnn"stcnl with lhc rcqu1n:mcnts nu1lim:d m the 1('11 Good Clinicnl Proctil'C guadclinl!.'l In 

111n11~1ry. uuthon.hip should n:Occt bi1.1-nifkun1 contribution 10 the t.lc~ign nnd conduc1 of the Mudy. P"'Tt'onnancc ur 
i111crpn:1a1ion or the nnalysi.,. :uuVor "nung or the manu:.t.'Tip1 All named uuthoN mu'>I he oblc 111 dcr1:od th,• stuJ y rc:.uh, 
and cl)l1dusion,. Mel\!.~ funding ol a ,111dy will Ix: ucknov.lcdgcd in publi~tion:. 

IIJ. P.,dimt l'rotcytjon 
A . IIUIJERC n-,icy 

All d1nu:ol 1n:1k ,..,,11 be re, i'-'"'l'.d 11nd :ippro,cd h)- an indcpcndc111 IRB/ERC l>elou: hcin{! Inllil1tcd :it c;i,;:h 11c. 1gn1fic:1n1 
dL1nre, nr re, '"""" 1,1 1hc pm1ncol "'" ht• orpmvc,I by lhc IRR/1-RC' prior hJ 1mplemc111,111on. ~cert lhlll <'h:tn~, n.>q=d 
U'1l.;n1ly 1n r,mtoc1 p:11it'n1 .._'lfot)' and udl.hc1n11 "'''> ~· cnri,..1cil III onlic,p1,1,on of 1Jl8/F-RC nppm,,\I rot each ;11c. tltc 
IRB/E.RC and Ml'n:1..'~ Cun...:111 1:urrn Rc\lC\I. ,lcrart1ncnt IU$ ;.tuJ1<!-\J or l1i.,:il mcd,cul dtn.'Clor (non. IL<;, ~11ulrc,1 will 
:ippro1c the paucnt infonned con-cnt fonn 

B. SaC£u, 
The l!Uidmll principle 1n dl!l!i51on•m~1ng in climrol lrillli 1s that pauenl 11.cll!1re IS or primary imponMcc Poll!nU:ll p:ll.lL'llb 
will be inlonnL'll ot the ri,I.~ nnt.l hcnefi11, 0(.111, wdl tb ultcm:111vcJ> It!. ,tud} pun1cipnuon At 11 mm1munt . Uld} de 1~< \I.Ill 
tal.c into account the local stand:ud ol care. Pal icntJ> are OC\ er denied ncl'Ci., 10 appropriate! nlt!dical c,,are ba,ctl on 
JXlnicip:1111,n m a Merck cli111cal ,1ud) 
All pan11:ipa11on in Merck clinicul tnals 1\ voluruan P:idc1w. arc cnn1llt.'d only alter pru,,idinr informed con-.cn1 for 
pamc1pa1inn Paucnts may withdm" from :1 Mcrcl. s1udy 01 an} time. wi1hout an} lnnucncc on their al-cess m. or receipt of. 
1ned1L-al c:ire 1h:11 may othcrwi'>c hc av:ulahlc 10 them. 

• C'on(jdenJlalifY 
Merci. "comnuucd lo ~fc~uarding patient i:onlidcntialit}. tu lhc in::111 .. '1 C\lcnl W~\lhlc. Uni= ra1u11\Xl h)' law. only the 
tnl'C.,ltP.JIOr. ,ponsor Cor rcpl'l..'\1:0IDll\c> and/Of rcgul:llory aulhClnlics "ill h:IH· :ICl'l"' to t--onfillcn1ial rncdie:tl record lhal 
ffil hi 1dcnUf) the re.search ~ubjL'Ct by name 

D. P A Rf3'i\ITb 
D A ~1ucncc analy<,C!.. including use nr archival spccimeru. coUcc1cd ns pnn of a dini1.-nl truil. will only he performed wuh 
Ill.: ,pcr11ic- mtormed con-.em of the ~ubjcct. W1th !RB approval, an cxccjllmn 10 l.lu., re 1nc1icin un u;;c uf archiw1l 
,pccimcn, may be po,~ihle (fot an~anec. If ,pcc1111en, are dc-adentilkc.l und ure nOI refcrnhle to u ,pc 1fi<" ~nhje 11 

I • f1num:iul Con~idcrntions 
Pmmcnt,, IP h1H'5ligutor;, 
C1.ink:lll ln.'1l-..1n:llrnc- tlid bli(lr-inlCJWvc. Ii:, Mui:l.'s policy 101-•oo~x.,,, .. 11e m~...aiiaor. (orthc 'f'(n~l!UblllUllon) ma f.urnwmc, for 
the "ori, p..,i'1J11ned m Sllfll10l1 of Ml.1\:k :,ttidics. Merck ~ nut pay inCL'llll\-,:,, to lllll\lll rn,cnr., ,n 11., mat,, Ho11C\\!f. wtx.'tl 1-,woll111.211 i~ 
ixuticuLlrly diallcngjng. tdciitional IXIYl•Ulb rmy Ix: nuk to con~e fix the cinx , ()1..'1)1 in c.wa 111.'!Uiting dfurt 
Merck d~ no1 pay for pa11cn1 rcfi:rml!,. Hn"cwr. 1',,krck may c-0111pc11!>:ltc ri:lcmng physiciuns for 11111c ~pent on chart 
t'ellC\\ 1011.t..:ntify potCDlla.llycli(!iblc pa11en1S. 

II. Clinic:il Rr<;enrch Funding 
Informed con cm fonns will dl,;close 1h.11 the tnal 1 l)(>D\Ored by Merck, and 1h:11 the invc!.11ga1or or i,ponSi)flnp ins111u11on 
1,; ti.,ng pai11 nr pmvided D ffODI fnr penonning the <;IU~) HO\W\Cr. tbc IOCQI IRB/t.,:RC may 'wi h lO alter the W('ll'(hnc ol 
the di.clo,ure Matcmcm to he rnnsistcm \\Ith financial prncdcL-s m 1hm msmunnn. A~ n~cd :iho\'l:. pubhcanons resoliing 
fmrn Merck \Ludie.., will tmhcnlc Men:k as n SOUl\.'C of lunding. 
funding (or Trun,I umj Other R11J111e,1.~ 
t-undmg of U'l.l\cl by in~c•tagatol'll ;uni suppvn M:1ff (e.g. to ~c1c111iOc llK.-cting , 1n1~1igwor n1«tmjp>. etc:) will be consi\tcnt 
\\1th locnl l!llld.:lincs and pml:tiCI..~ mcluding, 111 l11c .S .. iho!;e c:Mabh,hcd L>y the Amcnc.111 Mctlic:al ,'\ .... ociution IAMA). 

V. hn~ lieo(or C'ommitmeol 
lnH:sug:uon, wtll be c~p«ted to rc'\eicw Mcn:I. '\ C"i1c.lc of Conduc1 u., nn nu:,chmcnt 10 the >111dy protocol. and m "tining the 
prococol. ai.n:e to ~uppon the~c cthu:.tl .md sc1c11ulic st:mdard;., 

Re nicted ❖ Confidentfal - Limited Acccs. 



Document 1

76 

Dal 

.in rt Primm ln e ti gator' ~ name and addr 

Dear Dr. ___________ {in rt nam of Primary ln estigator): 

M perate. in accordance i th 
appli bl 
IRB/IE 

Print . LRB/IEC Chairper on 

(in ert nam • nd addre of IRB/JE here 

nd 0 ui line hi h m 

IRB' Federal . uran number L : _ _________ ( ti nal) 

Re. uicu:d O onfidcnc ial - Limilt:d cc · ·s 
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ICH HARMONISED TRIPARTITE GUIDELINE 

GUIDELINE FOR GOOD CLINICAL PRACTICE 

Section 3: INSTITIJTIONAL REVIEW BOARD/INDEPENDENT ETHICS COMMITTEE (IRB/IEC) 

3.1 Responsibilities 

77 

3.1.1 An IAB/IEC should safeguard the rights, safety, and well-being of all trial subJects. Special attention should be 
paid to tnals lhat may include vulnerable subJects. 

3.1.2 The IAB/IEC should obtain the following documents; 

trial protocol(s)/amendments(s), written Informed consent form(s) and consent form updates that the 
investigator proposes for use in the trial, subject recruitment procedures (e.g. advertisements), written 
Information to be provided to subJects, lnvesllgato(s Brochure (IB), available safety information. tnlormatIon 
about payments and compensation available to subjects. the investigator's current curriculum vltae and/or other 
documentation evidencing QualiflcaUons. and any other documents that lhe IAB/IEC may need to fulfill tis 
responsibihties. 

The IABIIEC should review a proposed clinlcal trial within a reasonable time and document its views in writing. 
clearly identifying the trial, the documents reviewed and the dates for the following: 

-approval/favourable opinion; 

-modifications required prior to its approval/tavourable opinion. 

-disapproval/negative opinion; and 

-termination/suspension of any pnor approval/favourable opinion. 

3.1.3 The IRBllEC should consider the qualifications of the investigator for the proposed trial. as documented by a 
current curriculum vitae and/or by any other relevant documentation the IAB/IEC requests. 

3.1.4 The IAB/IEC should conduct continuing review of each ongoing trial at Intervals appropriate to the degree of risk 
to human subjects, but a least once per year. 

3.1,5 The IRBllEC may request more information lhan Is outlined in paragraph 4.8.1 0 be given to subjects when, in 
the Judgment of the IRBIIEC. lhe additional lnlormallon would add meaningfully 10 the protection of the nghts. 
safety and/or well-being of the subJects. 

3.1.6 When a non-therapeutic lrall is to be carried out with the consent of the subject's legally acceptable 
representative (see 4.8 12, 4.8.14), the IABIIEC should determine lhal the proposed -protocol andlor olher 
document(s) aoequateJy addresses reIevant em!Cal concems and meets applicable regulatory requirements for 
such trials. 

3 1. 7 Where the protocol Indicates that prior consent of the trial subject or the subject's legally acceptable 
representative IS not possible (see 4.8 15), the IAB/IEC should determine that the proposed protocol and/or 
other documents) adequately addresses relevant ethical concerns and meets applicable regulatory 
requirements for such trials Q.e. in emergency situations) 

3.1.8 The IRB/IEC should review both the amount and method of payment to subjects to assure that neither presents 
problems ot coercion or undue Influence on the trial subjects. Payments to a subject should be prorated and 
not wholly contingent on complebon of the trial by the subject. 

3.1.9 The IRB/IEC should ensure that information regarding payment to subfects. Including the methods. amounts. 
end schedule of payment to trial subjects, ts set forth In the written mfonned consent form and any other written 
informabon lo be prOVlded to subjects. The way payment wiQ be prorated should be specified. 

3.2 Composition, Functions and Operations 

3.2. 1 The IRB/IEC should consist of a reasonable number of members. Who collectively have the qualifications and 
expenence to review and evaluate the science, medical aspects, and ethics ot the proposed trial It is 
recommended that the IRB/IEC should include: 

(a) At least five membBrs. 

(b) At least one member whose primary area of Interest is in a nonscientific area 

(c) Al least one member Who is independent of the Institution/trial site. 

Only those IAB/IEC members who are independent of the invesbgator and the sponsor of the trial should 
vote/provide opinion on a lrlal•related matter. 

A 11st o1 IABflEC members and lheir qualifications shoul<l be maintained. 

3.2.2 The IRB/IEC should perfonn Its functions according to written operating procedures, should maintain written 
records of Its ac11vI11es and minutes of ,ts meetings. and should comply with GCP and With the applicable 
regulatory requirement(s). 

Rcstricted ❖ C'onlidcntiul - Limited Access 
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3.2.3 An IRB/IEC should make Its decisions at announced meetings at which at least a quorum, as stipulated in ,ts 
written operating procedures, Is present. 

3.2.4 Only members who participate In the IRB/IEC review and discussion should vote/provide their opinion and/or 
advise. 

3..2.5 The investigator may provide infonnation on any aspect 01 the trial. but should not participate in the 
deliberations of the IRB/IEC or in the vote/opinion of the IRB/IEC. 

3.2.6 An IRB/IEC may invite non-members with expertise in special areas for assistance. 

3.3 Procedures 

The IRBIIEC should establish. document in wnting. and follow Its procedures, which should include: 

3.3.1 Determining Its composition (names and qualifications of the members) and the authonty under which rt is 
established. 

3.3.2 Scheduling, notifying Its memt:>ers of. and conducting its meetings. 

3.3.3 Conducting initial and continuing review of trials. 

3.3.4 Determining the frequency of conbnuing review, as appropriate. 

3.3.5 Providing, according lo the applicable regulatory requirements. expedited review and approval/favourable 
opinion of minor change(s) In ongoing trials that have the approval/favourable opinion of the IAB/lEC. 

3.3.6 Specifying that no subject should be admitted to a trial before the IRB/IEC Issues its written approval/favourable 
opinion of the trial. 

3.3.7 Specifying that no deviabons from. or changes of. the protocol should be initiated without prior written IRB/IEC 
approval/favourable opinion of an appropriate amendment. except when necessary lo ellmlnale immediate 
hazards to the subjects or when the change(s) involves only logisllcal or adm1mstrative aspects of the trial (e.g., 
change of monitor(s), telephone number(s) (see 4.5 2) 

3.3.8 Specifying that the investigator should prompUy report to the IRBIIEC: 

(a) Devlabons from. or changes of the protocol to eliminate immediate hazards to the trial subjects (see 
3.3.7, 4.5.2, 4.5.4). 

(b) Changes increasing the risk to subjects and/or affecting significantly the conduct of the trial (see 
4.10.2) 

(c) All adverse drug reactions (ADRs lhat are both serious and unexpected.) 

(d) New Information that may affect 8(1versely the safety of the subjects of the conduct of the trial. 

3 .3.9 Ensunng that the IAB/IEC prompUy notify in writing the lnvesligator/lnslltutloo concerning: 

(a) Its trial-related decisions/opinions. 

(b) The reasons for its decisions/op1mons. 

(c) Procedures for appeal of its decisions/opinions. 

3.4 Records 

The IRB/1EC should retain all relevant records (e.g., write procedures, membership lists, lists of 
occupatlons/affHialiOns of members, submitted documents. minutes of meetings. and correspondence) for a 
penod of at least 3 years after completion of the trial and make them available upon request from the regulatory 
aulhority(les). 

The IABIIEC may be asked by investigators, sponsors or regulatory authonlies to provide Its written procedures 
and memoersn,p lists. 

R\!litricted O Confidential - Limited Acces 
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FDA AEGULATJONS REGARDING INFORMED CONSENT 
(CODE OF FEDERAL REGULATIONS, TITLE2i, PART 50) 

50.20 General Requirements tor Informed Consent 

79 

Except as provided in S0.23, oo nvesllgator may involve a human being as a subject In ,esearch covered b)' these 
regOJatlons unless lhe 1nvest1ga1or has dblalned' the legally anective informed consen, or the subject or (he sub ecrs 
legally aulhofized rep,esenlative. An investigator shall seell such consenl only under circumstances that provide the 
prospective subject or the representative sufficle11t oppartunlty to oooslder whether or not lo participate and lhal minimize 
the possi lily of coercion or unclua nlluenca. The information lha1 is given to the subject or a representative shall be in 
language understandable lo the subject or the represen1altve. No inform d. consen . wh lher oral or written. may l111elude 
any exculpatory language • rough w ch the s Ject. or ihe representative Is made to wa ve or appear to waive any of the 
subfecl's legal righls, or releases or appears 10 release the investigator, th sponsor, lhe mstitution, or its agents from 
llabll ty lor negl gence. 

so.is Elements ol In ormed Consent 

(a) Basic elements of in onned consel'lt. In seeking nlormed consent, U,e foHo ng: nlormal on 6h fl be provlded to each 
subjecl: 

( 1) A slatement that lhe slUdy Involves research, an explanat on of the purposes of lhe research and lhe expected 
duration of he subject's partiel on, a descrlptlon of the procedure to be followed, and Identification ot any 
procedures Whlctl are experimenlaI. 

(2) A description of any reasonably foreseeable lisks or discomforts lo lhe sublect, 
(3) A descnpUon of any benefits to the sut\i8Cl or to otMrs Whfch may reasonably be expected from I e research. 
(4) A disclosure of appropriate lern tive procedures or courses of tr,eatment, ii any, that might be advantageous to 

the subject. 
(5) A stateme,, d scnb ng t e extent. if ny. lo MIich confldentlahty ol records Iden lying the subject will be 

maintained and that notes the possibility thai the Food and Drug Admlnlstral!on may ,nspect ihe records. 
(&) For research nvoMng more than mlnlmal osk, en explanation as to whether eny cornpensauon and an exptanatloo 

as to whether any medical treatments are available If injury occurs al'ld, If so, whal they consist o , or where further 
nlorma1ion may 1be obtained. 

m An explanahon of whom to COl'ltacl tor answers lo pertinent questions about the research and research subjects' 
nghls, ro whom 10 con act io e ve(l of a research-related injury to the s ject 

(8 A statement tt1a participation s voluntary, that refusal to particlpale will in\/Qlve no penalty or loss of benefits to 
which the subject s otherwise entitled, and that the subject may d scontlnue partic paUoo at any time Without 
penalty or loss of benefits to whlGh lhe s.ubject Is olhe se entlUed. 

(bl Addlllonal elements o ntomied consen . When appropnate, one-0r more of the fol owmg elemems ol lnformatlon snatl 
also be provided to each subject: 
m A statement tha the particular trealmenl or procedure may nvolve ri lo the subfect for Io 'the embryo or fetus, if 

the subject 1s or may become pregnant} Wh Ch are currently unforeseeable. 
(21 An ic1paled circums nces uncter w111ch lhe su Jecl's parfielpation may ba l&rmlnated by the 1lnv 'llgalor wtlbou1 

re lo lhe subject's cons.ant. 
(3) Any add,tlooal costs to Iha subject that may resull lrom participation In the research. 
(4) The consequences of a subJect's cfec1510n to withdraw lrorn the research and procedures for orderly temmiation of 

particlpaUon tiy the subjecl. 
(5) A statement thar s(gn1f!cant new findings developed dunng 1he cowse of the research which may rel le to the 

sublecl's will ngness lo continue participation win be provided to lhe subject. 
(6) The approximate number of subjects fnvolved n the study. 

(c) The informed coos!Jfl requirements in these regulations are not Intended to pieempl any eppllcal>/e Fedel'lll, State, or 
local laws which r&qulre add!Uonal information 10 be disclosed for informed consent lo be legally effective. 

(d) Nothing In these regulations s lnlended lo Umil the autl:lority of a physician to provide emergency medical car to the 
extent the phySiclan s permitted to do so under applical:lle Federal, Stale, or local law. 

50.27 Documentation or Informed Consen 

(a) Except as provided n §S6.109(c), informed co sent shall be documented by the use of writ eo consent fcmn 
approved by the IRB and gned by he sul)jecl or Iha sub1ec s legally aulhoriz.ed reprm;entath,e. A oopy shall be 
given to the person sign ng lhe lonn 

(b Except as provided m §56.109(cJ, the consent form may be either of Ille following; 
(11 A written consent document Iha! embodles lhe elements of informed consent requ red by§ 50.25. This form may 

be read lo lhe , ubtecl or the subiect's le ly authorized r,epresent tive but, In y even th 1inv stlgator shall 
give either thesubject or the representabve adequate QPporttlnlty to read it before it 'is signed 

(2.) A "shoo ronn wntte consent document sla ng that the el'ements ol nlormed consent requ red by § 50,25 have 
been presented orally to the eubject or the sublect's legal y authorized representative. When this method u d, 
there shall be a tness to Iha oral presenla: on. Also. t e IRB shall approve a written summary ol what s 'lo be 
said to the subject or the represenlative Only the short form Us.elf is to be signed by the subject or the 
representative, However, the witness shall ·s gn both the stiorr form and a copy or tho summary, and the person 
acbJally obtaining the consent shall s gn a copy ol the summa,y. A copy of the summary shall be given ·to the 
subject or the representative In addition 10 a copy of the short form. 

R trictc<l t') , onndcnti~I- Limited Acee:;:. 



Document 1

0 

FOOD ANO DRUG ADMINJSTRATIO REGULATIONS FOB INSTITUTIONAi.. REVI W BOARDS (COD OF FED. AAL 
REGULATIONS, TITLE 21, PAAT 56) 

SU:bJlaa e - Organization and Personnel 
56.107IRB rnbe!ship 
a E.acl\ IRB shall haw at least' five members,. with varying backgrounds to promote complete and adequate reviaw of research 

activities oommoi,ly ccnductec;I by the institullon The IRS shall be sufficien y qualified U,rough the expenenoe arw expertise 
of ils members, and the diversify of the members. riclucing conslderatiQll of race. gender. cultural . grounds. and 
sensitivity to such issues oommtslity atliludes, o promote respect 'lor Its acMce and counsel 1n safeguarding the ri{t!IS and 
welfare of human $1.&1Jects. In adcilion to pa;sesskig the professional compe ence n8C856STy to review the speci rei.ean:h 
aotM s, I RB shall be able to ascertain lhe aa:eplability et p!QjX)Sed ~ in rms ol lnstitullcoal commilments and 
regulal!OOS, applk:abte law, raj ,standaros of profe:.:ilonal COOOUCI P pmcllce. The IAB shall lherefof,e 1nctucte persons 
knowledgeable lo these areas. II an IRS regulalty r 'MIWS research Involves a wlnerable category of s eels, sl.dl as 
clildren. p soners, pregna t \li,'Ornen, or ~ Df mental y disabled pe!$005, C0051deration shal be given to the 
lnelusion of ooe °' more indhilauals who are knowled eable abou1 and expenenced' in wodong with those subjects, 

b. Evety nondlscmllnatory effort will be made to ensure that no IAB consists entirely of men or en1lrely of women, lnclud ng the 
lnsb ooo's consideration of Quall ed pen;ons ol' both sexes, so long as no seleclion is made to Iha IRB ori the basis of 
g • nder. No IRB may consist rely o! members ol one profession. 

c. Each IRS hall u,clude at ~ one member whose primary concerns are In t . e scientific area and at least Dfi6 member 
whose primary concerns are in nonscientifiO eraas 

d, Each IRB snall lndwe al I I one, member Who IS not olherwlSe am tad Wllh Iha IUbon and Who IS not part ol the 
immediate family of a pemoo YAMJ Is affiliated wl the institution. 

e. No I RB may have a member participate n the IRB's ln1tlal or continu ng review of any project in whk:h the member nas a 
conlficling interest, ,except to provide tnfoonation requested by the IRB. 

I, An IAB may, In i discretion, inv1te indivlwals with competenoe ln speaal areas o BS51SI in the rewew of complex issues 
which requ expertise beyood or addition lo lhat avallable on IRB. These ildMduals may not vote with lhe IRB. 

Subpal'I C - RB Fu ctions 110d Ogerations 
56.108 IRB Functions a(ld OperaliOns 
n orde to lutf111 • requiremen ol 1hesa regulations. each IRB shall. 
a. Follow written procedures: 11') FOf oonducting ~s initial and coo 'nulng ,e..,ew ol research and for reporting ts findi and 

aclloos to lhe Investigator and: Ole nstiMion; (2) for delerrninklg WhictJ projec ,equire review more often than n lly and 
Which projectS :need vetit1callon from sources otner lhan 1nveS1tgalOI' tte.t no ma18dal changes ha.vs ocourl8d nee 
preVIOOS IRS revic • (3) for ensuring prompt reportin.9 to lhe IAS of changes n research actJvllY, and (4) for enS1Jriog t 
changes in appmved researoh, during 1he p!!riod for Whloh IRB apptoval has almady been given, may not oo nltialad Wrlhout 
lf!B review and approval el!Cept where ~ 'to eliminate apparent rnmodlate hazards to the human Sl,lbjects. 

b. dlloW written procewr,es for erc;uring prompt 1eporlin9 Lo lhe IAB, appropriate inslitullOnal off!Clals, and itie Ood and Drug 
Adm1nistraliort ot; (1) Any unanticipated problems rnvol\ilng liSkS lo human &.I~ or others; (2} any instance Qf serious or 
cootlnl.Ang noncompliance wrth lhese regula: ns or In requirerneo or det rrnlnauons of tne IRB: 01 (3) any suspension or 
te,rnlnallon ol lAB approval. 

c. Exe t when an e,cped,ted reYl8W procew s tJSed {see§ 56.110), IBVll'lW proposed resaardl a: convened meetings a 
Whlci1 a majortty OI the me ,llers of' 1h& IAB are present fncludlng at least one member Whose. pnmary concems n 
nonsae 'Ile areas. In order ror Iha resea1Cll, 10 be appfo\led, it shall receive the. approval of a maJooty or lhose members 
present at ltvl mooting. 

56.109 IAB Review of Research 

a. An IRB shall review and have aulhorlly lo app,ove, r , rre modi ions in (to secure approval), or disapprow II research 
activilles covered by these regulations. 

b. An IRB sha reQlfre that informaHon i;ven to swjects as part ot lnfoonad consen is n accordance with § S0.25 The IRS 
may req\11'9 that information, In addrtion 1D that specillcally mentioned in § 50.25, be glV'eO to . e subjects when 11 lhs IRB's 
Judi,nent the infonnalion would rneaningflily add lo the pro ecilon of the rights and welfaffll of~. 

c. An IRB shall reqwre dOcumenr ·oo ~ i 10ll'T1ed coosent In acwrdance Will'!§ 50.27, e>a::epl that 1he IAB may, tor some or 
sti)jeets. waive the req\iiremenl lhal the subject Of lhe subject's legally authanzecl represeotalive sign a. wntten consenl 
if I nds lhal Iha research pr'aSen no more lhan min mal risk of hMn ID subjects and nl/Olves no procedur for which 
wmteo consent Is oormally required outside 1h resewch context. In cases where the documenlatlon reqU1remenl is waived. 
the IRB may requ1re lhe lnvasllgator loprovkle su jects with a written emeol ragarding the research. 

d fin IRB shall notify irnles ·gators nd Iha i • u ·on in v.,-il1ng of its dee br1 apJ)l'0\/8 Of disapprove !he proposed research 
a • y, or ol modiflCB!Jons required to serure IRB apprOYal of the resean:h actlvity. If Iha IRB decides lo disapprove a 
research a.ctMty. II shall i11Clud in its written notification a slatem nt of the reasons lor Its decision and give the nvesflgator 
an opportunity lo respond 1n person or 1t1 wrning. 

e. An IA shall ooncluct oon uing revte of research covered by these regua m at nte appropnate to 1118 deg of . 
bul no! less than once per year, and shall have ulhority to cbseive or ha~e a rd party observ the consent Pf ss and 
the research. 
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WORLD MEDICAL ASSOCIATION DECLARATION OF HELSINKI 

Reeomm ndalior1s Guiding Medical PhY$1elans Jn Biol'nedieal 
Research Involving Human Subjects 

Adopted by the 18th World Medical Assembly Helsink • Finland, June 1964 and amended by Iha 29th World Medical 
Assembly Tokyo, Japan, October 1975, 35th World Med cal Assembly Venice, Italy, October 1983,, and lhe 41st World 
Mndlcal Assem ly Hong, Kong, September 1989 and lhe 48th General Assembry. Somerset West. AepUb c of South 
Africa, OctobAr Hl96. 

INTRODUCTION 
11 s the mission of the physician to safeguard lhe healltl of the people. His or her knowledge and conscience are 
dedicated lo lhe lulnllment of this mis:.ion 
The Declaration of Genava of Iha World Medical Assoc allon binds the physician with Iha wnrds., "The health of my pallenl 
will be my 11rst consideration,· and the International Code o1 Medical Ethics declares liilat. A physician shall act only 111 lhe 
patient's interest wllen providing med cal care wt) ch might have the eftect of weakening e physical and mental condition 
of the patient.· 
The .pt.Jrpose of biomedical research Involving human sub acts must be to Improve diagnostic. therapeu c and 
prophylact c procedures and lhe Understanding of the etiology and pathogenesis of disease_ 

In curri~ I medical practice most diagnosllc, ttwrapeutic 01 prophylactic procedure$ involve hazards. TI1is appl e$ 
espec,ally to biomedical research. 
Medical progress Is based on research which ulllm tely must rest In part on exp rim nlalloo in\/Olvlng human subjects. 
In tne lleld ol blornedlcal research a fund menial d1sunc11on must be recognized between medical research in W1'1lch the 
aim is essentially dlagnosUc or 'therapeutic for a patient, and medical research, the essenliaJ o ject or which is purely 
scientific nd without Implying direct diagnostic or therapeutic v lue to the person sub ected to the research, 
Special caution must be e ere sect in lhe conduct of research Which may affect lhe environment, and the welfare ol' 
animals used for research must be respected. 
Booause It as essential that lhe results ol laboratory experiments be, applied to human beings to further scientific 
k"owledge ancl to help sulfenng humanity. Iha World Medical Association has prepared the following recommendations as 
a gui a to every physician in iomed cal research Involving human subjects. They shou d be kepi under review In the 
future. It must be stressed Iha! the standards as drafted are only a gu de to physicians all ove.r the world. Physicians are 
not relieved from criminal, civll and elhical 1esponslbililies under the laws of their own countries. 

I. BASIC PRINCIPLES 
1. Biomedical researcli lnvoiv,ng human ub acts musl coolorm to generally accepted scier1lif1c pl'incipl and 

should be based on adequately performed laboratory and animal expe mel'ltat1on and on a thorough 
l<nowl9dge of the sc enlific Ii eraiure. 

2, The design and perfQrmu.nce of each el(J)efimental procedure Involving human subjects should be clearly 
formlllatad in an experimental protocol Which should be transmitted lot consideration, comment and 
guidance to a specially appo nted commlttee Independent of the invesUgator and the sponsor provided lha1 
th s Independent commitlee is in conlonnlty with the laws and regulallons of the country in which the 
resaarch &ltpMrnent Is perlom,ed 

3, BiQmediceJ research mvolv1n9 human subjects should be conaucled only by scientifically qualified pelSOns 
and under the supervisron of a clime.al y competent medtt:al person. TM respoosibilrly for the human 
su eel must always rest with a medically qua! led person and neve rest on the su iect o1 the research, 
even lhough the su ect has given his or her consent 

4. Biomedical research nvolving human sub ects cannot tegitlmately be carried oul unless the importance of 
the o jectlve Is rn pi:oportlon to the Inherent nsk to the subject. 

5. Every blomAdlcal resaarch project involving hum n subjl!cls sha111d be pmcAded by careful assessment ol 
predictable risks in comparison with foreseeable benefits lo e subject or lo others. Concern for the 
inlero3ts of the subject must al d.'/ pr Iii.Iii ov , th inler~\s I enc and soeJe . 

6. The right of the research subject to safeguard his or her integrity must always be respected. Every 
precaution should be taken to respect Iha privacy of the subject and to minimize lhe Impact of the stl.ldy on 
the subjec 's physical and mental integrity and on lhe personality ot the subject 
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I. BASIC PRINCIPLES (CONT.) 

7. Physicians should abstain from engaging in research projects Involving human subjects unless they are 
satisfied that the hazaros involved are believed to be predictable. Physicians should cease any 
investigation II tne hazards are tounc1 to outweigh the potential lleneftts. 

8 In pubhcation of the results of h,s or her research, the physician Is obliged to preserve the accuracy of the 
results. Reports of experimentation not in accordance with the principles laid down in this Declaration 
should not be accepted for publication. 

9. In any research on human beings, each potential subject must be ad8Quately informed of the aims. 
methods. anticipated beneftts and potential hazards of lhe study and the discomfort it may ent'cUI. He or 
she should be informed that he or she Is at liberty to abstain from participation In the study and that he or 
she is tree to withdraw his or her consent to participation at any time. The physician should then obtain the 
subject's freely-given informed consent, preferably In writing. 

10. When obtaining informed consent for the research prOjecl the physician should be particularly cautious ii 
the subject Is in a dependent relallonshlp to him or her or may consent under duress. In that case the 
tntormed consent should be obtained by a physician who is not engaged 1n the investigation and who is 
completely independent of this official relationship. 

11 In case of legal incompetence. the Informed consent should be obtained from the legal guardian in 
accordance wilh the national legislation. Where physical or mental incapacity makes it Impossible to 
obtam lnfonned consent, or when the subject is a minor. permission from the responsible relative replaces 
that of the subject in accordance with natJonal legislation. 

Whenever the minor Is In fact able to give a consent. the minor's consent must be obtained In addition to 
the consent of lhe minor's legal guardian. 

12. The research protocol should always contain a statement of the ethical considerations involved and should 
indicate that the principals enunciated in the present Declaration are complied with. 

It. MEDICAL RESEARCH COMBINED WITH PROFESSIONAL CARE (CLINICAL RESEARCH) 

, . In the treatment of the sick person, the phys1c1an must be freo to use a new diagnostic and therapeutic 
measure, if in his or her judgment it offers hope of saving life, reestablishing health or alleviating suffering. 

2. The potential benefits. hazards and discomfort of a new method should be weighed agalnst the 
advantages of the best current diagnostic and therapeutic method. 

3. In any medical study. every pallent (including those of a control group. If any) should be assured of the 
best proven diagnostic and therapeutic method This does not exclude Iha usa of ineri placebo In shJdies 
where no proven diagnostic or therapeutic method exists. 

4 The refusal of the patient to participate In a study must never lntertere with the phys1e1an-patient 
relationship. 

5. If the physician considers II essential not lo obtain informed consent, the specific reasons for this proposal 
should be stated In the experimental protocol for transmission to the Independent committee (1 ,2). 

6 The physician can combine medical research with professional care, the objecllve being the acquisition of 
new medical knowledge, only to the extent that the medical research is fusllfied by its potential dlagnosllc 
or therapeutic value tor the pahenl 

Ill NQNJHERApEtme BIOMEPfCAL RESEARCH INVOLVING HUMAN SUBJECTS {NONCLINICAL BIOMEDICAL 
RESEARCH) 

1. In the purely scientific application of medical research carried out on a human being, It Is the duty of the 
physician to remain the protector of the Ille and health ol that person on whom biomedical research is 
being carried out 

2. The subjects shoUld be volunteers; either healthy persons or patients tor whom the experimental design is 
not related to the pallent's illness. 

3. The investigator or the Investigating team should discontinue the reseaJch ii 1n his/her or their judgment It 
may. if continued, be harmful to the individual. 

4. The research on man, the Interest of science and society should never take precedence over 
considerations related to the well being of the subject. 
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Subject: 'P.r,egnancy Reporting and :Fo:llow-up 
' HPV Vaccine Clinical Program 

Effective Date; 

I. INTRODUCTION 

2 

Dept.: 976 
Rev.: 02 

22~Feb 00 

Females of childbearing, potential are being enrolled in the HPV vaccine program. 
Pregnancy tests ar-e performed prior to each vaccination. Subjects are exduded 
from enrollment in the clinical' studies if they are pregnant. In addition, subjects 
who are enrolled and become pregnant are excluded from subsequent 
vaccination. Any subject with a positive p:regnancy test must not be vaccinated. 

Whether or not associated with an adverse event, all reports of use of a Merck 
product during pregnancy are reportable to WPS&E. Since studies within the 
HPV vaccine program include enrollment of women of childbearing potential, the 
following paragraph is included in the protocols: 

Although not considered an adverse experience, it is the re~ponsibility of 
investigators or their deslgnees to report any pregnancy in a. subject/patient 
(spontaneously reparted to them) which occurs during the safety follow-up period 
(through Month 7 of the study) . .All subjects/patients who become pregnant must 
be followed to the oompletionltermination Df the pregnancy. If the pregnancy 
continues to term, the outcome (health of infant) must also be reported to one of 
the individuals listed on the SPONSOR Contact Information page. 

II. PURPOSE 

The purpose of this document is (1) to describe the procedures for the reporting 
of all pregnancies that occur during the safety follow-up period (through Month 7 
of the study} and (2) to describe the procedures for following all reported 
pregnancies that occur prior to the Month 7 study visit for outcome 
(completion/termination). 

This document will be sent to each HPV vaccine investigative site for 
incorporation into the standard study-re.lated procedures at the site 
(administrative binder). 
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Ill. DEFINITIONS 

ADVERSE EXPERIENCE (AE) - An adverse experience is defined as any 
unfavorable and unintended change in the structure; function, or chemistry of , he 
body temporally associated with the use of the SPONSOR'S product, whether or 
not considered re.lated to the use of the product. Any worsening (i.e. , any 
clinically significant adverse change in frequency and/or intensity) of a 
preexisting condition which is t,emporaHy associated with the use of the 
SPONSOR'S product, is also an adverse eKperience. Changes resulting from 
normall g,rowth and development which do not vary significantly in frequency or 
severity from expected levels are not to be considered adverse experiences. 
Examples of this may include, but are not limited to, teething, 1ypioal crying ;in 
infants and children, and onset of menses or menopause occurring at a 
physiologicaHy app~opriate time. 

ADVERSE EXPEHIENCE REPORT FOAM - (Attachment 1) Form used by the 
clinical team to report ser,ious adverse experience·s and pregnancies to WPS&E 

HPV- Human Papilloma.virus 

LMP - Last menstrual period 

MERCK PRODUCT - Any pharmaceutical product, biological product, device or 
diagnostic ag.ent, whether investigaftonal (including placebo or active, comparator 
medication) or rnarketed 1 manufactured by1 licensed by provided by; or 
distributed by Merck and Co., Inc., for human use 

SAFETY FOLLOW-UP PERIOD - Period from the time the consent form is 
signed th rough Month 7 of the study 

SERIOUS ADVERSE EVENT - A serious adverse experience is any adverse 
expe.rience occurring at any dose that: 

*Results in death; 

"Is life-threatening (places the .subject/patient, in the view of the 
investigator, at immediate r1sk of death from the experience as it occurred 
INote: This does not include an adverse experience that, had it occurred 
in a more severe form might have caused death.]); 

*Results in a persistent or significant disability/incapacity (substantia'I 
disruption of one•s ability to conduct normal life functions) ; 
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•Results in or prolongs an existing inpatient hospitalization (an overnight 
stay in the hospital, regardless of length of stay, even if the hospitalization 
is a precautionary measure for continued observation) (Note: 
Hospitalization [including hospitalization for an elective procedure] for a 
preexisting condition which has not worsened does not constitute a 
serious adverse experience.); 

•is a congenital anomaly/birth defect (in offspring of subject/patient taking 
the product regardless of time to diagnosis); 

Is a cancer; or 

Is the result of an overdose (whether accidental or intentional). 

ALSO: 
Other important medical events that may not result in death, not be life­
threatening, or not require hospitalization may be considered a serious 
adverse experience when, based upon appropriate medical judgment, the 
event may jeopardize the subject/patient and may require medical or 
surgical intervention to prevent one of the starred (•) outcomes listed 
previously. 

SPONSOR - Merck & Co., Inc. 

WPS&E - Worldwide Product Safety & Epidemiology; Department within Merck 
& Co., Inc. responsible for collection of all AE information and reporting to 
regulatory agency(ies) as required 

IV. PROCEDURES 

RESPONSIBILITY OF THE INVESTIGATOR/DESIGNEE 
Pregnancy Reporting (Initial Report) 
1. Any pregnancy in a subject (either detected by a study pregnancy test or 

spontaneously reported to study site personnel) which occurs during the 
safety follow-up period (through Month 7 of the study) must be reported to 
one of the individuals (Clinical Monitor or Medical Program Coordinator 
[MPC]) on the SPONSOR Contact Information page. 

2. The following initial report information is required: 
a) Name - provide the initials of the subject in accordance with local 

confidentiality regulations. 
b) Allocation Number - Provide the allocation number of the subject. 
c) Age - Provide the subject's age at the onset of the pregnancy and/or 

subject's date of birth 
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d) Sex - Female (given) 

5 

e) Weight - Provide the weight with the appropriate units (LB or KG). 
f) Weeks Gestation- Provide the weeks of gestation at the time of reporting 

and/or provide date of LMP. 
g) Complete study title (including protocol number) 
h) Provide any recent/concomitant therapy given within 14 days prior to 

onset of the pregnancy (to include daily dosage, start date, stop date and 
indication for usage). Receipt of HPV vaccine/placebo should also be 
listed in this section. Indicate date(s) any dose(s) of vaccine received. 

i) List any concurrent conditions that developed prior to the vaccination and 
were still present at the time of the pregnancy (e.g., diabetes mellitus, 
carcinoma). 

j) List any other relevant medical history. 
k) Provide any laboratory test or diagnostic test results which would add 

meaningful information regarding the pregnancy. 
I) A description of the event (narrative) and any comments (which may 

include the action taken, i.e. discontinued, and information concerning 
follow-up activity) 

m) Name of primary investigator and, if not reported by the Pl, the name and 
address of study personnel reporting the pregnancy 

3. Pregnancies should be reported to the SPONSOR via telephone and fax as 
soon as the situation becomes known. The investigator/designee should 
telephone the appropriate contact person at the SPONSOR to give notice of a 
pregnancy that has been reported in a study subject. The 
investigator/designee should then complete an Adverse Event Report form 
(blank copy can be found in the administrative binder for the study or can be 
sent upon request) with the information listed above. When complete, the 
Adverse Event Report form should be faxed to the appropriate contact person 
at the SPONSOR. 

NOTE: As per the standard protocol language, a pregnancy is not considered 
an adverse experience. Therefore, the questions on the adverse event report 
form asking 11Did the AE result in: Death, Hospitalization (or prolong existing 
hospitalization), Persistent or significant disability, Life threatening, Cancer, 
Due to overdose, Congenital anomaly, Other important medical event" do not 
need to be addressed by the investigator/designee. 

Any new information received regarding the reported pregnancy should be 
forwarded to the SPONSOR (via telephone and/or fax) so that a follow-up 
report can be filed. 
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4. For studies with a duration of 7 months: 

All pregnancies during; the study (through and incl1.1;ding the Month 7 study 
visit) must be reported to one .of the individuals listed on the SPONSOR 
Contact Information page as outlined previously. 

5. For studies with a duration of >7 months: 

Any subject who reports being pregnant at the next subsequent study visit 
after Month 7 (e.g. Month 12) or reports being pregnant anytime between the 
Month 7 and next subsequent study visit, should be questioned as o the 
estimated date of conception. If a subject reports that they are c:: 4 months 
pregnant and/or if a subject reports that the date of conception was prior to 
the Month 7 visit, the pregnancy must be reported to one of the individuals 
listed on the SPONSOR Contact Information page as ou lined previously. 

6. For all studies: 

Any pregnancy that is spontaneous.ly reported to study site perso11nel1 in a 
subject. who has discontinued from the study plii0r to receiving an doses of 
vaccine/placebo and becomes pregnant within one month fol.lowing her last 
dose of study vaccine/placebo, must be reported to ona of the individuals 
listed in the SPONSOR Contact Information page. It the pregnancy occurred 
greater ·than one month following the last dose of study vaccine/placebo, the 
pregnancy does not need to be reported or followed for outcome. 

Follow-up tor Outcome 
7 . When a subject is discontinued from the study due to pregnancy prior to the 

Month 7 study visit, the investigator/designee should obtain contact 
information. This contact infom,ation should include current address and 
phone number as well as the name, address, and phone number of a friend 
or relative who may be contacted in case attempts to contact the subject f ·1 
(if possible). Study sites may also consider collecting the name and phone 
number of the subject's primary care physician and/or obstetrician (if 
possible). 

8. Subjects discontinued from the study due to pre.gnancy should be instructed: 
to inform the sites of any change in address or phone number .. 

9. Subjects discontinued from the study due to pregnancy should be informed of 
the need and importance of maintaining contact with the study site personnel 
in order to report the outcome of the pregnancy. Study sites may consider 
placing per:iodic phone• calls to subjects who have been discontinued from the 
study due to pregnancy in order to maintain current contact information. 
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10. Outcome (completion/termination) of the pregnancy must be reported to the 
SPONSOR using the Pregnancy Outcome Questionnaire (Attachment 2). 
The final outcome of the pregnancy should be reported as close to the 
estimated delivery date as possible (not to exceed 1 year after the initial 
pregnancy report). 

11 . If the outcome of the pregnancy is associated with a serious adverse event 
(i.e. congenital anomaly, adverse event associated with termination), an 
Adverse Event Report Form should be completed. All serious adverse events 
must be reported to the SPONSOR within 24 hours. Information regarding 
serious adverse events may be obtained from the subject. Additional 
information may be obtained from the subject's physician and/or pediatrician, 
if appropriate and agreed to by the subject. If possible. a discharge summary 
should accompany the Adverse Event Report. 

12. If the subject can not be reached to report the outcome of the pregnancy, this 
information should be documented and reported to the SPONSOR. 

RESPONSIBILITY OF THE CLINICAL TEAM 

1. Once a pregnancy is reported to the SPONSOR from a clinical study site, the 
event must be reported to WPS&E via an Adverse Event Report Form (within 
2 working days if associated with a serious outcome and within 1 O working 
days if no known serious outcome, or the outcome is as yet unknown). The 
report will include all the previously mentioned information. 

2. Information from the initial report will be entered into a tracking database 
(information to include protocol number, study site number, name of primary 
investigator, allocation number, subject ID [initials], and estimated delivery 
date [EDD]) 
Note: If EDD is not given, it will be estimated to be -36 weeks from the date 
of the initial report. 

3. Once the EDD has arrived. a letter will be sent to the primary investigator at 
the reporting study site as a reminder to obtain outcome information using the 
questionnaire. 

4. The tracking database will then be checked monthly to ensure outcome 
information has been received. A follow-up phone call will be placed to sites 
where outcome information is still outstanding. 

5. Any new information, regarding the pregnancy, reported from the clinical 
study sites will be reported to WPS&E in a follow-up report. 

6. Once the outcome of a pregnancy is reported to the clinical team, a final 
report will be sent to WPS&E using the information recorded on the 
Pregnancy Outcome Questionnaire. If a subject can not be reached in order 
to report the outcome of the pregnancy (i.e. lost to follow-up), a report should 
be filed with WPS&E indicating this fact. 
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7. The clinical team will ensure that copies of all reports are sent to the 
appropriate personnel (i.e. original to WPS&E, copy to site, study file, MRA, 
AIBL). 

B. The final outcome of the pregnancy should be reported as close to the 
estimated delivery date as possible (not to exceed 1 year after filing of the 
initial pregnancy report). 
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ATTACHMENTS 

Attachment 1 - Adverse Event Report Fonn 
Attachment 2 - Pregnancy Outcome Questionnaire 
Attachment 3 - Sample Reminder Letter 
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PATIENT FIRST NAME 
INFORMATION OR INITIA.LS 

~Mf!l.liili. U!/12:1: III~~; 

AOIIERSE E\IENT(S) 

•u· pall11n1 died, record death as nn adverse 
event, 1pecHy dale, complete Item (11) above, 

and r■co1d prollallle caual(a) ol death here. 

PRIMARY SUSPECT DRUG FORMULATION 
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DID ADVERSE EVENT (AE) DIMINISH 
AFTER STOPPING SUSPECT DRUG? 

DID ADVERSE EVENT REAPPEAR 
AFTER RESTARTING SUSPECT DRUG? 

I -04 

VE NO 

YES NO 

RECENT/ CONCOMITANT TilERAPY (WITHIN 14 DAYS OF ONSET OF AE) 

NOTE: COMPLETE PAGE 2 

BP .75.d, 
\ . rldwlde 

:to PPR 

•> 

ED O - ·p-2 04 

11 

NOT APPLICABLE 
(Su1pec1 drug nol 11opped) II ' YES' apecity AE(I) 

NOT APPLICABLE If · vES' specify AE(•> 

(Su pec1 drug not ,n1a,1ed) 

DAILY DOSAGE 
(mg or epeclfy unite) 

START DATE STOP DATE INDICATION FOR USE 

b) OUTCOME c) ACTION TAKEN REGARDING SUSPECT DRUG 
1 ■ Nont 3•DrDuo-Rt$,c• 
2• • • ,i,,p, .. 

WAES•USA 
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ALLOCATION NO. 

CONCURRENT CONDITIONS (ONSET PRIOR TO SUSPECT THERAPY} 

LABORATORY RESULTS I DIAGNOSTIC TESTS !RELEVANT TO AE) 

NARRATIVE AND COMMENTS 

FULL NAME OF PRI AAY 
INIIESTIGATOA 

STUDY 0 

EXTENSION NO. 

INO 0 IINNO 

COMPASSIONATE use 

AME OME T NO 

DATE YERCK RECEIVED DATA RECORDED O .!H§. REPOOT 
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MEDICAL HISTORY 1 RELEVANT TO AE) 
OTHER MEDICAL HISTORY 

DATE VALUE UNITS COMMENTS !NORM AL / ABNORMAL! 

NAME ANO ADDRESS 
OF REPORT G PHYSICIAN 

MKNt ____ _ MISC CAF PERSON AEPORTtrlG. NAME 

OR FOLLOW•UP 
SIG ATURE DATE . 
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Attachment 2 

❖ MERCK 
V 

1., ..._ ,itff Ltrfl ,.f" 

accme 
Pregnancy Outcome Questionnaire - HPV 

Merck & Co,, Inc. is committed to the CONFIDENTIAL Col/ection of patient information. In order to 
sf/ow for the collection of pregnancy outcome data, minimize duplicate reporting, and prevent loss 
to fallow-up, pleas11 COMPLETE AL-L SECTIONS below. Please cornu:t any inaccurate pr .. fil/ed 
information. 

Subject ID (initials and allocation number): ________ _ 

Pregnancy Outcome (H multiple birth. please photocopy and complete a form for 
each infant) 

~□ Liveborn infan l: Birthdate _ /_ /_ Sex __ Weight ___ _ 
Weeks from LMP ____ _ 
Was the infant normal? D yes O no 
Were there congenital anomalies? Tf so. describe 

Were there other complications or abnormnli tie ? ff so, descri be 

~□ Elective tennination □ Spontaneous abonion (<20 weeks) 
□ Fetal death/sti llbirth (~20 weeks) 

Date __ / __ / __ Weeks from LMP _____ _ 
Were the product!> of conception examined? D yes □no □uoknown 
Was the fetus normal? D yes □no □ unknown 

If no, describe 

Obstetric information 
□no D ye · Complication during pregnancy, sped fy 

O no D ye~ Compl icution during labor/deli very. pcci fy 

□no D yes Diagno. tic Le t during pregnancy. lf yes, dates and test re ults: 

□no □yes ln fections or illnesses during pregnancy. !)pecify 

O no D yes Concurrent medical conditions, specify 
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Other Medication Used During This Pregnancy 
Streoglh 

Name or medication Oate(s) or u.o;e (t:1?. 5 mi) 

Infant Adverse Event 
Ono D yes If yes, describe 

Questionnaire was completed by: ___________ _ 

NumlJcrof 
doses taken Rea.son ror Lise 

Date: ________ _ 

WAES Numher-___________ _ 
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Date 

Name 
Address 
Address 
Address 

Subject: 

Dear Dr. 

Attachment 3 
Sample Reminder Letter 

Merck & Co., Inc. HPV Vaccine Protocol __ 
Study _ _ _ _ 
Pregnancy Outcome (initials/allocation number) 

-------

The purpose of this letter is to remind you that a report documenting the outcome 
of the reported pregnancy for subject (initials/allocation number) is now due. 
Please comp.late the Pregnancy Outcome Questionnai e and return, via fax, to 
the Medical Monitor/MPG assigned to your study site. 

Very truly yours, 

MPG 
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Compound I o: V50 I 

Protocol No: 018 

Procedure 

ln formational brochure/prcscrecning 

Jnforrned consent/assent 

lnclu~ion criteria 

Exclusion cr iteria 

Demographics 

Telephone c,mtact log 

Subject telephone conuict 

Temperature (pediatric) 

Adverse experience 

Serious Adverse Experience (VaqtaTM) 

Concomitant therapies (spcci:il 
medications) 
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'Worldwide 

APPENDIX 2 

Study Procedures by Visit 

PERIOD: 

TIME FRAME 
(Dav. IVeek, Mo,rtl1J: Dav I Month 2 Month 6 

VISIT: 1 2 3 
Worksheel m 

Brochure X 

Work:-heet lC 

INCL lt 

EXCL lt 

D X 

Worb.hccl 

STC 

TEMPp X X 

'\ISAEv/SAEv/AEOS X X 

SAEv/AEOS 

CRXI X X 

Rem ich:d ❖ Conlitlcnual Limited Access 
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Compound o: V501 

Protocol No: 018 

Procedure 
Coocomiuim thcrapi~ (other 

medications) 
Concomitant nomtudy ,accinc 

Safely follow-up qucstjon 

Vital signs 

Medical history 

Prior thcraph,i:; (special medicntions) 

Prior therapies (Olher medications) 

Prior nom,tuJy vuccim: 

Urine pregnancy h!M 

Scrum pregnancy tei.t 

Specimen collection 

Supplemental lah tests 

Va.ccine administration 

Study vt1ccinution:.(s) 

Pregnancy tatus 
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Study Procedures by Visil (Com.) 

PERIOD: 

TIME FRAM E 
(Dav, Week, Mo11th): Doy I M onth 2 Month 6 

VISIT: I 2 3 
Worksheet JD 

CRX2 X X 

cvx X X 

SFUQ X X 

V ' X X 

MIi ~ X X 

PRXI X x X 

PRX2 ~ X X 

PVX X JC JI 

UPT X X X 

SPT ~ )( JC 

scv X 

SLAB JC X X 

Worksheet X X X 

RXV X X X 

PSTAT 
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Compound o: V501 

Protocol No: 0 I 8 

Procedure 
M aIc111ul inrormuIion (women or child 

benrinl?) (l>ludy hinder) 
Previou~ pregnancy outcome/ou1come or 

prcgnoncyl(womcn or clili Id bcuringl 
(~tudy binder) 

Pregnancy worksheet - truncster update 
(Mudy biotlcr) 

Pulient (or subjl.'ct) status 

Va11tu® Vaccination 

Vncciuntion report cants 
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Study Procedure~ by Visit (Cont.) 

PERIOD: 

TLME FRA !IE 
(Da11. Week, Mo11lh): Day I Month 2 \.lonth 6 

VISCT: I 2 J 
Worksluet fO 

MPREG 

PPREG/OPREG 

Worksheet 

STATUS X X X 

To be deter mined 

VRC '{ X ). 
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APPENDTX 3 

VAQTA® (Hepatitis A Vaccine, Purified Inactivated) Product Monograph 
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PRODUCT MONOGRAPH 

VAQTA® 
(hepatitis A vaccine, purified inactiva.ted) 

Suspension for Injection 

THERAPEUTIC CLASSIFICATION 

Active Immunizing Agent against. hepatitis A virus 

ACTION AND CLINICAL PHARMACOLOGY 

VAOTA® (hepatitis A vaccine. purified inactivated) i an inactivated whole virus vaccine which has been 
shown ta induce antibody to hepatitis A virus prateln. 

Disease Epidemiology 
Hepatitis A virus rs one of several hepatitis viruses that cause a systemic infection wi1h pathology in the 
liver. The incubation period ranges from approximately 20 to 50 days. While the course of the disease Is 
generally benign and does not resul,1 in chronic hepatitis, infection with hepatitis A virus remains an 
important cause of morbidity and occasional fuimlnant hepatitis and death. 

Hepatitis A is transmitted most often by the fecal-oral route, with infection occurring within private 
households, day-care centers, neonatal intensive care units. and chronic-care hospitals. Common-source 
outbreaks due to contaminated load and water supplies have occurred following consumption of certain 
foods such as raw shellfisll, and uncooked roods prepared, by an infected food-handler or otherwise 
contaminated prior to ingestion (salads sandwiches, frozen raspberries. etc). Bloodborne transmission, 
wt,fle uncommon, is poS-slble via blood transfusion, contaminated blood products, or from needles shared 
wfth an infected viremic i,ndividual. Sexual transmission has also been reported.1-5 

The disease burden due to hepatitis A in the United States has b-een estimated to be approximately 
75,800 cases of clinical ,hepatitis each year, resulllng in 11,400 hospitalizations, and BO deaths due to 
fulminant hepatitis. Worldwide, it has been estimated that 1 .4 million cases occur a,nnua11v.2 The clinical 
manifestations of hepatitis A infection often pass unrecognized in children!!. 2 years of age whereas overt 
hepatiiis develops in the majority of infected older children and adults. symptoms and signs of hepatitis A 
infection are similar to those associated with other types of viral hepatitis and include anorexia, nausea, 
fever/chil ls, jaundice, dark urine, light-colored stools, abdominal pain, malaise, and fatigue. 

CIJnicaJ Evaluation 

Clinical trials conducted worldwide with several formulations of the vaccine in 9181 healthy individuals­
ranging from 2 to 85 years of age have demonstrated that VAOTA® is highly immunogenic and generally 
well toferated. 

Protection 1rom hepatitis A disease has been shown to be related to the presence of antibody; an 
anamnestic antibody response occurs in healthy individuals wHh a history of Infection who are 
subsequently re-e~posed to hepatitis A virus.s Similarly, protection after vaccination with VAOTA® was 
associated with the onset of seroeonversion <~ 1 o mlU/mL ot hepatitis A antibody, measured by a 
modification of the HAVAS* radioimmunoassay [RIA]6 , and with an anamnestlc antibody response 
following booster vaccinallon with VAQTA®. 

In a post-market11ng. safety study, conducted at a large health maintenance organization in 'the United 
States, a total ot 42, 11 o individuals =--2 years of age received 1 or 2 doses of VAQTA®. Safoty was 
monitored by reviewing medical records that trac ed emergency room and outpatient visits, 
hospitalizations and deaths. There was no serious, vaccine-related, adverse event ,identified among the 
42,110 individuals in this study. There was no nonserious, vaccine-related, adverse event resulttng in 
outpatient visits, with the exception of diarrhea/gastroenteritis in adults at a rate of 0.5%. There was no 
vaccine-related, adverse event identified that had not been reported In earlier clinical trials with VA:OTA<1!J. 

Clinical S'tudies 

In combined clinical studies, 97% of 1214 children and adolescents 2 to 17 years of age seroconverted 
within 4 weeks after a single - 25 U intramuscular dose of VAOTA®,. Similarly, 95% of 1428 adults 
.!: 1,8 years of age seroconverted within 4 weeks after a single - 50 U intramuscular dose of VAQTA®. 
Immune memory was later demonstrated by an anamnestic antibody response in individuals who 
received a booster dose. 

VAQ 'A• 1s a Aeg1slered Trademark of Mefck & Co., lnc. Used under license. 

·trademark of Abbott Laboratories Limited 
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WhUe a study evaluating VA9TA® ,alon_e in a post~exposme setting has not been con~ucted_. ~he 
concurrent use of VAQTA® (-50 U) and immune globulin (JG, 0.06 mUkg) was evaluated in a chrncal 
study involving healthy adults 18 to 39 years of age. Table 1 prov des seroconversion .rates at 4 and 
24 weeks after lhe firs1 dose 1n each treatment group and at one mon1h after a booster dose of VAOTA® 
{administered at 24 weeks). 

Weeks 

4 

24 

28 

Table 1 

Serooonversion Rates After Vaccination 
With VAQTA8 Plus I.G, VAQTA® Al.one, and I.G Alo.ne 

VAQTA«, plus IG 

100% (n=129) 

92% (n=125) 

100% (n.,,114) 

VAQTA• 

Seroconversion 1Rate 

9613/o ( n=135) 

97% (n=1,32) 

100% (n"'128) 

IG 

87% (n=30) 

0% (n=28) 

NIA 

t Serooonverslon ~ le in the vaccine alone group significantly hig r lhan that in the 
vacane plus IG group (p.-0.05). 

NIA == Nol Appffcable. 

A very high degree of' protection has been demonstrated after a single dose of VAQTA® In children and 
adolescents.7 The protective efficacy, lmmunogeniclty, and safety of VAQTA® were evaluated iin a 
randomized, double-blind placebo-controUed study Involving 1037 susceptible healthy children and 
adolescents 2 to 16 years of age in a U.S. ,community with recurrent outbreaks of he,patitis A (The 
Monroe Efficacy Study). Each child received a single intramuscular dose at VAOTA® ( ~25 U) or placebo. 
Among those individuals who were initially seronegative (by modified HAVAB~) .. seroconversion was 
achieved in :> 99% of vaccine recipients within 4 weeks after vaccination. The onset of serocorwersion 
following a single dose of VAQTA<t!J was shown to parallel the onset of pmlection against clinical 
hepatrtis A disease. 

Because of the )Qng lncubat1on period of the disease approximately 20 to 50 days or longer in children} 
analysis of protectlve efficacy was based on cases of hepatitis A occurring .: 50 days after vaccination in 
order to e elude any children incubating the infection before vaccination. In subjects who were initially 
seronegative, the protective emcacy of a :single dose of VAOTA~ was observed to be 1'00% with 
25 cases of clinical hepatitis A occurring in the placebo group and .none in the vaccine group (p<0.001 ). 
No cases of clinical hepatitis A disease occurred in the vaoo ne group after day 18. In addit on, 9 ,cases of 
clinical hepatitis A occurred in the placebo group while none <X.curred in the vaccine ,group 19 to 49 days 
after vaccina ion. Following demons ration of PfOteclion wi h a singl dose and termination ,of the study a 
booster dose was administered to most vaccinees 6, 12. or 18 months after the primary dose. The 
effecthteness of VAQT Al) for use in community outbreak control has been. demonst~ated by the fact that. 
to date, no cases of hepatitis A disease ~ 19 days after vaocination have occurred in those vac-cinees 
from The Monroe Efficacy Study monitored for up to 9 years. In contrast, three nearby sister communities 
to Monroe have continued to experience outbreaks .. 7-9 

Per istence 

The total duration of the protective effect of VAOTA® in healthy vaccinees is unknown at 1present. 
However, seroposilivity was shown to persist up to 18 months after a single -25 U dose in most children 
and adolescents who participated in The Monroe Efficacy Study. In adults, seropositivlty has been shown 
to persist up to 6 months after a .single -50 U dose. 

Persistence of immunologic memory was demonstrated with an anamnestlc a,ntibody response to a 
booster dose of ~25 U given 6 to 1 B months after the primary dose in children and adolescents, and t.o a 
booster dose of - SO U given 6 months after the primary dose to adults. 

In studies of healthy children and adolescents who received two doses (- .25 U) of VAQTA~ at O and 6 to 
18 months1 the hepatitis A an1ibody response to date has been shown to persist for up to 6 years. The 
GMTs tena to decline over Hme. 

In studies of healthy adults who received two doses (- 50 U) of VAQTA® at O and 6 months, the 
hepatitis A antibody response l.o date has been shown to persist up to 4-6 years. In a follow-up study of 
381 vaccini;ited subjects, after an lnitial1 decline over 2 years the GMTs appear,ed to plateau during the 2-
to 6-year period. It s, however, noted that 6-year antibody persistence samples were avallable for 
171 subjects only. 

Studies in_ healthy ch ldf~n. adoleseenls and adults are ongo ng to evaluate longer-term persistence and 
the need, If any, for add111onal booster doses. 
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In the absence of study data on antibody persistence for vaccine fecipients over several decades, an 
extrapolation from a kinetic model of antibody decay was used to. estimate the duration of antibody. 
Extrapolation of observed antibody titers from year 2 to year 3 in 118 children and adults, most of whom 
had received 3 injections of 6, 13, or 25 unit vaccine, suggests that detectable levels of antibody may 
persist after the booster dose for many years. The median duration based on this extrapolation was 
calculated to be 21 years [95% Cl= (14 to 27 years}]. 

Interchangeability of the Booster Dose 
A clinical study in 537 healthy adults, 18 to 83 years of age, evaluated the immune response to a booster 
dose of VAOTA® and Havrix (hepatltfs A vaccine, inactivated) _g1ven at 6 or 12 months following an 
initial dose of Havrix. When VAQTA® was g.iven as a booster dose following Havrix, the vaccine 
produced an adequate immune response (see Table 2) and was generally we11 tolerated (see DOSAGE 
AND ADMINISTRATION, Interchangeability of the Booster Dose). 

First 
Dose 

Havrix 
1440 EL.U. 

Havrix 
1440 EL.Li. 

Table 2 
VAQTA® Versus Havrix SeropositM1y Rate, 

Booster Response Ratet and Geometric Mean 
Titer at 4 Weeks Postbooster 

Booster SeroposltlVity Booster 
Dose Rate Response 

Ratet 

VAQTA® 99.7% 86.1% 
50 U (n=31 3) (n~31 0) 

Havrix 99.3% 80.1% 
1440 EL.LI. (n= 151) (n=151) 

t Boaster Ae~ Raia Is define() as greater than or equal 
to a tenfold llS8 lrom prebooster to poslbooster titer and postboos er Iller .:it 100 mlU/ml.. 

Use With Other Vaccines 

Geometric 
Mean 
Titer 

3272 
(n=313) 

2423 
(n=151) 

A controlled clinical study was conducted with 240 healthy adults, 18 to 54 years of age, who were 
rand'ornized to receive either VAQTA®, yellow fever and typhoid vaccines concomitantly at separate 
injectionsites· yellow fever and typhoid vaccines concomitantly at separate infection sites; or VAQTA® 
alone. The seroposltMty rate for hepatitis A When VAQTA®1 yello fever and typhoid vaccines were 
adminlste.red concomitantly was generally similar to when VAOT A® was given alone. The antibody 
response rates for yellow fever and typhoid were adequate when yellow fever and typhoid vaccines were 
administered concomitantly with and without VAOTA®. The concomitant adm nistratlon of these three 
va.ccines at separate injection sites was generally well tolerated (see DOSAGE AND ADMINISTRATION, 
Use With Other Vaccfnes). 

INDICATIONS AND CLINICAL USE 

VAQTA® (hepatitis A vaccine, purified inactivated) is indicated for vaccinatjon against infection caused by 
hepatitis A virus. 

VAQT,A® is indicated for active pre-exposure prophylaxis against disease caused by hepatitis A virus. 
Vaccination is recommended in children 2 years of age and older, adolescents, and adults w o a.re at risk 
of contracting. or spreading infection or who are at risk ot flfe-w1hreatening disease if infected, including but 
not limited to: t-s.10.n 

A. Travelers to Endemic or Outbreak Areas 

B. Frequently Affected Communities 
Members residing in any community with one or mo'~e recorded outbreaks within the last five years. 

C. Day-Care 
Children and staff of day-care centers as well as their parents, siblings, and other contacts. 

D. Military Personnel Prior to Departure for Endemic or Outbreak Areas 

E. Persons for Whom Hepatitis A is an Occupational Hazard 
Heallh-care workers. 
Staff and residents of orphanages, chronic care hospitals and mental health-care fac.ilities. 
Sewage workers. 

F. Hemophiliacs and Other Recipients of Therapeutic Blood Products 

G. People with Chronic Liver Disease (Including Chronic Hepatitis C Infection) .. 

•Trademark of SmithKline Beecham Pharma 
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People with chronic liver disease who may not be at lnc,ir:eased risk of Infection but are at Increased 
risk of fulmlnant hepatitis A,1 0.11 

H. Food Handlers 

I. Consumers of High-Risk .Foods 
e.g,. raw shellfish 

J. Persons at Increased Risk of the Disease Due to therr Sexual Practices 
Homosexually-active males. 
Persons who repeatedly contract sexually transmitted aiseases. 

K. Users of llllclt lnfec1able Drugs 

VAQTAq,; will not prevent hepatitis caused by infectious agents other than hepatitis A virus. 

Revaccination: See DOSAGE AND ADMINISTRATION. 

CONTRAINDICATIONS 

Hypersensitivity to any component of the vaccine. 

WARNINGS 

If VAOTA® (hepatitis A vaccine. purified inactivated) Is used in individuals with malignancies or those 
receiving immunosuppresslve therapy or who are otherwise immunocompromised, the expected immune 
response may not be obtained. 

VAQTA® IS NOT RECOMMENDED FOR USE IN INFANTS YOUNGER THAN 2 YEARS OF AGE 
SINCE DATA ON USE IN THIS AGE GROUP ARE NOT CURRENTLY AV.AlLABLE. 

PRECAUTIONS 

General 

Individuals who develop symptoms suggestive oi hypersensitivity after an injection of VAQTA® 
(hepatitis A vaccrne, pu.rmec, lnacllvated) should not receive tuntler Injections of the vaccine {sea 
CONTRAINDICATIONS). 

As with any vaccine. adequate treatment provisions, including epinephrine, should be available for 
immediate use should an anaphylactio or anaphylactoid reaction occur. 

Since there i~ a l?O~sibil~ that the ~~ccine ~ay contain trace amounts of ~eon:iycin, the poss[bility of an 
allergic ~act1011 m individuals sens1t1ve to this substance should be k~pt m mind when considering the 
use of th is vaccine (see PHARMACEUTICAL INFORMATION, Compositron). 

As with any vaccine. vaccination with VAQTA® may not result In a protective response in all susceptible 
vaccinees. 

Any acute infection or febrile illness may be reason for delaying use of VAOTA® except when, in the 
opinion of the physician, withholding the vaccine ,entails a greater nsk. 

VAQTA® will not prevent hepatitis caused by infectious agents other than hepatitis A virus_ Because of 
the Ion~ incubation period (approximately 20 to so days) for hepatitis A, it is possible for umecog,nized 
hepatitis A infection to be present at the time the vaccine is given. The vaccine may not prevent 
hepatitis A. in such individuals. 

Use in Children 
VAOTA® has been shown to be generally well tolerated and highly rmmunogenfc in individuals 2 to 
17 years of age. See DOSAGE AND ADMINISTRATION for the recommended dosage schedule. 

Safety and effectiveness in Infants below 2 years of age have not been established. 

Use in Obstetric 
Animal reproduction studies have not been conducted wtth VAQTA®. 11 is also not known whether 
VAOTA® can cause fetal harm when administered to a pregnant woman or can affect reproductive 
capacity. VAQTA® s:hould be given to a pregnant woman only if clearly needed. 

4 
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Nursing Mothers 
It is not known whether VAQTA® is excreted In human milk. Because many drugs are excreted in human 
milk, caution should be exercised when VAQTA® is administered to a woman Who 1is breast-feeding. 

Carcinogenesis, Mutageoesis, Reproduction 
VAQTA® has not been evaluated for its caminogenic or mutagenlc potential, or hs potential to impa r 
tenflfty. 

Drug Interactions 
Use With Other Vaccines 
VAQTA0 may be given concomitantly at separate injection sites with yellow fever and typhoid vaccines. 

The inactivated vaccines can be given simultaneously but at. separate anatomic sites consideration 
being given to the precautions that apply to each ndividual vaccine. No inactivated vaccine has been 
shown to Interfere with the 1mmune response to another inactivated vaccine; thus, no particular interval 
between inactivated vaccines need be respected.12 

The Advisory Committee on Immunization Practices, has stated tnat limited data from studies conducted 
among adults i~dicate that simultaneous a~ministratlon of hepatilis A vaccin.e_ with diphtheria, poliovirus 
(oral and inacuvated), tetanus, oral typhoid, cholera, Japanese encephaht1s, rabies, or yellow fever 
vaccine does not decr!=las~ the Immune respo~se to eith_er vaccine or inc_rE:ase the f~equency of reported 
adverse events. Studies indicate that hepatlt1s B vaccine can be administered wtth VAOTA® without 
affecting immunogen city or fncreasing the frequency of adverse events. ,a 

Use With Immune Globulln 
For individuals requiring either post-exposure prophylaxis or combined immediate and longer-term 
protection (e.g., travelers departing an short notice to endemfc areas), VAQTA<!!J may be administered 
concomitantly with IG using separate sites and syringes. 

ADVERSE REACT10NS 

Clinical Studies 
No serious vacdne-related adverse e)(periences were observed during clinical trials. 

In The Monroe Efficacy Study, 1037 healthy chtldren and adolescents 2 to 16 year-s of age received 
either a pnmary dose o -25 U of hepatitis A vaccine and a booster 6,. 12. or 18 months later, or placebo. 
Subjects were observed during a 5-day period for fever and local complaints and during a 14-day period 
for systemic complaints. Injection-site oornplaints, genera'lly mild and transient, were the most frequently 
reported complaints. Table 3 summarizes the local and systemic complaints (z1 %) reported In this study, 
without regard to, causality. There were no significant differences in the rates of any complaint between 
vaccine and placebo recipients after Dose 1 . 

Table3 
Local and Systemic Complaints (:!!c 1%) 

Healthy Children and Adolescents from The Monroe Effi"cacy Stud.y 
--

VAQTAe 
(hepatitis A vaccine,. 
purified .inactivated) 

REACTION 1Dose 1• Booster Placebo ,t 

lnJectlon .. Site Complaints 
Pain 6.4% (33/515) 3.4% (16/475) 6.3% (32/510) 
Tenderness 4.9% (25/515) 1.7% (8/475) 6.1% (31/510) 
Erythema 1 .9% (10/515) 0.8% (4/475) 1.8% (9/510} 
Swelling 1.7% (9/515) 1.5% (7/475) 1.6%, (8/510) 
Warmth 1.7% (9/515) 0.6% (S/475) 1.6% {B/510) 

Systemic Complaints 
Abdominal Pain 1.2% (6/519) 1.1% (5/475) 1.0% (5/518) 
Pharyngitis 1.2% (6/519) 0% (0/475) 0.8% (4/518) 
Headache 0.4% (2/519) 0.8% (4/475) 1.0% (5/518) 

• No talistically significant differences between the two groups. 
I Second njection of placebo nol administered because code for the IJlal was broken. 
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Chlldren/Adolescents •· 2 to 17 Years of Age 

In combined clinica1I trials (including Monroe Efficacy Study participants) involving 2595 healthy children 
and adolescents who received ,one or more ~25 u doses of hepatitis A vaccine, rever and local 
complaints were observed during a 5-day period following vaccination and systemic complaints during a 
14-day period following vaccination. Injection-site complaints, generally mil'd and transient, were the most 
frequently reported complaints. Listed below are· the complaints (z: 1•0/o} reported, without regard to 
causality, in d.ecreasing order of frequency within each body system. 

Table4 

Local and Systemic Complaints (:2: 1%) 
in Healthy Children and Adolescents 

from Combined Clinical Trials 

Localized Injection-Site Reactions 
(generally mild. and transi.ent) 

Pain 
Tenderness 
Warmth 
Erythema 
Swelling 
Ecchymosis 

Body as a Whole 
Fever~ 38.9.C, Oral 
Abdominal pain 

Digestive System 

Diarrhea 
Vomiting 

Nervous System/Psychiatric 

Headache 

Respiratory System 

Pharyngitis 
Upper respiratory infection 
Cough 

Laboratory Findings 

18.7% 
16.8°/o 
8.6% 
7.5% 
7.3% 
1.3% 

3.1% 
1.6% 

1.0% 
1.0% 

2.3% 

1.5% 
1.1% 
1.0% 

Very few laboratory abnormalltles were reported and included isolated reports of elevated liver function 
tests, eosinophilia, and increased urine protein. 

Adults -1 8 Years of Age and Older 

In combined clinical' trials involving 1529 healthy adults who received one or more .50 U doses of 
hepatitis A vaccine, fever and local complaints were observed during a 5-day period following vaooination 
and systemic complaints during a 14-day period following vaccination. Injection-site complaints, generally 
mild . .and transient, were the most frequently reported complaints. Listed below are the complaints (:t 1%) 
reported, without regard to causality, in decreasing order of fr-equency w.ithin eech body system. 

Table 5 

Local and Systemic Complaints ( 1%) In 
Healthy Adul.ts from Combi,ned Clinical trials 

Localized lnjectlon•Site Reactions 
(generally mlld and transient) 

Tenderness-
Pain 
Warmth 
Swelling 
Erythema 
Ecchymosis 
Pain/soreness 

6 

52.6% 
51.1% 
17.3% 
13.6% 
12.9% 

1.5% 
1.2% 
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Body as a Whole 
Asthenia/f atigue 
Fever~ sa.s·c, Oral 
Abdominal pain 

Digestive System 
Diarrhea 
Nausea 

Table 5 (continued) 

!Musculoskeletal System 
Myalgia 
Arm pain 
Back pain 
Stiffness 

Nervous System/Psych iatr,ic 
Headache 

Respiratory System 
Upper respiratory infection 
Pharyngitis 
Nasal congestion 

Urogenital System 
Menstn.Jation disorder 

3.9% 
2.6% 
1.3% 

2.4% 
2.3% 

2.0°/9 
1.3% 
1.1% 
1.0% 

16.1% 

2.8% 
2.7% 
1.1% 

1.1% 

Local and/or systemic hypersensitivity reactions occurred ini < 1 % of children, adolescents, or adults in 
clinical trials and Included the following regardless of causality: pruritus, urtlcaria and rash. 

As with any vaccine, there is the possibility that use of VAOTA® in very large populations might reveal 
adverse experiences. not obset\led in clinical trials. 

Post-marketing Safety Study 

In a post-marketing safety study, a total of 42,110 individuals 2 years of age receivetl 1 or 2 doses of 
VAQTA®. There was no serious, vaccine-related, adverse event identified. There was no nonserious, 
vaccine-related, adverse event resulting in outpatient visits, with the exception at dlarmea/gastroenterllis 
in adults at a rate of 0.5%. 

Marketed Experience 

The following additional adverse reactions have been reported with use of the marketed vaccine. 

Nervous System 

Very rarely, Guillain-Barre syndrome. 

DOSAGE AND ADMINISTRATION 
FOR INTRAMUSCULAR USE ONLY. THE DELTOID MUSCLE IS THE PREFERRED SITE FOR INJECTION. 

Do not lnlect Intravenously. lntradermaJly or subcutaneously. 
The vaccination series consists of one primary dose and one boost.er dose given according to the 
following schedule: 

Pediatric/Adolescent 

Individuals 2 to H years of age should receive• a single 0.5 ml (- 25 U) dose of vaccine at elected date 
and a booster dose ot 0.5 ml (- 25 U) 6 to 18 months later. 

Adult 

Adul.ts 18 years of age and older should receive a single 1.0 ml (-50 U) dose of vaccine at an elected 
date arid a booster dose of 1 .0 ml (- 50 U) 6 months later. 

Interchangeability of the Boo ter Dose 

A booster dose ,of VAQTA® (hepatitis A vaccine, purified inactivated) may be given at 6 to 12 months 
rollowing the initial dose of other inactivated hepatitis A vaccines. 
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Use With Other Vaccines 

VAQTA® may be given concomitantly with yellow fever and typhoid vaccines. Data on concomitant use 
with other vaccines are limited. Separate injection sites and syringes should be used for concomitant 
administration of injectable vaccines. 

Known or Presumed Exposure to Hepatitis A Virus, Travel to Endemic Areas, and Use With 
Immune Globulin 
VAQTA® may be administered concomitantly with IG using separate sites and syringes. The vaccination 
regimen for VAQTA® should be followed as stated above. Consult the manufacturers' Product 
Monograph for the appropriate dosage of IG. A booster dose of VAQT A® should be administered at the 
appropriate time as outlined above (see ACTION AND CLINICAL PHARMACOLOGY, Clinical Studies 
and PRECAUTIONS, Drug Interactions). 

The vaccine should be used as supplied; no reconstitution ls necessary. 

Shake well before withdrawal and use. Thorough agitation is necessary to maintain suspension of the 
vaccine. 

Parenteral drug products should be inspected visually for extraneous particulate matter and discoloration 
prior to administration whenever solution and container permit. After thorough agitation, VAQTA® is a 
slightly opaque, white suspension. 

It is important to use a separate, sterile syringe and needle for each individual to prevent transmission of 
infectious agents from one person to another. 

PHARMACEUTICAL INFORMATION 

COMPOSITION 

Active Ingredients 

VAQTA® (hepatitis A vaccine, purified inactivated) is a sterile suspension for intramuscular injection. 

VAQTA® Is a highly purified inactiva1ed whole virus vaccine denved trom hepatitis A virus grown in cell 
culture in human MRC-5 diploid fibroblasts. It contains inactivated virus of a strain which was originally 
derived by further serial passage of a proven attenuated strain. The virus is grown, harvested, purified by 
a combination of physical and high performance liquid chromatographic techniques, formalin inactivated, 
and then adsorbed onto amorphous aluminum hydroxyphosphate sulfate. One milliliter of the vaccine 
contains approximately 50 units (U) of hepatitis A antigen, equivalent to approximately 50 nanograms 
(ng) of virus protein per ml which is highly purified and is formulated without a preservative. Within the 
limits of current assay variability, the 50 unit dose of VAOTAf!!J contains less than 0.1 µg (less than 
100 ng) of non-viral protein, less than 4 x 10·6 µg (less than 0.004 ng) of DNA, less than 10'-4 µg (less 
than 0.1 ng) of bovine albumin. less than 0.8 µg {less than 800 ng) of formaldehyde and a trace of 
neomycin B sulphate [,s; 0.002 µg (,s; 2 ng)]. Other process chemical residuals are less than 1 O parts per 
billion (ppb). 

VAQT A® meets the World Health Organization requirement for biological substances Including those for 
final vaccine residual bovine serum albumin. 

VAQT A® is supplied in two presentations: 

Pediatric/Adolescent Presentation: Each 0.5 ml dose contains approximately 25 U of hepatitis A virus 
protein as the active ingredient. 

Adult Presentation: Each 1.0 ml dose contains approximately 50 U of hepatitis A virus protein as the 
active ingredient. 

Non-Medicinal Ingredients 

Pediatric/Adolescent Presentation: Each 0.5 ml dose contains approximately 0.225 mg of aluminum 
provided as amorphous aluminum hydroxyphosphate sulfate, and 35 µg of sodium borate as a pH 
stabilizer, in 0.9% sodium chloride. 

Adult Presentation: Each 1.0 ml dose contains approximately 0.45 mg of aluminum provided as 
amorphous aluminum hydroxyphosphate sulfate, and 70 µg of sodium borate as a pH stabilizer, in 0.9% 
sodium chloride. 

STABILITY ANO STORAGE RECOMMENDATIONS 

Store vaccine at 2· c - 8"C (36"F - 46"F). 

DO NOT FREEZE since freezing destroys potency. 
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Stability studies with VAQTA® show that the potency of unopened vaccine is not significantly affected 
after exposure at 37°C for up to 6 months. This is not, however, a storage recommendation. 

AVAILABILITY OF DOSAGE FORMS 

VAOTA® (hepatitis A vaccine, purified inactivated) is available as follows: 

Pediatric/Adolescent Presentation - 0.5 ml single-use vials containing 25 U of hepatitis A virus protein 
on an aluminum hydroxide adjuvant packaged in ones. 

Adult Presentation - 1 .o ml single-use vials containing 50 U of hepatitis A virus protein on an aluminum 
hydroxide adjuvant, packaged in ones or fives. 
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MERCK RESEARCH 
LABORATORIES 

VS0l 
Quadrivalent HPV (Types 6, I I. 
16. 18) LI VLP Vaccine. 0.5 mL 
lntr.imu ·,ular lnjc<.:tion 
ccn ix cancer. ex gen lc?>ion 

CLIN ICAL T DY REPORT 
I. SY OP ' I 

PROTOCOL TITLE/ 0.: A Safety and lmmunogenicity Study of 
Quadrivalcnl IIPV (Types 6. 11. 16. 18) LI Virus-Like Particle (VLP) Vaccine in 

• csccnts and ' • 

PRIMARY TH ERAPY PERIOD: 08-0ct-2003 10 19-Jan-2005. C lean file wa 
achic\cd on 31-Jan-2005. The database w05 unblinded on 2-f-cb-2005. 

It 0 18 

Ill 

D RATIO OF T REATM E T : Vaccination at Day I. Month 2. and Month 6 plus 1-4 calendar days of 
clinical foll0\\ up after adminiwation of cacb do:,c. All ioubjccll. will be followed for pcn,i tcnce of 
antibody response and safety evaluation throuJ?h Month 18. 
OBJECTI \IE(S): Primary afetv Objective: To demonstrate that a 3-do c regimen of quadrivalcnl 
lluman Pupillomuv1rus (HPV) (Types 6. 11. 16. 18) LI VLP vaccine is genernlly well tolcrnted in 
adole!>ccnts and prcadolesccnts. Secondary Ohjecljve<;: Cl) To demonSLrall! that the 4-wcck Po tdose 3 
anti-HPV 6, anti-HPV 11. anti-llPV 16, and :imi-llPV 18 responses induced by :i 3-doi.c regimen of 
quadrivalcnt HPV (Type 6. 11. 16. 18) LI VLP vaccine in prcadolcscent and adolc cent boys art: 
noninfcrior to lhc rcsponi.ei. obscncd in prcadolcsccn1 :ind adolcscen1 girls. (2) To describe the 
persistence of immune rc. pon c LO the qundrivalcm HPV (Type:,, 6. 11. 16, 18) LI VLP accine. when 
given in a 3-dm,e regimen. 

T DY DE IG ' : Thii. study wa~ a 1a11du111i1cd. duuhlc-blind (upcra1i11g under third party hlim.l ing urrd 
in-hom,e blinding procedure!.). placebo-controlled. multicenter ,rudy with a target enrollment or 
approximately 1650 preadolcsccnt and adolescent ~ubjec1:.. 

CSR Synop,i~ V501 018 1'018V I Vl:.RSIO 20.1 APPROVED 08-Aui:-2005 
Ri: . trictcd V Confidi.:ntial - Limit.:d Ai:ci.:,~ 
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• MERCK RESEARCH 
LABORATORIES 

VS0I 
Quadri valcnl I IPV (Typei. 6. 11 . 
16, 18) LI VLP Vaccine. 0.5 mL 
ln1rnmui.cular Injection 
ccrvixcanccr. ex gen lesion 

SUB IECT DISPOSITION: 

SCRl::-.E:NING fJA ILURl::-.S: 
RANDOM IZr.l) : 

Female (age rnngc - year~) 
Malt! (age range year I 

VACCI ATFD AT 
Dose I 
Dose 2 
Dose ;I 

C R SY OP ·1 • ( 0 'T.) 
Protocol 018 

Quadrivah:nt H PV 
(Type~ 6. 11. 16. I Ill LI Nun-Alum 

VLP Vaccine Placebo 

I 184 597 
6 17 (9 10 15) l:!2 (9 to l~ I 
567 (9 10 16) 175(9 10 15) 

11 79 596 
1149 57;1 

1123 562 
VACCINATION PERIOD (Day I ThrouJ? h M onth 7> 

1::NTHRl::D 1179 596 

COMPLHtm 1120 560 
co T INUIN() I 0 

D ISCONTIN Ul:I) 511 16 
With L ong Term f o llow-Up 1 -I 

Clinical Ad,erse Experience 2 0 
Other 5 4 

Without Long-Term Follo"'•Up 51 32 
Cl inical Adverse Experience I 0 
L ost to 1-ollow-up 17 1 
M oved 4 I 
Other Rcnsons I 2 
Parent .,.. ithdrc\\ con~cnt 9 8 
Wuhdrc"' consent 19 14 

Tot:tl 
20 

17RI 
939 
842 

1775 
1722 
1685 

1775 

1680 
I 

94 

11 
2 
9 

83 
I 

2-1 
5 
3 

17 
33 

SubJcct did not complete M onth 7 v 1s 1I prior 10 the M onth 7 v Is 11 dote cuto ff or 19-Jon-2005 
HPV = lluman papilloma, 1ru~. VLP = Viru,-hl.c particles. 

DO ACE/FORMULATIO , 0 .: Subjecti, received one 0.5-mL iniramusculnr do, e of quadrivalcni 
I IPV {Type o, 11. 16. HI) LI VLI' vaccine or non-uluminum-conlaimng placebo at Uay I , M onlh 2, and 
Month 6. Formulation numbcri. and dosage for the clinical material can be found in the table that follows: 

Formulation 'umber:,,. Do age. and Package Jnformntion for Quadri\'nlcn1 HPV (Type~ 6. 11 . 16, 18) LI 
VLP Vaccine and Placebo 

Forml• l:Hion 
Clinical Material Number Dm,age Package and Storage 

-W/80/80/40 mcg 
Quadrivalcnt IIPV (Types plu~ 225 mcg 

0.75-mL inglc do e 
6. 11. 16. 18) LI VLP VS0I VAI025T004 aluminum 

V:iccinc adjuvanl /mL 
vial 

0.5 rnL 
Placebo for Qundrivnlem 

Carrier Solution 0.75-mL inglc dose 
HPV (Types 6, 11 , 16, 18) PVS0 I VAI036P00I 

Only /0.5 mL v ial 
LI VLP Vaccine 

I IPV - lluman papillomaviru~; VLP - Virus- like particle:,. 

CSR Synop&i6 V501 018_P0l8V I VF.RSIO 20.1 APPllOV6D 0R-Aui;~2005 
Rcmicred O Confidcntinl Lim11ed Access 
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MERCK RESEARCH 
LABORATORIES 

V50 1 
Quadrivah.:nt I IPV (Types 6. I I, 
16. 18) LI VLP Vaccine. 0.5 mL 
Intramuscular lnjecLion 
ccrvixcanccr. exgcnle ion 

C R Y OP I (CO T.) 
Protocol 0 18 

-3-

CRITERIA: I lealthy prcadolcsccnt or adole ccnl subjects between the age<, 
of 9 yenr, and O days and 15 yea.-.: and 36.J day,;; mu. 1 not yet have had coi1arche and did not plan on 
becoming sexually ac1hc through 1hc coun,e of the ,wdy. mus1 ha ve al!rccd 10 provide i.tud) pcn,onncl 
with a primary telephone number a<; well a!. an alwmarc telephone numhcr for follow-up purpose~: 1111 

tempcr:11urc ~100.F or ~37.8°C (oral) within 24 hour., prior 10 the lir..t injection: not pregnant at :,ludy 
Mart (as determined by u scrum pregnancy test or urine pregnancy test sensitive 10 25 I l1umnn 
Chorionic Gonadotropin lhCG Dor is a male. 
EVAL ATIO CRITERIA: lmmunogcnicily: This study included 2 secondary objectives relating 10 
immunogenicily. The first was Lo demonslralc that the 4-week Postdose 3 anti-HPV 6. antj -HPV 11. 
anti-1I PV 16. and anti-llPV 18 competitive Luminex immunoa:,~ay (cLIA) respom,ei. induced by a 3-dosc 
reJ?imen or Quadrivnlt:nt HPV (Types 6. 11. 16. 18) LI VLP vaccine in prcadolescenl and adolescent boyi, 
arc noninfcrior to the rcsponsci, ohscrvcd in pn:adolesccnt and adolescent girls. Two immunogcnicity 
mca. urcments were used 10 addre s thti. obJee11 vc: (I) geometric mean an11-IIPV 6. anti-HPV 11. anti­
HPV 16. :ind :inti-HPV IR ,;erum cLIA level<: ::11 Month 7: nnd (2) nmong ,;uhjccls who were hn,;elinc 
na·ivc to IIPV 6. IIPV 11. IIPV 16. and/or HPV 18. the proportion "'ho became sempositive to the 
relevant vaccine JIPV type by Month 7. Scrum samples were 10 he collected from all subject.<. at Day I . 
Month 7. and Month 18. The <,econd immunogenicity objective wa-. 10 describe the persistence of 
immune re!>ponse 10 a 3-dosc rcg1111cn of the vaccine. This objective will hr addressed in a separate 
rcpon ,umm:iri,ing immune rcc:pon,;cc: 1hrough Month I R. Snfety: T lw prim:1ry ohjcc1ivc of 1his <:1t1dy 
reltlled 10 the safety of the vaccine. The primary hypothesis Mated thai a 3-dosc regimen of quadrivalcnt 
HPV (Types 6. 11. 16. 18) LI VLP vaccine will bi: generally well tolerated in adolcsccntl> and 
prcadole:,ccnls. In order to addrcs:. thb objcc,ivc. 1he sLUdy called for a detailed 1olerahili1y analysis. 
with cmrhusi1, on the following rrci,pcc11Jcd adver:.c experience : vacc1nc-relatcd advcri,e experiences. 
vnccin:111on rcpon card (VRC')-promptcd injec1ion-c:i1c :idvc,-.,e e,\pcriencc~ ( wclling/rt.>dnc and 
pain/tendeme~✓sorencs ). YRC-prompted -,y-,1cmic advt:r:.e experience, (mu,cldjoinl pain. headaches. 
hivci.. ra.<.hcs. diarrhea). sc,ere ad\'crsc experiences. and fever. 
TATI TICAL PLA I G A O A ' LY I : lmmunogenicily: The lirst immunogcnicity 

hypothesis regarding noninlcriority or boys to girls with respect lo Geometric Mean Titers (GMTs) at 
Weck 4 Poi.Lt.lose 3 w::u, 1ei.1ed ui.ing an :innlysi of variance (A OVA) model. The n:itur:tl log of the 
individual titers of 1he . ubjecrs in the quadrivalem HPV (fypcs 6. 11. 16. 18) LI VLP vaccine group was 
modeled as a function of gender. age at enrollment. and geographic region. which were considered fixed 
effects. The ,malysi • was performed using the Mean Squared error (MSc) from the A OVA model a:, 
an estimate of variance and a one-sided Lest for the :.imilarity of two means wai. performed at the 0.025 
level using a l-dislribution. The anti- log of the estimated Lrcatmenl difference in the A OVA model and 
Lhe confidence interval a, sociated with this difference was computed. 
In order 10 rej ect the null hyporhesi,; for a given HPV 1ypc. 1he lower hound or the 95~ confidence 
interval on the ratio of GMTs had to he greater than 0.5 (i.e .. 10 rule out :i 2-fold decrease). The null 
hypothe is for each IIPV type had to he rcJccted in order for boys Ill be declared noninft:rior 10 girls wilh 
respect to GMT:.. The second immunogcnicily hypothcsi:, regarding noninforiorily between gender:, 
(boys minui, girls) with respecl to lhe percentage of subjects who scroconvcrt for each HPV type by 
Weck .i Poi.ldose 3 was addrc scd l:'iy 4 one-sided tests of noninferiorily (onl' corresponding to each HPV 
type) conducted at 1he 0.025 level. These tests ahove were conducted based on method · developed by 
Micuinen and urminen for testing the equivalence of 2 proportions. which allows for -,1ra1ilic:11ion by 
age and geographic region. In order lo reject the null hypothcsb for u given HPV type. 1hc lower bound 
ol the 95 1,l conl1dcncc interval on the difference 111 percentages of seroconverters between boyi, and girls 
had to be greater than -0.05. The null hypothesis for each HPV type had 10 be rejected in order for boys 
to he declared noninfcrior ro girls wlm respect 10 scroconvcrsion rates. In order 10 declare the immune 
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re!tpom,es of boy., tu the 4uadrivale111 HPV vaccine at Weei... 4 Pm,Idosc 3 non inferior LO llwse of girls. the 
s1aIi!.tical criterion had 10 be met for each HPV type and for cach cndpoim (GMTs and emconvcrsion 
rntcs). The per-protocol population (PP!) wu<, the population frum which inference wns mudc. 

~ All ~ubjccti. who received al least om.· injecuon and had follow-up data were included in the 
,arcty i.ummarie-,. Advcr .. c expcricuce .. werc ~ummaii1ed de:.criptivcly a-, fre4ucncie, and percentage~ 
by , accination group and type of adver,e cxpcrience. by vaccination , i!.il and across all vaccination 
vi!,it1>. Elc,atcd tcmpcrutures P-100" F. ::!37.8 C. oral or oral equivalent) ~ithin 5 days following each 
,•accinaiion were summ:1r11ed in a imilar manner. In oddi11011, risk differences and a,sociolcd 95'« 
confidence intcrvali, were computed comparing the vaccine and placebo groups across all vaccination 
visits with rcspecl 10 adverse cxpcricm:cs with ~I "f incidence in either "acdnatiun group and ch.:vated 
tcmpcratures. p-Valucs were computed only for those ad,.crsc cxperiencci. that were prompted for on the 
V RC (elevated temperature!>. injcction-i,ite pain. injection-site !>welling. injection-l>ilc rcdnCl>l,, 
musclc/J0lllt pam. headaches. hives. rashes. diarrhea). In order 10 provide a basis for bridging the large 
safely dntab~e acquired in previous HPV studies for female ,uhjccts lo the safety profilci. for malc 
subjects. adver e experience were also summariied . cparatcly for boys and girls (withm each 
vaccination group) nnd by age group. o fonnal comparisons were made between hays and girl or age 
group with respect to adverse experience . The placebo Ul\Cd in thill tudy contained no aluminum. In 
order 10 eliminate the impact ol aluminum-containing non-,tudy ~accrnations received during the course 
of Lhis ,tudy on the a-,ses1,mcnt of the quadrinilcnt HPV (Typci. 6, 11, 16. I 8) LI VLP vaccine and the 
non-aluminum-containing placebo groups in terms of the incidence of adver e experiences. summaries of 
incidence rates of overall adverse experiences, i,pecific adverse experiences that occur in 2I 'f of subjects 
in either "accinaIion group. and elevated temperature~ were al,o provided. by vaccinaLion group. 
cxcludinl! tho!.e suhjects who received any aluminum-containing non-study vaccination!> durinj! thi 
, 1udy. The1-e ,ummarics were provided oero!.s all vaccination visiu.. o formal comparisons were 
performed in lhis subset of subjects. 

Rt:S L T S: 
lmmunogcnicity: The first M!condary immunogcnicil) ohjcctive of thi. Ludy was 10 demom,trate that 
the Weck 4 Postdosc 3 onti-HPV 6. anti-HPV 11. anti -HPV 16. and anti HPV 18 response:. induced hy a 
3-dose regimen or quadrivalent HPV (Type!> 6. 11. lb. 18) LI VLP vaccine in prcadolescent and 
adolescent boys an.· non-inferior lo IJ1c responses ot,,crvcd in prcadolcseent nod adolescent garb. To 
addre" this objectiv1.:. c,Ii111ull:d GMTs al Wed. 4 Pustduse 3 and seruconvcrsion rates hy \Vi.:el... 4 
PostdO\;C 3 were compared bctwccn boys and girl!. in the PP! population. The tables that follow present 
the rcsulLs of these analys.:s. For bolh endpoint . the stnlistical criterion for non-inferiority wa!> met for 
each vacc111e I IPV type. 
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Statistical Analysis of Non-Inferiority of M onth 7 HPV cLIA Geometric M ean Titers 
Comparing Boys With Girls Among Subjects Who Received Quadrivalent HPV (Types 6, 11 , 16,18) LI VLP Vaccine 

(Per-Protocol lmmunogenicity Populationt ) 

Quadri\'3len1 HPV (Types 6, 1 I.I 6.1~) LI VLP Vaccine 

Boy~ Girl~ 
I (Comparison Group A) (Comparison Group Bl Esumn1.:d 

(N=564) - ! N=61.5) rold D1ffucnce 
Esumnted GMT' E.\11mn1ed GMT' Group A/Group 0 p-V:ilue for 

A<sny (cLIA) 0 -+ (mMU/mL) n (mMU/mL) (95~ CI)' Non-lnferionty' 1 

-- - --- -- -Anu-HPV 6 471 I 1.003.7 501 807.7 I 24 ( 1.03. 1.49) <0.001 

Anu-HPV 11 471 
I 
I 

1,333.8 501 1.18-1.7 1.13 ro 93. U6J <0.001 

Ant,-HPV IC, -HI I 6,345.1 501 4.5 13.0 1.41 (111.178) <0001 

Anl -HPV 18 474 I 1.577.5 50~ 1,073.8 I 1.47 ( I 17, 1.85) <0.001 

OYerall conclu.si on: Non -tnrerior l, 

-

' T 'ie per-protocol rnmunogcnictl)' popula1ion includes :111 <ubJec1s who \I.ere no1 g.:neral pro1ocol 11ola1o!'h: recel\ed all .3 1accinauons w11h1n accepUlble da) range,: wtre scroncg:nive a1 03)' I for the 
rele13nt HPV t)'pe(s): and had a Mon Lb 7 serum sample <:ollected w11hm an acc~p1al>le da) nngc. 

' Parnme1:r est1ma1e,. confidence inlel'\al~. and p -,alue<, are based on a ~tatis11cnl model adJu,ltng for region and age. 
1 For the null h) po1hesis 1hot GMT,.,,/GMT ,.,., !,C.5 ( 2-fold decrea,e). a p-,alue <0.0!5 support, a concluston 1h.u I.he •pccifk type an11-HPV n:<pon~e in Bo) s 1, non-infenor 10 the respon,e m Girl~. 

I The quadri\•alem It PV (T) pes 6.11, 16.18) LI VLP , ace inc induces ,uniiar 1mmunr respor~es. as mca~ured b) the percentage, of subJeCIS who ~eroconvert for each of HPV T) pb 6. 11. 16. and 18 b) 
\\ eek 4 Pos1dose 3. in adolesccn1 boys 9 10 15 y,an of age. as compared 10 adole~cen1 girls 9 Lo 15 ~ear~ of age. 

N = Numb.!r of subject\ tn the re~pecLil e demograrh1c cooort who receI1 cd al lea11 I 1njec1ion 

n = Numbu of ,ubJeCLS ,::ontrihuung to the analy~is-

Cl= Confidence inten al : cL IA = CJmpe1i11ve Lummex tmmunonssar: GMT= GeomeLnc mean 111er; HPV = Human pap1lloma, irus: mMU = Milli Merci. uniL~. VLP = Virus lilt particles .. 

CSR S)nopsis_V501_0I8_P018VI VERSION 20.1 APPROVED-08-Aug-2005 
RcstricIcd ❖ Confidential - Limited Access 



D
ocum

ent 1

MERCK RESEARCH 
LABO RA TORIES 

VSOI 
Quadrivalent H-Pv (Types 6, 11 , 16, 18) LI VLP Vaccine. 
0.5 mL lntramLLscular lnjecLion 
cervixcancer, exgenlesion 

CSR SYNOPSIS (CONT.) 
Protocol O 18 

-6-

Statistical Analysis of Non-Inferiority of Month 7 Anti-HPV Seroconversion Rates 
Comparing Boys With Girls Among Subjects Who Received Quadrivalent HPV (Types 6, 11 , 16, 18) LI VLP Vaccine 

(Per-Protocol lmmunogenicity Populationt) 

Ouadrivalen1 HPV (Tvnes 6.11, 16, 18) Ll VLP Vaccine 
Boys Girls Estimated Percen 1age 

/N=564l IN= 61:'il Poim Difference 
Es1imn1ed Es1imatcd Boys mi nus Girls p-Vnlue ror 

Anli-HPV Resnonse n Resnnnse' (% l n Res11on~e ' (%) (95%Cll' Non-lnfcriori1v11 

HPV 6 cLIA ~20 mM U/ml 471 99.8 501 99.8 -0.0 (·I I. 0. 9) <0.001 

'-IPV 11 cLJA ~16 mM U/ml 471 99.8 501 99.8 -0.0 (-I.I. 0.9) <0.001 

,-IPV 16 cLIA ~20 mMU/ml 471 99.6 502 99.8 -0.2 (-1 .4. 0.7) <0.001 

HPV 18 cl.IA >24 mMU/ml 474 99.8 503 99_6 0.2 (-0.8, l.2) <0.001 
O,•erall c<Dnclusion: Non-infeniorl 

The per-pro1ocol immunogemc11y populntion mcludcs all subjects who were nOl general protocol violators: received nll 3 vacc1na1ions 1Yilhill acceptable day ranges; were seronegati"e at Day I for the 
relc,,ant HPV 1ype(s); and had a Month 7 s~rum ~ample collected within an acceptable day range. 
Paramelcr cs1ima1es. confidence intervals. and p-vnlues are based on a s1atistical model adjusting for ,egion and age. 

' For 1he null hypothes.is 1ha1 p .. ,,-p0 .,,. :,-0.05, a p-vnlue <0.025 supporu a conclusion tha11hc specific 1ype nnti-HPV ~eroc:onversion me m Bc>~s is non-inrerior 10 1he scrocon\'ersion rate in Girls. 
II The Qu:idrh nlenl HPV (Types 6.11.16, 18) LI v -LP Vaccine induces ~1m1lar immune responses. as measured b) the percentages of sub;eclS ,-bo seroconvert for each of HPV Types 6. 11. 16. nnd 18 b) 

Weck 4 l'ostdose J. in adolescent boys 9 to 15 years of age. as compared 10 a.dolescent girl~ 9 10 15 )Cars of age. 
Seropositi,.,e is defined as an1i-HPV scrum ell A le,-el~ :::.20. 16. 20. 24 mM U/mL for HPV 1n-;,,s 6. 11, 16. and 18. respecth el). 
:'< = :-lumber of subjeclS in the respective demographic cohon who receh ed at lea.st I inJ~'Ctioa. 
n = Number or subjects contributing to the analysis. 
Cl = ConfLdence mtenal; cLLA = Competitive Lumi nex immunoassay; HPV = 'Ruman papilll'm,1,·irus: mMlJ =Milli M,erck units, 
VLP = Virus-like oamcles. 
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afetv: The primary safely objective or 1his study was 10 demons1r.11c lhal the quadrivalenl HPV (Types 
6, 11. I (,. 18) L I VLP vacciuc is wel l 1Ulera1ell in prcallolcscent::; and allolesccnts. T he table Lhat fo llows 
displays a summary of clinical adven,e experience reponed from Days I through 15 following any 
vaccination visit by vaccinution group. The following observation:, can be made: 

Over:ill, a higher proportion of subjects in the quadrivalent HPV (Types 6. I I. 16. 18) LI V LP 
vaccine group reported one or more adverse experiem;cs compurcd w ith subjects in the non­
alum inum-comaining placebo group. 

The difference hctwecn vaccination groups i n the proportion or subjects. who reported one or more 
adverse experience<: Dny .. I 10 15 following any vaccination visll wa~ primarily due 10 a higher 
proportion of subjects reporting one or more injection-site adverse cl.periences in the quadrivalent 
HPV (Type 6. 11. 16. 18) LI VLP vaccine group compared wi th the non-aluminum-containing 
placebo group. 

Very few subjects experienced a serious adverse experience. one of the serious adverse experiences 
reported in Lhc tudy were judged by the study invesLigator LO be vaccine-related. 

Very few subjects dist'ontinued i.tud> participation due to an adveri.c experience. 

C l inic al Ad verse E x perience Summ~iry 

(Days I to 15 Following Any Vaccination Vi it) 

Quodr1>olen1 HPV (Typn 

6.11.16.ISJ I I VLP V11cc1nc 
IN=l 179) 

Non-Alum Placcho 

Subjcc1' in annly~is population 
Sub1ec1s w11houI folio" up 
S uhjecl s "ith follo,.•-up 

Number I~) of ,ubJCcU. 
"1th no 3111 crse c ,pc11e11cc 

"ith one or more uJH,rS.: cApcncnce~ 
101eu,on- ilc ad, er<e e•pericnce, 
)'<tem,c adverse c•pcncnccs 

"Ith ,accrnc-rcln1cd ad,crac c,pcncnces 
mjcction·lllc ud, crsc cx.pcrtcncc.s 

S)~temic Jd,·erse upencn~e, 

"ith serious nd, cue c~pcricnces 
"ith scnou\ vacc1nc,rclaIed ~d\Cm.• 

c,pcrienccs 
u. hn rlif."d 

di$COnllnucd due to an ud,cnc c~pencncc 
d1.sron11nucd due 10 a vaccinc•rcl<llcd 11d,cr~ 

experience 
dtsconhoucd due 10 n senous adverse 

experience 
discontinued due In a serious I occrnc-relotcd 

ad,erse e,ocrience 

1179 
1-1 

I 16~ 

202 

963 
77 

5-11 

913 
877 
27-1 

0 
3 
2 

0 

I 17.31 

(82 71 
(75 3) 
146..l) 

(78. 1) 
(75 .3) 

123.5) 

(0.4) 

(0.01 

(0.0) 

(0.3) 
(0.2) 

(0.1) I 

(0.0) 

Determined by the invcmi;a1or 111 be pos~ibl}. prol>nhl). or dcrinncl) related 10 the ,accine 
1 D15conunucd = Suh1cc1 d"conunucd from thcrap) 
Pcrccntnitc• are calculared llascd on 1he numller or ,uh1ec1, "1th rollow-up. 
N = Number of subJCCIS who n:cc.-cd uni) the clinicJI material in the giHo column. 
HPV = Human oanilloma,irus. VLP • V1ru\•lilc pa111dc,. 
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n 
59-1 

10 
5$4 

192 

392 
292 
260 

339 
292 
n-1 

0 
0 

0 
0 
0 

0 

0 

(N:5941 

167 I J 
(50.0) 
I.W ~I 

!5!1.0) 
(50 o, 
122 9) 

(001 
(0.0) 

,001 
(0.0) 
1001 

(0.0) 

(0.0) 
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I. Administration or a 3-dose regimen of quatlrivalenl HPV (Types 6. 11. I Cl. 18) LI VLP vaccine 
to 9- to 15-year-old boy induce :rnti-HPV 6. anti-HPV I I. anti-HPV 16. and anti-HPV 18 
responses 4 weeh Po,tdo ·e 3 that arc at leu,;1 u,; robu~l as those observed 4 week · following 
administr:uion of a 3-do c regimen of quadrivalent HPV (Types 6. 11. 16. 18) L I VLP vaccine 
10 9- 10 15-ycar-old girls. 

2. Administration of a 3-do e regimen or quudrivalenl HPV (Types 6. 11. 16. 18) LI VLP vaccine 
10 9- 10 I5-year-old boys and girls resulLS in development of delectable an1i-HPV 6. anti-HPV 
11. an1i-HPV 16. and anti-HPV 18 at 4 weeks Postdosc 3 in over 98~ of adolescents. 

3. Administration or a 3-dose regimen of quadrivalcnt HPV (Types 6. 11 . 16. 18) LI VLP vaccine 
to 9- 10 I5-ycar-old boys and girls is generally well tolerated. 

4. Cu111parntl with a 3-tluse n:gi1m;u uf 111111-alu111i11u111 cu11taining ph1cebu, adminislr.ition of a 3-

do ·e regimen of quudrivalenl HPV (Types 6. 11. 16. 18) LI VLP vaccine result in an increase 
in the proportion of subjects who report one or more injection-site adverse experiences. 
including an increase in the proportion ol subjects who repon on injcc1ion-s11c adverse 
experience of moderate or severe intensity. 
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MONTH 12 

A Safety and lmmunogenicity Study of Quadrivalent HPV 
(Types 6, 11, 16, 18) L 1 Virus-Like Particle (VLP) Vaccine 

in Preadolescents and Adolescents 
Was visit completed? No D If yes, complete form below. 

Date of visit: ______ _ 
00-MM-VYYV 

,-------------~ 
WORKSHEETS COMPLETED AT THIS VISIT I Indicate the Source Document below I 

ONLY for those that differ from 
I the Source Document Identification Log I 

Worksheet Worksheet ID Jworksheet VRC Chart Other, specify: : 

Telephone contact log - I D D D _ ____ I 
Subject telephone contact STC I D D D _____ I 
Serious adverse experience SAEv/AEos I D D D _____ I 
Medical history MH I D D D -----1 
Concomitant non-study vaccine CVX I D D D _____ I 
Patienl(or subject) statustt STATUS □ □ □ \._ _____________ -,) 
tt Complete ST A TUS when patient is excluded, completed or discontinued. Found in ST A TUS 

section of patient (subject) binder. 

I I Hthiowol1uohoclb uocdooooouroodocumcnt,[ ] 
Investigator's name: d m,"'1 .... inituoled •nd ,lated hy Iha onnvodoo•I .._ _______________________ _,_ makng the observat1on/recordng--.. _____ __,_ 

Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA 060305 
(Rev. 0W3003) 
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HPV AOOLESCENT/PREADOLESCENT SAFETY STUDY 

Study Sile IIN VISIT 

7 
Allocation Number 

Source Document - Retain in Patient Binder - Do Not Send to the Sponsor 

TELEPHONE CONTACT INSTRUCTIONS 

Please use the log below to document all telephone attempts. The timing of the phone call will be twelve 
months after day one ± 3 weeks. Information from this log will need to be transcribed onto the 
Telephone Contact worksheet for the Month 12 visit. 

The following question is asked to the parenVguardian of the subject to record any new/worsening medical 
conditions, hospitalizations, or additional vaccines received. If the parent/guardian of the subject during 
the phone call reports a serious adverse event, new medical history or additional vaccine(s) received, 
study personnel should indicate this new information on the appropriate worksheet (MH, SAEv or CVX). 

• Complete SAEv and notify Merck Monitor within 24 hours if the subject has the following condition: 
death, vaccine related SAE (possible, probable and definite), congenital abnormalities (of the 
subject's offspring), or cancer. 

• Enter information onto MH for all other conditions . . Enter additional vaccine(s) received on the CVX worksheet. 

• The Month 12 phone call should occur 12 months from Day 1 visit ± 3 weeks . 

TELEPHONE CONTACT LOG 

Since his/her last visit, has the subject: 

seen a doctor for any new or worsening medical condition? 

No □ 

Yes D If yes, please explain: 

been hospitalized? 

No □ 

Yes □ If yes, please explain: 

received any additional vaccines? 

No □ 

Yes □ If yes, please explain: 

Attempt 1: Date Attempt 4: Date 
00.Mon-YVYY OOMon-YYYY 

Attempt 2: Date Attempt 5: Date 
00.Mon-YYYY 00-Mon-YYYY 

Attempt 3: Date 
00-Mon-YYYY 

REASON CONT ACT NOT COMPLETED 

Unable to contact after 5 attempts □ 

No attempts made D (specify reason) 

Other D (specify) 

I I ltthll~ISuMdnaaourcecloc:\lmenl,( ) 
Investigator's name: rt must be Initialed and dated by the 1nd,v,dual 

~- -------------- ------~--~-makng the ot>seMltlonlreoordng--+ ~- ---~-
Restricted Confidential - Merc:k & Co., Inc:., Whitehouse Station, New Jersey, USA 060305 

(RAV Hl/1103) 
Prnted n USA 
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HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Month 12 
compound 

V501 
Prot0001 

018-00 
!:iludySlle IIN VISll 

7 
Allocauon Number 

SUBJECT TELEPHONE CONTACT 

Was telephone contact completed? 

No □ Complete Reason Contact Not Completed section at the bottom of the worksheet. 

Yes D Complete Telephone Contact Completed section . 

Prescribed time: Month 12 

TELEPHONE CONTACT COMPLETED 

Date call completed: 
00-Mon-YYYY 

Since his/her last visit, has the subject seen a doctor for any new or worsening medical condition? 

No □ 

Yes □ tr yes, complete SAEv and/or MH worksheets. 

Refused to provide information D 

Since his/her last visit, has the subject been hospitalized? 

No □ 

Yes □ If yes, complete SAEv and/or MH worksheets. 

Refused to provide information D 

Since his/her last vIsIt, has the subject received any additional vaccinations? 

No □ 

Yes □ If yes, complete CVX worksheet. 

Refused to provide information D 

REASON CONTACT NOT COMPLETED 

Unable to contact after 5 attempts D 

No attempts made D (specify reason) 

Other (specify) □ 

DO NOT RECORD ANY CLINICAL INFORMATION ON THIS FORM 

STC 

51040 

I l
lllh!OYiO!l<-11UH<tasasowcedocumenL,[ ) 

Investigator's name: "mustbeinit;.i..tanddated bylheondtVKll.lal 
~-_ ________________________ rnakng 1he ob&ervatAOntraoordng---+ ...... ____ ...J_ 

Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA 060305 
(Rev. 10/1103) 

Prntod n USA 
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GENERAL INSTRUCTIONS FOR COMPLETING 
SERIOUS ADVERSE EXPERIENCE (SAEv) REPORT FORM 

If the AE .... 

~ 
• resulted in death • is a congenital anomaly/birth defect 
• was immediately Ille threatening • is an other important medical event 
• resulted in persistent or significant disability/incapacity • is a cancer 

resulted in 1npabent hospitalization or the prolongation of an • is an overdose (whether accidental or intentional) 
existing inpatient hospitalization Do NOT use THIS form, USE the SAE form. 

BLOCK ON SAE FORM INSTRUCTIONS 
Visit # (Cumulative worksheet ONL YJ Record the visit number for the oeriod when the SAE started. 
Type of SAE Systemic = any clinical SAE other than injection site SAE. 

lnJecllon site = occurs at the injection site only. 
Laboratory = results from laboratory assessment or tissue or other specimen. 
Other = neither systemic. nor injection site, nor laboratory. 

SAE term List all SAE. If diagnosis Is made, the diagnosis should be In lieu of listing the Individual 
symptoms, signs or laboratory data. For laboratory SAE, use the term 'increased' or 
'decreased'. 

Check if worsening of pre-existing Check if SAE is a worsening of a pre-existing cond1t10n. A pre-existing condition is a clinical 
condition condition which is diagnosed prior to use of a Merci( product or protocol-specific intervention and 

which Is documented as part of the oalient's (subiect's) medical hislorv. 
Onset date Date when SAE began. II laboratory or other SAE enter the dale of the laboratory 
(Lab date if lab SAE) exam or soecial safety exam on which the SAE was noted. 
Stop date Enter last date that SAE or symptoms were present. 
(Not applicable for lab or other) 

Duration (If less than 24 hours) If SAE resolved in less lhan 24 hours, specify the length of bme 11 was present and 
(Not aDollcable for lab or other) check the appropriate unit. 
Intensity: (Nol ap()/teab/e for lab or other) 

Mild Aware of symptom but easily tolerated. 
Moderate Definitely acting like something 1s wrong. 

Severe Exlremely distressed or unable lo do usual achvilies. 
Maximum size (1-8) Record quant1tat1ve evaluation provided on vaccination report card for applicable 
(Injection site SAE only) Injection silo SAE only (redness or swelling). 

Injection site Enter the site at which me Injection was given for 1nJec11on site SAE only. 
(Injection site SAE only) 
Did the SAE result in: 

Persistent or significant 
disability/incapacity'? Substanllal disruption of a person's ability to conduct normal lrfe functions. 
Hosp1lahzat1on or prolongahon? New inpatient hospitalization or prolonged existina slay. 
Death? Record death date in the space provided. 

Is the SAE: 
Immediately life-threatening? Places the patient (subject) at Immediate risk of death from the experience as it occurred. 
Cancer? Malignant process including basal-cell carcinoma. 
Due lo overdose? Result of an overdose (whether accidental or intentional}. 
Congenital anomaly/birth delect? In offspring of a patient (subject) who has taken the test vaccine regardless of ttme to 

diagnosis. 
Other important medical event? May not result in death, not be life-threatening, or not require hosp1taliza11on may be 

considered a senous adverse experience when, based upon appropriate medical 
judgement, the event may jeopardize the pat ient (subJect) and may require medical or 
surgical intervention to prevent one of lhe outcomes listed previously 

Action taken on primary 
test vaccine due to SAE: 

None No action was taken with test vacclne(s). 
No further test vaccinations given Subsequent scheduled study vaccines were not administered due to SAE. 
(Mu//1-dose studies only) 
Discontinued from follow-up only No action was taken with test vaccinations because no subsequent vaccinations were scheduled, 

but pa11en1 {Sul)jecl) did no1 comptete protocol specified cllnlcal follow-up perlOd. 
Did SAE reappear after restarting If SAE reanneared or worsened after the test vaccine was restarted check Yes. 
test vaccine? (Rechallenge) II SAE did not recur alter lhe test vaccine was restarted or rechallenge was ambiguous, 
(Multi-dose studies only) check No. 

If not applicable, check NA. 
Did primary test vaccine cause Check classification as determined by the Investigator using GUIDELINES FOR 
SAE? (RRfRr to G11irlRfinP..<: for CAUSALITY (see reverse side). 
Causality, then enter classification) 
NCI common toxicity criteria Toxicity grade should be assigned using Cornmon Toxicity Criteria. 
(Refer lo protocol) (If applicable) See the protocol for details 
Check if SAE is an Event of Clinical Check the box ii the event 1s a Special Interest SAE (requires rapid communication to 
Interest (ECI) sponsor) ur a µrotucur uefi11ed endpoint. 
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GUIDELINES FOR CAUSALITY: 
Assessing the Relationship of Adverse Experiences to Test Vaccine 

The assessment of causality is reported according to the investigator's best clinical judgement. 
The confidence in a given classification increases as the number and/or intensity of its respective 
criteria increase. 

NOTE: 1. If test vaccine was discontinued because of AE, the MAL Monitor MUST approve all 
rechallenges (multi-dose studies only). 

2. Test vaccine can be defined as any clinical material, i.e., placebo, comparative agent etc. 
received in this study. 

CRITERIA CLASSIFICATION 

The patient (subject) did not receive the test vaccine. 1 = Definitely not related to test vaccine. 
OR 

The temporal seQuence of the AE onset relative to 
administration of the test vaccine is not reasonable. 
OR 

There is another obvious cause of the AE. 

There is evidence of exposure to the test vaccine. 2 = Probably not related to test vaccine. 
There is another more likely cause of the AE. 
Rechallenge (if performed) is negative or ambiguous. 

There is evidence of exposure to the test vaccine. 3 = Possibly related to test vaccine. 
The temporal sequence of the AE onset relative to 

administration of the test vaccine is reasonable. 
The AE could have been due to another equally 

likely cause. 

There is evidence of exposure to the test vaccine. 4 = Probably related to test vaccine. 
The temporal sequence of the AE onset relative to 

administration of the test vaccine is reasonable. 
The AE is more likely explained by the test vaccine 

than by another cause. 

There is evidence of exposure to the test vaccine. 5 = Definitely related to test vaccine. 
The temporal sequence of the AE onset relative to 

administration of the test vaccine is reasonable, 
The AE is more likely explained by the test vaccine 

than by another cause. 
Rechallenge (if feasible) is positive. 
The AE shows a pattern consistent with previous 

knowledge of the test vaccine or test vaccine class. 
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HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Month 12 
COIT'(X)Und 

V501 
Protocol 

018-00 
Study Sile IIN VISIT 

7 

SAEv 
Allocation Number 

SERIOUS ADVERSE EXPERIENCE 34977 

USE THIS FORM If the AE .... 
• resulted in death • is a congenital anomaly/birth defect 
• was 1mmed1ately life threatening • is an other important medical event 
• resulted in persistent or significant disability/incapacity • is a cancer 
. resulted in Inpatient hospitalization or the prolongation of an • 1s an overdose (whether accidental or 1ntent1onal) 

existing inpatient hospitalization NOTE: All Serious AEs must be reported to Merck within 24 hours. 

THIS PAGE IS TO BE REVIEWED/COMPLETED AT EACH VISIT. 

Were there any serious AEs since last visit? None D or complete form below 

Type of SAE Systemic D Injection site D Systemic □ Injection site D 
laboratory D Other □ laboratory D Other □ 

SAE term 

Check if worsening of pre-existing condition 
□ □ 

Onset date DD-Mon-YYYY· OD-Mon• YYYY 

(Lab date if lab SAE) 
Stop date DD-Mon-VVVY 00-Mon-VYVV 

(Not applicable for lab or other) 
Duration (if less than 24 hours) Hour □ Hour □ 

Mnute □ Mnuta D 
(Nut applicable for lab or othe,) Second D Second D 

Intensity (Not applicable for lab or other) Mild □ Moderate D Severe D Mild □ Moderate D Severe D 

Maximum size (1-8) (Injection site SAE only) 

Injection site Right arm D Left arm D Right arm 0 Left arm D 
(ln1ecfion site SAE only) Right thigh D Left thigh 0 Right thigh 0 Lett thigh 0 

Other (specify): Other (specify): 

Did the SAE result in: 
Persistent or s ignificant disability/incapacity? No □ Yes□ No □ Yes □ 

Hospitalization or prolongation? No □ Yes □ No □ Yes □ 

Death? (Provide death date) No □ Yes □ No □ Yes □ 
O0.Mon-YYYY 01).Mof>YYYY 

Death d ate: 

Is the SAE: 
Immediately life-threatening? No □ Yes □ No □ Yes □ 

Cancer? No □ Yes □ No □ Yes □ 

Due to overdose? No □ Yes □ No □ Yes □ 

Congenital anomaly/birth defect? No □ Yes □ No □ Yes □ 

Other important medical event? No □ Yes □ No □ Yes □ 

Action taken on primary test vaccine due to SAE: None D None D 
No further teS1 vaccinations grven D No further test vacc,natlons g,ven D 
Discontinued from follow-up only D Discontinued from follow-up only D 

Did SAE reappear after restarting test product? 
No □ Yes □ NAO No □ Yes □ NAO (Recha/lenge) 

Did primary test vaccine cause SAE? Definitely not D PrObably D Definltely not D Probably D 

(Refer to Guidelines for Causality, then enter 
Probably not D Definitely □ Probably not 0 Definitely 0 
Possibly D l~l OOMon YYYY Possibly D r1 ~yyyy classification) 

Check if SAE is associated with any Other 
D □ Suspect Therapy (Refer to AEos form) 

Brief description of SAE (if necessary): 

I l
lfthc-eel ltuMdHaaourc.doeu.,..nt,( ] 

Investigator's name: 4 must be in~ialed and dated by lhe ind,Yldual 
~-------------------------~.makng theot>wrvallOMeco,ding---+ ------~-
060305 Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA Pmtedon USA 
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Month 12 
Co~und 

V501 
Pl'OIOCOI 

018-00 

HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Study Sile IIN VISIT 

7 
AIIOCaUon Numt>er 

ADVERSE EXPERIENCE-OTHER SUSPECT THERAPY 
THIS PAGE IS TO BE REVIEWED/COMPLETED AT EACH VISIT. 

AEos 

349n 

If there is NO Other Suspect Therapy for an SAE, do NOT complete this form. 

INSTRUCTIONS: 

On the Serious Adverse Experience (SAE) worksheet, indicate in the comments section of that AE 
page which (if any) of the Adverse Events may have been caused by an other suspect therapy (according 
to the Investigator). On THIS form, transcribe the name/start date of the other suspected therapy from 
the Prior/Concomitant therapy, Prior/Concomitant vaccine or Other Study-Related Medication worksheet, 
then answer the following 4 questions below. 

Drug name (from Prior/Concomitant therapy, 
Prior/Concomitant vaccine or Other Study-
Related Medication worksheet) 

Start date (from Prior/Concomitant therapy, DO•Mon-YYYY O().MQn-YYYY 

Prior/Concomitant vaccine or Other Study-
Related Medication worksheet) 

Action taken on other suspect therapy None □ Reduced 0 None □ Reduced D 
due to the adverse event: Interrupted D Increased D Interrupted D Increased D 

Discontinued D Discontinued D 

Did the adverse event diminish after stopping 
No □ Yes □ NAO No□ Yes □ NAO other suspect therapy? (Dechallenge) 

Did the adverse event reappear after 
restarting other suspect therapy? No □ Yes □ NAO No□ Yes □ NAO 

(Rechallenge) 
Did other suspect therapy cause the adverse Possibly 0 Ifft ...... Possibly 0 '""~-
event? (Refer to Guidelines for Causality, then Probably 0 ODMon YYYY Probably 0 DO-Mcn-YYYY 

enter classification) Definitely □ Definitely □ 

Comments: 

I l
lfihs~AM~u-.d•••aourcedaeuman1 [ ] 

Investigator's name: Kmu11 be initialed and da1tcl bylheinc1Mdual 
._ ______________ ___________ __., makng lheobservattonlrecording--+ ______ __,_ 

060305 Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA Prnteo n USA 
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• 
INSTRUCTIONS FOR REPORTING MEDICAL HISTORY 

Day 1: 
Report any acute or chronic medical conditions that occurred in the past year. If a chronic 
condition has not manifested signs or symptoms in the past year, but is suspected to be present. 
report the condition. 

Month 2 through Month 18: 

Report any medical history or procedures that have occurred since the last study visit. 
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• 
Month 12 

CO"l)OUnd 

V501 
PrOIOCOI 

019-00 

HPV AOOLESCENT/PREADOLESCENT SAFETY STUDY 

Study Site IIN VISIT 

7 
Allocation Number 

MEDICAL HISTORY 

Any new background or concomitant conditions, drug allergies and surgeries/procedures? 

None D or complete form below 

NOTE: List all new condiffons since last history was taken in accordance with the protocol. 

YEAR 

MH 

35001 

ACTIVE? MEDICAL HISTORY TERM DIAGNOSED 
No Yes 

□ D 

0 D 

□ □ 

□ □ 

□ □ 

0 D 

D □ 

D D 

D D 

D □ 

D D 

D D 

□ D 

D D 

D D 

D D 

D D 

0 D 

□ □ 

D D 

D D 

I llf thlcwo,kchNtis us.d••••ourc.docvment..[ ) 
Investigator's name: trnusl be initialed and daled bylhe indMdual 

~-------------------- ----~-makno the obscrva11or/reeordm0.,----. ______ _,_ 
OaJ305 Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA Pmted"1USA 
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Month 12 
Compound 

V501 
Protocol 

018-00 

HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Study Site IIN VISIT Allocation Number 

7 

CONCOMITANT NON-STUDY VACCINE 

cvx 

34996 

Were any vaccinations other than study vaccine(s) received since the last visit (inactive and live-virus 
vaccines)? 

No □ If yes, complete form below. 

VACCINE ROUTE OF VACCINATION SITE DATE OF 

NAME ADMINISTRATION (specify) VACCINATION 
( 00-Mon• YYYY) 

I njection □ Oral □ Righi arm □ Left arm D 
night thigh 0 Left thigh 0 

Other D (specify) Other □ (specify) 

Injection □ Oral □ Right arm □ Left arm □ 

Right thigh □ Left thigh 0 
Other D (specify) Other D (specify) --

Injection D Oral □ Right arm 0 Lett arm D 

Right thigh 0 Left thigh 0 
Other D (specify) Other D (specify) 

Injection D Oral □ Right arm 0 Left arm 0 
Right thigh □ Left thigh □ 

Other O (specify) Other D (specify) 

Injection □ Oral 0 Right arm □ Left arm □ 

Right thigh □ Left thigh □ 

Other D (specify) Other □ (specify) 

I I If !his wo""'- is UHd n • wour"9 cloevmt<ot, [ ] 
Investigator's name: •mus11,e lnillllect and datect bll lhelndMduaJ 

,_ _ ___________ _____________ max11g 1h11 obeetvatoOn/reoold,ng--• ______ _ 

060305 Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA 
(Added9/30/03) 

Pt111ed 11 USA 
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Compound 

V501 

MONTH 

Protocol 

018-00 

1 2 

Study Site IIN VISIT 

7 
Allocabon Number 

A Safety and lmmunogenicity Study of Quadrivalent HPV 
(Types 6, 11 , 16, 18) L 1 Virus-Like Particle (VLP) Vaccine 

in Preadolescents and Adolescents 
W as visit completed? No D If yes. complete form below. 

Date of visit: 
DD-Mon-YYYY 

WORKSHEETS COMPLETED AT THIS VISIT 
/'-------------, I Indicate the Source Document below I 

ONLY for those that differ from 
I the Source Document ldentificaUon Log I 

Worksheet Worksheet ID lworksheet VRC Chart Other, specify: : 

Telephone contact log - I □ □ □ I 
Subject telephone contact STC I □ □ D I 
Serious adverse experience SAEv/AEos I □ □ D I 
Medical history MH I D D D I 
Concomitant non-study vaccine cvx I D D D I 
Patient (or subject) statustt STATUS □ □ D \,. _____________ ;/ 
t t Complete ST A TUS when patient is excluded, completed or discontinued. Found in STATUS 

section of patient (subject) binder. 

I l
lfthil¥10t1uhNt lsuM<IHe•ouroedocu~t,[ ] 

Investigator's name: 4 musl be in~oaled and dated by tlletndollldual 
__ ----------------------~-makrlQtlle ob&ervatJOn/reoordr,,;i-- __ ---~-
060305 Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA 
(Rev. 09/30/03) 

Pmled III USA 
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Month 12 
Compound 

V501 
Protocol 

018-00 

HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Study Site IIN VISIT 

7 
Allocalion Number 

Source Document - Retain in Patient Binder - Do Not Send to the Sponsor 

TELEPHONE CONTACT INSTRUCTIONS 

Please use the log below to document all telephone attempts. The timing of the phone call will be twelve 
months after day one ± 3 weeks. Information from this log will need to be transcribed onto the 
Telephone Contact worksheet for the Month 12 visit. 

The following question is asked to the parenVguardian of the subject to record any new/worsening medical 
conditions, hospitalizations, or additional vaccines received. If the parenVguardian of the subject during 
the phone call reports a serious adverse event, new medical history or additional vaccine(s) received, 
study personnel should indicate this new information on the appropriate worksheet (MH, SAEv or CVX). 

• Complete SAEv and notify Merck Monitor within 24 hours if the subject has the following condition: 
death, vaccine related SAE (possible, probable and definite), congenital abnormalities (of the 
subject's offspring), or cancer. . Enter information onto MH for all other conditions . . Enter additional vaccine(s) received on the CVX worksheet. 

• The Month 12 phone call should occur 12 months from Day 1 visit± 3 weeks . 

TELEPHONE CONTACT LOG 

Since his/her last visit, has the subject: 

seen a doctor for any new or worsening medical condition? 

No □ 

Yes □ If yes, please explain: 

been hospitalized? 

No □ 

Yes D If yes, please explain: 

received any additional vaccines? 

No □ 

Yes □ If yes, please explain: 

Attempt 1: Date Attempt 4: Date 
O0-MOn-YYYY UIJ.Mon·YYYY 

Attempt 2: Date Attempt 5: Date 
00-Mon-YYYY O0.Mon-VYYY 

Attempt 3: Date 
O0-Mon-YYYY 

REASON CONT ACT NOT COMPLETED 

Unable to contact after 5 attempts D 

No attempts made D (specify reason) 

Other D (specify) 

I lllthcwotl<-'8uaed" •aou-c1ocu,,,..,,,[ ) 
Investigator's name: (must be inftillled and dated by Iha ind,v,dua) 

.__ ______________________ ~ _makno lheobS81V111ionlr8001dr111---. ...._. ____ _,_ 

060305 Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA Pmted., uSA 
(Rev 10/1/03) 
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HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Month 12 
Compound 

V501 
Protocol 

018-00 
Study Site IIN VISII 

7 
Allocahoo Number 

SUBJECT TELEPHONE CONTACT 

Was telephone contact completed? 

No □ Complete Reason Contact Not Completed section at the bottom of the worksheet. 

Yes D Complete Telephone Contact Completed section . 

Prescribed time: Month 12 

TELEPHONE CONTACT COMPLETED 

Date call completed: 
O!).MQo.YYYY 

Since his/her last visit , has the subject seen a doctor for any new or worsening medical condition? 

No □ 

Yes □ If yes, complete SAEv and/or MH worksheets. 

Refused to provide information D 

Since his/her last visit, has the subject been hospitalized? 

No □ 

Yes □ If yes, complete SAEv and/or MH worksheets. 

Refused to provide information D 

Since his/her last visit, has the subject received any additional vaccinations? 

No □ 

Yes D If yes, complete CVX worksheet. 

Refused to provide information □ 

REASON CONTACT NOT COMPLETED 

Unable to contact after 5 attempts D 

No attempts made D (specify reason) 

Other (specify) □ 

DO NOT RECORD ANY CLINICAL INFORMATION ON THIS FORM 

STC 

51040 

I llf1hts,wr1<S11ee11SuHdnaaou.rcedoeument,[ ] 
Investigator's name: d must t>e in,1..i.c1and c1ated bl' 111e •M1ov,oua1 

._ ________________________ __,_ 111ilkng Iha obMlrvallOlli1acordng--+ ,._ _____ __,_ 

060305 Restricted Confidential • Merck & Co., Inc., Whitehouse Station, New Jersey, USA 
(Rev. 10/1/03) 

Prrlled n USA 
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GENERAL INSTRUCTIONS FOR COMPLETING 
SERIOUS ADVERSE EXPERIENCE (SAEv) REPORT FORM 

If the AE .... 

(I) • resulted In deatn • is a congenital anomaly/birth defect 
• was immediately life threatening 1s an other important medical event 
• resulted In persistent or significant disability/incapacity • is a cancer 
• resulted in inpatient hospitalization or the prolongation of an • is an overdose (whether accidental or intentional) 

exisllng inpatient hosp1taliza11on Do NOT use THIS form, USE the SAE form. 

BLOCK ON SAE FORM INSTRUCTIONS 
Visit # (Cumulative worksheet ONLY) Record the visit number for the period when the SAE started. 
Type of SAE Systom1<: - any clinical SAE other than injection site SAE. 

Injection site = occurs at the Injection site only. 
Laboratory = results from laboratory assessment of tissue or other specimen. 
Other = neither systemic, nor injection site, nor laboratory. 

SAE term List all SAE. If diagnosis is made, the diagnosis should be in lieu of listing the individual 
symptoms, signs or laboratory data. For laboratory SAE, use the term 'increased' or 
'decreased'. 

Check if worsening of pr~xisting Check if SAE is a worsening of a p~xist1n9 condition. A pre-ex1sbn9 condition 1s a cfinical 
condition condition which is diagnosed prior to use of a Merck product or protocol-specific intervention and 

which is documented as part or the oatient's (subject's) medical history. 
Onset date Date when SAE began. If laboratory or other SAE enter the date or the laboratory 
(Lab date if lab SAFi) exam or special safety exam on which the SAE was noted, 
Stop date Enter last date that SAE or symptoms were present. 
(Not aoolicable for lab or other) 
Duration (II less than 24 hours) If SAE resolved in less than 24 hours, specify the length of time 1t was present and 
(Not aoolicable for lab or other) check the appropriate unit. 
Intensity: (Not applicable for lab or other) 

Mild Aware of svmotom but easilv tolerated. 
Moderate Definitely acting like something is wrong. 
Severe Extremal'/ distressed or unable to do usual activities. 

Maximum size (1-8) Record quantitative evaluation provided on vaccination report card for applicable 
Oniection site SAE onlvJ injection site SAE only (redness or swelling). 
Injection site Enter the site at wnrcn the lnJection was given for injection site SAE only. 
(Injection site SAE only) 
Did the SAE result in: 

Persistent or significant 
d1sabihty/incapacity? Substantial disruption of a person's ability to conduct normal li1e functions. 
Hospitalization or prolongation? New inpatient hospitalization or prolonQed existing stay. 
Death? Record death date in the space provided. 

Is the SAE: 
Immediately life-threatening? Places the patient (subject) at immediate risk of death from the experience as ii occurred. 
Cancer? ~l!_gnant process including basal-cell carcinom~ -- ---
Due to overdose? Result of an overdose (whether accidental or intentional). 
Congenital anomaly/birth defect? In olfspnng of a patient (sub1ect) who has taken the test vaccine regardless of lime to 

d1agnos1s. 
OthAr important medical event? May not result in death, not be hie-threatening, or not require hospitalization may be 

considered a serious adverse experience when, based upon appropnate medical 
judgement, the event may jeopardize the patient (subject) and may requi re medical or 
suroical Intervention to i:irevent one of the outcomes listed previously. 

Action taken on primary 
test vaccine due to SAE: 

None No action was taken with test vaccine(s). 
No further test vaccinations given Subsequent scheduled study vaccines were not administered due to SAE. 
(Multi-dose studies only) 
Discontinued from follow-up only No action was taken with test vaccinations because no subsequent vaccinations were scheduled, 

but patient (subject) did not complete protocol specified clinical follow-up period. 
Did SAE reappear after restarting If SAE reaooeared or worsened after the test vaccine was restarted check Yes. 
test vaccine? (Recha/lenge) If SAE did not recur after the test vaccine was restarted or rechallenge was ambiguous, 
(Multi-dose studies only) check No. 

If not apµlicable, check NA. 
Did primary test vaccine cause Check classification as determined by the Investigator uslng GUIDELINES FOR 
SAE? (Refer to Guidelines for CAUSALITY (see reverse side). 
Causalitv, then enter classification) 
NCI common toxicity criteria Toxieity grade should be assigned using Common Toxicity Cntena. 
(Refer ro protocol) (If applicable) See the protocol for details 
Check if SAE is an Event of Clinical Check the box if the event is a Special Interest SAE (requires rapid communication to 
Interest (ECI) sponsor) or a protocol defined endpoint. 
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GUIDELINES FOR CAUSALITY: 
Assessing the Relationship of Adverse Experiences to Test Vaccine 

The assessment of causality is reported according to the investigator's best clinical judgement. 
The confidence in a given classification increases as the number and/or intensity of its respective 
criteria increase. 

NOTE: 1. If test vaccine was discontinued because of AE, the MAL Monitor MUSTapprove all 
rechallenges (multi-dose studies only). 

2. Test vaccine can be defined as any clinical material. i.e .. placebo, comparative agent etc. 
received in this study. 

CRITERIA CLASSIFICATION 

The patient (subject) did not receive the test vaccine. 1 = Definitely not related to test vaccine. 
OR 

The temporal sequence of the AE onset relative to 
administration of the test vaccine is not reasonable. 
OR 

There is another obvious cause of the AE. 

There is evidence of exposure to the test vaccine. 2 = Probably not related to test vaccine. 
There is another more likely cause of the AE. 
Rechallenge (if performed) is negative or ambiguous. 

There is evidence of exposure to the test vaccine. 3 = Possibly related to test vaccine. 
The temporal sequence of the AE onset relative to 

administration of the test vaccine is reasonable. 
The AE could have been due to another equally 

likely cause. 

There is evidence of exposure to the test vaccine. 4 = Probably related to test vaccine. 
The temporal sequence of the AE onset relative to 

administration of the test vaccine is reasonable. 
The AE is more likely explained by the test vaccine 

than by another cause. 

There is evidence of exposure to the test vaccine. 5 = Definitely related to test vaccine. 
The temporal sequence of the AE onset relative to 

administration of the test vaccine is reasonable. 
The AE is more likely explained by the test vaccine 

than by another cause. 
Rechallenge (if feasible) is positive. 
The AE shows a pattern consistent with previous 

knowledge of the test vaccine or test vaccine class. 



Document 1

HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Month 12 
Compound 

V501 
Protocol 

018-00 
Study Site IIN VISIT 

7 

SAEv 
Alloca1ion Number 

SERIOUS ADVERSE EXPERIENCE 34977 

USE THIS FORM If the AE .... 
, resulted In death • is a congenital anomaly/birth defect 
• was immediately life threatening • is an other Important medical event 
• resulted in persistent or significant disability/incapacity • is a cancer 
• resulted In Inpatient hospitalization or the prolongation of an • is an overdose (whether accidental or intentional) 

existing Inpatient hospitalization NOTE: All Serious AEs must be reported to Merck within 24 hours. 

THIS PAGE IS TO BE REVIEWED/COMPLETED AT EACH VISIT. 
Were there any serious AEs since last visit? None D or complete form below 

Type of SAE Systemic □ Injection site D Systemic D Injection site D 
Laboratory D Other 0 Laboratory D Other □ 

SAE term 

Check if worsening of pre-existing condition 
□ □ 

Onset date 00-Mon-YYYY· OQ.MOn-YYYY 

{Lab date if lab SAE) 
Stop date 00-Mon-YYYY 00-Mon-YYYY 

{Not applicable for lab or other) 

Duration (if less than 24 hours) HOor □ HOur O 
Minuca D MnulB D 

(Not applicable for lab or other) Second D Second □ 

Intensity (Not applicable for lab or other) Mild □ Moderate D Severe D Mild □ Moderate D Severe D 

Maximum size {1·8) (Injection site SAE only) 

Injection site Right arm D Lett arm D Right arm D Lett arm D 
(lnjecbon site SAE only) Right thigh 0 Leh thigh D Right thigh 0 Leh thigh D 

Other (specify): Other (specify)· 
Did the SAE result in: 

Persistent or significant d isability/incapacity? No □ Yes □ No □ Yes □ 
Hospitalization or prolongation? No □ Yes □ No □ Yes □ -Death? (Provide death date) No □ Yes □ No □ Yes □ 

O~YYYY DOMonYYYY 

Death date: 

ls the SAE: 
Immediately life-threatening? No □ Yes □ No □ Yes □ 
Cancer? No □ Yes □ No □ Yes □ 

Due to overdose? No □ VA."-0 Non VAsn 
Congenital anomaly/birth defect? No □ Yes □ No □ Yes □ 

Other important medical event? No □ Yes □ No □ Yes □ 

Action taken on primary test vaccine due to SAE: None □ None D 
No further test vacclnallons given D No further test vaccinations given D 
Discontinued from follow•up only D D1sconhnued from follow-up only D 

Did SAE reappear after restarting test product? 
No □ Yes □ NAO No □ Yes □ NAO (Rechallenge) 

Did primary test vaccine cause SAE? Definitely not D Probably 0 Definitely not D Probably 0 

(Refer to Guidelines for Causality, then enter Probably not 0 Definitely □ Probably not D Definitely D 
Possibly D r 7 OOMon,YYYY 

Possibly 0 

r1 
DO-Mon YYYY 

classification) 

Check if SAE is associated with any Other 
□ □ Suspect Therapy (Refer to AEos form) 

Brief description of SAE (if necessary): 

I I lf lhteWOf'kaheetiSuMdeeaaourcedocu.ment [ ) 
~ nV8StigatO r' $ name; • muot I» Initialed and dalad by lh" ondnndual 

~-____________________ _____ ___,_ mak11g lheobservatlOlllreco,d,ng---+ '-· ____ ....,_ 

060305 Restricted Confidential • Merck & Co., Inc., Whitehouse Station, New Jersey, USA l'rrrted ., USA 
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Month 12 
Compound 

V501 
Protocol 

018-00 

HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

Study Situ IIN VISIT 

7 
Alk>cation Number 

ADVERSE EXPERIENCE-OTHER SUSPECT THERAPY 
THIS PAGE IS TO BE REVIEWED/COMPLETED AT EACH VISIT. 

AEos 

34977 

If there is NO Other Suspect Therapy for an SAE, do NOT complete th is form. 

INSTRUCTIONS: 

On the Serious Adverse Experience (SAE) worksheet, indicate in the comments section of that AE 
page which (if any) of the Adverse Events may have been caused by an other suspect therapy (according 
to the Investigator). On THIS form, transcribe the name/start date of the other suspected therapy from 
the Prior/Concomitant therapy, Prior/Concomitant vaccine or Other Study-Related Medication worksheet, 
then answer the following 4 questions below. 
Drug name (from Prior/Concomitant therapy, 
Prior/Concomitant vaccine or Other Study-
Related Medication worksheet) 

Start date (from Prior/Concomitant therapy, 00-Mon-YYYY 00-Moo-YYYY 

Prior/Concomitant vaccine or Other Study-
Related Medication worksheet) 

Action taken on other suspect therapy None □ Reduced D None □ Reduced D 
Interrupted D Increased D Interrupted □ Increased D due to the adverse event: Discontinued D Discontinued D 

Did the adverse event diminish after stopping 
No □ Yes □ NAO No □ Yes □ NAO other suspect therapy? (Dechallenge) 

Did the adverse event reappear after 
restarting other suspect therapy? No □ Yes □ NAO No□ Yes □ NAO 

(Rechallenge) 
Did other suspect therapy cause the adverse Possibly 0 It# lntllll8 Possibly 0 ltw hw• 

event? (Refer to Guidelines for Causality, then Probably 0 00.MooYYYV Probably 0 OO·Mol>-YYVY 

enter classification) Definitely □ Definitely □ 

Comments: 

I llf th.tawo,k&tl4totlc u'Mda•••ourcedocurnen~( ) 
Investigator's name: rt must beinrtialed and dated by Ille indtvldoal 

~-- - - ----- ----------- -----~makria theobseivatoonlraco,dona---+ ----- ~-
060305 Restricted Confident ial - Merck & Co., Inc., Whitehouse Station, New Jersey, USA Pmtad r, USA 
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INSTRUCTIONS FOR REPORTING MEDICAL HISTORY 

Day 1: 
Report any acute or chronic medical conditions that occurred in the past year. If a chronic 
condition has not manifested signs or symptoms in the past year, but is suspected to be present. 
report the condition. 

Month 2 through Month 18: 

Report any medical history or procedures that have occurred since the last study visit. 
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Month 12 
Compounel 

V501 
ProtOCOI 

018-00 

HPV ADOLESCENT/PREADOLESCENT SAFETY STUDY 

SIUdyShe IIN VISIT 

7 
AIIOCatiOn Number 

MEDICAL HISTORY 

Any new background or concomitant conditions, drug allergies and surgeries/procedures? 

None D or complete form below 

NOTE: List all new conditions since last history was taken in accordance with the protocol. 

YEAR 

MH 

35001 

ACTIVE? MEDICAL HISTORY TERM DIAGNOSED 
No Yes 

D D 

D D 

D D 

D D 

D D 
,-

D D 

D D 

D D 

D D 

D D 

D D 

D D 

D D 

D D 

D D 

D D 

D D 

D D 
-- ,__ 

D D 

D D 

D D 

I ltf thlllwortcahalt1Ausad .. ■aaurcadocumant.( ) 
Investigator's name: nmust be lnihaled and deled by1IIO>d1Vldual 

.... ________________________ __.. makng 11141 observatl()l'Vr8CO!Clll1Q---. -· ____ _,_ 

060305 Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA Pm1sd on USA 
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HPV ADOLESCENT/PREADOLESCEtH SAFETY STUDY 

Month 12 
Compound 

V501 
Protocol 

018-00 

CONCOMITANT 

Study Site IIN VISIT Allocation Number 

7 

NON-STUDY VACCINE 

cvx 

34996 

Were any vaccinations other than study vaccine(s) received since the last visit (inactive and live-virus 
vaccines)? 

No □ If yes, complete form below. 

VACCINE ROUTE OF VACCINATION SITE DATE OF 

NAME ADMINISTRATION (specify) VACCINATION 
(DD-Mon-YYYY} 

Injection 0 Oral □ Right arm 0 Left arm □ 
Right thigh □ Left thigh □ 

Other □(specify) Other □ (specify) 

Injection □ Oral □ Right arm □ Left arm D 
Right thigh 0 Left thigh 0 

Other □ (specify) Other D (specify) 

Injection D Oral □ Right arm 0 Left arm □ 

Right thigh 0 Left thigh 0 
Other D {specify) Other D {specify) 

Injection D Oral □ Right arm □ Left arm □ 

Right thigh 0 Left thigh 0 
Other D (specify) Other D (specify) 

Injection D Oral □ Right arm D left arm D 
Right thigh □ Left thigh □ 

Other D (specify) Other D (specify) 

I llf th,s:-,,icthNl~ usedH•soo,ce,documen•. ( ] 
Investigator's name: I must be1n1ti81ed and dat.cl 17)' lhaindovd.lal ..... _____________________ ___._ mai<ng lheoblervatJonlrecordng-- ._. ___ ___,_ 

Restricted Confidential - Merck & Co., Inc., Whitehouse Station, New Jersey, USA 060305 
(Added 9/30/03) 

Pmled n USA 
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Phase Ill - Addendum 

Subject: Pregnancy Reporting and Follow-up 
HPV Vaccine Clinical Program 

Dept.: 
Rev.: 

Effective Date: 

I. INTRODUCTION 

976 
00 

26-Jul-2004 

Females of childbearing potential are being enrolled in the HPV vaccine program. 
Subjects are excluded from enrollment in the clinical studies if they are pregnant. 
Pregnancy tests are performed prior to each vaccination. In the Phase Ill clinical 
studies, women who become pregnant are not discontinued from participation in the 
studies. If a woman becomes pregnant during the vaccination period, vaccination is 
stopped. Subjects are followed for specimen collection only; or vaccination is deferred 
until pregnancy outcome (see individual protocols for study-specific details). All 
pregnancies throughout the duration of the study are reported and followed tor outcome. 

Whether or not associated with an adverse event, all reports of use of a Merck product 
during pregnancy are reportable to Worldwide Product Safety & Epidemiology 
(WPS&E). Since studies within the HPV vaccine program include enrollment of women 
of childbearing potential, the following paragraph, or similar language, is included in the 
protocols: 

Although not considered an adverse experience, it is the responsibility of investigators 
or their designees to report any pregnancy in a subject/patient (spontaneously reported 
to them) which occurs during the safety follow-up period (Day 1 through Month 7, 
inclusive, of the study). All subjects/patients who become pregnant must be followed to 
the complet,onlterminafion of the pregnancy. If the pregnancy continues to term, the 
outcome (health of infant) must also be reported to one of the individuals listed on the 
SPONSOR Contact Information page. 

II. PURPOSE 

The purpose of this addendum is (1) to describe the procedures for the reporting of all 
pregnancies for the Phase Ill studies, (2) to describe the procedures for following all 
reported pregnancies for outcome (completion/termination), and (3) to describe the 
appropriate forms needed in order to fulfill reporting requirements. 

This document will be sent to each Phase Ill HPV vaccine investigative site for 
incorporation into the standard study-related procedures at the site (administrative 
binder). 

Phase Ill Addendum 
26-Jul-2004 

Ratdric ted 
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Ill. DEFINITIONS 

MPREG - Maternal Pregnancy Worksheet 

PPREG - Previous Pregnancy Worksheet 

OPREG - Outcome Pregnancy Worksheet 

SAEv - Serious Adverse Event Worksheet (Subject) 

SAE-INFv - Serious Adverse Event Worksheet (Infant) 

WPS&E - Worldwide Product Safety & Epidemiology; Department within Merck & Co., 
Inc. responsible for collection of all adverse experience Information and reporting to 
regulatory agency(ies) as required 

FOLLOW-UP PERIOD (for pregnancy) - For Phase Ill studies, fil!. pregnanci e s will be reported 

on the worksheets. In addition to reporting on worksheets, pregnancies (and their outcomes) 
occurring from Day 1 through Month 7 will be reported to WPS&E. 

Please refer to Pregnancy Reporting and Follow-up Guideline (Rev. 02, 22-Feb-00) for 
additional definitions. 

IV. PROCEDURES 

RESPONSIBILITY OF THE INVESTIGATOR/DESIGNEE 

1. Any pregnancy in a subject (either detected by a study pregnancy test or 
spontaneously reported to study site personnel) which occurs throughout the 
duration of the study must be reported to the SPONSOR. 

A. Pregnancy Reporting after Consent and Prior to Day 1 Vaccination 
1 . Any subject who has signed consent and found to be pregnant prior to 
vaccination at Day 1 requires completion of an Adverse Event Report Form. 

2. This subject does not need lo be followed for outcome and CTS worksheets do 
not need to be completed. 

B. Pregnancy Reporting Occurring From Day 1 through Month 7 
(Adverse Event Report - Initial) 

1. For pregnancies that occur after Day 1 (following receipt of the first dose of 
clinical material) through Month 7, the pregnancy must be reported to one of the 
individuals listed on the SPONSOR Contact Information page (Clinical Monitor or 
Medical Program Clinical Specialist [MPCS] or Subsidiary Representative). The 

Phase Ill Addendum 

26-Jul-2004 
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information should be submitted on an Adverse Event Report Form (Attachment 1 ). 
The following initial report information is required: 

Patient Information 
a) Allocation Number - Provide the allocation number of the subject. 
b) Age - Provide the subject's age at the onset of the pregnancy and/or 

subject's date of birth. 
c) Sex - Female 
d} Weight - Provide the weight with the appropriate units (LB or KG). 
e) Weeks Gestation- Provide the weeks of gestation at the time of reporting 

and/or provide date of LMP. 
f) Onset date - Date of first diagnostic test that reveals pregnancy (i.e., 

serum/urine ,BhCG, ultrasound). 

Study Title 
g) Complete study title (including protocol number). 

Recent/Concomitant Therapy 
h) Provide any recent/concomitant therapy given within 14 days prior to onset of 

the pregnancy to include: 
♦ Therapy/Drug Name: Be careful to spell drug names correctly. Do not 

provide therapies that were prescribed following the onset of pregnancy 
unless the therapy resulted in AEs. Therapies used to treat AEs can be 
mentioned in the narrative. 

• Daily dose: Provide the total daily dose of the drug. 
• Start date: Provide the date the subject received the first dose of the 

medication temporally associated with pregnancy onset. Do not give the 
start date of the study unless that is when they actually started the drug. 

• Stop date: Provide the date that the subject discontinued therapy. Do not 
give the stop date of the study unless they also stopped the therapy on 
that date. Provide "CONT" if the subject continued therapy. Please do not 
list a dash (-). 

• Indication: Provide the reason that the subject was taking the concomitant 
therapy. Be sure to include the indication as a concurrent condition if 
appropriate. 

Receipt of HPV vaccine/placebo should also be listed in this section Indicate 
date(s) any dose(s) of vaccine/placebo received. 

Concurrent Conditions 
i) List any concurrent conditions that developed prior to the vaccination and 

were still present at the time of the pregnancy {e.g., diabetes mellitus, 
carcinoma). 

Phase Ill Addendum 
26-Jul-2004 
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Other Medical History 
j) Include all pertinent medical events that occurred prior to the pregnancy onset 

date but which would not necessarily be considered a concurrent condition. 

Laboratory Results/Diagnostic Tests 
k) Provide any laboratory test or diagnostic test results which would add 

meaningful information regarding the pregnancy. Include normal as well as 
abnormal test results if they are pertinent. Provide the date of testing, if 
available, in chronologic sequence. 

Narrative and Comments 
I) A description of the event (narrative) and any comments (which may include 

the action taken, i.e., discontinued, and information concerning follow-up 
activity). This section should also include, subject's final outcome or current 
status, the investigator's statement about causality, and information 
concerning follow-up activity (i.e., additional information is expected; or not 
further information was provided). 

Administrative Section 
m) Name of primary investigator and, if not reported by the Pl, the name and 

address of study personnel reporting the pregnancy. 

2. All pregnancies reported through (and including) the Month 7 study visit should 
be reported to the SPONSOR within 5 business days of learning of the 
pregnancy. The investigator/designee should then complete an Adverse Event 
Report form (blank copy can be found in the administrative binder for the study or 
can be sent upon request) with the information listed above. When complete, the 
Adverse Event Report form should be faxed to the appropriate contact person at 
the SPONSOR. 

NOTE: As per the protocol, pregnancy is not considered an adverse experience. 
Therefore, the questions on the adverse event report form asking "Did the AE 
result in: Death, Hospitalization (or prolong existing hospitalization), Persistent or 
significant disability. Life threatening, Cancer, Due to overdose, Congenital 
anomaly, Other important medical event" do not need to be addressed by the 
investigator/designee. 

3. Any subject who reports being pregnant between Month 6 and Month 12 should 
be questioned as to the estimated date of conception. If the date of conception 
was prior to the Month 7 visit, the pregnancy must be reported to one of the 
individuals listed on the SPONSOR Contact Information page as outlined 
previously. If the date of conception was after the Month 7 visit, see section C 
below. 

4. Pregnancy is reportable in discontinued subjects if it is spontaneously reported 
and conception occurred within one month of vaccination. If the pregnancy 

Ph;:isa Ill Addendum 
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occurred greater than one month following the last dose of study 
vaccine/placebo, the pregnancy does not need to be reported on an Adverse 
Event Report form but should be captured on CTS worksheets (MPREG, 
PPREG. OPREG). 

Follow-up 
5. For all subjects who become pregnant from Day 1 through Month 7 (whether 

continuing or discontinued), information regarding the progress of the pregnancy 
will be required each trimester (at week 12, week 24, and at term). This 
information will be captured on the Pregnancy Update Worksheets (Attachment 
2). The Pregnancy Update worksheet form should be faxed to the MPCS 
assigned to your study site so that information collected can be forwarded to 
WPS&E. A copy of the Pregnancy Update worksheet should be retained at the 
study site. The original Pregnancy Update worksheet should be sent to the 
SPONSOR. 

6. If a subject discontinues participation in the trial due to her pregnancy, she 
should be informed of the need and importance of maintaining contact with the 
study site personnel in order to report the progress and outcome of the 
pregnancy. With the subject's permission, the Investigator should obtain contact 
information so that additional information regarding her pregnancy may be 
recorded. 

7. Adverse experiences that occur during pregnancy should be documented in the 
narrative section of the AER form. All adverse experiences shall be assessed by 
the Investigator for seriousness, and relationship to study vaccine. All Adverse 
experiences that meet the serious criteria will be reported to the SPONSOR 
within 24 hours. 

8. Subjects who are excluded from the study due to a positive pregnancy at Day 1 
do not require follow-up as per Section IV.A.1-2. 

Outcome 

9. Outcome (completion/termination) of the pregnancy must be reported to the 
SPONSOR using the Pregnancy Outcome Questionnaire (Attachment 3). The 
final outcome of lhe pregnancy should be reported as close to the estimated 
delivery date as possible (not to exceed 1 year after the initial pregnancy report). 

1 O. If the outcome of the pregnancy is associated with a serious adverse event (e.g., 
congenital anomaly, unplanned C-section), an Adverse Event Report Form 
should be completed. All serious adverse events must be reported to the 
SPONSOR within 24 hours. Information regarding serious adverse events may 
be obtained from the subject. Additional information may be obtained from the 
subject's physician and/or pediatrician, if appropriate and agreed to by the 

Phase Ill Addendum 
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subject. If possible, a discharge summary should accompany the Adverse Event 
Report. 

NOTE: Any fetal outcome that is reported on a CTS OPREG worksheet should 
not be recorded again on an SAE/SAE-INFv worksheet (i.e., spontaneous 
abortion, late fetal death, elective termination). 

NOTE: For any pregnancy which occurs during the course of the study, 
the site must ascertain whether the subject's infant experienced any 
congenital anomalies that were undetected at the time of the initial 
pregnancy outcome reporting. The subject should be queried for such 
information at any scheduled visit and unscheduled visit for one year post­
partum. After one year of post partum follow up, congenital abnormalities 
will be captured through spontaneous reporting by the subject. This 
assessment must be captured in the source document. If a congenital 
anomaly is detected, the site wlll capture this Information on the SAEv and 
SAE-INFv worksheets. 

11. If the subject can riot be reached to report tile outcome or the pregnancy, this 
information should be documented and reported to the SPONSOR. 

B. Pregnancy Reporting Occurring From Day 1 through Month 7 
(CTS Worksheets) 
1. In addition to the Adverse Event Report form and Pregnancy Update Worksheet, 

the following worksheets must be completed for each pregnancy (Attachment 4): 

MPREG 
OPREG 
PPREG (if applicable) 
SAEv (if applicable) 
SAE-INFv (if applicable) 

2. Complete all worksheets as required according to the protocol specific Data 
Handling Guidelines. 

3. These worksheets should be submitted to the SPONSOR along with worksheets 
from regularly scheduled study visits as per the standard procedures. These 
worksheets do not need to be faxed to the SPONSOR. 

C. Reporting of Pregnancy Occurring Post-Month 7 

1. Pregnancies occurring post-Month 7 do not need lo be reported on an 
Adverse Event Report form. The Pregnancy Outcome Questionnaire does 
not need to be submitted for pregnancies occurring post-Month 7. The 
Pregnancy Update worksheet should be completed for pregnancies occurring 
post-Month 7 since this information is used to complete the OPREG 

Phase Ill Addendum 
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worksheet. 

2. The following worksheets must be completed for each pregnancy: 

D. Summary 

MPREG 
OPREG 
PPREG (if applicable) 
SAEv (if applicable) 
SAE-INFv (if applicable) 

1. The following table provides a summary of the report forms and worksheets 
needed to fulfill reporting requirements for pregnancy. 

Phase Ill Addendum 
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Summary Table of Required Forms 

Rec uired Forms 
Case 

Outcome Trimester AER Questionnaire Update MPREG PPREGt 
form 

Pregnancy (for subjects excluded due X 
to preonancv at Dav 1) 
Preonan.cv (Dav 1 to MO 7) X X X X X 
Pregnancy spontaneously reported in X X X X X 
discontinued subject (subject pregnant 
within 1 month of last study dose) 
Pregnancv (post-Month 7) X X X 
r PPREG only applicable If subject had history of previous pregnancy. 
• If applicable 

Ptlase Ill Addendum 
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RESPONSIBILITY OF THE CLINICAL TEAM 
E. Reporting of Pregnancy to WPS&E (those occurring Day 1 through MO 7 only) 

1. Once a pregnancy is reported (occurring from Day 1 through Month 7) to the 
SPONSOR from a clinical study site, the event must be reported to WPS&E via 
an Adverse Event Report Form (within 2 working days if associated with a 
serious outcome and within 1 O working days if no known serious outcome, or the 
outcome is as yet unknown). The report will include all the previously mentioned 
information. 

2. Information from the NWAES report will be 1racked according to individual 
protocol requirements. The information may include protocol number, study site 
number, allocation number, estimated date of delivery, outcome and date of 
outcome. 
Note: If EDD is not given, it will be estimated to be ~36 weeks from the date of 
the initial report. 

3. The tracking database/spreadsheet will then be checked monthly to ensure 
outcome information is being received. A follow-up notification will be sent to 
sites/subsidiaries where outcome information is still outstanding. 

4. Any new information, regarding the pregnancy, reported from the clinical study 
sites will be reported to WPS&E in a follow-up report (via an AER Form). This 
information will be based on data submitted on the Pregnancy Update worksheet. 

5. Once the outcome of a pregnancy is reported to the clinical team, a final report 
will be sent to WPS&E using the information recorded on the Pregnancy 
Outcome Questionnaire (via an AER Form). If a subject can not be reached in 
order to report the outcome of the pregnancy (i.e., lost to follow-up), a report 
should be filed with WPS&E indicating this fact. 

6. The clinical team will ensure that copies of all reports are sent to the appropriate 
personnel (i.e., original to RIBL, electronic copy to WPS&E, copy to site, study 
file, MRA). 

7. The final outcome of the pregnancy should be reported as close to the estimated 
delivery date as possible (not to exceed 1 year after tiling of the initial pregnancy 
report). 

PhaSP. Ill AddP.ndum 
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8. For pregnancies occurring Post-Month 7, reporting to WPS&E by clinical 
research is not required. Information regarding pregnancies occurring Post­
Month 7 will come in-house on the appropriate worksheets, per standard 
procedures. 

Phase Ill Addendum 
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ATTACHMENTS 

Attachment 1 - Adverse Event Report Form 
Attachment 2 - Pregnancy Worksheet - Trimester Update 
Attachment 3 - Pregnancy Outcome Questionnaire 
Attachment 4 - CTS Pregnancy Worksheets (MPREG, PRPREG, OPREG) 
Attachment 5 - SAEv, SAE-INFv 
Attachment 6 - Sample Reminder Letter 
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PATIEr-IT FIRST NAME 
INFORMATION ORINmALS LAST 

rnm•LETE STUDY-TITLE: 

ISAIE IN 
ADVERSE EVENT($) LA6ELING 

(Y f N) 

•11 patlenl died, record death as an adverse PROBABLE 

event, specify date, complete llem (a) above, CAUSE($) 

and record probable cause(s) ol death here. OFOEATH 

ONSET 

DATE 

I . 

2. 

3. 

Attachment 1 
MERCK RESEARCH LABORATORIES 

ADVERSE EVENT REPORT 

ALLOCATION NO. AGE 

DEATH' 

CAUSALITY1 OUTCOMEb 
YORN 

WEIGHT KO PREGNANT ---SEX LB WKS.GEST. 

DID AE RESULTIN: ISAE 
C 
0 

HOSPITALIZA• PERSIS- 0 N 
TIONOR TENT OR WASAE V G 

PROLONG SIG- LIFE C 0 E E 
EXISTING NIFICANT THREAT· A u R N 

HOSPITALIZA• DIS· ENING N e 0 I 
TION A61UTY C 0 T 

E T s A 

R 0 E L 
ENTER Y FOR YES ORN FOR NO FOR EACH AE 

TOTAL DAJLY DOSE 

PRIMARY SUSPECT DRUG FORrAULATION ROUTE INDICATION FOR USE STRENGTH FREQUENCY ATTIMEOFAE 
START DATE STOP DATE 

(mg or specify units) 

~eot.'OAAY aJIP€C1 OftUO 
ANO OTHER N[FICK TKP3UJll"t 

DID ADVERSE EVENT (AE) DIMINISH 
AFTER SYOPPiNG StiSPECf DRUG? 

DID ADVERSE EVENT REAPPEAR 

AFTER RESTARTING SUSPECT DRUG? 

(e.g. Tablet) 

YES NO 

YES NO 

RECENT I CONCOMITANT THERAPY (WITHIN 14 DAYS OF ONSET OF AE) 

a) 

NOTE: COMPLETE PAGE 2 

CAUSALITY 
Wa1~e~pon11MtMN•_.,.,.. 
M)llr.-.C. "'-''t ...... r.en~.,, ... ~.,.., 

cc: 

(mg or specify units) 

NOT APPLICABLE 
(Suspect drug not stopped) 

NOT APPLICABLE 

_!_Suspect drug not restarted) 

DAILY DOSAGE 
(mg or specify units) 

.. bl OUTCOME ,.-.. 
2 • Nol flecawr«I 

If '\'ES' specify AE(s) 

If 'YES' specify AE(s) 

STARTOATE 

cf 

STOP DATE INDICATION FOR use 

ACTION TAKEN REGARDING SUSPECT DRUG 
1 a lb,e 3 • 0-.U- Auduacf 
f•O..-..... ••Dooogolrt-ed 

---
0 
T 

H 

A E 

N R 
0 E 
M M V 
A E E 
l 0 N 
y T 

ACTION 

TAKENc 

WAES-USA 
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ALLOCATION NO. 

CONCURRENT CONDITIONS !ONSET PRIOR TO SUSPECT THERAPY! 

LABORATORY RESULTS / DIAGNOSTIC T ESTS (REL.EVANT TO AE) 

NARRATIVE AND COMMENTS 

FULL NAME OF PRIMARY 
INVESTIGATOR 

STUOVNO 

EXTENSION NO. 

INDNO. IIN NO. 

COMPASSIONATE USE 

AMENDMENT NO. 

DATE MERCK RECEIVED DATA RECORDED ON ~ REPORT 

INITIAL REPORT 

MEDICAL HISTORY IRELEVANT TO AE\ 
OTHER MEDICA L HISTORY 

DATE VALUE UNITS COMMENTS (NORMAL/ ABNORMAL! 

NAM!; AND ADOAeS$ 
OF REPORTING PHYSICIAN 

MKNI _ ___ _ MISCCRF PERSON REPORTING. NAME 

OR FOLLOW•UP 
PHONE NUMBER: 

SIG'IIATURE DATE. 
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Pregnancy Worksheet - Trimester Update 



Document 1

CIN 2/3 EFFICACY TRIAL IN WOMEN 

Unscheduled 
Compound 

V501 
ProlOOOI 

015-00 
Study Site IIN VISIT 

u 
Basehne Number Alloca11onNumt>er 

PREGNANCY WOA KSHEET - Monthly Update 

Date information obtained: Gestational Weck (At time of report): 
00.Uon-VVVV 

Medications 

NOTE: List all medications/dosage taken since last report (only include those not already listed in PRXI 
CRXIPCRXc worksheets). 

STOP 
TOTAL DAILY START 

DATE MEDICAL 
DRUG NAME DOSAGE (or check If CONDITION DATE continuing) BEING TREATED 

Dose Units (DD-Mon-YYYY) (DD-Mon-YYYY) 
□ Continuing 

□ Continuing 

□ Continuing 

□ Continuing 

D Continuing 

Pregnancy Complications 

NOTE: Update on maternal health (i.e., gestational diabetes, infections, etc.) since fast report. 

COMPLICATION START DATE STOP DATE 
(DD•Mon-YYYY) (DD·Mon-YYYY) 

Procedures During Pregnancy 

NOTE: List any procedures performed since last report (i.e., ultrasound, smnlocentesls, etc.). 

PROCEDURE PROCEDURE DATE MEDICAL CONDITION 
RESULT (DD•Mon-YYYY) BEING TREATED 

Comments: 

I I
,, __ .................. - ( ) 

Investigator's name: 1 ....... 11e 1n1tlalcdan11 c111ec1 t,ylhe ~ 
~-_______________________ __,_mllk.nOlhe-lloMIICOldng- .... ----J• 

060201 Restricted Confidential• Merck & Co., Inc., Whitehouse Station, New Jersey, USA Printadt<>USA 
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Attachment 3 

VMERCK 
R1...11rtni..- Pregnancy Outcome Queslionnaire-HPV Vaccine 

Merck & Co., Inc. is committed to the CONFIDENTIAL collection of patient information. In order to 
alfow for the collection of pregnancy outcome data, minimize duplicate reporting, and prevent loss 
to follow-up, please COMPLETE ALL SECTIONS below. Please correct any inaccurate pre-filled 
information. 

Subject ID (initials and allocation number): ________ _ 

Pregnancy Outcome (If multiple birth, please photocopy and complete n form for each infant) 

~□ Livebom infant: Birthdnte __J__J_ Sex__ Weight ___ _ Weeks from LMP __ 
Was the infant normal? D yes Ono 
Were Lhere congenital anomalies? If so, describe _ __________________ _ 
Were there other complications or nbnormnlities? If so, describe ______________ _ 

~□ Elective termination O Spontaneous aborlton (<20 weckl.) D Fetal dcuth/stillbirth {2!20 weeks) 
Date __ I--..J__ Weeks from LMP _____ _ 
Were the products of conception examined? D yes Ono □unknown 
Was the fetus normal? Dyes Ono □unknown 

lfno,describe _____________________________ _ 

Obstetric Information 
Ono D yes Complication during pregnancy, specify __________________ _ 
Ono D yes Complication during labor/delivery. specify _________________ _ 
O no D yes Diagnosuc rest during pregnancy. If ye~. dotes and test results: ______ _____ _ 
O no D yes Infections or illnesses during pregnancy, specify _____ ___ _______ _ 
O no D yes Concurrent medical cond1llons, specify ___________________ _ 

Other Medication Used During This Pregnancy 
Name of medication 

Infant Adverse Event 
Ono D yes Jf yes, describe 

Datc(s) or use Strength 
(eg. S ml!.) 

Questionnaire was compleled by: _____________ _ 

~ M~k Use Only 

Number or Reason ror Use 
doses taken 

Oate: ______ __ _ 

WAES Number 
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CTS Pregnancy Worksheets 
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SHORT PROTOCOL TITLE 

Unscheduled MPREG 
Vlsll ADocalion N<.mber 

u 

MATERNAL INFORMATION 

Date completed: 
OIH,lon.YYYY 

Date of Last Menstrual Petiod: Date of Estimated Delivery: 
00-Mof>.YYYY 00-MOII-YYYY 

PREGNANCY HISTORY (Indicate "O" If not applicable): 

Number of Previous Pregnancies: 

Indicate the number for each category below (Indicate "On if not appllcable): 

LIVE BIRTHS ABORTIONS 

Number of Full Term Births Nutnbet of Spontaneous Abortions(< 20 Weeks) 

Number of Premature Births(< 37 Weeks) Number of Late Fetal Deaths (2:. 20 Weeks) 

Number of Elective Abortions 

MATERNAL PREGNANCY HISTORY 
Maternal pregnancy history? 

None □ or complete below 

NOTE: • Record any maternal medical condftions from previous pregnancies (I.e., gestational 
diabetes, hypertension, ectopic pregnancy). 

• Use the Previous Pregnancy Outcome (PPllEG) worksheet to record lnfonno.tion on the 
fetus/Infant from previous pregnancies. 

MEDICAL HISTORY TERM 

Comments: 

11 this worl<sheel Is usod as a source cfo!'ument, it must he initialed 
And dated by the Individual making the obsorvalion/rocording. 

YEAR 
DIAGNOSED 

OD-Mon-yyyy 

35003 

35001 

ACTIVE? 
No Yes 

D D 

D D 

D D 

D D 

D D 

RA5tric:lecf C!onficlPotbil - Merr.k & Co lhc: Wh1l"h"t1"" C:t-,tinn NPw ,l"'r<:"'V USA Pm!edln USA 
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SHORT PROTOCOL TITLE 

Unscheduled PPREG 
I xxri~x I x~x 

Visit 

u 
Allocotlon Number 

PREVIOUS PREGNANCY OUTCOME 35004 

Please complete ONE page for each fetus/infant. 

Date completed: 
DO Mer,-yyyy 

FETUS/INFANT Number: -- Date of Delivery/Termination: 
DO-Mon-ffi"I 

The Information on this worksheet refers to a: Live Birth □ (complete sections 1 and 3) 

Fetal Loss D (complete sections 2 and 3) 

1. LIVE BIRTH (Must complete section 3): 
Live Birth Method: C-section □ Vaginal 0 

Reason for C-section: Gondor: Female D Male D 
Repeat or Elective Section No □ Yes □ 

Birth Weight: __ gm 0 lbs □ 
Fetal Distress No □ Yes □ Gestational Age: __ (weeks from LMP) 
Failure to Progress or Dystocia No □ Yes □ 

Cephalopelvic Disproportion No □ Yes □ 

Breech, Malpresentation, or Transverse Lie No□ Yes □ 

Cord Prolapse, Placenta Previa No □ Yes □ 

Premature Delivery; Multiple Gestation No□ Yes □ 

Other No □ Yes O (Specify): 

2. FETAL LOSS (Must complete section 3): 
Gestational age: weeks from LMP 

Type of Fetal Loss (Check only one): Reason for elective abortion: 
Spontaneous Abortion ( < 20 wks from LMP) 0 Fetal Abnormality (describe in section 3) 

Late Fetal Death ~ 20 wks from LMP) D No □ Yes □ • 
Elective Abortion D (Provide reason) 

Maternal Condition or Disease No □ Yes □ 

Personal Decision No □ Yes □ 

3. WAS FETUS/INFANT NORMAL? 
Yes □ No □ Unknown D 
If NO, select reason below: 

Congenital Anomaly No □ Yes □ 

Other Abnormality No □ Yes D (If yes, describe below:) 

NOTE: Describe any additional information that might help in interpreting the outcome of this pregnancy 
(including exposuIe to X-rays, teratogens, alcohol, tobacco, etc.). Additionally, provide any relevant 
information on the pregnancy, labor, de/Wery, or termination. 

Comments: 

II this work<iheel 1<1 U<:ed as a source ciorument, ii must be lnltlaled I - I 00-Man-YVVV 

and d.itod by the Individual making the observation/recordmg. 
Restricted Confidential - Merck & Co., Inc .. Whitehouse Station. New Jersey USA 
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SHORT PROTOCOL TITLE 

Unscheduled OPREG I compound xxxxxxx 
I PrOlocol 

XXX-XX 
Vlsfl 

u 
AllocallOn Number 

OUTCOME OF PREGNANCY 35004 

Please complete ONE page for each fetus/infant. 

Date completed: 
00.Mol>-YYYY 

FETUS/INFANT Number: -- Date of Delivery/fermination: 
IJO.Mon-YYYY 

The information on this worksheet refers to a: Uva Birth O (complete sections 1 and 3) 

Fetal Loss □ (complete sections 2 and 3) 

1. LIVE 131RTH (Must complete section 3): 
Live Birth Method: C-section D Vaginal D 

Reason for C-section: Gender. Female D Male □ 
Repeat or Elective Section No □ Yes □ 

Birth Weight: __ gm 0 lbs □ 
Fetal Distress No □ Yes □ Gestational Age: __ (weeks from LMP) 
Failure to Progress or Dystocia No □ Yes □ 

Cephalopelvic Disproportion No □ Yes □ 

Breach, Malpresentation, or Transverse Lie No □ Yes 

Cord Prolapse, Placenta Previa No □ Yes □ 

Premature Delivery; Multiple Gestation No □ Yes □ 

Other No □ Yes D (Specify): 

2. FETAL LOSS (Must complete section 3); 

Gestational age: weeks from LMP 

Type of Fetal Loss (Check only one): Reason tor e1ecuve abortion: 
Spontaneous Abortion (< 20 wks from LMP) D Fetal Abnormality (describe in section 3) 

Late Fetal Death ~ 20 wks from LMP) 0 No □ Yes □ 

Elective Abortion D (Provide reason) 
Maternal Condition or Disease No □ Yes □ 

Personal Decision No □ Yes □ 

3. WAS FETUS/INFANT NORMAL? 
Yes □ No □ Unknown D 

If NO, select reason below: 
Congenital Anomaly No □ Yes D (If yo3, complete SAE worksheet) 

Other Abnormality No □ Yes D (If yes, describe below:) 

-

NOTE: Describe any additional Information that might help in interpreting the outcome of this pregnancy 
(including exposure to X-rays, teratogens, alcohol, tobacco, etc,), Addltiona/ly, provide any relevant 
information on the pregnancy, labor, delivery, or termination. 

Comments: 

If this worl<sheet le used ao; .., courcP. document II m11ct ..,,. lnltlale~ I lnl1!ala I 00.Mon-YVYY I and dated by the individual making Iha observation/recording. 
ReqUeSI/Sf,IIH , Restricted Confidential - Merck & Co .. Inc WhltehoUSP Statt0n. New Jersev USA Prinlad ., USA 
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SAEv, SAE-INFv 



Document 1

SHORT PROTOCOL TITLE 

Time Frame (Day, Week, Month 

I Compound I Protocol I VIIMI I -=--asc--,,.lln-■--=N.,..o-. (~S1t■-•""Sequanc---■""No-.)~----,Alloc:a-,,------,t.,..loo"""'N,.,.umbe--,--,---, 

V501 000-00 _ ___ • ___ _ 

SAEv 

SERIOUS ADVERSE EXPERIENCE 349// 

USE THIS FORM If the AE .... 
• resultod in death • is a congenital anomaly,buth defect 
• wu immediately lifa lhreatonlng • is an other important madlcal ovent 
• rasulted In penilstent or s,gnificant dlsab!litylil'IC8pacily • ~ acaneer 
• m ulled in inpatient hospltaizatlon or tho prolongation ol an • is an overdoso (wt,ethor accldenltll or intentional) 

exl&tlng inpatient hoepltalization NOTE: All Serious AEs must be reported to Merck within 24 hours. 

THIS PAGE IS TO BE REVIEWED/COMPLETED AT EACH VISIT. 
Old any serious AEs occur during the protocol specified clinical follow-up period? None D or complete form below 

Type of SAE systemic D Systemic-lactation D Systemic □ Systemlc•lactalion D 
Systemic-pregnancy D Systemic-pregnancy D 
Injection site D Injection site D 
Laboratory D Laboratory-lactation 0 Laboratory D LaboratOf}'-lactatlon D 
Laboratory-pregnancy D Other □ Laboratory-pregnancy D Other 0 

SAE term 

Check If worsening of pre-el(jstlng condition 
□ □ 

Onset date DOManYYYY· DOMonYYYY 

(Lab date if lab SAE) 
Stop date DO-Mcn-YYYY; 00-Mon-YYYY 

(Not applicable for lab or other) 
Duration (if less than 24 hours) Hour□ Hou, □ 

t.11nuta 0 Mo\ute □ 
(Not applicable for lab or other) 6"cond0 Sacand 0 

Intensity (Not appllcablo for lab or other) Mfld □ Modorete □ Severe □ MIid □ Moderate □ Severe □ 

Maximum size (1·8) (lnjectJon site SAE only) 

Injection site Rightarm □ Leh arm □ Right arm 0 Leltann D 
(tn1ectlon site SAE only) Right thigh 0 Left thigh□ Right thigh 0 Left thigh D 

Olher(spaclfy): Other (specify): 

Did the SAE result In: 
Persistent or significant d1sability/incapacrty? No □ Yes □ No □ Yes □ 

Hosp1tallzation or prolongation? No □ Yes □ No □ Y8SO 
Death? (Provide death date) No □ Yes □ No □ Yes □ 

oo,_,.yyyy. DC),t,lon-YYYY 

Death date: 
Is the SAE: 

Immediately life·threatenina? No □ Yes □ No □ Yes □ 
Cancer? No □ YesCJ NoO Yes □ 

Due to overdose? No □ Yes □ No □ Yes □ 

Congenital anomalv/blrth defect? No □ Yes □ No □ Yes □ 

Other Important medical event? No □ Yes □ No □ Yes □ 

Action taken on primary test vaccine due to SAE: Nona □ None □ 
lllo fur1her test 113ccinaliM$ given 0 No IYrthor test YaCQn«!lons g1YM 0 
Discontinued from follow..yp only 0 !Moontinued from fol'ow-up only D 

Did SAE reappear after restarting test product? 
No □ Yes □ NA □ No □ Vos □ NAO (Rechal/enge) 

Did primary test vaccine cause SAE? Dehrutety not D Probably LI Dollnitely nol 0 Probably □ 

(Refer to Gulde/Ines for Causality, then enrer 
Probably not 0 Dehn1tely□ Probably not 0 Dehnltoly□ 

classification) Possibly □ r l oo.Mo,,.YYYY Possibly□ r1 ~VWY 

Check If SAE is associated with any Other 
□ □ Suspect Therapy (Refer to AEos form) 

Brief description of SAE (if necessary): 

If this worksheet is usod as a source document, it must be initialed 
and dated by the individual making the observation/recording. I IMtals I DO-Man-yyyy -7 

81778 Restncted Confidential • Merck & Co., Inc., Whl1ehOUSe Station, New Jersey, USA Pnnlod ,n USA 
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SHORT PROTOCOL TITLE 

Time Frame (Day, Week, Month 
I 

Compound I Procoeol I Vi5'1 I "'a_as_o..,,1n_e_N_o-.(""'s""ko--""'soq_u_onc_o°""No-.J----,A,-,,Noea- 1""1on....,..Nu_mbet..,...----, 

V501 000-00 ____ _ 

SAE-INFv 

SERIOUS ADVERSE EXPERIENCE (Infant) 
,Y_v_Y_v'_Y 

USE THIS FORM rt the AE .... 
• rvsultod in doath • ls a congenital anomaly/bi11h d&fect 

• was immeciately life threatening • IS an other important medical event 
• resultod in porslstent or algniflcant disability/incapacily • is a cancer 
• resulted in inpatient hospitalization or the prolongation of an • is; an overdose (whether ai;:cideolal or Intentional) 

existing inpatient hospitar,zallon NOTE: All Serious AEs must t,e reported to Merck within 24 hours. 

INFANT DATE OF BIRTH TIME OF BIRllt (For multiple births only) 

: 
00-Mon-YVYY: 2•hr c:1oc1c 

Type of SAE System1c-neonatal □ Systemic-neonatal□ 
Systemic-lactation□ Systeml~ctatlon □ 
Systemic-olhor D Systemic-other□ 
Other □ Olher□ 

SAEtenn 

Check if worsening of pre-existing condition 
□ □ 

Onset date DD-Mofl.YVYY: 00-Mon-YVYY: 

stop date 00-Man-YYYY DO-Men YYYY: 

(Not applicable for other) 
Duration (If less than 24 hours) Hout□ Hoot □ 

Minute□ Mlnul• 0 (Not applicable for olher) S«>Ond □ Socond □ 

Intensity (Not applicable for other) Mild □ ModoratoO SevorcD MIid □ ModcraloO Severo D 

Did the SAE r&Ault In: 
Persistent or significanl disability/incapacity? No□ Ytr.3 □ No □ Ye30 
Hosp1talizauon 01 prolongauon? No □ Yes □ No □ Yes □ 
Death? (Provide death date) No □ Yes □ No □ Yes □ 

00---.W'N 01).Mon.VVY'i, 

Death date: 

Is the SAE: 
Immediately life-threatening? No □ YH □ No □ Yes □ 
cance(? No□ Yes □ No □ Yes □ 
Due to overdose? No□ Yes □ No □ Yes □ 

congenital anomalY/blrth defect? No □ Yes □ No □ Yes □ 
other important medical event? No □ Yes □ No □ Vos □ 

Old primary test vaccine ~use SAE? Definitely not □ Probably□ Definitely not D Probably□ 

(Refer ta Guidelines far Causality, than entor Probably not D Definitely□ Probably not 0 D11flnitely □ 

classification) 
Possibly 0 r1 ~ , m 

Possibly 0 
r1~yyyy 

Brief description of SAE (if necessary): 

II lh1s worksheet is used as a source document, It must be initialed 
and dated by the Individual making the observation/recording. I lnlllalt I DO•Mon-YVYY -7 

81TT8 Restricted Confidential - Merck & Co., Inc. , Whitehouse Station, New Jersey, USA Pnnled n USA 
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Date 

Name 
Address 
Address 
Address 

Subject: 

Attachment 6 
Sample Reminder Letter 

Merck & Co., Inc. HPV Vaccine Protocol __ 
Study ___ _ 
Pregnancy Outcome {initials/allocation number) 

Dear Dr. _____ _ _ 

The purpose of this letter is to remind you that a report documenting the outcome 
of the reported pregnancy for subject {initials/allocation number) is now due. 
Please complete the Pregnancy Outcome Questionnaire and return, via fax, to 
the Medical Monitor/MPCS/Subsidiary Representative assigned to your study 
site. 

Very truly yours, 

Medical Monitor/MPCS/Subsidiary Representative 
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Protocol It 018 

WAES ADVERSE EXPERIENCE REPORT 
WAESNUM: 0404GBR00229 v 9 

human papillomavirus vaccine 
Initial Report Date : 27-Apr-2004 

Extension It o Amendment # O Site# 0017 

Action Taken: None 

Allocation # 70888 

AE/Luwe;;L Level Term/Repo□ed 
~ Sir~ 

y N 
~ ~ ~ U .QA ~ QQ QM~ ffill Outcome 

AnooodiciliS 
AppcnJ,cm, 

appcndici1i1, 

Cause of Death: 

Primary Theraov 
human papillomaviru, vacc 
humun papillollll1viru~ ,•ace 

Secondary Therapy 

Concomrtsnt 

AGE 

SEX : 

RACE : 

Literature Citation: 

Narrative : 

23-Apr-2()().l Y N N NNN I 

Lot No. Total Dally Dose I Rle Start Stop Dura/ion 
nc IM 14-fcb-'.!Cl04 
nc IM 22-Apr-20<)4 

Lot No. I Total Daily Dose I Rte I Start Stop Duration 

Lot No. I Total Dady Dose I Rte I StaJf Slop Duration 

CONCURREN T CONDITIONS 
Too\lllil1S 

Information has been received from an investigator concerning a 
14 year old female with tonsillitis (2004) who entered a study, 
title as stated above. On 14-FEB-2004 the patient was vaccinated 
with the first dose of human papilloma virus (HPV) vaccine or 
placebo for HPV prophylaxis. On 22-APR-2004 the patient received 
the second dose of study vaccine. There was no concomitant 
medication. On 23-APR-2004 Lhe patient experienced abdominal 
pain and was treated with actaminophen and ibuprofen (NUROFEN) 
(doses not reported). On 24-APR-2004 the patient was seen by her 
doctor who diagnosed the patient with appendicitis of severe 
intensity. On 27 -APR-2004 the patient was hospitalised for an 
appe ndix r e moval and was considere d recovered from the 
appendicitis. On 28-APR- 2004 the patient was discharged from 
hospital. The reporting investigator felt that appendicitis was 
probably not related to study therapy. 

The record for this patient was unblinded on 14-MAR-2005. The 
patient was treated with HPV (6, 11, 16, 18 ) VLP vaccine. 

Additional information is not expected. 

I LAB DATA DATE RESULT COMMENT 

DIAGNOSTIC TEST DATE RESULT 
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Table 6-1 
Subject Disposition by Vaccination Group 

Quadrivaleni HPV Non-Alum Placebo 
(Types 6.11,16,18) LI VLP Vaccine 

n (I'¼) n (%) 

SCREENING FAILURES 

RANDOMIZED 1184 597 

V .ACCINA TED AT: 
Dose I 1179 (996) 596 (99.8) 

Dose2 1149• (97 0) .573 (96.0) 

Dose 3 1123 (9-t8) 562 (94. 1) 

VACCl NA TION PERIOD (Day I Through Month 7) 

ENTERED 117~ 596 

COMPLETEDt 1120 (95.0) 560 (94.0) 

CONTlNUINC 1 I (0.1) 0 (0.0) 

DISCONTINUED 58 (4.9) 36 (6.0) 

WlTH LONC-TERM FOLLOW-UP' 7 (0.6) 4 (0.7) 

Clinical adverse experience 2 (0.2) 0 (0.0) 

Other reasons 5 (0.4) 4 (0.7) 

WITHOUT l,ONG-TERM F01.LOW-Ul'1 51 (4.3) 32 (5.4) 

Clinical adv,m;c experience I (0.1) 0 W.0) 
Lost to follow-up 17 (1.4) 7 (1,2) 

Moved 4 (0.3) I (0.2) 

Other reason.s I (0.1) 2 (0.3) 

Parent withdrew consent 9 (0.8) 8 ( 1.3) 
Withdrew L'Onseni 19 ( 1.6) 14 (DI 

1 Subjccti. completed 3 doses ofvaccinmions nnd entered the long.{erm follow-up period. 
1 Subject did not m.:et the cutoff dme for Month 7 visil completion and did not withdraw from the study. 

f Subjects received fewer than 3 doses of vnccinations and entered Lhc long.{cnn follo\\•UP period. 
1 SubJects discominued on or before Month 7 and did not enter the lon~cnn follo\\•Up period. 

St.3tus percentages arc calculated based on the number of subjects who entered the respccti\e time period. 

n = Number of subjects "ith the indicated characteristic. 

HfV = Hurnnn p:ipillomovirus: VLP = Virus-like partJclcs. 

n 

20 

178 1 

1775 

1722 
1685 

1775 
1680 

I 

94 
I I 
2 
9 

83 

I 
24 

5 
3 
17 

33 

Total 

(~) 

(99.7) 

(96.7) 

(94.6) 

(94.6) 
(0.1) 

(5.3) 

(0.6) 

(0.1) 

(0.5) 

(4.7) 

(0.1) 

(1.4) 

(OJ) 

(02) 

(1.0) 

(1.9) 

.i.tln•n 
Conficl•dial 
0 .,,.on1, 
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Table 11-8 
Number (%) of Subj ects With Specific Concomitant Vaccination ( [ncidence >0% in One or M ore Vaccination Groups) 

(Vaccination Period, Day l Through Month 7) All Vaccinated Subjects 

Quadrivalenl HPV (T ypes 6.11.16, 18) Non-Alum Placebo 
LI VLP Vaccine 

(N= l 184) !N=597) 

n (%) n (%} 

Subjecis in analysis popula1ion 1179 596 

Subjects with one or more concomi 1an1 vaccinations 70 (5.9) 33 (5.5) 
Subjec1s with no concomitant vaccinations 1109 (94.1) 56J (94.5) 

C oncomitant vaccinations 

BCG vaccine 8 (0.7) I (0.2) 

diphtheria loxoid 3 (0.3) 0 (0.0) 

diphlheria 1oxoid (+) pertussis vaccine (unspecified)(+) te1anus 1ox.oid I (0. 1) 0 (0.0) 
diph1heria 1ox.oid (+) tecanus 1ox.oid 10 (0.8) 4 (0.7) 

hepa1i1is A virus vaccine (unspecified) I (0. 1) 0 (0.0) 

hepatitis A virus vaccine {unspeci fied)(+) hepaiilis B virus vaccine (unspecified) 0 (0.0) I (0.2) 

hepatitis A viru~ , accine inac1iva1ed I (0. 1) 0 (0.0) 

bepatitii. A virus vaccine inae1 i vmcd ( +) hepo1i1is B virus vaccine rHBsAg (ycas1) 2 (0.2) 0 (0.0) 

hepatili~ B virus vaccine (unspecified ) 4 (0.3) 3 (0.5) 
innuenn viru~ Jv reassonan1 vaccine l i ve intranasal (cold adap1ed Ann Arbor mas1er sl.r:lin) 0 (0.0) I (0.2) 
innuenza virus sAg 3v vaccine inactivated I (0. l ) I {0.2) 
innuentJl virus spli1 ,·irion 3v vaccine inacti vated 3 (0.3) I (0.2) 

influcnw virus v:iccine (unspecified) 3 (0.3) 0 (0.0) 
measles virus vaccine live (l\<loraten) (+) mumps virus vaccine live (Jcryl Lynn)(+) rubella virus 3 (0.3) 2 (0.3) 

vaccine live (HPV-77) 

measles virus vaccine live (Moraten) (+) mumps virus vaccine live (Jeryl Lynn)(+) rubella virus 5 (0.4) 6 ( 1.0) 
vaccine live (Wistar RA 27/3) (+) var icella virus vaccine live (Oka/Mcrckorigin~I process) 

measles virus vaccine live (unspecified) 12 ( 1.0) 7 ( 1.2) 

m~le~ virus vaccine li ve(unspccified) (+) mumps vine, vaccine live (unspedfied) (+} rubella I (0. 1) I (0.2) 

virus vaccine live (unspecified) 

§
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Table 11-8 (Cont.) 
Number(%) of Subjects With Specific Concornitanl Vaccination (Incidence >0% in One or Mo re Vaccination Groups) 

(Vaccination Period, Day I Thrnugh Month 7) All Vaccinated Subjects 

Quadrivalen1 HPV (T)pes 6.l l.16.I8) Non-Alum Placebo 
LI VLP Vaccine 

(N=l I 84) (N=597) 

n (%) n (~) 

measles virus ,occinc live (unspecified)(+) rubella virus vaccine live (unspecilied) I (0.1) I (0.2) 

meningococcal vaccine (unspecified) I (0.1) 0 (0,0) 

poliovirus vaccine macriva.ted (uaspecilied) 2 (0.2) 4 (0.7) 

poliO\ illlS \'accine lhe oral 0 (0.0) I (0.2) 

rabies vi ru, vticcine (chick cmbrvo> 0 (0.0) 2 (0.3) 

retanus roxoid 11 (0.9) 8 ( 1.3) 

t.ick-bomc encephnliris vinL~ vaccine I (0.1) 0 (0.0) 

varieella virus vaccine li"e (Oka/\'lerck) 1 (0.1} 0 (0.0) 

ycllO\'- fe\er virus ~accinc 6 (0.5) 0 (0.0) 

Percentoges are calculated as the number of subjects with the specific concomiram vaccination di11idcd by the number of subjects in the analysis popu • at ion for the vnccinnrion group. 

Although II subject may have had two or more concomitnm vaccinations. the subject is counted only once for a gh·en concomitant voccina1ion. 

n = Number of subjects "'irh the indicated characrerisric. 

N = Number of subjccrs randomilCd in the , occin:uion group. 

fl •in••• 
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Table 11 -9 
Number (%) of Subjects With Specific Aluminum-Contatining Concomitant Vaccination (]ncidence >0% in One or M ore Vaccination 

Groups) 
(Vaccination Period, Day 1 Though M onth 7) All Vaccinated Subjects 

Quadrivalent HPV (fypes 6.11.16.18) Non-Alum Placebo 
LI VLP Vaccine 

•N= l 184) (N=597) 

n (%) n (',l,) 

Subjects in analysis populaJion 11 79 596 

Subjecis with one or more concomitanl vncci nations JO (2.5) 16 (2.7) 

SubjecLS with no concomitant vac;cimllions 1149 (97.5) 580 (97.3) 

Concomihmt iaccinations 

diphtheria toxoid 3 r0.3> 0 (0.0) 
diphtheria toxoid (+) penussi~ vaccine (unspecified)(+) tetanus toxoid I (0.1) 0 (0.0) 
diphtheria toxoid (+) tetanus toxoid 10 (0.8) 4 (0.7) 

hepaticis A virus vaccine (unspecified) I (0.1) 0 (0,0) 
hepatitis A ,,irus vaccine (unspecified)(+) hepatitis 8 virus. vaccine (unspecified) 0 (0.0) I (0.2) 

hepatitis A vil\15 , accine inactiv:ucd I {0.1) 0 (0.0) 

hep;uitis A virus vaccine inactiv~ted (+) hepatitis B vrus vaccine rHBsAg ()'ell.SI) 2 (0.2) 0 (0,Q) 

hcpatit.i~ B virus vaccine (unspcrificd) 4 (0.3) 3 (05) 

tetanus 10xoid II (0.9) 8 ( I.JJ 
tick -borne encephalitis virus vaccine I (0.1) 0 (0.0) 

Percentages are calculated as the number of subjeas with the spce:fic concomitant vnccinatioo divided by the number of subjects in the analysis population for the vaccination group. 

Although n subject may have had two or more concomitan1 vaccinations, the subject is counted only once for a ghcn concom1t:mt \ accinntion. 

n = Number of subjects \lo ith the indicated chamc1eristic. 

N = Number of subjects rnndomm:d in the vru:cination group. 

B.•lneH 
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Table 6- 12 
Number(%) of Subjects WiLb Specific Medical Conditions (Incidence 2:_J % in One or More Vaccination Groups) by System Organ Class 

(Prior to Vaccination 1) All Vaccinated Subjects 

Quadrivalem HPV (Types 6.11,16,18) LI 
VLP Vaccine 

(N= l 1 8➔) 

n (%) 

Subjects in analysis population 11 79 

SubjectS with one or more medical condition 805 (68.3) 
Subjl;!-CLS with no medical condition 374 (31.7) 

Blood And Lymphatic System Disorders 12 (1.0) 

Congenital. Familial And Genetic Disorders 22 ( 1.9) 

Ear And Lobyrinth Disorders 32 (2.7) 

Ear Pain 10 (0.8) 

Eye Disorders 60 (5.1) 

A~1igma1ism 9 (0.8) 
Conj uncti vitis 2 1 ( 1.8) 

l\tyopin 2 1 ( 1.8) 

Gastrointestinal Disorders 91 (7.7) 

Abdominal Pain 18 ( 1.5) 
Constipa1ion 17 ( 1.4) 

Gru,1rooesophllgcal Rcnu). Disease 10 (0.8) 

General Disor ders And Administration S ite Conditions 29 (2.5) 

n 

596 

416 
180 

6 

17 

19 

8 

32 

6 
II 
13 

49 

II 

8 
6 

13 

Non-Alum Placebo 

(N=597J 
(~) 

(69.8) 
<30.2) 

( 1.0) 

(2.9) 

(3.2) 

( 1.3) 

(5.4) 

( 1.0) 

( 1.8) 
(2.2) 

(8.2) 

( 1.8) 
( 1.3) 

( 1.0) 

(2.2) 
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Table 6- 12 (Conl.) 
Number (%) of Subjects Wich Specific Medical Conditions (Incidence 2:J % in One or More Vaccination Groups) by System Organ Class 

(Prior to Vaccination 1) All Vaccinated Subjects 

Quadrivalem HPV (Types 6 .11 .16, 18) Ll Non-Alum Placebo 
VLP Vaccine 

(N= l 184) (N:597) 

II (%) n (%) 

Imm une System Disorders 233 (19.8) 108 ( 18. J) 

Drug Hypersensiti , ity 58 (4.9) 36 (6.0) 
HypersensitiviLy 32 (2.7) 17 (2.9) 

Seasonal Allergy 141 (12.0) .56 (9.4) 

ln rections And Infestations 429 (36.4) 2341 (39.3) 

Bronchitis 2 1 (1.8) 14 (2.3) 

Cellulitis 3 (0.3) 8 ( 1.3) 

Impetigo 12 ( 1.0) 5 (0.8) 

lnnuenza 27 (2.3) 12 (2.0) 

Nasopharyngitis l3 (I.I ) 8 ( 1.3) 

Otitis Extema 12 (1.0) 9 ( 1.5) 

Otitis Media 6 1 (5.2) 4 1 (6.9) 

Otitis Media C hronic 7 (0.6) 9 ( 1.5) 

Pharyngitis 78 (6.6) 45 (7.6) 

Pharyngitis Streptococcal 44 (3.7) 28 (4.7) 

Pneumonia 2 1 ( 1.8) 9 ( 1.5) 

Rhinitis 12 ( 1.0) 10 ( 1.7) 

Sinusitis 53 (4.5) 20 (3.4) 

Tonsillitis 13 ( I.I ) 13 (2.2) 

Upper Respirato ry Traa lnfectiou 82 (7.0) 48 (8.1) 

Urinary Traa Infection 14 ( 1.2) 6 ( 1.0) 

Varicclla 28 (2.4) 17 (2.9) 

Viral Infection 24 (2.0) 19 (3.2) 

Viral Pharynj!il is 14 ( 1.2) 8 ( 1.3) 

tl.•lnen 
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Table 6-12 (Cont.) 
Number (%) of Subjects With Speci fi c Medical Conditions (Incidence ~ I% in One or More Vacc ination Groups) by System Organ Class 

(Prior to Vaccination l ) All Vaccinated Subjects 

Quadrivalent HPV (Types 6.11.1 6,18) LI 
VLP V:u:cmc 

(N=l 184) 
n ('l) 

hi.jury, Poisoning And Procedural Complicntions 128 (10.9) 

Contusion 15 ( 1.3) 

Jomt lnjur)I 12 (I.OJ 
Joint Spram 15 CU) 
Limb Injury II (0.9) 

SI.in l..lceraLion 1 (0.6 ) 

ln\'estigations 24 12.0) 

Metabolism And Nutrition Disorders 36 (3. 1) 

O~l> 18 ( I .S) 

l\lUS('Qloskelct.al And Con~clhe Tissue Disorders 103 18.7) 

Anhrall)ia 10 (I 7) 

Back Pain 19 ( 1.6) 

Scoliosi~ 11 (I.OJ 

Neoplasm~ Henign, Mulignant And Unspecilied (Incl Cyru And Pol)ps) 42 (3.6) 

Skin Pnpilloma 37 (3.1) 

Nervous Sys Lem Disorders 1.W ( 11.8) 

Headache 99 (8.4 ) 

Migraine 15 (2.1) 

n 

61 

10 
3 
9 
8 
6 

II 

20 
13 

54 

14 
1 

6 

24 

22 

SJ 
56 
17 

Non-Alum Pltll'l:bo 

(N=S97) 
(~) 

(10.2) 

( 1.7) 
(0.S) 

( 1.5) 
( 1.3) 
( 1,0) 

( 1.8> 

(3.-0 

(1 .2) 

(9.1) 

(1J) 

( 11) 

( I.OJ 

(4.0J 

(3.7) 

(IJ.9) 

(9 4) 
(29) 
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O •••""'' 



D
ocum

ent 1

Table 6- 12 (Cont.) 
Number(%) of Subjects Winh Specific Medical Corrlitions (Incidence ~l % in One or More Vaccination Groups) by System Organ Class 

(Prior to Vaccination I) All Vaccinated Subjects • 

Q113dn\oleo1 HPV tTypes 6.11 .16.18) LI Non-Alum Placebo 
VLP Vaccmc 

(N=l 184) CN=597) 

n (q.) n (%) 

Psychintric Disorders 104 (8.8) 4.\ (7.2) 

Abnonnal Behaviour n ( I.I) 0 (00) 
Aucntion Ddicil/H)pcr:tcth ity Di,;ordcr 78 (6.6) 35 (5.9) 

Rennl And Urinary Di.wrders 26 (2.ZJ 9 ( 1.5) 

Repnxillcthe S)stem And llrea,,1. Disorders 73 16.2) J6 (6.0) 

O)-smeoorrhoea 51 l•Dl 22 (3.7) 

Respiratory, Tl'lorocic And Media<,tinal Disorders 252 (21.4) 148 (24.8 ) 

Asthma 114 (97) 61) ( 116) 
ASlhma Excrci!>C Induced 6 (05) 6 I I 0) 
Bronchospasm I ll ( 1.5) IJ (2.2) 

Cough 28 (24) 14 (2.3) 

Epistaxis 8 I0.7) 6 C 1.0) 
PhaJ)ngolal)ngeal Pain 10 10.8) II ( 1.8) 
Rl'in ii is Allergic 77 (6.5) 41 (6.9) 

Skin And Subculllneous Tissue Di5orders 173 (14.7) 81 03.6) 

Acne 58 (HJ 27 (-1 .5) 
lkrrm11i1is Atopic 12 ( 1.0) 9 ( 1.5) 
De11111lti1is Co1111ac1 15 (I l) 6 I 1.0; 
Eczema 34 (2.9) 22 (3.7) 

fl
.,.,. .. 
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Table 6- 12 (Cont.) 
Number(%) of Subjects With Specific Medical Condilion; (Incidence 2:1 % in One or More Vaccinalion Groups) by System Organ Class 

(Prior to Vacc ination I) All Vaccinated Subjects 

Quadnvalcnl HPV (Types 6.11.16.18) LI Non-Alum Placebo 
VLP V:u:cmc 

(N=l 184) <::-J=597) 

n (fl) n ('l) 

Sur11,iml And l\lc dirnl PrOCL-dun:s 95 18. I ) 55 (9.2) 

AderoidcctOIII) 18 ti S) 6 ( I 0) 

Ear Tube lnsenion 19 11 .6) 10 ( 1.7) 
Tonsillectomy 18 II 5) 15 (2.5) 

Althouih a subject may hnve had 2 lir more medical cond11ions. Ihe ~ubject b counied only once u-1thin a categol') TII<! ~ame sub.JCCI nta)' appear in d11Teren1 ca.1egories 

Terms for medical conditions are I rum Med ORA V crsion 7. 1. 

n = N1mher or ~ubjt:cts "ith 1he indicated characIeris1ic 

N = Number of subJt:~ls r.11dom1ad 11110 eadl ,-accmntion group; HPV = Human rap,llomaviru~: VL.P = V1ru\-likc panicle~. 

ti
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Table 8-25 
Number (%) of Subjects With New Medical Conditions 

(Incidence =l % in One or M ore Vaccination Groups) by System Organ Class 
(Vaccination Period, Day l Through Month 7) 

Qu:idnvalent HPV (T)pcs 6.11.16,18) LI Vl.P 
Vaccine 

CN= 11 79) 

n ('l-) 

SubJccts in analysi~ population 1[79 

Subjecls with one or more RC\\ medical condi1ion~ 520 (4-1 1) 

Subjecu, wi1h no new medical condilions 659 (55 9) 

Ear And Labyrinth Oi:;ordcrs 13 ( I . I ) 

Eye Disorders 23 (2.0 ) 

Gastrointestina l Disorders 43 (3 .6} 

Abdominal Pain 8 (0.7> 

General Disorders And Adminis1ru1ion Site Conditions 17 (1 ,4) 

Immune S}stcm Disorders 21 (1.8> 

Seasonal Allergy 12 <LO> 

lnfe-ction_s And l nfestalions 265 (2.2.S) 

Bac1crinl lnfe.:1ion 7 (0.6> 
G:tsirocntcn11~ Varol 7 (0.6) 
hlOuenu 20 ( 1.7) 

Non-Alum Pltlcebo 

n 

594 

280 

.H4 

JO 

7 

.30 

8 

s 

9 

5 

ISO 

6 
7 

13 

IN= 59-11 

('l-J 

C4?. I l 

(52.9) 

(1.7) 

(1.2) 

(5.1) 

( 1.3) 

(0.8) 

( 1.5) 

10.s, 

(25.3) 

(1.0) 

( 1.2) 
(2.2) 

.i
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Table 8-25 (Cont.) 
Number(%) of Subjects With New Medical Conditions 

(Incidence =1% in One or More Vaccination Groups) by System Organ Class 
(Vaccination Period, Day I Through Month 7) 

Quadrivalent HPV (Type\ 6.1 1, 16.18) LI VLP 
Vaccine 

(N= l 179) 

n ('le) 

Na~lphllryngitis 26 (2.2) 

01111~ Media 10 I0.81 
Pharyngitis .30 (25) 

Phal} ngitis St.reptococcal 19 ( 1.6) 

Sinusitis 12 ( I.OJ 
T1nea Pcdi~ 15 ( 1.3) 
Ton,1llius 12 ( 1.0) 

Upper Resp1m1ory Tract Infection -II (35) 

Viral Infection 9 {0.8) 

11\iury, Poisoning And Procfdurul Complic11tions 90 (7.6) 

l\tusculoskelctal And Connective Tissur Disorders 53 (4.5) 

Arthrnlg1a 15 ( 1.3) 

Nwplas.ms Benign, Malignant And Ull.5J)Cci lied (incl Cysts And Pol3 ps) 11 (0.9) 

Nenous S)stem Di<.onlers 66 (5.6) 

Headache 58 (4.9) 

Psychiutric Disorders 16 (1 .4) 

n 

Non -Alum Placebo 

21 
11 
13 
II 
9 
7 
10 
15 
6 

-15 

27 

7 

7 

36 

,0 

10 

<N= 59-1) 
C'l) 

0 .5) 
(20) 

(2.21 
( 1.9) 
(I 5) 

( I 21 
(I 7) 

(2.5) 

(1.0) 

(7.6) 

(4.5) 

(1.2 ) 

(l.2) 

(6. 1) 

(5.1 J 

(1.7) 

11.•l-•• Confld.,ttal 
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Table 8-25 (Cont.) 
Number(%) of Subjects With New Medical Conditions 

(Incidence= I % in One or More V accination Groups) by System Organ Class 
(Vaccination Period, Day 1 Through MonIh 7) 

Quadrivalem H PV (Types 6.11.16.18) LI VLP 
Vaccine 

<N= 1179) 
n ('l) 

Reproductil e S)stem And Brensl Disorders 24 (2.0) 

Respiratory, Thorucic And Mediastinal Disorders 55 c.i.11 

Cough 12 II.OJ 
Phru'yngolaryngeal Pain 16 ( 1.4) 

Skin And Subcutaneou~ T~uc Disorden, 46 (3.9) 

Acne II (0.9) 

Surgical And Mcdk :il Procedures Jti (3. 1) 

Pcrccntnges arc calculated based on the number of ~ubJect, in analris popul1111on. 

Non -Alum Placebo 

IN= 594) 
n ('l) 

7 (1.2! 

32 (S..I! 

10 (1.7) 
7 (I 2) 

28 (4.7) 

8 (1.3) 

17 (2.9) 

Although a 5ubjcct 1110)' ha,e had ~o or more ne" <;c:condary dia[lllows. Lhc s ub,1cct is counted only once within a cmcgory The -,,ame subject may appear m different c:tcgones. 

Terms for n.:dical conditions IU'C from l\lcdDRA Vc:r:.ion 7 I. 

n = Number of ~ubjccb wi1h 1hc indicmed ch1mc1cristic. 

N = Number of , ubjecl~ "ho recci\ed onl> tl·e clmical mo1erinl in 1he iiven column. 

HPV = I lumnn pnpillornnvirus; VLP = Viru , like particles. 

ti 
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Subjecis in nnnlysis population 

Suhjccts wi1hout follow-up 
Subjects with follow-up 

Number ('14>) of subjecL~: 

with 110 nd,crse experience 

with ()Ile or more adverse experiences 
injection -~ite ooverse experiences 
systemic adverse experiences 

with vnccin~relnted adverse CJtpcriences 
injection-site Dihcrsc experiences 
systemic ad,erse experiences 

with serious adverse experiences 

wilh serious vnccine-rcla1cd adverse experienrns 

\\hO died 
discontinued' due 10 on adl'ersc experience 

disco:n1inued due 10 a vaccino-rclnted adverse 

e11pcrience 

discontinued du~ 10 a seriou:s odverse 
experience 

Table 8-1 
Clinical Adverse Experience Summary 

(Days 1 to 15 Following Any Vaccination Visit) 

Quadrivolent HPV (Types Protocol Non -Compliam Vaccination Regimen 
6.11,16,18) LI VLP Vaccine Non-Alum Placebo (M=21 

(N=l 179) (N=594) Following lnj~tion ofHPV Following Injection of Non-
(Types 6. II. 16. 18) LI Alum Placebo 

VLP V.:.ccine 
n ( %) n (~) n ('11-) n (~) 

1179 594 2 2 

14 10 0 0 
1165 584 2 2 

202 ( 17.3) 192 (32.9) 0 (0.0) 0 (0,0) 

%3 (82. 7) ]92 (67. 1) 2 (100) 2 (100) 

877 (75.3) 292 (50.0) 2 (I 00) I (50) 
541 (46.4) 260 (44.5) I (50) 2 (I 00) 

913 (78.4) 339 (58.0) 2 (I 00) I (50) 
877 (75.3) 292 (50.0) 2 (HlO> I (50) 
274 (23-~) 134 (22.9) 0 (0.0) 0 (0.0) 

5 (0.4) 0 (0.0) 0 (0.0) 0 (0.0) 

0 (0.0) 0 (0.0) 0 (00) 0 (0.0) 

0 (0.0) 0 (0.0) 0 (0.0) 0 (0.0) 

3 (0.3) 0 (0.0) 0 

2 C0.2) 0 (0.0) 0 (0.0) 0 (0.0) 

I (0.1) 0 (0.0) 0 (0.0) 0 (0.0) 

II··-·· Confid.,lial 
❖ .... _,., 



D
ocum

ent 1

Table 8-1 (Cont.) 
Clinical Adverse Experience Summary 

(Days l to 15 Following Any Vaccination Visit) 

Quadrivalent HPV (Types Protocol Non-Compliant Vaccination Regimen ' 
6.11.16.18) LI VLP Vaccine Non-Alum Placebo (M=2) 

(N=l 179) (N=594) Following lnjcction of HPV 'Following Injection of Non-
(Types 6. I I. I 6. I 8) LI Alum Placebo 

VLP Vaccine 

n (%) 11 (%) n (%) n (%) 

discontinued due to a seriou.s vaccine-related 0 (0.0) 0 (0.0) 0 (0.0) 0 (0.0) 

ad verse experience 

Percemagesare calculated based on the number of subjects with follow-up. 
t Subjects who were cross-treated with quadri-alem HPV (Types 6. 11. 16. 18) LI VLP vaccine and placebo. 
1 Determined by the Investigator to be possibly. probably or definitely related to the vaccine. 
1 Discontinued= Su.bject discontinued from therapy. 

n = Number of subjects with the indicated characteristic. 
N = Number of subjects who received only the clinical material in the given column. 

M = The number of subjects who were non -compliant with the protocol vaccination regimen. There were 2 sub,iects randomized to the placebo group who received quadrivalent HPV 
(Types 6, I I. 16, 18) LI VLP vaccine at l or 111ore visits and placebo at I or more visits. 

B.alnesa 
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Table 8-4 
Number(%) of Subjectc; With Injection-Site Adverse Experiences ([ncidence ~ l % in One or M ore Vaccination Groups) 

(Days I to 5 FoUowing Any Vaccination Visit) 

Quadril'alcm HPV (T ypes 6.11.16.18) LI VLP Vaccmc Non-Alum Placebo 
(N=I 179) (N=594) 

All Ad, er..c AIIAJ,er.c 
Experiences VR Experience~ VR 

n (~) n ('if ) n C'l) n [~) 

Numb<!r or subjec1s 1179 594 

SubjeclS wi1hou1 follow-up 14 JO 

SubJCCb wilh. foll01,-up I 16!i 584 

1' umber (%) or i.ubjcc1, wi1h one or more mjeclion -, ite OO\erse 877 (75.3) 289 (49.5) 
etpc:riences 

lnjcctiJn Si1c E11 the ma 237 (20.3) 237 (20.3) 77 ( 132) 77 (13.2) 
lnjectiJn Si1e Haemorrhage 27 (2.3) 27 (D) 15 (2.6) 15 (2.6) 

lnjec1ion Sile Pain 853 (73.2) 853 (73.2) 265 (45.4) 265 (45.4) 

Injection Si1c Paraeslhcsia 17 (1.5) 17 ( 1.5) 10 ( 1.7) 10 ( 1.7) 
Injection Sile Pruritu~ n ( I I) 1l (I.I) 5 (09) 5 (0 9) 
lnjccti<rn Site Rca~-iion 13 (1 I) n ( 1 1) 4 (0.7) 4 (07) 
Injection Site SwelJing 241 (20 7) 241 (20 7) 45 (7.7) 45 (77) 

Percertages rue calculmcd ba,cd on tbc number or subjec1s with follow-up 

All hough a subject may h~, e had 2 or more ad,er..: experiences. the ,ub1ect i, coun1ed only on~-e in the o,erall 1otal 

Ad\'er,e c,:periencc 1errns 1111: from MedORA Ver.ion 7.1 

n = Number or subjcc1s with the mdic:1:ed charnc1cnM1c 
N = Numhcr of subjccL~" ho received only the clm1c:il mnteri:il m the ghcn column 

VR = Vaccine rel:ucd En1rics in lhis column ref,r 10 the number (CJ I of subjei:i \ "i1h injection -~i1e od,cr;eexpericnces lhai \\Cre de1en11ined by lhc IO\t:5ligator 10 be po~ibly. probably, 
ordefini1ely relmcd 10 the I nccine. 

IIPV = Human p:ipillomavirus: VLP = V1ru;.•llke p:imclcs. 

B..,.,... 
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Table 8- 11 
Number (%) of Subjects With Systemic Clinical Adverse Experiences (Incidence ~l % in One or More Vacc ination Groups) by System Organ 

Class (Days I to 15 Following Any Vaccination Visit) 

Quadri\'alent HPV (Types 6.11.1 6.18) LI VLP 
Vaccine 
(N= l 179) 

All Ad\'erse 
fapericnces VR 

n (%> n (%) 

Subjects in analysis populntion 1179 

Subjects without follow-up 14 
Subjects with follow-up 1165 

Number(%) of Subject~ with one or more sy~emic adverse exper iences 541 (46.4) 

Number(%) of Subjects with no systemic ad'-'Cl"SC experience 62-1 (53.6) 

Ear And Labyrinth Disorders 19 (1.6) 8 (0.7) 

Gastroinlestinnl Disorders 150 (12.9) 51 (4A) 

Abdominal pain 19 ( 1.61 7 (0.6) 
Abdominal pain upper 38 (33J 12 (1.0) 
Diarrhoea 43 (3.7) II (0.9) 

Nausc~ 38 (3.3) 18 ( 1.5) 

Vomiting 26 (2.2J IO (0.9) 

Generul Disorders And Administration Si te Conditions 1-19 (12.8) 102 (8.8) 

Fatigue 18 ( 1.5) II (0.9) 
Pyrexia 100 (8.6) 74 (6.4) 

Non -Alum Placebo 

(N=594) 

A ll Ad,crsc 
Experience.~ 

n (%) n 

594 

10 
584 

260 (44.5) 

324 (55.SJ 

7 ( 1.2) 3 

91 (15.6) JO 

12 (2. 1) 7 
17 (2.9) 3 
21 (3.6) 3 
22 (3.8) 13 
18 (3.1) 6 

60 (10.3) 42 

7 ( 1.2) 4 
45 (7.7> 32 

VR 
(%) 

(0.5) 

(5.1) 

( 1.2) 
(0.5) 
(0.5) 
(2.2) 

(1.0) 

(7.2) 

(0.7) 
(5.5) 
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Table 8- 11 (Cont.) 
Number (%) of Subjects With Systemic Clinical Adverse Experiences ( Incidence ?;: I% in One or More Vaccination Groups) 

by System Organ Class (Days I to 15 Following Any Vaccination Visit) 

Qu:idrivalent HPV (Types 6.11.16.18) LI VLP Non-Alum Placebo 
Vaccine 
(N=l 179) (N=594) 

All Adverse All Adverse 
Experiences VR Experiences VR 

n ('lc) n (%) n (~) n (*> 

Infections And Infestations 117 (JO.OJ 15 (1.3) 71 112.2) 7 (1.2) 

lnnuenzn 10 (0.9) 5 (0.4) 12 (2.1) 3 (0.5) 

Nasopharyngitis 34 (1.9) 5 (0.4) 22 (3.8) I (0.2) 
Upper respir:uory tract infection 8 (0.7) I (0. IJ 9 (1.5) 

I 

hijur), Polwning And Procedura l Complications 31 (2.7) IS (2.6) 

Musculoskeletal And Connect ire Tissue Disorders 80 (6.9) 35 (3.0) 36 (6.2) IS (2.6) 

Anhralgia 2 1 ( 1.8) rn (0.9) 9 (1.5) 5 (0.9) 
Myalgia 31 (2.7) E9 ( 1.6) 10 ( 1.7) 6 ( 1.0) 
Poin in ex1remi1y 19 { 1.6) lO (0.9J 14 (2.4) 

I 

7 ( 1.2) 

Nervous Systc111 Disorders 241 (20.7) 146 (12.5) 120 120.5) 83 (14.2) 

Dizziness 2.'i (2.1) 19 ( 1.6) 9 II.SJ 7 ( 1.2) 

Headache 22 1 ( 19.0) 133 (11.4) 110 n8.s, 76 ( I 3.0) 
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Table 8- 11 (Cont.) 
Number (%) of Subjects Wilh Systemic Clinical Adverse Experiences ( incidence ~ 1% in One or M ore Vaccination Groups) by System Organ 

Class (Days 1 to 15 FoUowing Any Vaccination Visit) 

Quadrivale111 HPV (Types 6.1 1.16.18) LI VLP Non-Alum Placebo 
Vaccine 
(N=l I 79) (N:594) 

All Adverse All Advcr5e 
E.~ pcrienccs VR Experiences VR 

n (~) n ('l) n (%) n ('!) 

Reprodurlive System And Bre35t Disorders 14 (J.2) 8 C 1.4) 

Dysrncnorrhoea 9 (0.8) 1 ( 1.2) 

Rcspirutory, Thoracic And l\lcdiaslina.l Disorders 8S (7.3) 10 (0.9), SI C8.7) 7 ( 1.2) 

Cough 14 ( 1.2) J (0.3) 14 C2.4) 3 (0 5) 
Nu.~al conges1ion 12 ( 1.0) 9 (1.5) I <0.2) 
Pho.ryngolaryngeal pain 52 (4.5) 6 (0.5) 24 (4.1 l 2 (0_1) 

Rhmorrhoea 6 (0.5) I (0. 1) 8 (1.4) 2 (0.3) 

Skin And Subculilneous T issue Disorders 2S (2. 1) 6, (0.S) 20 43.4) 4 (0.7) 

Rn~h 1 (0.6) 3 (0.3) 8 ( 1.4) I (0,2) 

Pc.rccnmges arc calculated based on the number or subjcclS v. ith rollov.·-up. 

Although a subj ec1 may h:l\ e had 2 or more ~y~tcmic adYcr.;e experiences. thi: subject is counted only once within a category. The same subject may appear in different c.ucgorics. 

Adverse experience terms are from M cdORA Version 7.1. 

n = Numher of subjects with the indicated ch3ractcris11c. 

N = Number of subjects who received only the clinical mnterial in the given column. 

VR = V:i.ccine rclmed. Entries in this column refer to the number (%) of subjects with systemic adver<.c exp(Ticnces that were determined by the invcsugnIor10 be possibly. probably. er 
definitely related 10 the v..1ccine. 

HPV = Human papilloma, irus; VLP = Virus-like particles. 
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